BRI

L by

e g e

Er

HoH

e L L

%
¥
!

&
i

FOR

® -




TRACTOR MODELS

Several distinct models of the HD20 tractor are available and this Repair Parts Catalog:
has been prepared to show the paris for each. All parts listed herein; which have no"
specific usage indicated, are applicable to all models. Those parts which'are used only"
on specific models are so indicated. Gen s A

DESCRIPTION

Short Track (37 links}), Oscillating Truck Fra

Long Track (40 links), Rigid Truck Frames ..

Long Track (40 links), Rigid Truck Frames, ‘equ
with TRACTOMOTIVE Front Shovel* S

bt

*Order all parts for TRACTOMOTIVE SHOVEL
draulic System from Tractomotive Corporation, :
Deexrfield, Illinois or from nearest authorized Dealer.

SERIAL NUMBERS

The tractor serial number is stamped on the rear face of thé_:-;stéefing clutch hbu;csir_;g'-.:"'
the upper right hand corner, and on a small plate atiached 1o the cowl, facingthe:oper
ator. R & IR 5

The engine serial number is stamped on the left hand éide of the cyli:ﬁdér:' _:1"oc§§
top rear corner. S o o

ALLIS-CHALMERS WARRANTY

“ALLIS-CHALMERS MANUFACTURING COMPANY warrants that it will repai
tory, or furnish without charge f.o.b. its factory, a similar part to replace any material’in’
which within six months after the date of sale by the Dealer, is proven to the satisfactio
pany to have been defective at the time it was sold, provided that all parts claimed ‘defective sh
turned properly identified to the Company's Factory, charges prepaid. e

“This warranty is the only warranty, either express or implied, upon which said
purchased. No other warranty has been made or exists, either expressly or by implication; all
and implied warranties being hereby expressly waived and excluded from_this transaction; and.
pany’s liability in connection with this transaction is expressly limited to the repair or repl cem

defective parts, all other demages, statutory or otherwise, being hereby expressly waived."

“This warranty applies only to new and unused machinery, which, after shipment. from t
tory of the Company, has not been altered, changed, repaired, or treated in ‘any ‘manner: whatso
No warranty of any kind, statutory, implied or otherwise, shall apply to trade ‘accessories, attachm
tools, or implements not manufactured by the Company, or to second-hand machinery,” or. to ne
unused machinery, which, after shipment from the Factory of the Company, has been altered; ch
repaired, or treated in any manner whatsoever. ST et 5

"“No representative of the Company has authority to change this Q_éjr'rqﬁ_t'y'_-dr-thi's:. contra
any manner whatsoever, and no attempt to repair or promise to repair-or improve .the machinery co
by this contract by any representative of .the Company shall waive any consideration of the contr

change or extend this warranty in any-manner whatscever,'":+




B T Mg,
. The extreme right hand column in the parts list entitled "KIT NO. " indicates if an individual
patt is also available as a part of a KIT or SET. All numbers shown in this column are listed
imerically in the back of this catalog with the quantity and description of the various parts that

The terms "right'" and 'left" used throughout this catalog are determined by facing the direc-
tion of forward travel.

EA R SR} Fy
ShR Attaching parts such as bolts, nuts, rivets, screws, washers, etc,, are indented immediately
. following the parts which they attach.

) t
ALWAYS GIVE THE TRACTOR AND ENGINE SERIAL NUMBERS WHEN ORDERING PARTS.

To obtain parts promptly, give part name and part number,
Order parts from the dealer covering the local territory.
Repairs for standard motor accessories such as generators and starting motors should be

ordered from authorized Service Stations maintained by manufacturers of these units throughout
the country,

Always state post office address, town, county and state where parts are to be shipped.
. Also specify whether material is to be shipped by freight, express or parcel post.

Confirm all telephone or telegraph orders in writing.

No credit will be allowed on parts unless they are returned to the dealer from whom they were

o -purchased; from there theywill he returned, at the customer's expense, to the factory for inspec-
ion- .:

_.tfnless claims for shortagesor errors are made immediately upon receiptof goods, they will
not be considered,

When broken goods are received, a fulldescription of the damage should be made by the car-

er-agent on the freight bill. If this description is insisted upon, full damage can always be
liected from the transportation company.

esponsibility is assumed for delay or darmage to merchandise while in transit. Our re-
ibility ceases upon delivery of shipment to the transportation companyfrom whom a receipt
ceived showing that shipmentwas in good condition whendelivered to them; therefore, claims
).should be filed with the transporiation company and not with Allis-Chalmers Manufactur-

e

T}ié'-':i'ight is reserved to change the construction or material of any parts where it seems
able to do so, withoutincurring the obligation ofinstalling such changes ontractors already de-




In sending wire orders,

specified after each part

ber, it will help us to ascertain the part actually required.

TELEGRAPHIC CODE

it is important that a one-word description of the part wanted he

number. In event the message is received with incorrect part num-

Confirm each telegraphic order

by mail in order that it may be checked and if not correctly transmitted, the error detected.

Shipping or other instructions in the body of a telegram which normally consists of many
words, can be condensed into one by the use of the proper code word as given below.

AIRYX -

Ship by Air Express

SONST - Ship to rne (us) by Express

SOOTY - Ship by Express to

SOYON - Ship to me {us} by Mail

SOBOS - Ship by Mail to

SORAT - Ship to me (us) by freight

SAPAT - Ship by Freight to

SPLAT - When and how did you ship parts on my (our) order

SPATS - When and how will you ship parts on my (our) order

STAUB - Carncel my (our) parts order

STUFE - Add to my (our) parts order

SOMOR- Duplicate shipment of my (our) order

LIST OF ABBREVIATIONS

ASSY v ot s ke e et e e e assembly I s Te
ed-pltd. . . . ... ... ... cadmium plated =5 o« R millimet
=+ s centimeter NC (threads) . ....... National Coar
cont'd . ... ... continued NF (threads) ... ... .. .. National Fi
cop-ash . ........... copper-ashestos No. ... i, numb
CaPr vt e e et e e candle-power NPT, .......... National Pipe Thre
ctsk-hd .. ......... countersunk head O0.D. ... ..., outside diamet
diam . ... .. diameter
EF (threads}) . ........... Extra Fine d hea
fil-hd . ... . o ... filister head @ rpm ......... revolutions per minut
3 foot or feet SAE .. Society of Automotive Engineers
gal . ... e e e gallon sg-hd................ square he
hex-hd . ............ hexagonal head L
LD ... e inside diameter e e e e e e e e e e
T inch Vo i e e s e e e e

.........



Air Pre-Cleaner Extension .. ... ... .. BLT

Air Cleanefs. ... ... ... ...+ .... 35 thru 39
Alr Heater . . .. . . ... .. . ., 72
Batteries and Cables . ... ......... 185,187
Battery BoX. . . .. . vt v v v i e e e e e 165,167
Bevel Gear and Shaft ., .. ............. 113
Blower ... ........ e e e e e e e 44
Blower Drive .. ....... ... ... .u... 43
Bottom Guards . ... ..............., 205
Brakes . . . .. ... .. e e e e 127
Bumpers ... ..... ... ... 141
Cab . . e e 207
Camshaft .. ...................... 17
Comnecting Roed . .. .. ..............., 16
Cowl . . .. i e e 173,175
Crankcase Breather . . . ... ... ........, 13
Crankcase Guard . .............. 140, 205
Crankshaft .............. ... ....... 15
Cylinder Block . ..................... 7
Cylinder Head . ....... ... ... vuuu... 21
Cylinder Liner . .. ..o oo, 7
SoDrawbar o L. L e e e e e e e e e 158

jr:v_x;h:e_él_. H.ousing ..................... 9

ont'Covers and Trunnion

.................. 214,215
62 thru 69

_Gé.nera_t'p:r e e e e e e e 183

Governor.-. .. .........

“Hour Meter .. .... e e 195

‘Hydraulic.Pump and Drive

Injector . .. .. . .. .. 49
Injector Contrel . ... ............... 50
Instruments . . .................... 179
Lights and Wiring . . ... . ... ... ..... 189
Main Bearings .. ... ... ... ... . .. .. 15
Main Frame . ... ... ..... ... ..... 140
Muffler ... ... ... ... ... ... . 45
NumericalIndex .. ................ 226
Odometer .. ..................... 196
OilCooler . ... .......iiiiiueeun.. 23
OQil Filters . .. ..........0.... 27 thru 33
Ol Pan . ..o it et e e et e 12
0Oil Pressure Regulator ., ., ............ 29
Oil Pump .. o v i it i et e e e, 25
Painting and Marking . .............. 176
Piston . ... ... ... . .. . .. 16
Power Pulley ... ................. 219
Primer ., ... ... .. ... .. .., 71
Radiator and Water Connections . .. ., .. 81,83
Radiator Curtain .. ... . ..., ... .... 203
Radiator Guard ............... ... 206
Radiator Screens . .. .............. 202
Radiator Shell ............. ... 189,162
Rear Fenders ............... 168,169,170
Rear Flood Light . . . ... ... .......... 198
Rigid Beam . . ..o un. .. 143
Rocker Cover . .. .. ..o i vt nninnn. .. 21
Seat. . . ... ... e e e a e 165,167
Service Kits .. ... ... e 221
Special Equipment . ... ....... 193 thru 220
Starter. . . . ... . e e, 191

Steering Clutch and Final Drive Housing. , , 117

Steering Clutches ., .<.............. 119
Steering Levers and Linkage .......... 139
Tail Light. . .. .......... e e e 197
Timing Gears ... .............. 15,17, 43
Tools. . ... i e e e e 193
Torgue Converter and Piping . .. .. .. 10%
Torque Converter Seal Drain . ., ... ... 105
Track .. ......... ... ... e e 157
TrackIdler . ... .. ......... e 151
Track Release . .................. 155
Track Supporting Roller .., .. ......... 153
Transmission ., . ......... e . 109
Truck Frame ... .,........ Fe e e 145
Truck Wheels . .. ............... 147,149
Universal Joint . . . ... .. .. ... ... <. 101
Valve Mechanism. . . .... ... ......... 19
Water By-Pass . .. .. ........ e e e e 2
Water Drain . . .. 0ot v it i v i i e n .. 79
Water Manifold ... ................. 90
Water Pamn . . ar



HD20G ONLY

ENGINE AND MOUNTING

PART o
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER;
1 067867 1 ENGINE ASSEMBLY (Less FAN but including BLOWER, oil
COOLER, GOVERNOR, MANIFOLDS, fuel PUMP and water
PUMP)
2 071987 2 CAPSCREW, 5/8"NF x 5"
904209 2 . LOCKWASHER, 5/8"
911044 2 NUT, 5/8"NF
3 036707 8 CAPSCREW, 5/8"NC x 1-3/4"
904209 8 LOCKWASHER, 5/8"
L4 073040 1 HANGER, engine supperting, front
5 034440 2 CAPSCREW, 5/8"NF x 3-1/2"
904209 ] LOCKWASHER, 5/8"
911044 2 NUT, 5/8'NF
6 073180 2 BRACGCKET, engine supporting, rear
7 013465 4 CAPSCREW, 3/4"NF x 2-1/2"
304369 4 LOCKWASHER, 3/4"
911045 4 NUT, 3/4"NF ! less used on Model HD20G
8 079411 1

BLOCK, tapped (For Model HD20G only. Required for cap-
screw on right side) ¢ - e




~CYLINDER BLOCK



PART : i
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 5194392 1 BLOCK ASSEMBLY, cylinder {Includes items 2 thru 17, and items
indented below)(For engines prior to #6B-2802 also order 1
RING 5185809)

901651 2 PLUG, pipe, sq-hd., 1/8"NPT
901652 1 PLUG, pipe, sq-hd., 1/4"NPT
910230 2 PLUG, pipe, slotted-hd., 1/8'"NPT
911081 2 PLUG, pipe, slotted-hd., 1/4"NPT (1 less on tractors with
HEAVY-DUTY oil filter)
2 eeeen- 4 PIN, dowel, rear main bearing thrust washer (See CRANKSHAFT
AND FLYWHEEL)
< S 1 PIN, dowel {See FRONT COVER AND TRUNNION)
38 - 1 PIN, dowel (See FLYWHEEL AND TIMING GEAR HOUSING)
4 5192768 7 CAP, main bearing
5 5175538 14 STUD (3/4"NC x 3/4"NF x 7-1/2")
6 5173817 14 NUT (3/4"NF)
900807 14 PIN, cotter, 1/8" x 1-1/4"
T emawea 25 STUD, cylinder head {See CYLINDER HEAD)
8 5175553 12 PLUG, cylinder block {1-1/4" diam. thread)
9 5175555 12 GASKET, cylinder block plug
10 5178998 4 PLUG, cylinder block (1-3/4" diam. thread)
i
11 5178997 4 GASKET, cylinder Blocl PIug « « « = + v o o v v v v 0w a v amen e nan 5183332
12 5176783 4 PLUG, cylinder block, right side (1/2"NC, plain)(] less used on
tractors equipped with HEAVY-DUTY oil filter):
13 5178005 1 PLUG, cylinder block, right side {1 /2"NC male, 1/4"NPT female)
(For blower oil line connection)
‘14 5176774 5 GASKET, cylinder block plug (1/2"1.D.) + o e v s v v simemee v onns 5183332
15 5176799 1 PLUG, cylinder block, right side {5/8"NGC,. plain) . .
16 5176800 1 FITTING, blower drive oil line connection {5/8"NC male, 1/4'NPT
female)
17 5176775 2 GASKET, cylinder block plug (5/8"L.D.) « -« v v v v v v v o . 5183332
18 5182863 & CLINER, cylind@r  « o v v v v vt v et e et e e e e e e e e 519433%
19 5175626 6 RING, snap, cylinder liner retaining
20 51?56‘86 2 COVER, air box, left side
21 035439 24 CAPSCREW, 3/8"NC x 1"
904206 24 LOCKWASHER, 3/8"
22 5174555 2 GASKET, aif BOX COVET - - = 4 v v v o v va e e m e v nne e aeenn PR
23 5176656 1 TUBE ASSEMBLY, air box drain, frout (Includes NUT)
- 913039 1 ELBOW, inverted flare, 90%, 1/4" tube, 1/8"NPT male
23A 5176657 4 TUBE ASSEMBLY, air box drain (On right side and at center
positions on left side) o :
913039 4 ELBOW, inverted flare, 90", 1/4" tube, 1/8"NPT male
24 5176668 1  CLIP, frontdrain tube '
25 074059 . 1 TUBE ASSEMBILY, air box drain, rear (Includes NUTS)
910141 ;- 1 CONNECTOR, flared, 1/4" tube, 1/4'NPT
26 074053 °. 1 ANGLE, supporting, rear drain tube
27 023217 1 . 'CLIP, rear drain tube {closed type, 1/4" diam., 11/32" bolt-hole)
28 065917 I “L i CAPSGREW, 5/16'NF x 1/2"
904205 1 “LOCKWASHER, 5/16"
913636 1 NUT, 5/16"NF :




ONISNOH YVED DNIWILI ANV THIZHMATI

)

GlLol1é6 LI & 1 T MD0T8 WIANITAD




e e e s aw de W s LD ULILLIIUE L)

PART

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
29 H182311 1 PLATE, cover, cylinder block, right side
30 044249 12 CAPSCREW, 3/8"NCx1-1/8"
904206 12 LOCKWASHER, 3/8"
31 5182469 1 GASKET, cylinder block cover plate . . .. ... .. v o v .. 5183332
32 5183184 2 *COVER, handhole
33 036034 2 *CAPSCREW, 3/8"'NF x 1"
911115 2 *WASHER, plain, SAE std., 3/8"
34 040400 2 *GASKET, copper
35 5185416 p *GASKET, handhole COVET . . . ... vt it ittt e e et e e i 5183332
36 5183214 2 *CLAMP, handhole cover
37 5185504 4 PLUG ASSEMBLY, cam pocket oil drain holes (1 FELT, 1 RETAIN-

ER)(Used on first units only)

38 5183930 1 ADAPTER, oi} filter return
39 035439 4 CAPSCREW, 3/8"NC % 1"
904206 4 LOCKWASHER, 3/8" >
40 5177522 1 GASBET, adapter . ... ... ..ttt it i e e . 5183332
#One less of each used on tractors equipped with Air Heater
FLYWHEEL AND TIMING GEAR HOUSING
1 5183126 - 1 HOQUSING ASSEMBLY, flywheel {Includes item 7 and 1 PLUG
912726)
912726 1 PLUG, pipe, 3/4"'NPT
2 037431 9 CAPSCREW, 1/2"NG x 4"
904208 9 LOCKWASHER, 1/2"
3 070960 4 CAPSGREW, 3/8'NC x 1-1/2"
4 074146 3 CAPSCREW, 3/8'NC x 2-7/8"
5 056721 3 CAPSCREW, 3/8"NC x 2-1/2"
b 074147 4 CAPSCREW, 3/8"NF x 6-1/4" (Also attach star COVER and
blower drive SUPPORT)
911041 4 NUT, 3/8"NF .
904206 14 LOCKWASHER, 3/8"
T s - S5EAL, oil (See CRANKSHAFT AND FLYWHEEL)
8 5179684 1 GASKET, flywheel housing to gear train housing .. ........... 5183332
9 5154—669_ 1 COVER, star, flywheel housing
10 035439 2 CAPSCREW, 3/8'NC x 1* :
904206 2 LOCKWASHER, 3/8" -
11 5150057 1 GASKET, STAT COVET  « v v e v o iv vt v e eee o, e 5183332
1z, 5179727 .1 COVER, flywheel housing :
13... 043886 1 CAPSCREW, 7/16'"NC x 1"
TRER 904207 1 LOCKWASHER, 7/16"
14 035718, . 4. CAPSCREW, 1/2"NC x 3/4"
904208° 4 LOCKWASHER, 1/2¢
15 5179726 1 GASKET, flywheel housing cover . ................. +- . ..5183332
lé 5182519 1 HOUSING ASSEMBLY, timing gears (Includes items 20 and 21)
17 013058 3 CAPSGREW, 3/8"NC.x 1-.1/4"
18 070960 3 CAPSCREW, 3/8"NC x 1-1/2"
19 041915 4 CAPSCREW, 3/8'NC x 3-1/2"
904206 10 LOCKWASHER, 3/8"
20 5151576 i PIN, dowel, timing gear housing ta flywheel housing
21 - 1 PIN, dowel, idler gear hub (See BLLOWER DRIVE)
22 5179717 1 GASKET, timing gear housingto block .. .. . ... . . v v v, 5183332

23 5175631 1 PIN, dowel, housings to block



FRONT COCVER AND TRUNNION




A4

ITEM NUMBER

W

12
13
14
15

16
17
18
19
20
21
22

23

25
26
27

28
29

5182480

035712
01287t
041877
904208
013059
304206

5179717

5175630

5179342
5176829
911042
904207

5179345

5179360

047558
904207

5182805
070960
904206
5176335
5176357
035439
053380
5176334
5176186
045312
904205
5176413
035221
5176774
5176419

035190
904208

QTY.

— — NN~ W

oo

o

o O

[ ]

DESCRIPTION KIT NUMBER

COVER ASSEMBLY, cylinder block, front (Includes items 8, 9,
and 11)

CAPSCREW, 1/2"NC x 2-1/4"

CAPSCREW, 1/2"NC x 2-3/4"

CAPSCREW, 1/2"NC x 3"

LOCKWASHER, 1/2"

CAPSCREW, 3/8"'NC x 2"

LOCKWASHER, 3/8"

GASKET, cylinder block front cover . . . .. . .. .. .., .. ..o, 5183332
PIN, dowel, front cover to block

PIN, dowel, water pump adapter {See WATER PUMP)

SEAL, oil, crankshaft, front (See CRANKSHAFT AND FLYWHEEL)

TRUNNION, front, engine supporting
STUD (7/16"NC x 7/16"NF x 1-3/4")
NUT, 7/16"NF
LOCKWASHER, 7/16"

RING, cushion, front trunnion (rubber)
SUPPORT ASSEMBLY, front trunnion (Includes items 14 and 15)

CAP, front trunnion support (Not serviced. Order item 13)
CAPSCREW, 7/16'"NC x 2-1/4"
LOCKWASHER, 7/16"

BRACKET, fan mounting (Also serves as camshaft gear COVER}
CAPSCREW, 3/8"NGC x 1.1/2"
LOCKWASHER, 3/8"

GASKET, fan mounting bracket . ..., ... ... .. .. ... ... ..., 5183332

PLATE, cover, water pump driving gear
CAPSCREW, 3/8"NC x 1"
WASHER, plain (copper)}

GASKET, cover plate . . . . . . . .. i i i i i e e e e e 5183332

COVER, accessory drive shaft bearing
CAPSCREW, 5/16'"NC x 3/4"
LOCKWASHER, 5/16"

GASKET, 'accessory shaft bearing cover ... .......... ..., 5183332

CAPSCREW, I/2'NC x 1" {For plugging top pad hole){Tractors
prior to ff4544)
GASKET, plug screw (aluminum)}

BRACKET, engine lifting, front
CAPSCREW, 1/2"NC x 1-1/2"
LOCKWASHER, 1/2"




PART
ITEM NUMBER
1 5153153
911081
2 045295
304205
3 5153256

4 5178994

5 5182218
911081
910245

6 065369

7 056094
904206

8 041916
904207

9 5175660

10 5153787
912726
11 045295
904205
12 5153788
13 5179054
14 5179055
15 5151430
16 207091
17 036032
11115
L 911041
18 75184060

QTY.

22
22

G0 Q0 — b

—

s

OIL PAN

DESCRIPTION

PAN, oil, lower
PLUG, pipe, slotted-hd., 1/4"NPT
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"

GASKET, JoWEE PAT & o v v v v vt et v e e e e e e e e eee e

PLUG, oil drain (3/4"NPT, magnetic)

PAN, oil, upper
PLUG, pipe, slotted-hd., 1/4"'NPT
CAPSCREW, 3/8"NC x 1-3/8"
CAPSCREW, 3/8"NC x 4-1/2"
CAPSCREW, 3/8"NC x 5-1/2"
LOCKWASHER, 3/8"
CAPSCREW, 7/16"NC x 2"
LOCKWASHER, 7/16"

GASKET, upper pantoblock . . . ... . v v ne e,

COVER, wupper oil pan handhole
PLUG, pipe, 3/4"NPT
CAPSCREW, 5/16"NC = 1"
LOCKWASHER, 5/16"

GASKET, oil pan handhole cover . . .. .. 4 v v vueoa.

DIPSTICK, oil level
TUBE ASSEMBLY, oil level dipstick {Includes NUT)
ADAPTOR, oil level dipstick tube,
CLIP, supporting, dipstick tube
CAPSCREW, 3/8"'NF x 3/4"
WASHER, plain, SAE std., 3/8"
NUT, 3/8"NF

SUPPORT, dipstick tube clip

KIT NUMBER

5183332

5183332

5183332




PART

ITEM NUMBER

3

[aN]

-
SO ) O N kW

11
12

13
14
15

16

17
18

19
20

5179283
915858

5193129
915015

5193132
5193130
5193131
5180214
5179282

5179246
040382
056721
053380

5177522

5179290
5177883
5179368

5179289

5176399
057927
904205
913636

5176400
5182508

o)
fed
<

T e R R I T T N N N O Y = J Y g S

CRANKCASE BREATEER
DESCRIPTION . KIT NUMBER
BREATHER ASSEMBLY (Includes items 2 thru 58)

PIN, taper, #1 x 2"

ELEMENT ASSEMBLY, breather {(Includes item 3)
NUT, wing, 1/4"NC

GASKET, breather cover

SHEL1, breather

TUBE, center

RING, seal, breather pipe

GASKET, breather to body . . . .. i . ittt i st e e e nans 5183332

BODY, breather
CAPSCREW, 3/8"'NC x 1-3/8"
CAPSCREW, 3/8"NC x 2-1/2"
WASHER, plain {copper)

GASKET, breather bodytoblock . . .. ... . . it i i v e 5183332

HOSE, breather pipe (1-1/4"1. 1. x 9-3/8")
CLAMP, hose, 1-1/2" diam.
CLAMP, special {(holts to oil cooler)

PIPE, breather extension

CLIP, pipe supportin
CAPSCREW, 5/16"NF x 3/4"
LOCKWASHER, 5/16"
NUT, 5/16"NF

BRACKET, pipe supporting clip
PLATE, defiector




CRANKSHAFT AND FLYWHEEL




PART

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5175574 1 CRANKSHAFT ASSEMBLY (Includes 6 PLUGS 910230 and 2 PINS
5177528) :

910230 6 PLUG, pipe, slotted-hd., 1/8"NPT

- 9u1652 1 PLUG, pipe, sq-hd., 1/4"'NPT

2 5177528 2 PIN, dowel, fiywheel

3 5183546 1 FLYWHEEL ASSEMBLY (Includes item 6)

4 5150458 6 BOLT {9/16"NF x 2-1/4'")

5 023633 3 WIRE, locking {1/16'" x 12"}

6 5152615 1 GEAR, flywheel ring

[ 5179412 7 SHELL, main bearing, upper {standard size)

5193339 7 SHELL, main bearing, upper (. 002" undersize)

7 § 5193340 7 SHELL, main bearing, upper (. 010" undersize)

5193341 7 SHELL, main bearing, upper (. 020" undersize)
5193342 7 SHELL, main bearing, upper (. 030" undersize)
5179411 7 SHELIL., main bearing, lower {standard size)

5193343 7 SHELL, main bearing, lower {, 002" undersize}
8 4 5193344 7 SHELL, main bearing, lower (. 010" undersize)

5193345 7 _SHELL, main bearing, lower (. 020" undersize)

5193346 7 SHELL, main bearing, lower {. 030" undersize)
[ 5175638 4 WASHER, thrust, rear main bearing (Half only. Standard size)
9 9 5193387 4 WASHER, thrust, rear main bearing (Half only - . 005" oversize}
5193388 4 WASHER, thrust, rear main bearing (Half only - . 010" oversize)
10 040398 4 PIN, dowel, rear main bearing thrust washer
11 5179985 1 SEAL, oil, rear
12 5175370 1 GEAR, crankshaft
13 036039 6 CAPSCREW, 3/8'N¥ x 1-3/8"
904206 6 L.OCKWASHER, 3/8"
14 5153373 1 SEAL, oil, front
15 5175168 1 SPACER, oil slinger
16 5175170 1 SLINGER, oil
17 5176809 1 CONE, vibration damper, rear
18 5151344 1 CONE, vibration damper, front ‘
19 5186050 I HUB ASSEMBLY, vibration damper (Includes item 20)
20 ‘B156295 2 PIN, dowel, vibration damper
21 51711764 2 DAMPER, vibration
22 210151 6 CAPSCREW, 7/16"NF x 1-1/8"
904207 6 LOCKWASHER, 7/16"
23 067864 1 PULLEY, crankshaft
911201 Z KEY, #E woodruff, 3/8" = 1-1/4"
24 053669 1 WASHER, pulley retfaining

25 073439 1 CAPSCREW, pulley retaining (1'"NF x 3")




PISTON AND CONNECTING ROD

PART

ITEM NUMBER

11

12

13

5193196
5175580
5175585

5177064

5177063

‘5175586

5175588
5175577
5175580
5150140
5175581

5150095
900801

5179410
5193347
5193348
5193349

5193350

QTY.

6

12

12

24

12

12

12

12
12
12
12

12

DESCRIPTION

PISTON ASSEMEBLY (Includes items 2, 4and 5) . ........

BUSHING, piston

PIN, Piston. 4 o v s vttt e e n vt e s e m e e v e nna e o

RETAINER, piston pin

RING, snap, piston pin retainer

RING, compression (1st and 2ad grooves). . . ... ... ..

RING ASSEMBLY, oil control {3 piece type) . . ... ... ....

ROD ASSEMBLY, connecting {Includes items 9 thru 12)
BUSHING, connecting rod

NOZZLE, spray, connecting rod

BOLT, connecting rod

NUT, connecting rod bolt
PIN, cotter, 3/32" x 3/4"

SHELL, connecting rod bearing {standard size}

SHELL, coanecting rod bearing (, 002" undersize)
SHELL, connecting rod bearing {, 010" undersize}
SHELJL, coanecting rod bearing {. 020" undersize)

SHEIL.L, connecting rod bearing {. 030" undersize}

NOTE: In view of the removable-sleeve construction of these
engines, oversize pistons or rings are not supplied.
When appreciable wear occurs, new siandard size

parts should be installed.

Oversize piston pins are not available. New standard
size pins and bushings should be installed when appreciable

wear occurs.

KIT NUMBER

5194339

5194339

...... 5193452

5194339

...... 5193452

5194339




CAMSHAFT AND ACCESSORY SHAFT

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5175904 1 CAMSHAFT ASSEMBLY {Includes end PLUGS)
905123 4 KEY, #9 woodruff, 3/16" x 3/4" .
2 5182318 1 GEAR, carnshaft, rear {95 teeth}
3 5175995 1 GEAR, camshaft, front (70 teeth)
4 5176100 1 SPACER, camshaft, rear
5 5176361 1 SPACER, camshaft, {ront
6 5178723 1 SHAFT, accessory
905123 1 KEY, #9 woodruff, 3/16" x 3/4"
7 5175371 1 GEAR, accessory shaft
8 5176673 2 NUT, camshaft (Engines prior fo #6B-5734)
5188454 2 NUT, camshaft {seli-locking){Engines #6B-5734 and up)
9 5177769 2 LOCKWASHER, internal teeth, 1-1/8" (Engines prior to #6B-5734)
10 5176673 1 NUT, accessory shaft
11 5177769 1 LOCKWASHER, internal teeth, 1-1/8"
12 5175635 2 BEARING ASSEMBLY, accessory shaft end (Includes bronze bush-
ings which are not serviced separately)
13 5157244 3 CAPSCREW, 3/8"NC x 1-3/4" (rear bearing)
14 070960 3 CAPSCREW, 3/8"NC x 1-1/2" {front bearing)
904206 6 LLOCKWASHER, 3/8”
15 5186710 2 BEARING ASSEMBLY, camshaft end {Includes bronze bushings
which are not serviced separately)
16 5157244 6 CAPSCREW, 3/8"'NC x 1-3/4"
904206 6 LOCKWASHER, 3/8"
5175636 4 WASHER, thrust (standard size)
17 5193370 4 WASHER, thrust (. 005" oversize)
5193371 4 WASHER, thrust {. 010" oversize)
18 5175625 2 BEARING, accessory shaft intermediate (half only)
19 5186706 5 BEARING, camshaft intermediate, -lower half
20 5175625 5 BEARING, camshaft intermediate, upper half
21 5175624 12 RING, retaining, intermediate bearings
22 5177822 6 BOLT, lc;cking, intermediate bearing



37

]

Flow

!

)

=5
T
4

dte

o £l

I

5

P

et
i
=,

>
N

AR

P o T %
AR TN

ROCKER OIL LINES

/ TO CYLINDER BLOCK

&

VALVE MECHANISM




ITEM NUMBER

NS 2 ) N R WD

[P —

e
W

14

15
16
17
18

19

20
21
22
=23

24
25

26
27
28
29
30
31
32
33

34

35

36

37
38

39

40

5179470
5175520
5193004
5175207
5175391
5175250
5175310
5178130
5177990
5177992
5188139

5179421
5175396
5179008
5182989
5178996
5178995
5179002
5185941

5185940

053323

5179005

440382
5186765

5183278
037450
904205

5176790
5176788
5176789
5176245
5177991
5177989
5176830
5184909

5183694
5176586
5184914

054130
904205

QTY.

12
12
12
12
12
12
24
12
12
12

36

o~ wnn Ogv = n

12
12
12
18

12
12

18
18
18
18
18
12

DESCRIPTION

INSERT, exhaust valve

GUIDE, exhaust valve

VALVE KIT, exhaust (I VALVE and 2 LOCKS 5175310)
SEAT, valve spring

SPRING, valve

CAP, valve spring

I.OCK, valve spring cap

ARM ASSEMBLY, valve rocker (Includes items 9, 10 and 13)
SCREW, wvalve lash adjustment

NUT, walve lash adjustment screw

ARM ASSEMBLY, injector rocker (Includes items 12 and 13.
Clevis parts are not serviced separately)

BALL ASSEMBLY, injector rocker arm (Il BALL and 1 SEAT)
BUSHING, rocker arm

SHAFT ASSEMBLY, rocker {Includes PLUG)

SHAFT, rocker, rear cylinder {Tapped for oil fitting)
BRACKET, rocker shaft, right hand

BRACKET, rocker shaft, left hand

BRACKET, rocker shaft, left hand (end)

PLATE ASSEMBLY, base, rocker shaft center brackets (When re-
quired for engines prior to #6B-2750 also order 2 WASHERS
5175505)

PLATE, base, rocker shaft end bracket (When required for engines
prior to f6B-2793 also order 1 WASHER 5175505)

CAPSCREW, hold-down, rocker shaft bracket (7/16"NC = 2-3/4")
CAPSCREW, hold-down, rocker shaft bracket {1/2"NC x 5-5/8")
CAPSCREW, clamping, rocker shaft bracket (3/8"NC x 1-3/8")

FOLLOWER ASSEMBLY, cam (Includes ROLLER and PIN. Alsao
see item 42)

GUIDE, cam follower
CAPSCREW, 5/16"NC x 1-1/4"
LOCKWASHER, 5/16"

SPRING, cam follower

SEAT, cam follower spring, lower

SEAT, cam follower spring, upper
RETAINER, cam follower spring upper seat
ROD, push

SOQCKET, valve push rod

NUT, injector push rod

TUBE ASSEMBLY, oil, rocker bracket to head (Includes NUT)
{When reguired for engines prior to #6B-4068 also order 1
FLANGE 5184914 and 1 NUT 5183694)

NUT, thin, jam, 1/2"NF

FLANGE, oil tube {1/4" thick){Eagines prior to #6B-4068)
FLANGE, oil tube (3/16" thick)(Engines #6B-4068 and up)

CAPSCREW, 5/16"NC x 7/8"
LOCKWASHER, 5/1&"

ELBOW, rocker oil tube

TUBE ASSEMBLY, o0il, rear rocker shaft (Includes NUTS)
ELBOW, inverted flare, 900, 1/4" tube, 1/8"NPT

CLIP, oil tube
WASHER, plain, SAE std., 7/16"

GASKET, oil tube flange . . . .. f et e e e e e e caae

{Continued)

KIT NUMBER




CYLINDER HEAD AND ROCKER GCOVER




LTHEN

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
41 5176406 1 TUBE ASSEMBLY, oil, block to head {Includes NUTS}
915865 i ELBOW, inverted flare, %0%- 6/18" tube, 1/8'NPT female
914093 1 CONNECTOR, inverted flare, 5/16" tube, 1/4"NPT male
42 5194047 18 ROLLER KiT, cam follower {Each consists of 1 ROLLER and 1
PIN which are not serviced separately)
. CYLINDER HEAD AND ROCKER COVER
1 5193456 1 HEAD ASSEMBELY, cylinder {Includes items 5 thru 17)
2z 5179791 25 STUD (5/8'"NC x 5/8"NF x 6. 80"
3 5185436 25 NUT (5/8"NF)
4 5175505 25 WASHER, plain
5 5178879 6 TUBE, injector hole
6 5179323 6 RING, sealing, injector hole tube
T ruwmaaw 12 INSERT, exhaust valve
See VALVE MECHANISM
- T 12 GUIDE, exhaust valve
9 e 6 SUPPORT, injector clamp
See FUEL INJECTOR
16 - [ STUD, injector clamp
| 12 STUD, water manifold {See WATER OQUTLET MANIFOLD)
12 5178998 2 PLUG, cylinder head
13 5178997 2 GASKET, cylinder head plug
14 5172875 4 NOZZLE, water (small)
15 5183823 10 NQZZLE, water (large)
16 5179977 2 SCREEN, breather hole, end >
910160 2 SCREW, drive, #10 x 1/2" i
17 5179978 5 SCREEN, breather hole, side
18 5179662 6 GASKET, cylinder . . . . . . . . 0 i e i e e e e e 5183332
5193466
19 5182976 12 RING, seal, water hole (1-1/8"LD.) . . .. . . vttt 5183332
5193466
20 5182975 2 RING, seal, water hole (I13/16"L Dy} v v v i v v i et et e 5183332
5193466
21 5182977 12 RING, seal, water hole (3/8"1.D.) . .. .. o viunn.. 5183332
5193466
22 5185809 1 RING, cylinder head oil seal {Must be cut to fit on engines prior
0 #BB-2B02) . . ... i i 5183332
5193466
23 5175413 1 COVER, rocker
24 5175156 4 BOLT, rocker cover
900806 4 PIN, cotter, 1/8" x 1"
25 5150333 4 WASHER, rocker cover bolt
26 5157192 4 STUD, rocker cover bolt

27 5183998 1 GASKET, rocker cOver . . . . . . . i i i i it it e e e e e e e e e . 5183332




WATER PUMP

ENGINE #6B-2543

PRICR TO

e




L gLy 1

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 5182102 1 HOUSING ASSEMBLY (Includes items 7 and 12)
2 082936 3 CAPSCREW, 7/16"NC x 4-1/2"
904207 3 LOCKWASHER, 7/16"
3 074145 - 4 CAPSCREW, 3/8"NC x 1-5/8"
904206 4 LOCKWASHER, 3/8"
4 5175953 1 GASKET, housing to block . . . . . v ittt e e e, 5183332 °
5 5175882 4 SPACER, gasket compensating ... ... .....00ouuuun... ... 5183332
6 5182808 1 ELBOW, housing to block
7 5176182 4 STUD (3/8"NC x 3/8'NF x 13/16"){To housing)
911041 4 NUT, 3/8'"NF
904206 4 LOCKWASHER, 3/8"

8 040382 4 CAPSCREW, 3/8'NC x 1-3/8" {To block)
904206 4 LLOCKWASHER, 3/8"

9 5175948 13 GABKET, elbow to block . . ... ittt it i e e e 5183332
10 5175844 2 GASKET, elbow 10 ROUSIDE  + v v v v v vv oiv v e e e e e 5183332
11 5177904 1 ELBOW, water inlet
12 5176182 4 STUD (3/8"NC x 3/8"NF x 13/16")

911041 4 NUT, 3/8'NF
904206 4 LOCKWASHER, 3/8"
13 5182462 1 TUBE, water inlet
14 5177273 2 HQOSE, water inlet tube
15 5177882 4 CLAMP, hose, 3" diam.
16 5183829 1 CLAMP, water inlet tube supporting {Started with engine #6B-1423)
17. 035439 1 CAPSCREW, 3/8"NGC x 1
904206 1 LOCKWASHER, 3/8"
911115 1 WASHER, plain, SAE std., 3/8"
18 8514437 1 CORE, oil cooling (12 plates}
19 5175845 13 GASKET, oil cooling core . . . . ... i it ittt e e e 5183332
[ 5177907 1 COVER, housing (Used prior to engine #6B-2543)
037450 12 CAPSCREW,,5/16'"NC x 1-1/4"
904205 12 LOCKWASHER, 5/16"
20 ¢ 5184473 1 COVER, housing (Started with engine #6B-2543 but later discon-
tinued on tractor #5434)
037450 9 CAPSCREW, 5/16"NC x 1-1/4"
904205 9 LOCKWASHER, 5/16"
------ 1 COVER, housing (Tractors #5434 and up. See OIL FILTER on
page 28)
21 5177815 1 GASKET, housing cover {Used on tractors prior to #5434)
22 5184472 1 PLATE, jumper, housing cover (Started with engine #6B-2543 but
later discontinued on tractor #5434)
23 033751 3 CAPSCREW, 5/16"NC x 2-1/2"
24 045312 1 CAPSCREW, 5/16"'NC x 3/4"
904205 4 LOCKWASHER, 5/16"
25 5184474 1 GASKET, jumper plate {Started with engine #6B-2543 but later dis-

continued on tractor {#5434)

=



OIL PUMP




PART

ITEM NUMBER QTY. DESCRIPTICN KIT NUMBER
1 5175572 1 PUMP ASSEMBLY, oil (Consists of items 3 thru 12)
2 5150362 4 S5TUD (3/8"NC » 3/8"'NF % 1-11/16"}
911041 4 NUT, 3/8"NF
904206 4 LOCKWASHER, 3/8"
3 5175621 1 BODY ASSEMBLY {Includes items 4 and 5)
4 5175541 2 BUSHING, pump body
5 5175518 1 SHAF'T, driven gear
6 5175517 1 SHAFT, driving gear
905123 4 KEY, #9 woodruff, 3/16" x 3/4"
7 5175383 1 GEAR, driving (64 teeth)
8 5175226 2 GEAR, pumping, upper shaft
9 5175616 2 GEAR ASSEMBLY, pumping, lower shaft (Includes BUSHINGS
which are not serviced separately)
10 5175414 1 SPACER, pump body
i1 5175620 1 BODY ASSEMBLY, scavenging purmp (Includes BUSHING which is
not serviced separately)
12 065369 4 CAPSCREW, 3/8"NC x 4-1/2"
904206 4 LOCKWASHER, 3/8"
13 5183323 - SHIM, gear mesh adjustment (. 005" thick. Use as reg’d)
14 5175739 1 PIPE, pressure pump inlet
15 013059 2 CAPSCREW, 3/8"NC x 2"
304206 2 LOCKWASHER, 3/8"
16 5175713 1 PIPE, scavenging pump inlet
17 013059 2 CAPSCREW, 3/8'NC x 2"
904206 2 LOCKWASHER, 3/8"
18 5175604 4 GASKET, inlet pipe . . ... o i iyttt it it e e e 5183332
19 5175611 2 COVER, o0il screen :
20 5175699 2 DIPE, stub, oil suction
21 074177 4 CAPSCREW (3/8"NF x 2-1/4", drilled end) g
911115 4 WASHER, plain, SAE std., 3/8"
910863 4 NUT, slotted, 3/8'NF e
22 023633 2 WIRE, locking (1/16" x 12"} 1
EAR
23 5153286 2 SCREEN, oil
24 5153284 2 RETAINER, oil screen
25 5175519 2 SUPPORT, pressure purnp oil screen
26 036034 2 CAPSCREW, 3/8"NF x 1"
911115 2 WASHER, plain, SAE std., 3/8"
904206 2 LOCKWASHER, 3/8"
913528 2 NUT, seli-locking, 3/8"NF
27 5175951 2 SUPPORT, scavenging pump oil sereen
28 035439 4 CAPSCREW, 3/8"NC x 1"
904206 - 4 LOCKWASHER, 3/8"
29 5175723 1 PIPE, scavenging pump outlet
30 035439 2 CAPSCREW, 3/8"NC x 1"
904206 2 LOCKWASHER, 3/8"

31 3203430 1 GASKET, outlet pipe . .. .. .. .. it it it e e 5183332



SYFTLTII TIO—




USAGE: Tractors prior to serial No. 5434,

PART .
ITEM NUMBER QTY, DESCRIPTION KIT NUMBER
1 074026 2 FILTER ASSEMBLY, oil (See page 64 for repair parts)
5 012992 4 CAPSCREW, 3/8"NF x 1-1/4" {Tractors prior to #4544)
035336 2 CAPSCREW, 3/8'NF x 1-3/4" (Tractors #4544 and up)
911115 4 WASHER, plain, SAE std., 3/8'" (Tractors prior to #4544)
904206 2 LOCKWASHER, 3/8" {Tractors #4544 and up)
911041 2 NUT, 3/8'NF {4 used prior to tractor #4544)
3 069347 1 TUBE, oil supply
915368 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
915371 1 TEE, Sealastic, 3/8" tube
915366 4 NUT, Sealastic fitting, 3/8" tube
915367 4 RING, Sealastic, 3/8" tube {Includes FERRULE)
069345 1 TUBE, oil supply, front filter (Used on all Model HD20G tractors
and on Model HD20H and HDZ0F tractors prior to #4544)
4
077917 1 TUBE, oil supply, front filter {Started with Model HD20H and
HDZ20F tractors #4544) . . . . o ot ot i e e e 078274
915369 1 ELBOW, Sealastic, 900, 3/8" tube, 1/4"'NPT male
915366 1 NUT, Sealastic fitting, 3/8" tube
915367 1 RING, Sealastic, 3/8" tube (Includes FERRULE}
5 069346 1 TUBE, oil supply, rear filter
915369 1 ELBOW, Sealastic, 907, 3/8" tube, |/4"NPT male
915366 1 NUT, Sealastic fitting, 3/8" tube
915367 1 RING, Sealastic, 3/8'" tube (Includes FERRULE)}
6 041262 1 GLIP, rear filter supply tube {closed type, 3/8" diam., 13/32"
bolt-holel
074218 1 TUBE, oil return, front filter (Used on all Model HD20G tractors
and on Model HD20H and HDZ0F tractors prior to #4544)
.
077753 1 TUBE, oil return, front filter (Started with Model HD20H and HDZO0F
tractors #4544) . . . L L i i e e e e e e e e e e e e e 078274
915369 1 ELBOW, Sealastic, 90°, 3/8" tube, 1/4'NPT male
915366 1 NUT, Sealastic fitting, 3/8" tube |
915367 1 RING, Sealastic, 3/8" tube (Includes FERRULE) g
] 074219 1 TUBE, oil return, rear filter i
915369 1 ELBOW, Sealastic, 90°, 3/8" tube, 1/4'NPT male
915366 13 NUT, Sealastic fitting, 3/8" tube :
915367 1 RING, Sealastic, 3/8" tube (Includes FERRULE)
9 074209 1 TEE, oil return line (restricted orifice)
915366 2 NUT, Sealastic fitting, 3/8" tube
915367 2 RING, Sealastic, 3/8" tube (Includes FERRULE)
10 wvvmnn 1 ADAPTOR, oil ﬁlter/return
______ 4 CAPSCREW, 3/8"NC x I"
11 4[ ______ 4 LOCKWASHER, 3/8" See CYLINDER BLOCK
| 2 i 1 GASKET, adaptor to cylinder block

13 enmeee - TEE, cylinder block (See INSTRUMENTS)




Ol. COCLER

16 1718 19

OIL FILTER

"ITEM N

PART _
UMBER QTY.

079357
051473
037450 1
904205 1

5187312

5187242
201651

1

1

2
079369 2
079352 2
5179197 2
5187309 2
5187310 2
5154538 2
5187308 2
079368 2
040330 2
5187307 2
5187315 1
5187314 1
5187316 1
5187313 1
2

USAGE: Tractors serial No. 5434 and up.
DESCRIPTION KIT NUMBER

FILTER ASSEMBLY, oil (Consists of items 4 thru 20)
CAPSCREW, 5/16"NC x 1-3/4"
CAPSCREW, 5/16"NC x 1-1/4"
LOCKWASHER, 5/16"

GASKET, adapting cover

COVER, adapting
PLUG, pipe, 1/8"NPT

GASKET, shell

ELEMENT KIT (Includes item 6)
RING, snap, stud retaining
RETAINER, filter element

SEAL, filter e}ément (rubber)
WASHER, filter element seal (steel)
SPRING, filter element

SHELL ASSEMBLY {Includes itermn 20}
GASKET, shell retaining stud
STUD, shell retaining

VALVE, by-pass

®PRING, by-pass valve

GASKET, by-pass valve plug .
PLUG, by-pass valve R :
TRANSFER, instruction (See PAINTING AND MARKING)




ITEM

—

10
11

12

13

PART

NUMBER QTY.

5175559
963777
058793
904206
5175569
5175568

5175564

/5175565

5175566
5175567
5175593
013059
035439
904206
5175604

3203430

(5 IRUCR ot g

o)

NSl —

[

OIL PRESSURE REGULATOR

DESCRIPTION KIT NUMBER

REGULATOR ASSEMBLY, oil pressure {Includes items 5 thru 8}
CAPSCREW, 3/8"NC x 4"
CAPSCREW, 3/8YNC x 2-1/4"
LOCKWASHER, 3/8"
GASKET, regulator toblock ... ... ....... ... ... ....... 5183332
GASKET, regulator pipe toblock . . . . .. ., ... L. 5183332
VALVE, pressure regulating
SPRING, pressure regulating valve
PLUG, pressure relief valve
PLUG, pressure regulating valve
PIPE, pump to regulator
CAPSCREW, 3/8"NC x 2"

CAPSCREW, 3/8"'NC x 1"
LOCKWASHER, 3/8"

GASKET, oil pipe to pump . . . ., . . s e e e e 5183332 g

GASKET, oil pipe to regulator . ... ... ..ot in v 5183332 :



g——-m CYLINDER BLOCK

PART
ITEM NUMBER QTY.

1 061817
911168
904205
913636

0o wm—

2 074665
915369
915366
915367
901839

P Pt

3 074667
915368
915386
915366
915367

G (0 et et

4 5178005

—

5 5176774

Lol

6 074666
215369
915366
915367
901839

[ . ]

HEAVY-DUTY OIL FILTER

USAGE: Special Equipment for Model HD20H only. Mounts at rear
of Cowl on right side. Also see pages 27,28 and 33 for
alternate installations,

DESCRIPTION

FILTER ASSEMBLY, lubricating oil {See page 65 for repair parts)
CAPSCREW, 5/16"NF x 7/8"
LOCKWASHER, 5/16"
NUT. 5/16"NF

TUBE, oil supply, rear section
ELBOW, Sealastic, 90%, 3/8" tube, 1/4''NPT male
NUT, Sealastic fitting, 3/8" tube
RING, Sealastic fitting, 3/8" tube {Includes FERRULE)
BUSHING, pipe reducing, 1/2"NPT to 1/4"NPT

TUBE, oil supply, front section
CONNECTOR, Seazlastic, 3/8' tube, 1/4"NPT male
UNION, Sealastic, 3/8" tube
NUT, Sealastic fitting, 3/8" tube
RING, Sealastic fitting, 3/8" tube (Includes FERRULE}

PLUG, adapting, oil supply tube

GASKET, adapting plug

TUBE, oil return, rear sect‘i)on
ELBOW, Sealastic, 90, 3/8" tube, 1/4"NPT male
NUT, Sealastic fitting, 3/8” tuhe

RING, Sealastic fitting, 3/8" tube (Includes FERRULE)
BUSHING, pipe reducing, 1/2"NPT to 1/4'NPT

(Continued)

KIT NUMBER




ITEM NUMBER QTY.

7

& iy s

074668
915368
915386
915366
915367
040758

055676

1
1
1
3
3

o

DESCRIPTION KIT NUMBER
TUBE, oil return, frount section

CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male

UNION, Sealastic, 3/8" tube

NUT, Sealastic fitting, 3/8" tube

RING, Sealastic fitting, 3/8" tube (Includes FERRULE)
GROMMET, tube protecting {rubber)

CLIP, tube supporting {closed type, for two 3/8" diam. tubes,
13/32" nolt hole)

TRANSFER, warning {See PAINTING AND MARKING}

BRACKET, filter mounting (See HEAVY-DUTY FUEL FILTER}




1

(4dZ0Q ¥AMVY O 4VD HIIA) Y3 L1Id TIO X LNA-XAVIH

WOO0Td H3ANFIAD OL




Liddex ¥ OE LA L A ML L DLy BB K

USAGE: Special Equipment for Model HD20H tractors only when equipped
witha Cab or with a Baker Hydraulic Dozer. Also see pages 27,28
and 30 for alternate installations.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 061817 1 FILTER ASSEMBLY, lubricating oil (See page 65 for repair parts)
911168 8 CAPSCREW, 5/16"NF x 7/8"
904205 8 LOCKWASHER, 5/16"
913636 8 NUT, 5/16"NF
2 076830 1 TUBE, oil supply, rear section
901839 1 BUSHING, pipe reducing, 1/2"NPT to 1/4"NPT
915369 1 ELBOW, Sealastic, 90%, 3/8" tube, 1/4"NPT male
915366 1 NUT, Sealastic fitting, 3/8'" tube
915367 1 RING, Sealastic fitting, 3/8" tube {Includes FERRULE)
3 076829 1 TUBE, oil supply, front section
915386 1 UNION, Sealastic, 3/8" tube
915368 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NFPT male
915366 3 NUT, Sealastic fitting, 3/8" tube
915367 3 RING, Sealastic fitting, 3/8'" tube (Includes FERRULE)
4 5178005 1 PLUG, adapting, oil supply tube
5° 5176774 1 GASBKET, adapting plug
6 076831 1 TUBE, oil return, rear section
901839 1 BUSHING, pipe reducing, 1/2"NPT to 1/4"NPT
915369 1 ELBCOW, Sealastic, 90%, 3/8" tube, 1/4"NPT male
915366 1 NUT, Sealastic fitting, 3/8" tube
915367 1 RING, Sealastic fitting, 3/8" tube {Includes FERRULE)
7 076828 1 TUBE, oil return, front section
915386 1 UNION, Sealastic, 3/8" tube
915368 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
915366 3 NUT, Sealastic fitting, 3/8" tube
915367 3 RING, Sealastic fitting, 3/8" tube (Includes FERRULE)
B8 040811 1 CLIP, tube supporting, closed type, for two 3/8" diam, tubes,
7/32" bolt hole)
9 070403 1 CAPSCREW, 1/2"NF x 3"
904208 1 LOCKWASHER, 1/2%
10 065785 1 BLOCK, spacing, tube supporting clip
1t 042672 3 CLIP, tube supporting {closed type, for two 3/8" diam.tubes, 7/16"
bolt hole)
12 035979 ! CAPSCREW, 3/8"NF x I"
13 035167 2 CAPSCREW, 3/8"'NF x 7/8"
904206 2 LOCKWASHER, 3/8"
911115 1 WASHER, plain, SAE std., 3/8"
911041 1 NUT, 3/8"'NF
14 oo __ 1 TRANSFER, warning (See PAINTING AND MARKING)

15 ooeoo 1 BRACKET, filter mounting (See HEAVY-DUTY FUEL FILTER)




SNOILDENNOD ONV HEANVITD HIV




#All Model HD20G tractors. Also Model HD20F and HD20H Tractors prior to serial
No. 4544,
**Model HD20F and HD20H tractors serial No. 4544 and up.
PART QUANTITY

ITEM NUMBER * %% DESCRIPTION KIT NUMBER
[ 074202 2 - PRE-CLEANER ASSEMBLY, air {(See page 38 {for repair parts)
(Order PRE-CLEANER ASSEMBLY 0779 19)
1
1 077919 - 2 PRE-CLEANER ASSEMBLY, air (See page 38 for repair parts) .. ... 078274
[ 069695 2 . CLEANER ASSEMBLY, air (12 diameter. See page 39 for repair
parts)
2 <
077900 - 2 CLEANER ASSEMBLY, air (I4" diameter. See page 39 for repair -
L PETES) - - v o r e e e e e e 078274 T
3 068231 4 4 HOSE, azir cleaner tube {4“1, D, x 3-3/4” long) - - v oo 078274
4 061952 8 8 CLAMP, hose, adjustable, 3-7/8" to 4-3/4' diam.
069231 1 - TUBE, rear air cleaner
5
077396 - 1 TUBE, rear air CleaneT -« - ¢ v v v v v v et vt et e e e 078274
069232 1 - TURE, front air cleaner
6
077759 - 1 TUBE, front air cleaner « « v v v v vt v i e e et e e e e e 078274
7 069211 1 1 ELBQW, rear air cleaner tube
910001 1 1 PLUG, expansion, 5/8'" diam.
8 U-3188 6 6 CAPSCREW, 3/8"NF x 1-1/2"
904206 6 6 LOCKWASHER, 3/8"
911041 & 6 NUT, 3/8"NF
9 069212 1 1 ELBOW, front air cleaner tube
910001 1 1 PLUG, expansion, 5/8" diam,.
10 U-31838 6 6 CAPSCREW, 3/8'NF x 1-1/2¢
904206 6 6 LOCKWASHER, 3/8"
911041 & & NUT, 3/8"NF
11 069226 2 2 GASKET, elbow to air inlet housing
12 069223 1 1 HOUSING, air inlet
910211 2 2 CAPSCREW, 3/8'NC x 1-1/4"
903777 4 4 CAPSCREW, 3/8VNC x 4"
904206 6 6 LOCKWASHER, 3/8"
901652 1 1 PLUG, pipe, 1/4"NPT (Plugs priming hole on iractors equipped

with Air Heater)

13 5150988 1 1 SCREEN, blower (also serves as air intake housing gasket)

14 069294 2 2 VALVE, air shut-off
15 040162 6 & SCREW (drilled fil-hd., #10-24NC x 1/2")
16 040163 2 2 WIRE, locking (1/32" x 7')

17 069292 1 1 SHAFT, front air shut-off valve
18 069293 1 1 SHAFT, rear air shut-off valve

19 040302 2 2 SEAL, air shut-off valve shaft

20 069281 1 1 LEVER, rear air shut-off valve

21 035336 1 1 CAPSCREW, 3/8"NF x 1-3/4"
904206 1 1 LOCKWASHER, 3/8"
911041 1 1 NUT, 3/8"'NF

22 069278 1 1 LEVER, front air shut-off valve

23 035336 1 1 CAPSCREW, 3/8"NF x 1-3/4"
904206 1 1 LOCKWASHER, 3/8v
911041 I 1 NUT, 3/8"'NF

24 068613 1 1 PIN, stop, front air shut-off valve lever
911034 1 1 NUT, jam, 3/8"NC

25 aeme- = - SPRING, air shut-off lever (See ENGINE CONTROLS) .

NOTE: See PAINTING AND MARKING far instrnatinn TD ANCTTD



AR CLEANER:

AIR CLEANER MOUNTING

ITEM NUMBER QTY.

3

LR VAN

[ R T

11
12

PART

068089
079217
043886
074790

063086
911045

068090
077380
U53668
053667
056099
056100

067878
035067
F04208

1

o

O A O L T

USAGE: All Model BD20G tractors. Also Model HD20F and HD20H
tractors prior to serial No. 4544,

DESCRIPTION

BRACKET, main mounting (Tractors prior to #5434)

BRACKET, main mounting (Tractors #5434 and up)
CAPSCREW, 7/16'"NC x 1"

WASHER, plain

ROD, bracing
NUT, 3/4"NF

BAND, rnounting

STRIP, closure, mounting band (Started with tractor #3911)
CAPSCREW, mounting band (3/8"NC x 5')

SPACER, mounting band capscrew

PIN, mounting band (plain hole)

PIN, mounting band (threaded hole)

BRACKET, mounting band
CAPSCREW, 1/2"NF x 2"
i.OCKWASHER, 1/2"

KIT NUMBER




AIR CLEANER MOUNTING

USAGE: Model HD20F and HDZ0H tractor serial No, 4544 and up.

FPART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
{ 077718 1 BRACKET, main mounting {Tractors prior to #5434} . . .. .. .. ... . 078274
1
079216 1 BRACKET, main mounting (Tractors #5434 and up)
2 043886 6 CAPSCREW, 7/I6"NC x 1" . .. ., . . ... i, 078274
3 074790 6 WASHER, plain .. .. ... ... .. 078274
4 077734 1 ROD, bracing, center .. ... ..., ... ... ... 078274
911045 4 NUT, 3/4"NF
904369 4 LOCKWASHER, 3/4"
5 0T7709 1 BRACKET, mounting band, center ... .. ... ... ... ... .... 078274
6 035892 3 CAPSCREW, 1/2'NF % 2-1/2" . . . . . . 0o oo 078274
904208 3 LOCKWASHER, 1/2"
7 077912 2 BRACKET, mounting band, end ... ... ...... ... uuu.u.. 078274
8 077913 1 ROD, bracing, front . . .. ... ... .. ... 078274
911045 3 NUT, 3/4"NF
904369 3 LOCKWASHER, 3/4"
9 077911 I ROD, bracing, Fear .. . ... vt i it e s e e e e, 078274
911045 3 NUT, 3/4"NF
904369 3 LOCKWASHER, 3/4"



ITEM NUMEBER QTY.

10
1
12

13
14
15
16

17

PART

077916
035733
035018
304208
911043
077752
053668
053667
056099

056100

[T Ny ¥

N N O S

DESCRIPTION KIT NUMBER

BRACKET, front and rear bracingrods .. ... ... ... 078274
CAPSCREW, 1/2"NC x 1-3/8" (front bracket) ............ 078274
CAPSCREW, 1/2"NF % 1-1/2" (rear bracket] ............ 078274
LOCKWASHER, 1/2"
NUT, 1/2"NF

BAND, mounting . . . . o4 v v vt vt v et n e e e e e s s 078274

CAPSCREW, mounting band {3/8"NC x 5")

SPACER, mounting band capscrew

PIN, mounting band (plain hole)

PIN, mounting band (threaded hole)

AIR PRE-CLEANER PARTS

1

1

PART
ITEM NUMBER QTY.
1 044255
kA 044256
3 074633$‘.
4 043860
5 043852
6 043853
7 043991
8 043856
9 077920
10 074635

NOTE: See page 35 for listing of complete
Pre-Cleaner Assembly.

DESCRIPTION
CAP ASSEMBLY (I_ncludes wing NUTF)
GASKET, cap B

SHELL ASSEMBLY (Includes items 4 thru
8}

GLASS, shell
GASKET, shell glass

RETAINER, shell glass

RING, shell glass retainer
SCREW ASSEMBLY (Includes LOCK-
WASHER)

FAN




ALK ULEANER ASSEMBLY 069695

PART .
ITEM NUMBER QTY,
1 s 1
2 059294 2
3 074638 1
4 074639 1
5 076579 1
6 074641 1

USAGE: See page 35 for listing of complete
Cleaner Assembly.

DESGRIPTION &

BODY ASSEMBLY (Not serviced. Order
CLEANER ASSEMBLY 069695)

BOLT ASSEMBLY, oil cup retaining {Includes
NUT and WASHERS)

GASKET, oil cup

RING, baffle retaining

BAFFLE, air
CUP, oil

NOTE: Quantities indicated are for one
Cleaner Assembly only.

-

AIR CLEANER ASSEMBLY 077900

I e 1
4 059264 2
3 074638 1
4 077896 1
5 077899 1
6 077898 1
7 G77897 1

USAGE: See page 35 for listing of complete
Cleaner Assembly.

BODY ASSEMBLY (Not serviced, Ozrder
CLEANER ASSEMBLY 077900}

BOLT ASSEMBLY, oil cup retaining {Inciudes
NUT and WASHERS)

GASKET, oil cup
ELEMENT, filtering, upper unit

ELEMENT ASSEMBLY, filtering, lower unit
{Includes baffle retaining SPRING)

BAFFLE, air
CUP, oil

NOTE: Quantities indicated are for one
Cleaner Assembly only.




ATEWIASSY HdIM0TH




PART

ITEM NUMBER

1

2

1t

12

i3
14
15
16

17

19
20

22
23

24

5155866

5150218
901240

5150220

5192438

5192439

5192795

7450168
042991
5179017
034964
904204
5192234
5150372
5153938
5150855
5150856
5154400
5154401
070469
5154398
5150233
040378
904205
5150234
5173366
5173362
904205
910335
5173365
5173363
904205
910335

5173364

QTY,

(=

Y o £ Lo

20
20

Wil w i W W o [\

W

LU W WIL AOSL MD LI DL3{3Y0
NOTE: See page 44 for listing of complete Blower Assembly,
DESCRIPTION KIT NUMBER
HOUSING

FPLATE ASSEMBLY, end (Includes items 3 and 4)
CAPSCREW, fil-hd., 5/16"NC x 1-1/2"

PIN, dowel (Not serviced separately)

SEAL, oil {1-3/18" shaft diam. Original Equipment)

S5EAL, oil {1-3/8" shaft diam. For use when rotor shaft is too
worn to permit use of standard SEAL 5150220, Also order
SPACER 5192439 to make initial installation)

SPACER (Provides new seal surface for worn rotor shafts. Re-
quires use of OIL SEAL 5192438)

ROTOR SET {Consists of 1 upper ROTOR and 1 lower ROTOR,
matched for proper operating clearance}

BEARING, roller, front
BEARING, ball, rear
RETAINER, front bearing

CAPSCREW, 1/4'"NC x 3/4"

LOCKWASHER, 1/4"
GEAR SET {Gears are matched and are not serviced separately)
SHIM, rotor gear (. 002" thick, Use as req'd)
SHIM, rotor gear (. 003" thick. Use as req'd)
SHIM, rotor gear (. 005" thick, Use as req'd)
SHIM, rotor gear (. 010" thick. Use as req'd)
WASHER, retaining, upper rotor gear
DISC, coupling
CAPSCREW, 1/2"'NF x 1-1/4"
LOCKWASHER, special
COVER, end plate

- CAPSCREW, 5/16"NC x 3-1/2"

- LOCKWASHER, 5/16"
GASKET, end plate cover . . . ... v i i e i e, 5183332
HUB, drivin

BOLT %5/16"NF x 3/4")

LOCKWASHER, 5/16"

WASHER, plain, SAE std., 5/16"
PLATE, driving hub

BOLT (5/16"NF x 1')

LOCKWASHER, 5/16"

WASHER, plain, SAE std,, 5/14"

SPACER, driving hub plate




TATIT YZMO0TH

Y

G Fl

Y3IaMmog

AT

6 8 € £ 2t
DNISNOH ¥V32 ONIWIL




PART

ITEM NUMBER

1

[FL3 AN ]

n

10

11
12

13

14
15
16
17
18
19
20
21

22

23

24

25
26
27
28
29
30

32

5182375

5172865
5173695

5182371
5154637
5182362

044249
904206

5150286
5182363

5179671
912738

5152804
5150281

5182360
915860

5150345
5150347
5150346
5150348
5150349
074152
904205
5182461
915856
074151

5182404
915856

5182309

7450209

5182269
074153
5182434
074156
5175505
5179514

074155
5160060

QTY.

DESCRIPTION
COVER, blower drive shaft

SEAL, blower drive shaft cover
CLAMP, hose, 3-1/8" diam.

SHAFT, blower drive
RING, snap, blower drive shaft
SUPPORT ASSEMBLY, blower drive (Includes BUSHINGS which
are not serviced separately)
CAPSCREW, 3/8"NC x t-1/8"
LOCKWASHER, 3/8"
GASKET, blower drive support . . . . . . ... . ...
HUB, drive gear

WASHER, thrust
BALL, steel, 7/32" diam.

NUT, gear hub
LOCKWASHER, gear hub nut

GEAR, blower drive (35 teeth)
CAPSCREW, hex-socket, 5/16"NF x 5/8'

SUPPORT, coupling
SPRING, coupling
SEAT, coupling spring
CAM, coupling
RETAINER, coupling
CAPSCREW, 5/16"NF x 1-5/8"
LOCKWASHER, 5/16"
TUBE ASSEMBLY, oiling, idler gear bearing (Includes NUTS)
CONNEGTOR, inverted flare, 5/16" tube, 1/8"NPT
TEE, inverted flare, 5/16" tube side and end, 1/8"NPT end

TUBE ASSEMBLY, oiling, blower drive support (Includes NUTS)
CONNEGTOR, inverted flare, 5/16" tube, 1/8"NPT

GEAR, idler {113 teeth)

BEARING ASSEMBLY, roller (Includes SPACER. Serviced only as
a unit)

HUB, idler gear
PIN, dowel, idler gear hub

RETAINER, idler gear
CAPSCREW, 5/8"NC x 4-3/4"
WASHER, plain

RETAINER, idler gear bearing
CAPSCREW {3/8"NF x 7/8", drilled head)
WIRE, locking

FITTING, oil connection
See CYLINDER BLOCK
GASKET, oil connection fitting

KIT NUMBER

.. 5183332




PART

- ITEM NUMBER

1

(V1)

o -

7
8

5157396
912190
904207
5150238

5150237

5152716
5171159

5150193

5169747
5171159

5182463

914118

“ 5164311

5172867

517115_9.;

5150246

QTY.

— OO G

o

i

BLOWER

DESCRIPTION ' KIT NUMBER

BLOWER ASSEMBLY (See page 41 for repair parts)
CAPSGREW, 7/16"NC x 2-1/2"
LOCKEWASHER, 7/16"

WASHER, plain

GASKET, bBloOWET « = « « v v v s s e v e i e s st e n e n s e e e e e e e

COVER, blower ends, lower
BOLT ASSEMBLY (Includes copper WASHER)

GASKET, blower lower end cover ... ... ... .... e e e e e e e e

PLATE, cover, blower front end, upper
CAPSCREW ASSEMBLY (Includes copper W HER)

-, TUBE ASSEMBLY, o11mg, blower front bearings (Includes NUTS)

ELBOW, inverted flare, 90°, 5/16" tube, 1/4“NPT

ELBOW, blower oil tube (restricted)

COVER, blower, rear

BOLT ASSEMBLY {Includes copper WASHER)
GASKET, blower COVETS . . . .. .. .. .'.. e e e e e
PLUG, cvlinder block

See CYLINDER BLOCK
GASKET, cylinder block

5183332

5183332

5183332




RAINCAP

&Y
- '
i |

RAIN SHELD——I

MUFFLER

PART
ITEM NUMBER QTY. 'DESCRIPTION KIT NUMBER
1 068316 1 MUFFLER, exhaust
2 5183570 7 STUD {1/2"NGC x 1/2'""NF x 2-7/8")
3 5186715 7 WASHER, cupped {3/16'" thick)
4 074423 7 NUT, brass, 1/2"NF
5 5176731 2 GASKET, exhaust manifold ... ...... e e e e e e 5183332
5193466

[ 068319 1 PIPE, exhaust

074140 1 CLAMP, exhaust pipe
8 041911 1 CAPSCREW, 3/8"'NF x 3.1/2"

911115 2 WASHER, plain, SAE std., 3/8"

911041 1 NUT, 3/8'NF

NOTE: The following items are Special Equipment
9 074630 1 RAINCAP, exhaust pipe
10 077281 1 SHIELD, rain, exhaust pipe
11 074140 4 CLAMP, exhaust pipe rain shield
12 043416 1 CAPSCREW, 3/8"NF x 4-1/2"
S 911115 2 WASHER, plain, SAE std., 3/8"
" 911041 1 NUT, 3/8"NF



PART
NUMBER

5188108
045295
904205

5175506

5179603

5176096

5188041
5179604 ©

5188042

QTY.

O

12

'MANIFOLD ASSEMBLY, fuel {Includes items 3 and 4)

FUEL MANIFOLD-

DESCRIPTION KIT NUMBER

CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"

CONNECTOR, fuel manifold (3/8"NF tube connection)(Engines

prior to #6B-5760)

CONNEGCTOR, fuel manifold (7/16"NF tube connection)(Engines
#6B-5760 and up) .

WASHER, fuel manifold connector

TUBE ASSEMBLY, manifold to injector, left hand (3/16" diam
Includes NUTS)(Engines prior to #6B-5760) .

TUBE ASSEMBLY, manifold to injector, left hand {1/4" diam.
Incluges NUTS)(Engines #6B-5760 and up)

TUBE ASSEMBLY, manifold to injector, right hand (3/16" diam.
Includes NUTSHEngines prior to #6B-5760)

TUBE ASSEMBLY, manifold to injector, right hand (1/4" diam.
Includes NUTS)(Engines #6B-5760 and up)

CONNECTOR, fuel pipe

(Continued) i




Loy a

ITEM NUMBER QTY, DESCRIPTION KIT NUMBER

8 5176215 2 WASHER, fuel pipe connector {copper)
9 5184%12 1 TUBE ASSEMBLY, fuel supply {Includes NUT)
5183694 1 NUT, thin (1/2"NF)
10 5183596 1 ELBOW, fuel supply pipe {1/8"NPT and 1/4"NPT female)
1 5184911 1 TUBE ASSEMBLY, fuel return (Includes NUT)
5183694 1 NUT, thin (I/2"NF)
12 5179991 1 ELBOW, fuel return pipe (1/8'NPT and 1/4"NPT female)
5176586 2 FLANGE, fuel pipe {1/4" thick}){Engines prior to #6B-2(90)
13
5184914 2 FLANGE, fuel pipe {(3/16" thick){Engines #65-2090 and up)
14 054130 4 CAPSCREW, 5/16"NC x 7/8"
9034205 4 LOCKWASHER, 5/16"
15 5175403 2 GASKET, fuel pipe flange . . . . . . .. .. . 0t ti 5183332
5193466
16 207091 2 CLIP, fuel manifold support
17 036032 2 CAPSCREW, 3/8"NF x 3/4"
904206 2 LOCKWASHER, 3/8"
911041 2 NUT, 3/8"NF
18 5183255 2 SLEEVE, fuel manifold clip (rubber}

19 5179635 2 SUPPORT, fuel manifold




8

9

:

15

bt

7
LATE TYPE

l

L

74 1819 20 A

17 18 12 20 16 18 19 15
1/%/[
21

Lo

T

INJECTOR




o U

10
1l
12
13

14

15

16
17
17A
18
19
20
21
22

23

24

25

26

27

29

30

# Tandem-valve type. Original equipment.
#% High-valve type. Service replacement units only.

PART QUANTITY
ITEM NUMBER

5228320

5228025

5228119

5227987
5227997
5228035
5227996
5227988
5228003
522799
5228094
5227994
5227993
5227992
5228121
5228353
5228038
5228037
5228351
5227210
5227318
5227998
5226411
5228013
5226415

5228023

5228318

5228024

5226414

5228317

5175277
5175281
911042

5173811

5175323

it
6
6

[ = R R = T « A« A« A « A~ L ~ L T » o]

12
12
12

12

12

12

12

=8 o O O O

sk
6
6

(oo T ~ AT = A - A« AR * AT+ A

L= B = N < T v

o o~ o O~ O

12
12

12

12

12

12

12

R = oo O

DESCRIFPTION KIT NUMBER
INJECTOR ASSEMBLY, fuel (Consists of items 2 thru 26)

BODY ASSEMBLY {Each includes 1 suap RING and 1 dowel PIN,
Serviced only as a unit}

PLUNGER ASSEMBLY (Each consists of 1 PLUNGER, 1 BUSHING
and 1 PIN. Serviced only as a unit)

GEAR, plunger

RETAINER, plunger gear

RACK, control

DEFLECTOR, fuel spill

NUT, retaining

RING, nut sealing . . . . . i vt v s ot ot o moea o a s e st sa e 5193220
FOLLOWER, plunger

SPRING, follower

PIN, follower stop

RETAINER, follower stop pin

SPRING, follower stop pin

TIP, spray

TIiP, spray

VALVE ASSEMBLY, lower (Serviced only as a unit)

VALVE ASSEMBLY, upper (Serviced only as a unit)

VALVE ASSEMBLY (Serviced only as a unit)
SPRING, valve

STOP, valve

CAGE, upper vaive
VALVE, check

ELEMENT, fuel FIEEring . . . o o vv v e vnne s one e onns 5193220

SPRING, retaining, fuel filtering element

CAP, fuel filtering element (3/8"NF tube connection}{Engines prior
to #6B-5760)

CAP, fuel filtering element (7/16'""NF tube connection){Engines
#6B-5760 and up)

GASKET, fuel filtering elementcap . .......... .. ... .. 5193220

CAP, shipping (Remove when installing INJECTOR)(For use with
5228023 CAP omly) .« & it i i i e e e e s 5193220

CAP, shipping (Remove when installing INJECTOR){For use with
5228318 CAP only}

CLAMP, injector
STUD (7/16"NC x 7/16"NF = 2, 80'")
NUT, 7/16"NF
WASHER, plain

SUPPORT, injector clam

— - - el o am [ . -



PART

ITEM NUMBER

D GO

10
11

12

13

14

5161677
047478

904204

5184067
5176228
5193003
5175387

5182089
910274

5161677
0447478
904204
5177826
5175279

5175996
904001

5150941

040403

QTY,

o NN =

12

INJECTOR CONTROL

DESCRIPTION KIT NYMBER
BRACKET, control tube, front end
CAPSCREW, 1/4"NGC x 5/8"
LOCKWASHER, 1/4"
LEVER ASSEMBLY, rack control {Includes item 4)
BOLT, rack control lever (1/4"NC x 11/16")
TUBE ASSEMBLY, coatrol {Includes items 6 thru 8)
SPACER, control lever

LEVER, control tube
PIN, groove, 1/8'" x 3/4"

BRACKET, control tube, rear end
CAPSCREW, 1/4"NC x 5/8"
LOCKWASHER, 1/4"

SPRING, control tube

LINK, governor to control tube lever

PIN, control link
PIN, cotter, 3/32'" x 1/2"

WASHER, control link retaining

CLIP, control link retaining




GOVERNOR

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5183772 1 GOVERNOR ASSEMBLY (See page 53 for repair paris)
2 082936 3 CAPSCREW, 7/16"NC x 4-1/2"
3 041916 2 CAPSCREW, 7/16"NC x 2"
4 5150568 5 WASHER, plain (copper)
5 045295 2 CAPSCREW, 5/16"NC x 1"
904205 2 LOCKWASHER, 5/16"
910335 2 WASHER, plain, SAE std., 5/16"
5175836 1 GASKET, governor to timing gear housing . . . . . ... . . oo v v s 5183332
5176680 1 GASKET, governor to cylinder head .. .. ... ... ... ... 0. 5183332
. 5193466
8 5151519 1 LEVER, speed control
913021 1 CAPSGREW, 1/4"NC x 7/8"
904204 1 LOCKWASHER, 1/4"
910173 1. KEY, #2 woodruff, 3/32" x 1/2“
9 . 5177725 1 I.LEVER, speed control boosier
-905657 1 CAPSCREW, 1/4'NC x 1" -
904204 1 LOCKWASHER, 1/4"
910173 1 KEY, #2 woodruif, 3/32" x 1/2"
10 5177723 1 BRACKET, booster spring
11 036034 1 " CAPSCREW, 3/8 NF x 1"
904206 1 LOCKWASHER. 3/8"
911115 1 WASHER, plain, SAE std., 3/8"
911041 1 NUT, 3/8'NF
12 5177724 i SPRING, speed control booster
13 5177726 1 BOL'T, eye, booster spring, front
911048 2 NUT, jam, 3/8"'NF
14 | 5177727 1 BOLT, eye, booster spring, rear
911325 1 NUT, jam, 1/4'NF
NOQOTE: Items 15 thru 18 were used only on engines prior to sexial
R ) No. 6B-955,
15 5177735 L " CONNECTOR, goveraor to cylinder head
16 045295 2 CAPSCREW, 5/16"NC x 1"
904205 2 LOCKWASHER, 5/16"
910335 2 WASHER, plain, SAE std., 5/16" ,
17 5177734 1 HOSE, governor connector (1-3/8"1.D, x 3/4" long)
18 5177883 1 CLAMP, hose, 1-3/4" diam.




SLEVd JONUFTAOD

SG6-89 Ol
dOMd SANIDNG

44




1

=] O~ o W N

10
11
12
13

13A
14
15
16
17
18

19

29
21
22
23

24
25
26
27
a8

29
30

31
32
33
34
35
36
37

* Engines prior to serial No, 6B-955
#% Engines serial No. 6B-955 and up

PART QUANTITY
ITEM NUMBER

5179224
914793

5179221
5179219
206494
067916
5179222

5179220
905123

074175
5175990
5185606
5174455
074176
5185154

9334001
5178581
5151487

5175836

074697
5175670

5176850
910004

5182083

910004
916881

5150942
5176579
075790

5176099
913636
904205
5159714

5176098
5177833
5175721
5193078

5175692
034964
904204

5175693
5183762
5183763
5176028
5183775
5150946
074228

e

m,;;[\;n—-n—-u—-n—l»—l--thn—'HNo—

Pt e = omm e G0 i

LT N R L e B e e |

1 1t

-

Ao

N,,p[\)w.—-lr—ln-—'b—-n—-r-lr-ln—-l—Nn—-

— 00 b b

HHH**HMMHN»—-HMNN

—

DESCRIPTION KIT NUMBER
SUPPORT AND WEIGHT ASSEMELY (Consists of items 2 thru 14)
CAPSCREW, flat-hd., 1/4''NC x 3/4"
SUPPORT, drive shaft ...~
SHAFT, drive a
BEARING, ball, drive shaft, front
BEARING, ball, drive shaft, rear
RING, retaining, drive shaft rear bearing

GEAR, drive
KEY, #9 woodruff, 3/16" x 3/4"

NUT, drive shaft (self-locking, 3/4"NF}

SPACER, weight carrier (Engines prior to #6B-3674)
CARRIER, weight

WEIGHT ASSEMBLY (Includes item 12)

BEARING, needle, governor weight

SHAFT, governor weight (When making first replacement on engines
prior to #6B-3674 also order 2 WASHERS 5151487 and 2 RINGS
5178581)

PIN, cotter, 3/32" x 1/2" (Engines prior to #6B-3674)

RING, snap, shaft retaining (Engines #6B-3674 and up)
WASHER, thrust, governor weight (4 used prior to engine #6B-3674)

GASKET, drive shaft support . .............. e e e e 5183332
BEARING, riser thrust
RISER

HOUSING ASSEMBLY, control {Includes items 20 and 21)
PLUG, expansion,, 1" diam.

HOUSING ASSEMBLY, control (Includes items 20, 22 thru 27, and
1 PLUG 910004)
PLUG, expansion, 1'" diam.
SETSCREW, socket-hd., cup-pt., 1/4"NF x 3/8" (Started
with engine #6B-

PIN, dowel, control housing top cover
BUSHING, operating shaft
BEARING, needle, operating shaft

FORK ASSEMBLY, operating shaft {Includes item 25)
NUT, 5/16"NF
LOCKWASHER, 5/16%
WASHER, plain <7

PIN, operating shaft fork

WASHER, thrust, operating shaft fork

SHAFT ASSEMBLY, operating (Includes item 28)
LEVER ASSEMEBELY, operating shaft (Includes PIN)

COVER, side, control housing
CAPSCREW, 1/4"NC x 3/4"
LOCKWASHER, 1/4"

GASKET, Si€ COVET . 4 ¢ v« v s i st st v b n s s s aa e a e s nas ... .. 5183332
TUBE, connecting, governor to head

RING, sealing, connecting tube

LEVER ASSEMBLY, differential (Includes 2 PINS)

LEVER ASSEMBLY, differential (Includes 2 PINS)

WASHER, retaining, differential lever

CLIP, retaining, differential lever

{Continued)




P e i

ITEM NUMBER % #¢ DESCRIPTION KIT NUMBER

53177083 1 - SCREW ASSEMBLY, buffer (Includes 1 SPRING and 1 NUT 911048)
38 { 5183773 - 1 SCREW ASSEMBLY, buffer {Inciudes SPRING)

911048 1 1 NUT, jam, 3/8'NF
39 51930797 1 - COVER ASSEMBLY, control housing, top (Includes item 42)

40 5193236 - 1 COVER ASSEMBLY, control housing, top (Includes item 42)
41 054304 4 4 CAPSCREW, 1/4 NC x1-1/4"
904204 4 4 LOCKWASHER, 1/4”
911114 4 4 WASHER, plain, SAE std., /4"
42 043021 2 2 BEARING, needle, fuel shut-off lever shafi
43 5175720 1 - GASKET, top cover
44 5183746 - 1  GASKET, tOP COVET « v v vt i vt e e ee e e e 5183332
45 5175970 ! . PLATE, stop, fuel shut-off lever
908295 2 - CAPSCREW, 1/4"NC x 1/2¢
46 5183767 - 1 PLATE, stop, fuel shut-off lever
47 5183743 . 2 BOLT, retaining
904205 - 2 LOCKWASHER, 5/16"
48 5183742 - 1 SPACER, stop plate

49 5175967 1 - SHAFT ASSEMBLY, shut-off lever {Includes 1 LEVER and 1 PIN)

50 5183769 . 1 SHAFT ASSEMBLY, shut-off lever {Includes 1 LEVER and 1 PIN)
914465 - 1 FITTING, lubricating, straight, 1/8"
51 5176557 1 1 SEAL, shut-off lever shaft ... .......... ... ... .. .. 5183332
52 5176667 1 1 WASHER, plain, shut-off lever shaft
53 5174429 1 1 RING, shaft retaining
54 5151519 1 1 LEVER, fuel shut-off
913021 1 1 CAPSCREW, 1/4"NC x 7/8"
204204 1 1 LOCKWASHER, 1/4"
55 5175450 1 1 HOUSING, variable speed control
: © 901652 1 1 PLUG, pipe, 1/4'NPT
913021 5 5 GAPSCREW, 1/4"NC x 7/8"
904204 5 5 LOCKWASHER, 1/4"
211114 5 5§ WASHER, plain, SAE std,, 1/4"
56 5175710 1 1 GASKET, variahle speed control housing . . . ................. 5183332
57 043021 2 2 BEARING, needle, control lever shaft
58 517%722 1 1 SHAFT, speed control lever
59 5153007 2 2 PACKING, speed control lever shaft
60 5152932 2 2 WASHER, speed control lever shaft packing
61 5176629 1 1 LEVER, speed control
910173 1 1 KEY, #2 woodruff, 3/32" x 1/2"
915476 1 1 SETSCREW, socket-hd,, dog-pt., 5/16"NF x 1/4"
62 5179613 1 1 BOLT, idling speed control
911325 11 NUT, jam, l1/4"NC
5187215 1 1 SPRING, variable speed control
5152962 6 & SHIM, variable speed control {, 010" thick. Use as req’d)
5153904 2 2 SHIM, variable speed control {.078" thick. Use as req’d)
5152941 1 1 'RETAINER, speed control spring
5174430 3 3 STOP, spring retainer (Use as required to limit high speed} )
5175665 1 I SLEEVE, speed control spring retainer
68 5175666 1 1 NUT, stop retaining
69 067480 - 1 CAPSCREW, 1/2"NF x 3/4"
70 5176774 - 1 -

GASKET -~




%
4
FUEL PUMP AND DRIVE
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
5184532 1 PUMP ASSEMBLY, fuel (GENERAL MOTORS. See page 56 for
repair parts)(Original equipment. Order PUMP ASSEMBLY
1 075941)
075941 ! PUMP ASSEMBLY, fuel (BARNES, See page 57 for repair parts)
{Used as replacement for PUMPF ASSEMBLY 5184532)
2 5171159 3 BOLT ASSEMBLY (Includes copper WASHER)
3 5150193 1 GASKET, pump to front cover . .. . . .. i i v st it s 5183332
4 5150199 1 FORK, coupling

5 5154401 1 DISC, coupling




i2

3
G-M FUEL PUMP 5184532
USAGE: See page 55 for listing of complete Pump Assembly.
ITEM Nﬁ?&%ER QTY. DESCRIPTION KIT NUMBER
| 1 BODY (Not serviced. Order complete Purnp Assembly) .
2 e 1 COVER, body (Not serviced. Order complete Pump Assembly)
3 034964 8 CAPSCREW, 1/4"NC x 3/4"
904204 8 LOCKWASHER, /4"
4 074179 2 PIN, dowel, body cover
5 5230007 2 SEAL, oil, drive shaft

6 5178700 1 SHAFT, drive

7 5174975 2 GEAR, pumping

905356 2 BALL, steel, 1/8" diam.
8 5174970 1 SHAFT, driven
9 5174973 3 VALVE, pressure relig
10 5184530 1 SPRING, pressure relief.valve
11 2225353 . 1 PIN, guide, relief Valve.'spring
12 51749:“ & "SCREW, pressure relief valve

13 5161003 GASKET, preésure relief valve screw




ITEM NUMBER QTY.

[2a3

[ TN = N S

12

13

14

PART

914590
5192813

2225347
5192505
5192504

5192506
5192786

5192508
2225351
076259

2225353
2225354

2225355

1

1
2
8

BARNES FUEL PUMP 075941

USAGE: See page 55 for listing of complete Pump Assembly.
DESCRIPTION
STATOR (Not serviced, Order complete PUMP ASSEMBLY)
HOUSING (Not serviced, Order complete PUMP ASSEMBLY}
PLUG, expansion, 11/16" diam.
BOLT ASSEMBLY (Includes LOCKWASHER)
PIN, dowel, stator to housing {3/16" x 1"}
SEAL, pump shaft
SHAFT, driving gear

GEAR, driving
PIN, shear (1/8" x13/16")

GEAR, driven

PLUNGER, pressure relief

SPRING, pressure relief plunger

PIN, guiding, pressure relief spring (5/32" % 1"}
PLUG, pressure relief spring

GASKET, pressure relief spring plug

KIT NUMBER - -




SEANIT THEHNA

sdino AEnl
S 9  ££ PE
1N« Y

e 0 &2
= 3dAl 1SH ree \
- i €y st )

\. ., — 3dAL 1SHid — Q& ﬁ\ﬁ@&
E ¥

@, \
iy J 54 ﬁ

/ vl a4 =04

MNYL T73ng

HoLvidvd 7JIo O.“.V




* Tractors prior to No 4743 and tractors No. 4744, 4746, 4749, 4751,
4754, 4756, 4759, 4760, 4762 thru 4765, 4767, 4768, 4769, 4773, 4774,
4776, 4778, 4780 thru 4783, 4785, 4788, 4790 thru 4795, 4798 and 4800
thru 4803.

#% Tractors No. 4743 and up except tractors No. 4744, 4746, 474%, 4751, 4754,
4756, 4759, 4760, 4762 thru 4765, 4767, 4768, 4769, 4773, 4774, 4776, 4778,
4780 thru 4783, 4785, 4788, 4790 thru 4795, 4798 and 4800 thru 4803,
PART QUANTITY

ITEM NUMBER #* #% DESCRIPTION KIT NUMBER
1 064322 1 1 COCK, fuel shut-off (3/8"'NPT male and female)(Includes item 14)
901723 1 - ELBOW, street, 30°, 3/8"NPT
901678 - 1 ELBOW, pipe, 90°, 3/8'NPT
901489 - 1 NIPPLE, pipe, 3/8"NPT x 1"

1A 082189 1 1 HEANDLE, fuel shut-off cock

2 055247 1 - CONNEGTOR, fuel supply tube (3/8"NPT and 3/4"-20EF male ends)
064321 1 - TUBE ASSEMBLY, fuel supply, rear section {Includes NUTS)
076716 - 1 TUBE, fuel supply, rear section (Not for Model HD20G tractors

3 serial No. 6019 and up)

082212 - 1 TUBE, fuel supply, rear section (Started with Model HD20G tractor
serial No. 6019)

215378 - 1 CONNECTOR, Sealastic, 1/2" tube, 3/8"'NPT male

915376 - 1 NUT, Sealastic fitting, 1/2" tube

915377 - 1 RING, Sealastic, 1/2" tube (Includes FERRULE)

4 055238 1 - HOSE, fuel supply, rear (6" long)

5 073964 1 - % TUBE, fuel supply, center section

6 055243 1 - NUT (3/4"'EF)

{ 076718 - 1 ¢ TUBE, fuel supply, center section {Tractors prior to #5340)

7
079196 - 1 ¢ TUBE, fuel supply, center section {Tractors #5340 and up)

915379 - 1 UNION, Sealastic, 1/2" tube
915376 - 2 NUT, Sealastic, 1/2" tube
915377 -~ 2 RING, Sealastic, 1/2" tube (Includes FERRULE)
073062 1 1 ¢ TUBE, fuel supply, front (Tractors prior to #5340)

8
079195 1 -1 ¢ TUBE, fuel supply, front {Tractors #5340 and up)

915378 1 1 CONNECTOR, Sealastic, 1/2" tube, 3/8"NPT male
915379 1.1 UNION, Sealastic, 1/2" tube

915376 3 .73 NUT, Sealastic, 1/2" tube

915377 3.3 RING, Sealastic, 1/2" tube (Includes FERRULE)

9 073068 1 1 ¢ ELBOW, fuel supply tube (90°, 1/4"NPT male and 3/8"'NPT female)

10 078926 2 2 ELBOW, fuel return tube (900, 1/4"NPT male and female, short

type)

11 042538 1 1 ELBOW, fuel return tube (900, 1/4"NPT male and female, long

type)

12 040744 3 2 CONNECTOR, fuel return tubes {1/4"NPT and 5/8"-24EF male ends)
061810 1 - TUBE ASSEMBLY, fuel return, rear section {Includes NUTS)
076725 - 1 TUBE, fuel return, rear section {(Not for Model HD20G tractor

13 serial No. 6019 and up)

082213 - 1 TUBE, fuel return, rear section (Started with Model HD20G tractor
serial No, 6019)

915368 - 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male

915366 - 1 NUT, Sealastic, 3/8" tube

915367 - 1 RING, Sealastic, 3/8" tube {Includes FERRULE)

{Continued}




M LALT A A& L

ITEM NUMBER *

14
o

16
17
18
19
2Q
21
22
23
24
25
26
27

28

29

30

31
32

33
34

35
36

052730
052733
076729
915386
915366
915367
040745
059264
079044
052701
079043
052702
042744
053096
070467
904208
065919
061968
055232
036034
904206
911115
911041
041262
036034
304206
911115
911041
055233
036032
911115
040796
036032
911115
207091

036032
911115

1

A

BN D

ot

DESCRIPTION
HOSE, fuel return, rear (6" long)
TUBE ASSEMBLY, fuel return, center section (Includes NUTS)

TUBE, fuel return, center section
UNION, Sealastic, 3/8” tube
NUT, Sealastic, 3/8" tube
RING, Sealastic, 3/8" tube (Includes FERRULE)
NUT {(5/8"EF)

HOSE, fuel return, front (24" long)

FILTER ASSEMBLY, fuel return line (Consists of itemns 19 thru 22)
BODY, fuel return line filter

PLUG, restricting, fuel return line filter

SCREEN, fuel return line filter

GASKET, fuel return line filter

CLIP, supporting, fuel return line filter
CAPSCREW, 1/2'NF x 1"
LOCKWASHER, 1/2"

TUBE ASSEMBLY, fuel return, front section (Includes NUTS)
HOSE, fuel return line (10-1/2" long)

CLIP, fuel tubes (closed type, for one 1/2" diam. tube and one 3/8"
diam. tube, 13/32" bolt-hole)
CAPSCREW, 3/8'NF x 1"
LOCKWASHER, 3/8"
WASHER, plain, SAE std., 3/8"
NUT, 3/8'NF

CLIP, rear fuel return tube {closed type, 3/8" diam., 13/32" bolt-
hole}
CAPSCREW, 3/8''NF x 1"
LOCKWASHER, 3/8"
WASHER, plain, SAE std., 3/8"
NUT, 3/8"NF

CLIP, fuel tubes (closed type, for one 1/2" diam. tube and one 3/8"
diam. tube, 13/32" bolt-hole)(1 less used on tractors #5340 and
up)

CAPSCREW, 3/8"NF x 3/4"
WASHER, plain, SAE std., 3/8"

CLIP, fuel return tubes (closed type, 3/8" diam., 13/32" bolt-hole)
CAPSCREW, 3/8"NF x 3/4"
WASHER, plain, SAE std., 3/8"

CLIP, {front fuel return hose {closed type, 1/2'" diam., 13/32" bolt.
hole)
CAPSCREW, 3/8"NF x 3/4"
WASHER, plain, SAE sid., 3/8"

¢ Not used when special HEAVY-DUTY FUEL FILTER is installed.

KIT NUMBER,




ALLS-CHIELAMERS
HO20 BIESEL

13

1l A=
A

o — g\
17 12 6 5

FUEL TANK

ITEM NUMBER QTY,.

1

2

O b W

10
11
12
13
14
15
16
17

18

PART

079900
035229
904209
911100
911044
081902
035248
602448
072366
079502
053100
065612
065613
052360
036034
904206
050787
050594
050595
U-1671
209359

—

o oo

B O

IS

DESCRIPTION KIT NUMBER
TANK, fuel {For all units except Model HD20G tractors #6019 and
up)
CAPSCREW, 5/8"NF x 2"
LOCKWASHER, 5/8"
WASHER, plain, SAE std., 5/8"
NUT, 5/8"NF
TANK, fuel (For Model HD20G tractors #6019 and up)
GAPSCREW, 5/8"NF x 2-1/4"
WASHER, plain {1/4" thick}
NUT, high, 5/8"NF
SHIM, tank mounting (Use as req'd)}
GAUGE, fuel level
CAP, fuel tank
GASKET, fuel tank cap
ELRBROW, fuel tank drain
CAPSCREW, 5/8"'NF x 1"
LOCKWASHER, 5/8"
GASKET, drain elbow .
PLUG, drain elbow clean-out
GASKET, drain elbow clean-out plug
COCK, drain {Includes item 17}
STEM, drain cock

TRANSFER {See PAINTING AND MARKING)




-
-~

ITEM NUMBER QTY.

1

PART

074026

1012992

911041
904206

068217
915368
915366
915367

078926

074022

012992
911041
1904206

1

JA I AU N

|35 N 2 0 o

HEAD

FUEL FILTERS AND LINES
DESCRIPTION

*FILTER ASSEMBLY, fuel, first stage (See page 64 for repair
parts)
CAPSCREW, 3/8"NF x 1-1/4"
NUT, 3/8"NF
LOCKWASHER, 3/8"

*TUBE, first stage filter to pump
CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
NUT, Sealastic fitting, 3/8" tube
RING, Sealastie, 3/8" tube {Includes FERRULE)

ELBOW, filter tubes {(90°, 1/4"NPT male and female)

FILTER ASSEMBLY, fuel, second stage (See page 64:for repair
parts} e _

CAPSCREW, 3/8"NF x 1-1/4"

NUT, 3/8"NF

LOCKWASHER, 3/8"

(Continued)

KIT NUMBER




ITEM NUMBER QTY.

7

11

12

13

HFARY

068216
915369
915368
915366
215367

Q78457
915369
915368
915366
915367

074205

035439
904206

BN o~

DN el

B e

—

DESCRIPTICN

TUBE, second stage filter to pump
ELBOW, Sealastic, 90%, 3/8"'tube, 1/4"NPT male
CONNECTOR, Sealastic, 3/8" tube, 1/4"'NPT male
NUT, Sealastic fitting, 3/8" tube
RING, Sealastic, 3/8" tube (Iicludes FERRULE)

TUBE, second stage filter to cylinder head
ELBOW, Sealastic, 90°, 3/8" tube, 1/4"NPT male
CONNECTOR, Sealasiic, 3/8" tube, 1/4"NPT male
NUT, Sealastic fitting, 3/8" tube
RING, Sealastic, 3/8" tube {Includes FERRULE)
BRACKET, filter mounting
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"
PUMP ASSEMBLY, fuel {See FUEL PUMP)
TRANSFER, instruction (See PAINTING AND MARKING)
TUBRE, supply (See FUEL TANK AND LINES)

*#Not used when special heavy-duty fuel filler is installed.

KIT NUMBER




PART
ITEM NUMBER QTY.

1 065593 1

2 069947 1

3 043130 1

4 069945 1

915433 1

5 065581 1

6 065578 1

915432 1

4 7 065577 1

\ 8 065579 1
-
e

&

1 065593 1

2 069948 1

- T 1

4 e 1

5 043130 1

6 069946 1

915433 1

7 065584 1

8 065585 1

9 067481 1

10 065578 1

915432 1

11 065577 1

12 065579 1

USAGE: See pages 27 and 62 for listing of complete
Filter Assembly,

DESCRIPTION

NOTE: Quantities indicated are for cne
filter only, :

HEAD, filier
ELEMENT XIT (Includes item 3}
GASKET, filter shell

SHELL ASSEMBLY, filter (Includes item 5)
COCK, drain, T-handle, 1/4"NPT

GUIDE, element centering

NUT, shell retaining
SCREW, machine, 1/4"NC x 5/16"

GASKET, bleeding screw

GASKET, shell retaining nut

FILTER ASSEMBLY 074022

USAGE: See page 62 for listing of complete
Filter Assembly.

HEAD, filter :
ELEMENT KIT (Includes items 3 thru 5)
GASKET, element plate (Serviced only as part of item 2}

WASHER, element plate gasket (Serviced only as part of
item 2)

GASKET, filter shell

SHELL, filter
COCK, drain, T-handle, 1/4'"NPT

PLATE, element seating

SPRING, element
GUIDE, element centering

NUT, shell retaining
SCREW, machine, 1/4"NC x 5/16"

GASKET, bleed:_ing:.s crew

GASKET, shell retaining nut




Analnfetafatokat
YIS HHHE

T T
I i
! i % 15 14
H i
L ]
8 9
i i
i
S
HEAVY-DUTY FILTER PARTS(First Type)
QUANTITY
< o~ 061814 FILTER ASSEMBLY, fuel {(See pages 67 and 69)
= = 061817 FILTER ASSEMBLY, oil (See pages 30 and 33)
PART 3 0z
ITEM NUMBER 2 @ DESCRIPTION KIT NUMBER ‘

| R U 1 1 COVER, housing {Not serviced)
901652 11 PLUG, pipe, 1/4"'NPT
2 045312 12 12 CAPSCREW, 5/16"NC x 3/4"
910335 12 12 WASHER, plain, SAE std., 5/16"
3 063896 1 1 GASKET, housing cover
4 063892 1 1 TAKE-UP ASSEMBLY, element (Serviced only as a unit}
5 063893 - 1 PLUG, orifice
6 063897 1 1  PLATE, element centering
7 082508 1 1 ELEMENT KIT, filtering (Includes item 3)
8 076668 1 1 TUBE ASSEMBLY, outlet (Includes NUT)
9 063888 1 1 PLATE, reinforcing, housing bottom
10 —emmm- 1 1 HOUSING ASSEMBLY (Includes bolt RING)(Not serviced}
1l 063899 2 2 BAND, mounting bracket
903771 4 4 CAPSCREW, 5/16"NC x 7/8"
906652 4 4 NUT, jam, 5/16"NC
12 063898 2 2 BRACKET, mounting
13 070590 1 1 GAPSCREW, 5/8"N¥F x 1-1/8" (drain plug)
063889 1 - BOLT, hollow
14 0B0758 - 1 VALVE ASSEMBLY, outlet check {Includes I SPRING, 1 RING
and 1 CUP. Serviced only as a unit)
063889 1 - BOLT, holliow
15 063890 - 1 VALVE ASSEMBLY, inlet check (Includes 1 SPRING, 1 RING and al
1 CUP. Serviced only as a unit} ) g
16 063891 3 3 GASKET

NOTE: Also see page 65B for late type Filter Parts.






ITEM NUMBER

1

w -1 o~

0

It
12
13
14
15
16

17

18

19

20

PART

082505
901652

082486

914173
082449
082492
082493
082489
082490
082487
082488
082491
082508
076668
082967
082444

082443
300576
911024

063891
063890

063889
0380758

063889
070590

QUAN
<+

— —~|0824

e

Pkl gl e 3

W WM P s e e

TITY
N

ot | 08244

1
1

1
3
1
1
1
1
1
1
1
1
1
2
2
3
8
3
1

—

1

NEW TYPE HEAVY-DUTY FILTERS

082441 FILTER ASSEMBLY, fuel (Supersedes FILTER ASSY. 061814)
082442 FILTER ASSEMBLY, oil (Supersedes FILTER ASSY. 061817)

USAGE: Furnished on all Heavy-duty Special Filter Installations start-
ing October, 1954,

DESCRIPTION KIT NUMBER

COVER
PLUG, pipe, 1/4"NPT

RING ASSEMBILY, cover retaining (includes CAPSCREW indented
below)
CAPSCREW, 5/16"NF x 1-3/4"

GASKET, cover

HOLD-DOWN ASSEMBLY, filter element {Includes items 5 thru 9)
HOLD-DOWN ASSEMBLY, filter element (Includes items 5 thru 10)
WASHER, element hold-down

SPRING, elerment hold-down

SEAL, element hold-down

HANDLE, element hold-down

STUD, element hold-down {Not serviced separately)

PLUG, orifice, element hold-down

ELEMENT KIT, filtering

TUBE ASSEMBLY, outlet {Includes NUT)

SUPPORT, filter element

HOUSING (Not serviced separately)

BRACKET, mounting

BAND, mounting bracket
SCREW, machine, 1/4"NC x 3/4"
NUT, 1/4"NC

GASKET

VALVE ASSEMBLY, inlet check (Includes 1 SPRING, 1 RING and
1 CUP. Serviced only as a unit)

BOILT, hollow

VALVE ASSEMEBLY, outlet check {Includes 1 SPRING, 1 RING
and 1 CUP. Serviced only as a unit)

BQLT, hollow
CAPSCREW. R/RUNT w 1.1 /R [Axain nlned




HEALTIA "TdNA AI1Nd-AAVHEH

dWind Jw:.m




ITEM NUMBER QTY.

1

10

11

12

13
14
15

16

PART

061814
911168
904205
913636

061910
070469
904208
911043

074661
915380
915376
915377
904271

074660
915379
915376
915377

074659
078972

915379
915376
915377

055243

074663
915380
915376
915377
904271

074662
915379
215376
915377

074664

079204

915379
915376
915377

074686

079205

915380
915379
915376
915377

059784
074669
059635

035167
904206

900817

911041

N l—"NNO—')—-‘ —t

L A T S B ot e I At I e I e T Y Y NN PR I e s I v e R ]

—

- R

N NIV

USAGE: Special Equipment for Model HD20H only. Mounts at rear
of Cowl on right side. Also see pages 62 and 69 for optional
installations.

DESCRIPTION . KIT NUMBER

FILTER ASSEMBLY, fuel (See page 65 for repair parts)
CAPSCREW, 5/16"NF x 3/4"
LOCKWASHER, 5/16"
NUT, 5/16"NF

BRACKET, filter mounting (Also mounts Heavy-Duty Oil Filter)
CAPSCREW, 1/2"NF x 1-1/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF

TUBE, filter to fuel tank, front section
ELBOW, Sealastic, 90°, 1/2" tube, 3/8"NPT male
NUT, Sealastic fitting, 1/2" tube
RING, Sealastic fitting, 1/2" tube, Includes FERRULE)
BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT

TUBE, filter to fuel tank, center section
UNION, Sealastic, 1/2” tube
NUT, Sealastic fitting, 1/2'" tube
RING, Sealastic, 1/2” tube {includes FERRULE}

TUBE, filter to fuel tank, rear section (Tractors prior to #4804)
TUBE, filter to fuel tank, rear section {Tractors #4804 and up)

UNION, Sealastic, 1/2" tube
NUT, Sealastic fitting, 1/2" tube
RING, Sealastic fitting, 1/2" tube (Includes FERRULE)

NUT, {ilter tube (3/4"EF}HNot used after #4803)
TUBE, tank to filter {(See standard FUEL LINES)

TUBE, filter to pump, rear section
ELBOW, Sealastic, 90°, 1/2" tube, 3/8"'NPT male
NUT, Sealastic fitting, 1/2" tube
RING, Sealastic fitting, 1/2" tube (Includes FERRULE)
BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT

TUBE, connecting, rear and center section
UNION, Sealastic, 1/2" tube
NUT, Sealastic fitting, 1/2'" tube
RING, Sealastic, 1/2" tube {Includes FERRULE)

TUBE, filter to pump, center section {Used on tractors prior to
#5345)

TUBE, filter to pump, center section {Used on tractors #5345 and
up)

UNION, Sealastic, 1/2" tube
NUT, Sealastic fitting, 1/2'" tube
RING, Sealastic, 1/2" tube {Includes FERRULE)

TUBE, filter to pump, front section (Used on tractors prior to
#5345}

TUBE, filter to pump, front section (Used on tractors #5345 and up)

ELBOW, Sealastic, 90%, 1/2" tube, 3/8"NPT male
UNION, Sealastic, 1/2" tube -
NUT, Sealastic fitting, 1/2" tube

RING, Sealastic, 1/2" tube (Includes FERRULE)}

ADAPTER, reducing (3/8"NPT to 1/4"NPT)
BLOCK, clip supporting

CLIP, filter tube supporting (closed type, for twao 1/2" tubes
diam. bolt hole)
CAPSCREW, 3/8"NF x 7/8"
LOCKWASHER, 3/8"
WASHER, plain, U.S. std., 3/8"
NUT, 3/8"NF

13/321




{(¥FzoQ ¥ITIVE ¥O 9vD HIIM aAasn) YA L1188 TENSE ALAC-AAVEH

(4 dWNd T1and

X0d Ad3llva LH9OMd




USAGE: Special Equipment for Model HD20H tractors only when
equipped with a Cab or with a Baker Hydraulic Dozer.
Also see pages 62 and 67 for optional installations.

PART
ITEM NUMBER QTY. DESCRIPTION KIiT NUMBER
1 061814 1 FILTER ASSEMBLY, fuel oil {See page 65 for repair parts)
911168 8 CAPSCREW, 5/16"NF x 7/8"
904205 . 8 LOCKWASHER, 5/16" -
913636 8 NUT, 5/16"NF
2 080459 1 BRACKET, {ilter mounting
3 070467 4 CAPSCREW, 1/2"NF x 1"
904208 4 LOCKWASHER, 1/2"
911043 4 NUT, 1/2"
076746 1 TUBE, fuel inlet {Tractors prior to #4827)
4
079000 1 TUBE, fuel inlet (Tractors #4827 and up)
904271 I BUSHING, pipe reduci%g, 1/2"NPT to 3/8"NPT
915380 1 ELBOW, Sealastic, 907, 1/2" tube, 3/8'NPT male
915378 1 CONNECTOR, Sealastic, 1/2" tube, 3/8"NPT male
915376 2 NUT, Sealastic fitting, 1/2" tube
915377 2 RING, Sealastic fitting, 1/2" tube (Includes FERRULE)
076754 1 TUBE, fuel outlet (Tractors prior io #4827}
5
079001 1 TUBE, fuel outlet (Tractors #4827 and up)
904271 1 BUSHING, pipe reducing, 1/2'NPT to 3/8"NPT
315380 1 ELBOW, Sealastic, 90%, 1/2" tube, 3/8"NPT male
915376 2 NUT, Sealastic fitting, 1/2'" tube
915377 "2 RING, Sealastic fitting, 1/2" tube {Includes FERRULE)
6 059635 1 CLIP, tube supporting {closed type, for two 1/2" diam. tubes, 13/32"
bolt-hole)
7 035979 1 CAPSCREW, 3/8"NF x 5/8"
904206 1 LOCKWASHER, 3/8"
8 076833 1 SUPPORT, clip
9 035979 1 CAPSCREW, 3/8"NF x 5/8"
904206 1 L.OCKWASHER, 3/8"
10 055243 1 NUT, fuel outlet tube (3/4"EF){Tractors prior to #4827}
055674 1 UNION, fuel outlet tube connection (3/4"EF male ends){Tractors prior
to #4827)
11
915379 1 UNION, Sealastic, 1/2" tube {Tractors #4827 and up)
—————— 1 TUBE ASSEMBLY, fuel supply, rear section {Includes NUTS){Tractors
12 prior to #4827, See FUEL LINES)
078999 1 TUBE, fuel supply, rear section {Tractors #4827 and up)
915379 1 UNION, Sealastic fitting, 1/2" tube
915376 2 NUT, Sealastic fitting, 1/2" tube
915377 2 RING, Sealastic fitting, 1/2" tube (Includes FERRULE)
13 055232 1 CLIP, tube supporting (closed type, for 1/2" diam. line and 3/8"
diam. line, 13/32" bolt-hole)(Tractors #4827 and up)
14 o= 1 TUBE, fuel supply, center section (See FUEL LINES)
074686 1 TUBE, fuel supply, front section (Tractors prior to #5434}
15
079205 1 TUBE, fuel supply, front section (Tractors #5434 and up)
915389 1 ELBOW, Sealastic, 900, 1/2" tube, 3/8"NPT male
915379 1 UNION, Sealastic fitting, 1/2" tube
915376 2 NUT, Sealastic fitting, 1/2" tube
915377 2 RING, Sealastic fitting, 1/2" tube (Includes FERRULE)
16 059784 1 ADAPTER, reducing {3/8'NPT to 1/4"NPT)



PUMP AS58EMBLY 066782

ITEM

U ok W N

o

PART

066877
066878
066873
066872

066876
066875
066874

NUMBER QTY.

[ T

[a¥]

USAGE: See pages 71 and 72 for listing of complete Pump Assembly.
DESCRIPTION KIT NUMBER

PISTON ASSEMBLY (Serviced ounly as a unit)
RING, plunger packing (rubber)

WASHER, mounting

NUT, mounting

BARREL ASSEMBLY (Not serviced. Order complete PUMP
ASSEMBLY 066782)

BALL, check valve (5/32" diam.)
SPRING, check valve
RETAINER, check valve

oo

ITEM NUMBER QTY.

MO - o s W N e

11
12

PART

068878
068879
069164
905357
066251
066252
066255
068881

068875
915432

075770
068876

075769
9301781

pei

el i T Y e I S OIS

DISPENSER ASSEMBLY 075771
USAGE: See page 71 for listing of complete Dispenser Assembly.
DESCRIPTION KIT NUMBER

BODY, fuel dispenser

CHAMBER, fuel dispenser

GASKET, fuel dispenser chamber
BALL, steel, 3/16" diam.

SPRING, plunger locking ball

PLUG, retaining, locking ball spring
PLUNGER, fuel dispenser

KNOB, fuel dispenser plunger

STRAINER, fuel dispenser
SCREW, machine, rd-hd., 1/4"NC x 5/16"

PLUG, fuel dispenser strainer
GASKET, fuel dispenser strainer plug

CHAIN, strainer plug retaining (Started with tractor #3405)
-SCREW, machine, fil-hd., #10-32NF x 1/2"




ENGINE PRIMER

USAGE: Standard Eguipment except on units ordered with Air Heater
as a substitute,

DISPENSER ASSEMBLY, priming fuel {See page 70 for repair
SCREW, machine, #10-24NC = 7/8"

LOCKWASHER, 10

GASKE'T, dispenser mounting

TUBE, copper, 1/8"0.D,, 23" long {Order item 9)
CONNECTOR, Sealastic, 1/8" tube, 1/8"NPT male
ELBOW, Sealastic, 1/8" tube, 1/8"NPT male
NUT, Sealastic fitting, 1/8" tube
RING, Sealastic, 1/8" tube {Includes FERRULE)

GROMMET, tube protecting (rubber)

PUMP ASSEMBLY (See page 70 for repair parts)

TUBE, copper, 1/8"0.D., 57" long {Order item 9)
CONNECTOR, Sealastic, 1/8" tube, 1/8"'NPT male
NU'T, Sealastic fitting, 1/8" tube
RING, Sealastic fitting, }/8" tube (Includes FERRULE)

ELBOW ASSEMBLY, fuel spray (Includes check VALVE, NUT and
SLEEVE. Serviced only as a unit)

PART
ITEM NUMBER QTY. DESCRIPTION
1 075771 1
parts)
913464 4
901310 4 NUT, #10-24NC
904203 4
F3 066261 6
- S 1
915556 1
915557 1
315488 Z
915486 2
4 065946 1
5 066782 1
6 e 1
915556 1
915488 i
915486 I
7 066517 1
8 066260 2 CLIP, tube supporting
2 066253 1

TUBING, copper, 1/8"0.D., 10 fi, roll {Use as reg’d)

NOTE; See PAINTING AND MARKING for instruction transfer
which is applied to dash.

KIT NUMBER




TRACTORS #5607
AND UP ——

d*“*-coNVERTER CHARGING LINE

13 19
CYLINDER BLOCK COVER PLATE
fiads §
e |

T

iy 8/'.
TO FUEL
RRESSURE

GAUGE
1" e e T

PART

ITEM NUMBER QTY.

Y-

075471
2 013059

911115
3 040400

4 5150020

5 5158071
913189
904205

6 5154066
7 5183129
8 023176

9 066782
10 073297

[ 074629
915368
915371
915366
915347
11
080494
915368
916914
915366
915367

1z 040796

13 052911

913676
910268

14 040756

213676
914475

=t et

NI =

N [V — et

™I e

AIR HEATER SYSTEM
USAGE: Optional Equipment in place of standard Engine Primer.
DESCRIPTION KIT NUMBER

HEATER ASSEMBLY, engine air (See page 73 for repair parts)
CAPSCREW, 3/8"NC x 2"
WASHER, plain, S5AE std., 3/8"
GASKET (copper - asbestos)

GASKET, air heater to block

COVER, air heater
CAPSGREW, 5/16"NC x 2-7 /8"
LOCKWASHER, 5/16"

GASKET, air heater cover {(felt)
CLAMP, air heater

GROMMET, air heater cover {rubber).,

PUMP ASSEMBLY (See page 70 for repair parts)
ADAPTER, reducing (1/8" x 1/4"NPT)

TUBE, fuel supply (Tractors prior to #5607)
CONNECTOR, Seazlastic, 3/8" tube, 1/4"NPT male
TEE, union, Sealastic fitting, 3/8" tube
NUT, Sealastic fitting, 3/8" tube
RING, Sealastic, 3/8" tube {Includes FERRULE)

TUBE, fuel supply {Tractors #5607 and up)
CONNECTOR, Sealastic, 3/8" tube, 1/4'"NPT male
CRQOSS, Sealastic fitting, 3/8" tube
NUT, Sealastic fitting, 3/8" tube
RING, Sealastic, 3/8" tube {Includes FERRULE)

CLIP, fuel supply tube (closed type, 3/8" diam., 13/32" bolt-hole)
(Used prior to tractor #5607)

TUBE ASSEMBLY, pump to heater, rear section (36" long. Includ-
es 2 NUTS 913676)
NUT, flared, long, 3/16" tube
ELBOW, flared, 3/16" tube, 1/8'NPT male

TUBE ASSEMBLY, pump to heater, front section (78-1/2" long.
Includes 2 NUTS 913676)
NUTS, flared, long, 3/16" iube
UNION, flared tube, 3/16"

{Continue d}




FARKY

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
15 U-479 4 CLIP, pump tube and cable (closed type, 3/16" diam., 13/32"
: bolt-hole)
16 605822 1 CLIP, pump tube (closed type, 3/16" diam., 13/32" bolt-hole)
17 031337 1 SWITCH, push-button
18 050770 1 CABLE, air heater switch to light switch (7" long)
19 066583 1 CABLE, switch to air heater {111" long) .
i
NOTE: See PAINTING AND MARKING for instruction transfer
which is applied to dash. H
FILTER N
““‘——16
Qz’::}.,_._]? .
AIR HEATER ASSEMBLY 075471
USAGE: See page 72 for listing of complete Heater Assembly.
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5153385 1 BODY, air heater
910268 1 ELBOW, flared, 3/16" tube, 1/B'"'NPT male
2 1879753 1 BRACKET, ignition coil mounting
912226 z SCREW, machine, fil-hd., 1/4'"NC x 5/8"
904204 2 LOCKWASHER, 1/4"
3 1115485 1 COIL, ignition (Serviced only as a unit}
4 5183574 1 RESISTOR
915322 1 SCREW, machine, #8-32 x 2-1/4"
207154 1 NUT, #8-32
915923 1 WASHER, external teeth, #8

(Continued)




ITEM NUMBER

10
11
12

13
14
15
16
17

18

1871265
5183571
306692
904204
5153395
5154125
1556410
AM-B8763
5158594

5153390
904204

5153389
5153388
5077487
5077489
5151921

5076204

QTY.
1

fa—

DESCRIPTION
WASHER, insulating
BRACKET, resistor mounting
CAPSCREW, 1/4"NC x 3/8"
LOCKWASHER, 1/a"
NUT, insulator retaining
LEAD, coil to insulator (high tension)
INSULATOR PACKAGE (Includes terminal NUT and item 1 1}
CLIP, fuel tube (single, closed type, 3/16" diam., 9/32" bolt-hole)
GASKET, insulator

SCREW ASSEMBLY, electrode (1 SCREW, 1 ELECTRODE)
LOCKWASHER, 1/4"

SPRING, filter {Used on early units only)
FILTER, fuel {Used on early units only)

BODY, fuel filtering screen (Used on late units)
SCREEN, fuel filtering screen {Used on late units)
WASHER, spray nozzle

NOZZLE, spray

KIT NUMBER




jury

0 b B 6~

ITEM NUMBER QTY.

1

F4

10

11

12

PART

068859
073033
069996
068866
914392
904206
911041
071800
068865
068861

068864
215707

068869
068911
069349
068862

904020
901150

1

1

iy o

3]

THROTTLE ASSEMBLY 069309

NOTE: See page 77 for listing of complete Throttle Assembly.

DESCRIPTION

HOUSING

DRUM AND SHAFT

WASHER, thrust

PLATE ASSEMBLY, housing cover {includes item 5)
CAPSCREW, 1/4"NF = 1-3/4"
LOCKWASHER, 1/4'"
NUT, 1/4"NF

BUSHING, throttle shaft

GASKET, cover plate

BAND ASSEMBLY, friction {Includes item 8)

LINING, friction band
RIVET, tubular, brass, 3/16" x 9/64"

PIN, friction band

SPRING, friction band

COLLAR, friction band spring
CAPSCREW, friction band adjustment

PIN, cotter, 1/16" x 1"
NUT, square, 1/4''NC

KIT NUMBER




STOYINOD INIDNH

HONYH3A0D

{ / \M fM\
| \ Fr” Sy oF
|

N/
e

£
y v
oz
Z @ TLLL 60l o &
/ \ \ WIMOTE OL—"
8t /1 ¢

: o flllllON
3% -
g ¥ 5
! T
i} 0 %
W o J . \

e




PART

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 074574 1 LEVER, operating, throtile control
2 052591 1 GRIP, throttle operating lever
I 1 SHAFT, throtile operating lever {(See STEERING LEVERS AND
LINKAGE}
4 043881 1 SPRING, retracting, throttle operating lever
5 057885 1 LINK, throitle lever retracting spring
6 069313 1 ROD, throttle control, rear
911041 1 NUT, 3/8'NF

7 033056 3 YOKE, control rods
8 033069 4 PIN, contrel rods
300942 4 PIN, cotter, 3/32" x 5/8"
9 055416 2 LEVER, intermediate, throttle control
905121 2 KEY, #5 woodruff, 1/8" x 5/8"
10 037450 2 CAPSCREW, 5/16"NC x 1-1/4"
904205 2 LOCKWASHER, 5/16"
11 069309 1 THROTTLE ASSEMBLY {See page 75 for repair parts)
12 012992 2 CAPSCREW, 3/8"NF x 1-1/4"
904206 2 LOCKWASHER, 3/8"
911041 2 NUT, 3/89NF
13 078970 1 BRACKET, throttle supporting ... ... ... ... .. ... ... .. .. 078274
14 043886 4 CAPSCREW, 7/16"NC x 1"
904207 4 LOCKWASHER, 7/16"
15 069324 1 ROD, throttle control, front
911041 1 NUT, 3/8'NF
16 033067 1 PIN, control rod
904001 1 PIN, cotter, 3/32" x 1/2"
17 068673 1 LEVER, fuel shut-off
905121 1 KEY, #5 woodruff, 1/8" x 5/8"
18 041981 1 CAPSCREW, 5/16"NF x 1-1/2"
904205 1 LOCKWASHER, 5/16"
913636 1 NUT, 5/16"NF
19 068058 1 PIN, fuel shut-off lever

900806 1 PIN, cotter, 1/8" x 1"

910244 1 WASHER, plain, SAE std., 1/2"
20 069326 1 ROD, fuel shut-off
913636 1 NUT, 5/16"NF
910335 1 WASHER, plzin, SAE std,, 5/16"
904001 1 PIN, cotter, 3/32" x 1"
21 010385 1 SPRING, fuel shut-off rod
22 915846 1 JOINT, ball, fuel shut-off -
904205 1 LOCKWASHER, 5/16"
913636 1 NUT, 5/16"NF
23 206456 1 KNOB, engine shut-off control
{ 069312 ° 1 ROD, engine shut-off, rear (Not for Model HD20G)
24
079271 1 ROD, engine shut-off, rear (Model HD20G only)
911041 1 NUT, 3/8"NF
25 069291 1 LEVER, engine shut-off
905121 1 KEY, #5 woodruff, 1/8" x 5/8"
26 037450 1 CAPSCREW, 5/16"NC x 1-1/4"
904205 1 LOCKWASHER, 5/16"

27 068677 - 1 SHAFT, engine shut-off




ITEM NUMBER QTY.

28

29

30

31

32

33

34

35

36

37

38
39

40

41

ERryeiar

069288
905121
041981
904205
913636

033072
310967

069325
911043

069311

041319
910967

074227
911043

06838%
068674
900802
910244
605603
080197
012992
911041
904206
080940

080941

el pu

[aur—

3] ™D e

NN

DESCRIPTION

LEVER, engine air shut-off
KEY #5 woodruff, 1/8" x 5/8"
CAPSCREW, 5/16'"NF x 1-1/2"
LOCKWASHER, 5/16"
NUT, 5/16'"NF

PIN, air shut-off lever
PIN, cotter, 1/8" = 7/8"

ROD, air shut-off, rear
NUT, 1/2"NF

YOKE, air shut-off rods

PIN, air shut-off yoke
PIN, cotter, 1/8'" x 7/8"

ROD, air shut-off, front
NUT, 1/2"NF

YOKE, air shut-off

PIN, air shut-off yoke
PIN, cotter, 3/32" x 1"
WASHER, plain, SAE std., 1/2"

SPRING, air shut-off levers

CLAMP, stop, engine shut-off rod
CAPSCREW, 3/8"NF x 1-1/4"
NUT, 3/8'NF
LOCKWASHER, 3/8"

CLIP, rear air shut-off lever spring, front

CLIP, rear air shut-off lever spring, rear

KiT NUMBER




ITEM NUMBER QTY.

1

10

11

PART

073545
915378
915875
915376
915377

073544
915378
915875
915376
315377

U-1671
209359
074429
035244
904206
073546
207091
036032

904206
911041

INF DN bt ot

— — ™ BB

™ o

—

WATER DRAIN

DESCRIPTION

TUBE, radiator drain
CONNECTOR, Sealastie, 1/2" tube, 3/8"NPT male
ELBOW, Sealastic, 90°, 1/2" tube, 3/8"NPT female
NUT, Sealastic fitting, 1/2" tube
RING, Sealastic, 3/8" tube {Includes FERRULE)

TUBRBE, oil cooler drain
CONNECTOR, Sealastic, 1/2" tube, 3/8“NPT male
ELBOW, Sealastic, 909, 1/2" tube, 3/8"NPT female
NUT, Sealastic fitting, 1/2" tube ]
RING, Sealastic, 3/8" tube (Includes FERRULE}

COCK, water drain (Includes item 4)

STEM, drain cock

ANGLE, clip supporting
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

ANGLE, clip supporting

CLIP, tube attaching
CAPSCREW, 3/8"NF x 3/4"

LOCKWASHER, 3/8"
NUT, 3/8"NF

KIT NUMBER

TUBE, radiator outlet (See RADIATOR AND WATER CONNEGCTIONS)

ELBOW {(See OIL COOLER)




RADIATOR AND WATER CONNECTIONS




USAGE: Models BED20H and HD20F oaly.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
066450 1 RADIATOR ASSEMBLY (See page 85 for repair parts){Used on
tractors prior to #3152, excluding #3139 thru #3146, Order
1 RADIATOR ASSEMBLY 079606 and ADAPTING KIT 075951}
079606 1 RADIATOR ASSEMBLY (See page 87 for repair parts)(Used on
tractors #3152 and up, including #3139 thru #3146)
2 058936 7 CAPSCREW, 3/8"NC x 2-3/4"
964206 7 LOCKWASHER, 3/8"
3 045253 2 CAPSCREW, 1/2"NC x 3-3/4"
304208 2 LOCKWASHER, 1/2"
4 061671 14 SNUBBER, vibration, radiator bottom mounting
5 061656 7 WASHER, bottom vibration snubber
6 061655 7 TUBE, spacing, bottom vibration snubber
069530 4 MOUNTING, radiator
{ 044249 4 CAPSCREW, 3/8"NC x 1-1/8" {Tractors prior to #3095)
036034 4 CAPSCREW, 3/8"NF x 1" (Tractors #3095 and up)
904206 4 LOCKWASHER, 3/8"
9 069503 4 SPACER, mounting bolt (1/4" thick}{Tractors prior to #3095)
10 069505 2 SPACER, upper mounting bolt (3/16" thick)
11 074319 2 SPACER, upper .rnounting bolt (11/16" thick)
NOTE: Items 12 thru 16 comprise the RADIATOR TOFP SUPPORT
ARRANGEMENT which started with tractor #3847, For
converting prior tractors order SUPPORT KIT 076690.
12 076561 1 RING, radiator support . . . . & i i i i i i e e e e e e s 076690
13 036034 6 CAPSCREW, 3/8"NF x1'"......... e e et e e e e e e 076690
304206 6 LOCKWASHER, 3/8" . . i i it it e it ettt i e 076690
14 076685 2 SHIM, adjusting, support ring {1/32" thick. Use asreq'd}........ 076690
15 076684 2 SHIM, adjusting, support ring (1/16" thick. Use asreg'd} .. ...... 076690
16 076686 1 STRIP, cushion . v vt v v vt o v v o m v st a s s n s v s as s s e o s 076690
17 067873 1 ELBOW, radiator outlet
18 053616 z CAPSCREW, 3/8'NC x 1-3/4"
19 058936 2 CAPSCREW, 3/8"NF x 2-3/4"
904206 4 LOCKWASHER, 3/8"
20 074260 1 GASKET, radiator outlet
21 067883 z HOSE, radiator outlet tube {2-3/4"L. D, x 2-1/4" long)
22 055928 4 CLAMP, hose, adjustable, 2-1/2" 10 3-1/2" diam.
23 067877 1 "TUBE, radiator outlet
24 073030 1 INLET, radiator
25 035439 4 CAPSCREW, 3/8"NC x 1"
904206 4 LOCKWASHER, 3/8%
26 051789 1 GASKET, radiator inlet
27 067884 1 HOSE, radiator inlet (2-3/4"1.D. x 3-1/2" long)
28 055928 2 CLAMP, hose, adjustable, 2-1/2" to 3-1/2" diam.
29 067862 1 ELBOW, radiator inlet
30 067885 1 HOSE, radiator inlet (2-3/4"1.D. x 6" long)
31 055928 2 CLAMP, hose, adjustable, 2-1/2” to 3-1/2" diam.
32 eeemm- H ELBOW (See WATER MANIFOLD)

K3 J—— 1 ELBOW (See WATER PUMP)




RADIATOR AND WATER CONNECTIOQONS




ITEM NUMBER QTY.

1
2

Il
12
13
14

15
16

17

18
19

20

21

22

PART

061651
BTH6TCT
904206
911041
061656
061655
061671
074498
035439
904206
074260

067883
055928

067877
673030
035439
904206
051789

067883
055928

074497

067884
055928

079628

9111156

1
12
12
12
24
12

24

USAGE: Model HD20G only.
DESCRIPTION
RADIATOR ASSEMBLY (See page 89 for repair parts)
CAPSCREW, 3/8"NF x 6"
LOCKWASHER, 3/8"
NUT, 3/8"'NF
WASHER, vibration snubber (12 used prior to #5652)
TUBE, spacing, vibration snubber
SNUBBER, wibration
ELBOW, radiator outlet
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"
GASKET, radiator outlet

HOSE, radiator outlet (2-3/4"1.D. x 2-1/4" long}
CLAMP, hose, adjustable, 2-1/2" to 3-1/2" diam.

TUBE, radiator outlet

INLET, radiator
CAPSCREW, 3/8"NC x 1"
NUT, 3/8'NF

GASKET, radiator inlet

HOSE, radiator inlet (2-3/4"1.D, x 2-1/4" long)
GLAMP, hose, adjustable, 2-1/2" to 3-1/2" diam.

ELBOW, radiator inlet

HOSE, radiator inlet (2-3/4"1.D. x 3-1/2" long)
CLAMP, hose, adjustable, 2-1/2" to 3-1/2" diam,

SCREEN, radiator {8 openings per lineal inch){Started with tractor
#5652)
WASHER, plain, SAE std., 3/8"
ELBOW (See WATER MANIFOLD)

ELBOW (See WATER PUMP)

KIT NUMBER




06%990 A'TAWHESSY HOLVIAVY

L A 1 \ A
YA \\\\\\\\ SRy \\\\\\\\ LR

A N\\'\\l\\\\\\\\\\\\\!\\\\\\\\\\u\\\\\\\\\\\

R

_,l’,,;ﬂ.ﬁ,,{,’” /Eﬁ?/?%’"”
’!‘{ W 1.

.
Wi TIREI RS AR RN AL
Tt

Y|
AERRERR IS AT FErIRI TR FANES.
i “ Il HlFHIIHlrlHrIlleHHUl’iH Vil””l "ﬂ
Tl i (it T
AT 2 ¥ AR S
\““‘\“‘n 3 : S 3 ! P
W ]
Qe \\ T \\\1\\\\\\\‘\\\\\\\\|\\‘,\\\‘,\\\l\»\\\\‘w\l\‘\x\\\ RATIILY
1Y i A % ! EARATAENEN
u...uun.uvmﬂ%ﬁ:lu‘vf‘}é?ﬁ\wtmhmmm ¥




USAGE: For Model HD20E and HD20F tractors prior to #3152, ex-
cluding tractors #3139 thru #3146. For listing of complete
Radiator Assembly see page 81.

PART
ITEM NUMBER QTY, DESGRIPTION KIT NUMBER
------ 1 RADIATOR, water cooling {Not serviced. Order RADIATOR 079605)
! 075307 1 RADIATOR, water cooling (Reconditioned. Available on exchange
basis only)
2 058730 1 CAP ASSEMBLY, water cooling radiator (Includes items 3 thru 6)
3 059242 1 GASKET, radiator cap
4 059244 1 GASKET, pressure valve
5 059245 1 VALVE, pressure
6 059243 1 RING, pressure valve retaining
914782 3 SCREW, machine, rd-hd., brass, #5-40 x 3/8"
7 067471 1 MEMBER, side, right
901320 1 SETSCREW, slotted-hd., cup-pt., 3/8"NC x 1"
903584 1 NUT, jam, 3/8'NC
8 035439 8 CAPSCREW, 3/8"NC x 1"
904206 8 LOCKWASHER, 3/8"
9 075562 1 MEMBER, side, center
10 035439 10 CAPSCREW, 3/8"NC x 1"
904206 10 LOCKWASHER, 3/8"
------ 1 RADIATOR, cooling, torque converter fluid (Not serviced. Order
RADIATOR 075590}
11
069225 1 RADIATOR, cooling, torque converter fluid (Reconditioned., Avail-
able on exchange basis only)
210211 6 CAPSCREW, 3/8"NC x 1-1/8"
911026 6 NUT, 3/8"NC
904206 6 LOCKWASHER, 3/8"
12 067474 1 CHANNEIL, supporting, fluid cooling radiator
13 035439 12 CAPSCREW, 3/8'NC x 1"
900367 12 NUT, 3/8"NC
904206 12 LOCKWASHER, 3/8"
14 067473 1 MEMBER, side, left
901320 1 SETSCREW, slotted-hd,, cup-pt., 3/8"NC x 1"
903584 1 NUT, jam, 3/8'"NC
15 064407 4 WASHER, radiator mounting {rubber)
16 064410 4 SPACER, radiator mounting
17 064408 4 BUSHING, radiator mounting (rubber)
18 064409 4 WASHER, radiator mounting {steel)
19 081752 4 5TUD, radiator mounting (1/4"NC x 1/4"'NC x 1-1/2")
900365 4 NUT, 1/4"NC
904204 4 LOCKWASHER, 1/4"




AR

iy u‘llsmn\i
mn\‘
S

“
L
LT
AN

i
.

‘\‘u\ﬁ ms e i)

\N\’%\“\“ﬂ\i&\\\\l\

NS
\\\mn ) \mn\'m;”} Y ,‘;‘g‘é& 5

1

Y

e - T '_.a* H
S N ame

ELILALERS L L \I_ BT
\\"..,...'ﬁ' e *\F..g.\m;\“
ALY \H\\I\\N!\Mﬁ“\ Lety Ry

Lt | \l

,.r-

\m L \mwnum\mw

i T r\zn
Al AT kt‘m

a 3
n\l \‘\\‘\&l‘h\w\\ mw:m “l‘l‘“m nm\:»mtmi%\:‘;‘\“m\mﬂ“ el

Ral
V\T«I \I“

A
n\u\mmum e l\n\n\mm\lﬂ«tw
RIGAERB TR R e

R nwnmmmmnmllmm 3]
ill\\l mm\\ %“ﬁ\‘\%l‘\\\\n\\mﬂl RN WA
A unu‘! EATHA)
), g‘””ll

RADIATOR ASSEMBLY 079606




ITEM NUMBER QTY.

11

12

13

14
15

16
17
18
19

20

24
25

26
27

PART

079605
076375
081751
081750
9042066
058730
059242
059244
059245

059243
914782

075560
081749
203584

075562

075590

076376

081750
081751
904206
900367

064407
064410
064408
064409

081752
904204
900365

075563
081750
081751
904206
900367

075545
08174%
903584

075583
081751
904206
900367

1
1
18
10
28
1

W Ww

EoC LS 2 1 28

18
20
20

fu

WL W

USAGE: For Models HD20H and HDZ0F only. For listing of complete
Radiator Assembly see page 81,

DESCRIPTION KIT NUMBER
RADIATOR, water cooling

RADIATOR, water cooling (Reconditioned, Awvailable on exchange
basis only)

CAPSCREW (3/8"NC x 1", platead)
CAPSCREW {3/8"NC % 1-1/8", plated)
LOCKWASHER, 3/8"

CAP ASSEMBLY, water cooling radiator (Includes items 5 thru 8)
GASKET, radiator cap

GASKET, pressure valve

VALVE, pressure

RING, pressure valve retaining
SCREW, machine, brass, #5-40 x 3/8"

MEMBER ASSEMBLY, side, right (Includes item 12)
SETSCREW (slotted-hd,, cup-pt., 3/8'"NC x 1", plated)
NUT, jam, 3/8"NC

MEMBER ASSEMBLY, side, center {Includes item 12)
PAD, silencing (Not serviced separately)
RADIATOR, cooling, torque converter fluid

RADIATOR, cooling, torgue converter fluid {Reconditioned. Avail-
able on an exchange basis only)

CAPSCREW {3/8"NC x 1-1/8", plated)
CAPSCREW (3/8"NC x 1", plated)
LOCKWASHER, 3/8"

NUT, 3/8"'NC

WASHER, radiator mounting {rubber)
SPACER, radiator mounting
BUSHING, radiator mounting (rubber)
WASHER, radiator mounting (steel)

STUD, radiator mounting {1/4"NC x 1-1/2")
LOCKWASHER, 1/4%
NUT, 1/4"NC

CHANNEL, supporting, fluid cocling radiator
CAPSCREW (3/8"NC x 1-1/8", plated)
CAPSCREW (3/8"NC x 1", plated)
LOCKWASHER, 3/8"

NUT, 3/8'NC

MEMBER, side, left
SETSCREW (slotted-hd., cup-pt., 3/8"NC x 1", plated)
NUT, jam, 3/8"NC

BRACE, top
CAPSCREW (3/8"NC x 1", plated)
LOCKWASHER, 3/8"
NUT, 3/8"NC




19190 A TEWHSSY HOLVIAVH




ITEM NUMBER QTY.

10

11

12

13

14
15
16
17

18

19

PART

064352
069009

064410
064408
064407
064409

064411
903631
911026
904206

061098
903631
904206
911026
054304
904204
911024

061097
903631
903775
904206
911026
054304
904204
211024

058761
903775
904206

064351

058730

059242
059244
059245

059243
914782

1

1

O O O B ) L L

b D D9 e

—
™D R O

USAGE: Model HD20G only, See page 83 for listing of complete
Radiator Assembly.

DESCRIPTION KIT NUMBER
RADIATOR, cooling, torque converter fluid

RADIATOR, cooling, torque converier fluid {Reconditioned. Avail-
able on exchange basis only)

SPACER, radiator mounting
BUSHING, radiator mounting {rubber)
WASHER, radiator mounting (rubber)
WASHER, radiator mounting (steel)

CHANNEL, spacing, left side member
CAPSCREW, 3/8'NC x 1-1/4"
NUT, 3/8"'NC
LOCKWASHER, 3/8"

MEMBER, side, left
CAPSGCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"
NUT, 3/8"NC
CAPSCREW, 1/4"NC x 1-1/4"
LOCKWASHER, 1/4"
NUT, 1/4"NC

MEMBER, side, center
CAPSCREW, 3/8"'NCx 1-1/4"
CAPSCREW, 3/8"NC x 7/8"
LOCKWASHER, 3/8"

NUT, 3/8"NC

CAPSCREW, 1/4"NC x 1-1/4"
LOCKWASHER, 1/4"

NUT, 1/4"NC

MEMBER, side, right
CAPSCREW, 3/8"NC x 7/8"
LOCKWASHER, 3/8"

RADIATOR, water cooling (one-piece type)

CAP ASSEMBLY, water cooling radiaior {Consists of items 14 thru
18)

CAP, radiator (Furnished only as part of item 13)
GASKET, radiator cap

GASKET, pressure valve

VALVE, pressure

RING, pressure valve retaining
SCREW, machine, rd-hd., brass, #5-40 x 3/8"

PAD, silencing (Not serviced)




PART

ITEM NUMBER

1

5182157
912725
912726
915433
901839
5150362
904206
911041

5175991

5183139
5182158

5175989

5177898
211081
915433
906696
906698
904206

QTY.

[ R N

WATER OUTLET MANIFOLD

DESCRIPTION KIT NUMBER

MANIFOLD, water outlet
PLUG, pipe, 1/2'NPT
PLUG, pipe, 3/4"NPT
COCK, drain, T-handle, 1/4"NPT (air vent)
BUSHING, pipe reducing, 1/2"NPT to 1/4'NPT
STUD (3/8"NC x 3/8"NF x 1-11/16")
LOCKWASHER, 3/8"
NUT, 3/8"'NF

GASKET, water manifold . ... .......... e e e e e e e e e e e e 5183332
5193466

4

THERMOSTAT
HOUSING, thermostat

GASKET, thermostat housing. :. . .. .. ... vt n e, 5183332
5193466

ELBOW, water outlet
PLUG, pipe, slotted-hd., 1/4"NPT
CCCK, drain, T-handle, 1/4"NPT
CAPSCREW, 3/8"NC x 3-3/4"
CAPSCREW, 3/8"NC x 4-3/4"
LOCKWASHER, 3/8"




ITEM

10
11
12
13

15

16
17

PART
NUMBER

5179239
304224
0633751
904205

5178870 .-

5151906
5177883

5179030
5186138

5176399
910167
904208
913636

5182647
035221
5176774

5177787
5150191

5173730
037450
904205

5179034
5186137

901834
915854
215853
915852

QTY.

— DY DN o e

[ N T e T el e e I e e S e T N ]

WATER BY-PASS

DESCRIPTION KIT NUMBER

ADAPTOR ASSEMBLY, water by-pass tube (Includes PLUG 904224)
PLUG, pipe, ctsk-hd., 3/4"NPT
CAPSCREW, 5/16"NC x 2-1/2"
LOCKWASHER, 5/16"

GASKET, water by-pass adaptor . .. ... ... .. .. curueenennn. 5183332
5193466
HOSE, water by-pass tube (1-1/4"1.D, = 2-1/4" long) . .. ........ 078274

CLAMP, hose, 1-3/4" diam.
TUBE, water by-pass (Engines prior to #6B-3224)
TUBE, water by-pass (Engines #6B-3224 and up) .. .. .o eov v, 078274

CLIP, supporting, water by-pass tube
CAPSCREW, 5/16'NF x 3/4"
LOCKWASHER, 5/16"

NUT, 5/16"NF

ADAPTOR, water by-pass tube clip
CAPSCREW, 1/2"NC x 1"
GASKET, capscrew {aluminum)

ELBOW, water by-pass tube
PACKING, water by-pass tubeelbow. . .. ... .. ... ... .. 5183332

FLANGE, water by-pass tube elbow packing
CAPSCREW, 5/16"NC x 1-1/4"
LOCKWASHER, 5/16"

TUBE, water pump vent (Engines prior to #6B-3224)
TUBE, water pump vent (Engines #6B-3224 andup). . ... ... ..... 078274

BUSHING, pipe reducing, 1/4"NPT to 1/8'NPT
CONNECTOR, Sealastic, 5/16" tube, 1/8"NPT

NUT, Sealastic fitting, 5/16"

RING, Sealastic fitting, 5/16" tube (Includes FERRULE)

PUMP ASSEMBLY, water {See WATER PUMP)
HOUSING, thermostat {See WATER MANIFOLD)

} Tractors prior to #4544




P

- @Ej ;L
BAARAAAGE R AR
LN R T AY AN ITAVA )
LR T LRIV TITATATAY
f j LA
AT T
Tis g
EiYiY

e

ei?




* Models HD20H and HD20F.
%% Model HD20G only.
PART QUANTITY

ITEM NUMBER =* #* DESCRIPTION KIT NUMBER
065777 1 - FAN (Suction type, 36" diam, ){Standard equipment}
058747 - 1 FAN (Suction type, 30" diam.)(Standard equipment on tractors prior
) to f3404)
078393 1 - FAN (Push type, 36" diam. }{Special equipment)
078373 - 1 FAN (Push type, 30" diam.){Standard equipment on tractors #3404
and up}
058793 &6 6 CAPSCREW, 3/8"NC x 2-1/4" {(For suction fans)
2 013058 6 6 CAPSCREW, 3/8"NC x 1-1/4" {(For push fans)
J04206 6 6 LOCKWASHER, 3/8"
3 058764 1 1 SPACER, fan (For use with suction fans only)
. 067926 1 - PULLEY ASSEMBLY {(Consists of items 6 thru 18)
074418 - 1 PULLEY ASSEMBLY {Consists of items 6 thru 18)
905122 1 1 KEY, #7 woodruff, 1/8" x 3/4"
312251 1 1 NUT, jam, 1-1/4"NF¥ (Used prior tc Model HD20H and HD20F
tractors #4779 and Model HD20G tractors #5261)
913798 1 1 NUT, jam, slotted, 1-1/4"NF (Started on Model HDZ0H and
HD20F tractors #477% and on Model HD20G tractor #5261)
915692 1 1 PIN, roll, 1/4" % 1.7/8" (Started on Model HDZ0H and HD20F
tractors #4779 and on Model HD20G tractor #5261)
5 067962 1 1 WASHER, plain
067925 1 - PULLEY {12-3/8" diam.)
6
074419 - 1 PULLEY (9-5/8" dgiam.)
052103 1 1t CAP, pulley
078456 1 1t SPINDLE
910230 1 1 PLUG, pipe, slotted-hd., 1/8"NPT
052152 1 1 NUT, spindle {self-locking type}{Used on Model HD20H and HD20F
tractors prior to #4063 and Model HD20G tractor prior to #4623)
9 915943 1 1 NUT, jam, slotted, 3/4" (Started with Model HD20H and HD20F
tractors #4063 and Model HD20G tractor {#4623)
900808 1 1 PIN, cotter, 1/8" = 1-1/2"
10 042986 1 1 BEARING, ball, front
11 0521405 1 1 WASHER, spacing, front bearing
12 051715 1 1 SLEEVE, spaciag, spindle bearings
13 802379 1 1  BEARING, ball, rear
14 052108 1 1 WASHER, retaining, rear bearing {steel)
15 052107 1 1 GASKET, rear bearing retaining washer
16 052106 1 1 WASHER, spindle seal {cork)
17 u52109 1 1  RETAINER, spindle seal washer
18 052104 1 1 RING, snap, fan pulley
19 067707 1 I BRACKET, fan mounting o
915276 1 1 FITTING, lubricatiag, 90°, 1/8"NPT
20 035712 3 3 CAPSCREW, 1/2"NC x 2-1/4"
904208 3 3 LOCKWASHER, 1/2"
068053 2 - BELT, fan (V-type, 7/8" wide, 86" long)
21
067529 - 2. BELT, fan (V-type, 7/8" wide, 81" long)
065745 1 -  GUARD, fan
2
2 052814 - 1 GUARD, fan
23 036034 4 4 CAPSCREW, 3/8'"NF x 1V
911115 4 4 WASHER, plain, SAE std., 3/8"
911041 4 4 NUT, 3/8"NF
904206 4 4 LOCKWASHER, 3/8"




dWNd 4T LVAM




PART

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5193448 1 PUMP ASSEMBLY, water (See page 96 for repair parts)
2 5176933 6 STUD (5/16"NC x 5/16"NF x 1. 44")
910335 & WASHER, plain, SAE std., 5/16"
$04205 é LOCKWASHER, 5/16"
913636 6 NUT, 5/16"NF
3 5176264 1 GASKET, pump to drive adaptor . ... . .. .. ... oo 5183332
4 5175842 1 GEAR, pump shaft
5 5152707 1 KEY, pump shaft gear (1/8% x 1/8" x 5/8")
6 5182641 1 BOLT, retaining, pump shaft gear !
7 5154398 1 LOCKWASHER, gear retaining bolt
8 @ me--e-- 3 DISC. coupling (See FUEL PUMP AND DRIVE)
9 5177895 1 ELBOW, pump body
¢ ------- 6 STUD (See WATER PUMP ASSEMBLY)
904205 6 LOCKWASHER, 5/16n
913636 6 NUT, 5/16"NF
11 5176286 1 GASKET, pump body elbow . . .. . . ... ... .. ... ... ... 5183332
12 5177896 1 ELBOW, water inlet
901652 1 PLUG, pipe, 1/4"NPT
13 052181 4 STUD (3/8"NC x 3/8'NT = 1-3/4")
504206 4 LOCKWASHER, 3/8"
911041 4 NUT, 3/8"NF
14 5176676 1 GASKET, water inlet elbow ... .. e e e e e e e 5183332
15 5177903 1 ADAPTOR (Aiso serves as oil FILLER)
16 070960 10 CAPSCREW, 3/8'"NC x 1-1/2"
904206 10 LOCKWASHER, 3/8"
17 5176263 1 GASKET, water pump adaptor . ... .. ... e e e e e 5183332
18 5157933 2 PIN, dowel, water pump adaptor
19 5150147 i STRAINER, oil filler
20 1543853 I CAP ASSEMBLY, oil filler {Includes item 21}
21 1543857 1 GASKET, oil filler cap
22 5175877 1 GEAR, intermediate, water pump driving {70 teeth)
910184 1 KEY, #8 woodruff, 5/32" x 3/4”
23 5182179 1 SHAFT, intermediate driving gear
24 074154 1 NUT, intermediate driving gear shaft {self-locking, 7/8"NF)}
25 042986 1 BEARING, ball, intermediate driving gear shaft, rear
26 802379 1 BEARING, ball, intermediate driving gear shaft, front
27 5176233 1 RING, retaining, front bearing
28 5164013 1 COVER, water pump adaptor
29 035439 2 CAPSCREW, 3/8"NC x 1"
904206 2 LOCKWASHER, 3/8"
30 5163760 1 GASKET, water pump adaptor cover . . . .. .. .. ... ... e e 5183332

31 emmeeew 1 COVER, cylinder block {See FRONT COVER AND TRUNNION)




J0 19 O e &
@
9
i 2 3 1213 14 15 16 1718
EARLY
TYPE

WATER PUMP ASSEMBLY 5193448

NOTE: See page 95 for listing of complete Pump Assembly.

PART .
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5182144 1 RING, retaining, pump shaft front bearing
2 074348 1 BEARING, ball, pump shaft, front
3 5182145 1 SPACER, pump shaft bearings
4 064818 1 BEARING, ball, pump shaft, rear
5 5182143 1 SHAFT, water pump
6 5185749 1 BODY ASSEMBLY, pump (Includes item 7}{When making first re-
placement on engines prior to #6B-2310 alsc order SEAL KIT
5193503) '
901651 1 PLUG, pipe, 1/8"NPT
901653 1 PLUG, pipe, 3/8'NPT
7 5176933 6 STUD (5/16"NC x 5/16'"'NF x 1. 44"}
------ 1 INSERT, pump body (/16" thick){Engines prior to #6B-2310){Not
serviced. Order SEAL KIT 5193503)
& .
...... 1 INSERT, pump body (5/16'" thick){Engines #6B-2310 thru #6B-2865
only}{Not serviced. Ozrder items 10 and 11)
9 5185754 1 WASHER, floating {carbon)(Engines #6B-2310 thru #6B-2865)
10 5186197 1 RING, sealing (rubber}(Engines #6B-286bandup} .. .. .......... 5193503
11 5186198 1 WASHER, stationary insert (carbon)(Engines #6B-2866 and up) ... .. 5193503
12 074347 1 RING, seal retaining . . ... . . ... . i e e 5193503
—————— 1 WASHER, seal {carbon}){Engines prior to #65-2310)(Order SEAL
KIT 5193503)
13
5185747 1 WASHER, seal (steel){Engines #6B-2310 and up) #. . ... ... ...... 5193503
14 5185567 1 SEAL {rubber) . . . . .t it e e e e e e e e e e e e 5193503
is 2001429 1 GUIDE, seal spring . . . . . 0 v i it it e e e e e e e e 5193503
16 2007128 1 RING, seal clamping . . .. .. .. . .. .. ittt i 5193503
17 5185750 1 SPRING, Seal . ..ttt ii ettt it et et et e 5193503
18 5183582 1 IMPELLER

915747 1 PIN, groove, 1/8" x 1"




PART QUANTITY
ITEM NUMBER =

058860

082393
2 070960
904206
3 058918
911049
910543
914464
915276

4 605794

058719

076322

911036
914465

1

12
12

— o p

sk

1

12
12

I = o e

ot

ENGINE CLUTCH

* Model HD20H and Model HD20F
% Model HD20G only

DESCRIPTION KIT NUMBER,

CLUTCH ASSEMBLY, engine {See page 100 for repair parts}{Orig~
inal equipment on all tractors. Not serviced. Order CLUTCH
ASSEMBLY 082393}

CLUTCH ASSEMBLY, engine (See page 100A for repair parts)
(Used as service replacement for CLUTCH ASSEMBLY 058860}

CAPSCREW, 3/8"NC x 1-1/2"
LOCKWASHER, 3/8"

HOSE ASSEMBLY, lubricating, shifting sleeve bearing {Includes
2 ELBOWS which are not serviced separately)
NUT, jam, 5/8"NF
LOCKWASHER, external teeth, 5/8"
ELBOW, lubricating fitting, 45°, 1/8"NPT
FITTING, lubricating, 909, 1/8"NPT {Tractors prior to #3405)

ELBOW, lubricating fitting (90°, 1/8"NPT male and female ends)
(Not used on Model HD20H tractors prior to #3405)

HOSE, lubricating, shifting sleeve bearing (22" long){Not used on
Model HDZ0H tractors prior to #3405 or on Model HD20G trac-
tors #6019 and up)

HOSE, lubricating, shifting sleeve bearing (31" long){Model HD20G
tractors serial No. 6019 and up)

NUT, jam, 5/8"NC
FITTING, lubricating, straight, 1/8"NPT

NOTE: See PAINTING AND MARKING for adjustment instruction
transfer which is applied to clutch inspection plate.



4

e MODELS HDZ20F AND HD20G PARTS

ENGINE CLUTCH CONTROL




1
2

10

11

12

13
14

15
16

17

18

19

20

21

22

23

24

zZ5
26

27

* Model HDZ0H
#% Models HD20F and HD20G

PART QUANTITY
ITEM NUMBER

054461
AM-8801
904208
052747
075775
604435
053243

052745

082221
035278
904208
911043
049988
052747

049993
300805

075600
911043

068389
049991
052745
035278
904208
911043
049988
052744
074049
053244
052741
079321
035278
311043
904208
052591
058076
035067
904208
074039
070403
035067
904208

074051

%

I

ke

DO e

DESCRIPTION

FOREK, clutch shifting
CAPSCREW, 1/2"NC x 2"
LOCKWASHER, 1/2"

KEY, clutch shifting fork

SHAFT, shifting fork

BEARING, needle, shifting fork shaft

SEAL, dust, operating shafts

LEVER ASSEMBLY, clutch (Includes item 9)}{Tractors prior to
#6064)

LEVER ASSEMBLY, clutch {Includes item 9){Tractors #6064 and up)
CAPSCREW, 1/2"NF x 2-3/4"
LOCKWASHER, /2"
NUT, 1/2"'NF

BUSHING, intermediate lever {steel)

KEY, control levers

PIN, control rod yokes
PIN, cotter, 1/8" x 3/4"

ROD, control
NUT, 1/2"NF

YOKE, control rod
BUSHING, control rod yoke (steel){Tractors prior to #3108)
LEVER ASSEMBLY, intermediate (Includes item 17)
CAPSCREW, 1/2"NF x 2-3/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF
BUSHING, clutch lever {steel)
SHAFT, operating lever {11-3/8" long)
SHAFT, operating lever (8-9/16" long)
BEARING, needle, operating lever shafts
LEVER, operating
LEVER, operating
CAPSCREW, 1/2"NF x 2-3/4"
NUT, 1/2"NF
LOCKWASHER, /2"
GRIP, operating lever
BRACKET, operating lever shaft
CAPSCREW, 1/2"NF x 2"
LOCKWASHER, 1/2"
BRACKET, operating lever shaft
CAPSCREW, 1/2"NF x 3" (Not for HD20G #6019 and up)
CAPSCREW, 1/2"NF x 2" (HD20G only starting with #6019)
LOCKWASHER, t/2"

SPACER, operating lever {2-11/16" long)

KIT NUMBER




16 18 20 21 722

19

4 \FI

SECOND

FIRST TYFE TYPE

CLUTCH ASSEMBI Y 058860

NOTE: See page 97 for listing of complete Cluich Assembly.

PART
ITEM NUMBER QTY. DESCRIPTION . KIT NUMBER
1 058667 1 PLATE ASSEMBLY, driven {Includes FACINGS which are not
serviced separaagly)
2 058864 1 PLATE, pressure i
3 058865 ‘1 RING, adjusting
4 058692 1 1.0CK, adjusting ring (Tractors prior to #6064 excluding #6055)
5 065552 1 WASHER, plain
912279 1 CAPSCREW, socket-hd., 1/2"NC x 1-3/4"
904208 1 LOCKWASHER, 1/2"
082139 1 LOCK, adjusting ring (Tractors #6064 and up including #6055)
7 082140 1 CAPSCREW, drilled-end, 3/16”NC x 1"
917735 1 PIN, roll, 3/32" x 9/16"
- 1 PLATE ASSEMBLY (Order COVER KIT 082149, When making
first replacement on tractors prior to #6064 excluding #6055
alsoc order 1 LEVER ASSEMBLY 082221) .................. 082149
069203 4 SPRING, pressure plate retracting {Tractors prior to #6064 ex-
cluding #6055)
9
082148 4 SPRING, pressure plate retracting (Tractors #6064 and up, includ-
ing #6055} . . ... e e 082149
10 058833 4 LEVER ASSEMBLY, pressure plate {Each includes 1 PIN and 1
BEARING which are not serviced separately)
11 058873 4 PIN, pressure plate lever
12 058832 4 PIN, locking, pressure plate lever pin
13 058871 8 BEARING, needle, pressure plate lever pin
14 058838 4 LINK, pressure plate lever
15 058872 8 PIN, pressure plate lever link
16 058691 8 RING, retaining, link pin
17 058863 1 COLLAR, shifting sleeve
18 058862 1 SLEEVE, shifting
900938 2 PIN, cotter, 3/16" x 1"
19 054459 2 BLOCK, shifting sleeve
20 054363 1 BEARING, ball, shifting sleeve
21 054362 1 RING, retaining, shifting sleeve bearing (large)
22 054364 1 RING, retaining, shifting sleeve bearing {small)




ITEM NUMBER QTY.

3

11
12
13
14
15
16

17

18
19
20

21

PART

058867

082464
058865
082392
082139
082140
917735
082148

082463

082502
058832

082504

082509

058872
082503
058691
082391

058862
900938

054459
054363
0543.62

054364

CLUTCH ASSEMBLY 082393

NOTE: See page 97 for listing of complete Clutch Assembly.
DESCRIPTION . KIT NUMBER,

PLATE ASSEMBLY, driven {Includes FACINGS which are not serv-
iced separately)

PLATE, pressure
RING, adjusting

PLATE ASSEMBLY, back (Includes items 5 and 6)

LOCK, adjusbing ring
CAPSCREW, drilled end, 3/8"NC x 1"
PIN, reoil, 3/32" x 2/16"

SPRING, pressure plate retracting

LEVER ASSEMBLY, pressure plate (Each includes 1 PIN and 1
BEARING which are not serviced separately)

PIN, pressure plate lever

PIN, locking, pressure plate lever pin
BEARING, needle, pressure plate lever pin
LINK, pressure plate lever

PIN, pressure plate lever

PIN, shifting sleeve collar

RING, retaining, pin

COLL AR, shifting sleeve

SLEEVE, shifting
PIN, cotter, 3/16Mx 1"

BLOQCK, shifting sleeve
BEARING, ball, shifting sleeve »
RING, retaining, shifting sleeve bearing (large)

RING, retaining, shifting sleeve bearing (small)



A¥L 44 s¥L s




ITEM NUMBER QTY.

1

15
16

L7

18

{

PART

073897
914465
069966
035689
023633
069953
069954
069965
069962
074355
035689
023633
073896
035689
023633
052760
052761
075950
052770

023633

1

oo

TRANSMISSION TOP SHAFT

UNIVERSAL JOINT
DESCRIPTION
JOINT ASSEMBLY, universal, clutch to transmission {(Consists of
items 2 thru 11}
FITTING, lubricating, straight, 1/8"NPT
TUBE, connecting
CAPSCREW (drilled-hd., 1/2"NF x 1-3/8")
WIRE, locking {1/16" x 12}
SPIDER ASSEMBLY (Includes item 6)'
SHIE LD, dust

WASHER, sealing, spider bearing

KIT NUMBER

BEARING ASSEMBLY (Each includes 30 ROLLERS, 1| WASHER and

1 RETAINER)(Serviced only as a unit)
TOKE ASSEMBLY, front end (Includes cup PLUG)
CAPSCREW (drilled-hd,, 1/2"NF x 1-3/8"
WIRE, locking {1/16" x 12')
YOKE, rear end
CAPSCREW (érilled-hd., 1/2"NF x 1-3/8")
WIRE, locking {1/16' x 12"}
SEAL, yoke retaining washer (rubber)
WASHER, yoke retaining
CAPSCREW, yoke retaining {(3/4"NF x 1-3/4", drilled-hd.)
LGOCK, yoke retaining capscrew (Tractors prior to #3405)

WIRE, locking, yoke retaining capscrew (1/16" x 12"¥{Tractors
#3405 and up)




DNIdId ANV YELUYFANOD INVDHEOL

Sldvd 902 OH 300N

Aﬁ.__._ A0 OL—0

J4 [

N\

=g mbawmuﬂ.llltl..

%z \\..\.vm QVIH AD Ol — oy

£095 ON QL HOMd SHOLOVEL




* Model HDZ0H
% Model HD20OF
*%k% Model HD20G
PART QUANTITY
ITEM NUMBER % % s DESCRIPTION KIT NUMBER

1 075774 1 1 1 CONVERTER ASSEMBLY, torque (Includes engine clutch
throwout mechanism and grease hose. See page 107 for
repair parts)

2 013058 12 12 1z CAPSCREW, 3/8"NC x 1-1/4"
904206 12 12 12 LOCKWASHER, 3/8"
3 047852 1 1 1 ELBOW, fluid supply tube
074628 1 1 1 TUBE, fluid supply, rear section {Tractors prior to #5607)
4
079664 1 1 1 TUBE, fluid supply, rear section {Tractors #5607 and up}
915386 1 1 1 UNICN, Sealastic, 3/8" tube (Tractors prior to #5607)
915371 1 1 1 TEE-UNION, Sealastic, 3/8" tube (Tractors #5607
and up)
915368 1 1 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
915366 3 3 3 NUT, Sealastic fitting, 3/8" tube
915367 3 3 3 RING, Sealastic, 3/8" tube {Includes FERRULE)
5 073134 1 1 1 TUBE, fluid supply, center section (Tractors prior to #5607)
915371 1 11 TEE-UNION, Sealastic, 3/8'" tube
e 915366 3 3 3 NUT, Sealastic fitting, 3/8" tube
915367 3 3 3 RING, Sealastic, 3/8" tube (Includes FERRULE}
6 040796 2 2 2  CLIP, fluid supply tube (closed type, 3/8" diam., 13/32"
bolt-hole)(One less used on tractors #5607 and up)
7 036034 2 2 2 CAPSCREW, 3/8"NF x= 1"
911115 2 2 2 WASHER, plain, SAE std,, 3/8"
904206 2 2 2 LOCKWASHER, 3/8"
911041 2 2z 2 NUT, 3/8"NF
074331 1 1 1 TUBE, fluid-supply, front section {Tractors prior to #3404)
8 G75533 1 1 1 TUBE, fluid supﬁly. front section (Tractors #3404 thru #5606)
079663 1 1 1 TUBE, fluid supply, front section (Tractors #5607 and up)
915368 1 1 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
915366 1 1 1 NUT, Sealastic fitting, 3/8" tube !
915367 1 1 1 RING, Sealastic, 3/8" tube (Includes FITTING)
073284 1 1 1 CLIP, fluid supply tube {closed type, 3/8" diam., 15/32"
bolt-hole}{Tractors prior to #5607)
9
043344 1 1 1 CLIP, fluid supply tube {closed type, 3/8" diam., 9/16" bolt-
hole}(Tractors #5607 and up)
10 053174 1 1 1 ELBOW, inlet
11 035439 2 2 2 CAPSCREW, 3/8'NC x 1"
904206 2 2 2 LOCKWASHER, 3/8"
12 058686 1 1 1 ELBOW, outlet
13 035439 11 1 CAPSCREW, 3/8"NC x 1V
904206 1 1 1 LOCKWASHER, 3/8" _
14 058936 1 1 .1 CAPSCREW, 3/8"NC x 2-3/_4”
904206 1 1 1 LOCKWASHER, 3/8"
e
15 053173 2 z 2 GASKET, elbow to converter . . . ... ... v v iu .. 067705
16 073140 1 1 1 TUBE, radiator, right rear section
915534 1 1 1 CONNECTOR, Sealastic, I" tube, 1"NPT male
915537 1 1 1 UNION, Sealastic, 1" tube
315536 3 3 3 NUT, Sealastic fitting, 1" tube
Fi5535 3 3 3 RING, Sealastic, 1" tube (Includes FERRULE)

{Continued)




ITEM NUMBER

r

17 %

t8

21

22 9

23

24

26

PART

U73138
915913
915536
915535

074416
915534
915536
915535

074869

073137
915534
915537
9315536
915535

073139
915912
915536
915535

074415

915534
215536
915535
044614
913619
904281
904206

058719

076322

074066

907059
911036
914465

207091

915276

076322

074066

907059
911036
914465

QUANTIT

ottt

W —

— et =

L3

e Lo o

s

i —

W — — e

—

W — 0 00

e R

' e sk

it

L W o e

RN

DESCRIPTION KIT NUMBER

TUBE, radiator, right front section
ELBOW, Sealastic, 1" tube, I"NPT female
NUT, Sealastic fitting, 1" tube
RING, Sealastic, 1" tube {Includes FERRULE)

TUBE, radiator, right front section
CONNECTOR, Sealastic, 1" tube, 1""NPT male
NUT, Sealastic fitting, 1" tube
RING, Sealastic, 1" tube (Includes FERRULE)

HOSE, radiator

TUBE, radiator, left rear section
CONNECTOR, Sealastic, 1" tube, 1"NPT male
UNION, Sealastic, 1" tube
NUT, Sealastic fitting, 1" tube
RING, Sealastic, 1' tube {Includes FERRULE)

TUBE, radiator, left front section
CONNECTOR, Sealastic, 1" tube, I"NPT female
NUT, Sealastic fitting, 1'' tube
RING, Sealastic, 1" tube (Includes FERRULE)

TUBE, radiator, left front section
CONNECTOR, Sealastic, 1" tube, 1"NPT male
NUT, Sealastic fitting, 1" tube
RING, Sealadstic, 1" tube (Includes FERRULE)

CLAMP, radiator tubes
CAPSCREW, 3/8"NF x 2-1/4"
CAPSCREW, 3/8"NC x 2-1/4"
LOCKWASHER, 3/8"

HOSE, lubricating, torque converter rear bearing (22" long)
(Tractors prior to #3405, Fitting end connects to floor
plate)

HOSE, lubricating, torque converter rear bearing (31" long)
(Used on all Model HD20F tractors, Model HD20G tractors
prior to #6019 and on Model HD20H tractors #3405 and up.
Fitting end connects {o dash)

HOSE, lubricating, torque converter rear bearing (35" long)
(Started with Model HD20G tractor #6019. Fitting end
connects to TRACTOMOTIVE stabilizer)

ELBOW, street, 90°, 1/8"NPT
NUT, jam, 5/8"NC
FITTING, lubricating, straight, 1/8"NPT

CLIP, lubricating hose (closed type, 1/2'" diam., 13/32"
bolt hole){Tractors prior to #3408%)

RADIATOR, fluid coeling (See pages 85,87 and 89)

FITTING, lubricating, 90°, 1/8"NPT (Used prior to tractor
#3405)

HOSE, lubricating, torque converter front bearings (31" long)
{Used on all Model HD20F tractors, Model HDZ0G tractors
prior to #6019 and on Model HD20H tractors #3405 and up.
Fitting end connects to dash)

HOSE, lubricating, torque converter front bearings (35" long)
{Started with Model HD20G tractor #6019. Fitting end
connects to TRACTOMOTIVE stabilizer)

ELBOW, street, 90%, 1/8"NPT
NUT, jam, 53/8"NC
FITTING, lubricating, straight, 1/8"NPT

TUBE, pressure gauge (See INSTRUMENTS)




‘7
|
%

C“/Z]

AlR 80X DRAIN TUBE : /§

/

/ TORQUE CONVERTER
H l?
/ )

/:.?
5

{ fi:.g);/

PART
ITEM NUMBER QTY.

1 074055 1
910906 2
914475 1
914474 1

2 053178 1
910906 2
914474 1
901825 1

3 053171
910905 1
901838 1

4 053192 1

5 035244 1
904206 1

6 050748 1

TORQUE CONVERTER SEAL DRAIN

DESCRIPTION

TUBE ASSEMBLY, front (13" long. Includes 2 NUTS 910906)
NUT, flared, short, 3/16" tube
UNION, flared, 3/16" tube
TEE, flared, 3/16" tube, 1/8'"NPT

TUBE ASSEMBLY, rear {18-1/4". Includes 2 NUTS 210906)
NUT, flared, short, 3/16" tube
TEE, flared, 3/16" tube, 1/8"NPT
BUSHING, pipe reducing, 1/4"NPT to 1/8"NPT

TUBE ASSEMBLY, breather {6-1/2" long., Includes 2 NUTS)
CONNECTOR, flared, 3/16" tube, 1/8"NPT male
BUSHING, pipe reducing, 3/8"NPT to 1/8"NPT

BRACKET, air breather
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

BREATHER, air

KIT NUMBER




SiHVYd 3 LYAANCD 3INDHOL

I3IIHM INIGUNL SHIACD ANV SONISNOH @
¢l €L ¥L ve

j 15 05 & 8y
TRA

TIFHM HIATT3dWE ANY LAvHS LNdNE

«.0 8 TWig W6l 6 8 L 92 &£ ¥ £




NOTE: See page 103 for listing of complete Converter Assembly, e
PART -

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 079773 1 SHAFT, input ,
2 052175 1 RING, snap, input shaft bearing
3 067171 1 BEARING, ball, input shaft
052180 1 SPACER, input shaft bearing {Tractors prior to #5672)
* 079772 1 SPACER, input shaft bearing (Tractors #5672 and up)
052167 ! GASKET, input shaft bearing spacer {(Tractors prior to #5672)
° { 079771 1 RING, input shaft sealing {Tractors #5672 and up)
6 052158 2 NUT, retaining, impeller and turbine wheel bearings
7 052160 A WASHER, locking, bearing retaining nut
8 052179 1 SPACER, impeller wheel bearing
9 0652157 2 BEARING, ball, impeller and turbine wheels
10 052168 2 GASKET, fluid seal
1t 052176 2 SEAL, 01l . . o i i i e e e e e e e e e e e e e e e e e e e s e 062164
12 064882 2 SEAL ASSEMBLY, fluid {Consists of item 11 and items 26 thru 33)
912267 12 CAPSCREW, socket-hd., 3/8"NC x 1"
13 052174 A RING, mating, finid seal {carbon). ... ... ... I 062164
14 052183 2 WASHER, sealing, fluid seal mating ring (rubber) . ... .......... 062164
15 479805 I WHEEL, impeller 0% 3245
16 ——aee- 1 CAM, over-running clutch (Ordex KIT Q67705) . . o . v v v v v v i e e ot 067705
067710 1 PIN, stop, clutch rolier cage (sq-hd.){Tractors prior to #5373,
except #5366)
17
076839 1 PIN, stop, clutch roller cage (elongated off-set hd. }{Tractors
#5373 and up, including #5366) . ... .. e e e e e e e e e 067705
18 067704 2 RING, snap, over-running clutch cam . - . . . .« oo v oo vn vt 067705
19 069770 1 ROLLER ASSEMBLY, over-running cluich bearing ............. 067705
© 20 067706 1 SPRING, clutch roller cage . . .. o i it ittt vt m i i e e v e s 067705
A 1 CAGE, cluich rollers {(Order KIT 067705) . . v v i v v v i it it v e s s 067705
22 e 14 ROLLER, clutch (Order KIT 067705) . . . o v i v i it ettt e e ee e 067705
23 052184 1 WASHER, retaining, over-running clutch ... ................. 067705
24 030123 1 WASHER, locking, input shaftnut ... ... .. ... ... vy 067705
25 030107 1 NUT, input shaft
26 eeee-- 2 NOSE-PIECE, fiuid seal {Not serviced. Order SEAL KIT 062164) ... 062164
27 058717 16 SPRING, fluid seal . ... ... . . 4t i i i i e e 062164
28 055278 2 WASHER, retaining, fluid seal element .. ................... 062164
29 057269 2 SPRING, clamping, fluid sealelement ... ................... 062164
30 057270 2 ELEMENT, fluid seal {(zubber). . . . . . v it i i it it e et ettt e n e e as 062164
31 - 2 GCARRIER, fluid seal {Not serviced. Order item 12)

{Continued)




Eaan b

ITEM NUMBER QTY, DESCRIPTION KIT NUMBER
32 057268 4 CLIP, retaining, fluid seal nose piece. .. .. e e e e e e e e s ... 062164
33 057267 4 CAPSCREW ASSEMBLY (Includes LOCKWASHER) . ............. 062164
34 058698 1 WHEEL ASSEMBLY, turbine {Includes item 35}{See EXCHANGE
OFFER below) PR
35 052172 1 PLUG, turbine wheel

36 058819 1 RETAINER, turbine wheel bearin
37 013058 6 CAPSCREW, 3/8”NC x 1-1/4%
6

904206 LOCKWASHER, 3/8"
38 052168 1 GASKET, bearing retainer

058695 I HOUSING ASSEMBLY, turbine {Blades are not serviced separately)
39 069214 1 HOUSING ASSEMBLY, turbine (Reconditioned. See Parts Bulletin

No, 1-18 and Service Bulletin No. 16 for plans of reconditioning
used housings)

912725 13 PLUG, pipe, 1/2"NPT
40 052181 22 STUD (3/8"NC x 3/8"NF x 1-3/4")
41 052182 2 STUD (3/8"NC x 3/8"NF x 2-3/4")
911041 24 NUT, 3/8"NEF
904206 24 LOCKWASHER, 3/8"
42 052166 1 GASKET, turbine housing . . . . . . . . . . ot i i i i r i it it ee e 067705
43 051496 1 PLUG, thread protecting, clutch housing (5/8"NC)
44 057639 2 PLATE, inspection
45 035244 8 CAPSCREW, 3/8"NC x 3/4"
904206 4 LOCKWASHER, 3/8"
46 057629 2 GASKET, inspection plate
47 067151 1 HOUSING ASSEMBLY, clutch (Includes 1 PLUG 910230)
910230 1 PLUG, pipe, slotted-hd,, I/8'NPT
48 067147 1 CARRIER, input shaft bearing
49 013058 6 CAPSCREW, 3/8"NC x 1-1/4"
904206 6 LOCKWASHER, 3/8"
50 605132 1 VENT, air, input shaft bearing carrier
51 052168 1 GASKET, input shaft bearing carrier
52 058918 2 HOSE ASSEMBLY, greasing and draining (Includes 2 ELBOWS,
Serviced only as a unit)
911049 2 : NUT, jam, 5/8"'NF
910543 2 LOCKWASHER, external teeth, 5/8"

TURBINE WHEEL EXCHANGE OFFER: A used Turbine Wheel Assembly
may be returned for credii, subject to factory inspection, to apply
on the purchase of a new Turbine Wheel Assembly. The USED Wheel
Assernbly is identified as Part No. 061799 and ihe amount of allowable
credit is indicated in the Repair Parts Price List under this number,




FAR'L

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
052052 1 TRANSMISSION ASSEMBLY (Consists of items 2 thru 63){Model
HDZ20H)
1
077143 1 TRANSMISSION ASSEMBLY {(Consists of items 2 thru 54 and items
64 thru 73)(Models HD20F and HDZ0G)
2 035229 12 CAPSCREW, 5/8"NF x 2"
904209 12 LOCKWASHER, 5/8"
3 070162 2 CAPSCREW (drilled-hd., 5/8"NF x 1-3/4")
4 023756 1 WIRE, locking {1/16" x 26")
5 052598 1 GASKET, CASE COVET « - « v o v o v e v e v oo e m e n e s a s 069627
& 052653 1 COVER, transmission case
7 035220 b CAPSCREW, 1/2"NC = 1-1/8"
904208 6 LOCKWASHER, 1/2"
8 052654 1 PIPE, filler
9 035336 1 CAPSCREW, 3/8"NF x 1-3/4"
904206 1 LOCKWASHER, 3/8"
10 035190 1 CAPSGREW, 1/2"NC x 1-1/2"
904208 1 LOCKWASHER, 1/2"
11 034265 i3 CAP, oil filler pipe
12 034304 1 ROD, oil level gauge
13 034268 1 PLUG, oil filler pipe
14 034269 1 GASKET, oil filler pipe plug
15 052651 1 GASKET, filler pipe
16 058363 1 GASKET, transmission to steering clutch housing . . ... oo oo v v 069627
17 052539 1 CASE, transmission
18 035250 1 PLUG, drain
19 035249 1 GASKET, drain pIIE « - <+« s v v c o mm o as e a s 069627
052030 1 PINION AND SHAFT (14 bevel teeth)(Model HD20H)
20
068912 1 PINION AND SHAFT (12 bevel teeth)(Models HD20F and HD20G)
21 052375 1 RING, snap, pinion shaft rear bearing
22 052058 1 BEARING, roller, pinion shaft, rear
23 052132 2 RING, snap, pinion shaft
24 051828 1 GEAR, low speed, pinion shaft (44 teeth)
25 052047 1 PINION, high speed, pinion shaft (29 teeth}
26 054510 1 GEAR ASSEMBLY, oil slinging, pinion shaft (29 teeth){Includes
item 27)
27 054509 1 BUSHING, cil slinging gear
28 052223 1 WASHER, thrust, oil slinging gear
052515 3 SHIM, bevel pinion mesh adjustment (, 005" thick. Use as req'd)
29
052219 4 SHIM, bevel pinion mesh adjustment {.007" thick. Use as req'd}
30 052031 1 BEARING, ball, pinion shaft, front {Includes snap RING)
31 052243 1 WASHER, end, pinion shaft
32 052244 i WASHER, locking, pinion shaft capscrew
33 070469 3 CAPSCREW, pinion shaft (1/2"NF x 1-1/4")

{Continued}




NOISSIWSNVHAL




PART

iITEM NUMBER @QTY. DESCRIPTION KIT NUMBER
{ 052216 4 SHIM, pinion shaft end play adjustment (, 005" thick, Use as req'd)
34
053012 2 SHIM, pinion shaft end play adjustment (. 007" thick. Use as req'd)
35 052151 1 RETAINER, pinion shafi front bearing (See page 196 for special
Housing used when ODOMETER is installed)
36 035190 6 CAPSCREW, 1/2"NC x 1-1/2"
904208 6 LOCKWASHER, 1/2"
37 049899 1 RING, snap, top shaft
38 048704 1 RING, snap, top shaft rear bearing
39 052057 1 BEARING, roller, top shaft, rear
40 064850 1 WASHER, spacing, top shaft rear bearing {grooved)
41 065339 1 SHAFT, top
42 051985 1 PINION, low speed and reverse, top shaft (21 teeth)
43 065690 1 GEAR, high speed, top shaft (36 teeth)
44 052084 1 SPACER, top shaft front bearing
45 052102 1 BEARING, ball, top shaft, frouat {Includes suap RING}
46 052246 1 WASHER, locking, top shaft nut
47 204980 1 NUT, top shaft
48 052475 1 GASKET, top shaft front bearing retainer . . .. .. ... ... ......, 069627
49 052214 1 RETAINER, top shaft front bearing
50 035190 6 CAPSCREW, 1/2'NC x 1-1/2"
904208 6 LOCKWASHER, 1/2"
51 051461 1 SEAL, oil, top shaft, front
52 052449 1 RETAINER, reverse shaft front bearing
53 052476 1 GASKET, reverse shaft front bearing retainer . . .. .. ... ... .... 069627
54 052374 1 RING, snap, reverse shaft rear bearing
NOTE: Iitems 55 thru 63 comprise the HIGH SPEED REVERSE
ARRANGEMENT as used on all standard Model HD20H
tractors and on standard Model HDZOF tractors prior
to serial No. 3964 and ou standard Model HD20G trac-
tors prior to serial No., 3999,
55 052224 1 RING, snap, reverse shafi, froat
56 052076 1 BEARING, ball, reverse shaft, front {Includes snap RING)
57 078043 1 SHAFT, reverse {For iractors prior to #4776 also oxrder 1 KEY
049149)
58 051773 1 GEAR, reverse shaft (27 teeth)
59 052225 1 RING, snap, reverse shaft, rear
60 052049 I BEARING, roller, reverse shaft, rear
059104 1 KEY, reverse gear (straight, 5/16" x 1-5/8")(Tractors prior to
#4776}
61
049149 1 KEY, reverse gear (Woodruff, 5/16" x 1-1/8")(Tractors #4776
and up)
62 035190 3 CAPSCREW, reverse shaft front bearing retainer {}-1/2" long)
904208 3 LOCKWASHER, 1/2"

(Continued)




PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

63 052051 1 GEAR, reverse, pinion shaft {23 teeth)

NOTE: Items 64 thru 73 comprise the LOW SPEED REVERSE
ARRANGEMENT furnished as optionzl equipment on
Model HDZ0H tractors, Model HD20T tractors prior to
serial No. 3964 and on Model HD20G tractors prior to
No. 3999. Standard equipment starting with Model HD20F
tractor No. 3964 and Model HD20G tractor No. 3999. For
conversion of tractors in the field order TRANSMISSION

KIT 067381,

64 AM-8801 3 CAPSCREW, reverse shaft hub retaining (2" long) ............ 067381
904208 3 LOCKWASHER, 1/2™ .. . . . i i, 067381

65 065517 1 HUB, reverse shaft . . .. ... ... ... ... 0. i i i, 067381
66 052476 1 GASKET, reverse shafthub . ................. e e e e 067381
069627

67 065516 1 SHAFT, reverse . ... .. e e e e e e e e e et e e e e e e ., 067381
68 0577173 2 BEARING, ball, reverse shaft gear ., .. .. ... ...t . 067381
69 065512 2 RING, snap, reverse shaft . . . . ... .. . ¢t i it i ittt e ene 067381
70 065518 1 GEAR, reverse shaft (22 teeth) ... .. ... .. .. v vunn... 067381
71 065513 1 RING, snap, reverse shaftgear . . .. .. ... .00 iernnunn.. 067381
72 065514 1 RING, adapting, reverse shaft . . . . .. .. .. @ it rneer.n 067381
73 065519 1 GEAR, reverse, pinion shaft (31 teeth) . .. ................. 067381

L




ITEM NUMBER QTY.

14
1l

12

13

PART

067322
068913
060911
012767
067325
067323
067324
051997
042877
452392
067373
035073
304208
052125
067483
067484

067485

1

1

BEVEL GEAR AND SHAFT

DESCRIPTION

GEAR, bevel (52 teethl{For Model HD20H. Used with 14-icoth

pinion)

GEAR, bevel (52 teeth)(For Models HD20F and HD20G. Used

with 12-tooth pinion)
CAPSCREW (3/4"NF x 3-1/4")
NUT, high, 3/4"NF
PLATE, locking
SHAFT, bevel gear
RING, locking, bevel gear capscrew
CONE ASSEMBLY, shaft bearing
CUP, shaft bearing
SEAL, oil
CAGE ASSEMBLY, bearing (Includes item 12}
CAPSCREW, 1/2"NF x 1-3/4"
LOCKWASHER, 1/2"

PIN, wear, bearing retainer

SHIM, bearing adjustment (. 005" thick. Use as req'd}
SHIM, bearing adjustment {. 007" thick. Use as req'd)

SHIM, bearing adjustment {. 030" thick. Use as req'd)

KIT NUMBER




GEAR SHIFT




ITEM NUMBER QTY.

1

2
3

1¢
11
12
13

14
15

27
28

29
30

AR E

u-171

059108
035068
911043
904208

078742
916995

065258
065262
065257
065256
036422
065260
049964
049963

049962
904209

052447
035733
904208

052478
052645
035018
029752
052650
035018
029752
052691
035018
029752
052655
037195
905367
052657

053616
904206

3

bl

DESCRIPTION

BALL, shifting lever

LEVER, shifting, upper section
CAPSCREW, 1/2"'NF x 2-1/4"
NUT, 1/2"NF
LOCKWASHER, 1/2"

BOOT, shifting lever
CLAMP, hose, 3" 1.D.

LEVER, shifting, lower section

BLOCK, left shifting fork shaft

BIL.OCK, right shifting fork shaft

PIN, gear shift lock

SFRING, gear shift lock

CLIP ASSEMBLY, spring retaining {Includes riveied PIN)
SHAFT, pivot, gear shifting lever

PIN, shifting lever pivoi shaft

SCREW, pivot, shifting lever shaft (dog-pt., 5/8"NC x 2"}
LOCKWASHER, 5/8"

HOUSING, shifting lever
CAPSCREW, 1/2"NC x 1-3/8"
LOCKWASHER, 1/2"

GASKET, shifting lever housing . . . . . . . .« v v v oo

SHAFT, shifting fork, left
CAPSCREW, 1/2'NF x 1-1/2"
LQCK, capscrew

SHAFT, shifting fork, right
CAPSCREW, 1/2"NF x 1-1/2"
LOCK, capscrew

FORK, shifting
CAPSCREW, 1/2"NF x 1-1/2"
LOCK, capscrew

PLUNGER. locking, shifting fork shaft

SPRING, locking plunger

BALL, steel, 3/4'" diam.

BLOCK, shifting shaft locking plunger

CAPSCREW, 3/8"NC x 1-3/4"
LOCKWASHER, 3/8"

NOTE: See PAINTING AND MARKING for gear shift diagram

which is attached to front of Cowl.

KIT NUMBER

..... 069627




SECOND

TYPE

L Y ot T

O e

o CEETEACeenested ¢ € CCaCateci(eet

STEERING CLUTCH AND FINAL DRIVE HCUSING

THIRD
TYPE

21

/ %\# - .
g, ! [ i e OILING. WICHK S et ]
: roP : I
|
1

19

20




PART .
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 067521 1 HOUSING ASSEMBLY (Includes items 3 thru 6)(When required for
tractors prior to approx. #3674 also order items 27 thru 30)

904223 2 Pi.UG, pipe, ctsk-hd., 1/2'"NPT
904224 2 PLUG, pipe, ctsk-hd., 3/4'NPT
901667 2 PLUG, pipe, ctsk-hd., 1-1/4"NPT
911081 2 PLUG, pipe, slotted-hd., 1/4"NPT
2 052979 6 PLUG, thread protecting (1-1/4"NF, socket-hd.)
3 058019 4 CAP, truck frame pivot shaft
4 073424 8 CAPSCREW, 1'"NF x 4"
910916 8 LOCKWASHER, 1"
5 076726 2 WICK ASSEMBLY, pivot shaft lubricating {Consists of 1 PIN and '
1 WICK 050357)}(Also serves as dowel pin for pivot shaft) !
0560357 2 WICK, pivot shaft lubricating
T 052681 1 GCOVER, left sieering clutch compartment, rear section
8 070467 5 CAPSCREW, 1/2"NF x 1"
904208 5 LOCKWASHER, 1/2"
9 052682 1 COVER, right steering clutch compariment, rear section
10 070467 5 CAPSCREW, 1/2"NF x 1"
944208 5 LOCKWASHER, 1/2"
11 065775 1 COVER, left steering clutch compartment, front section
12 070467 5 CAPSCREW, 1/2"NF x 1V
904208 5 LOCKWASHER, 1/2"
13 065776 1 COVER, right steering clutch compartment, front section
14 070467 5 CAPSCREW, 1/2"NF x 1" @
904208 5 LOCKWASHER, 1/2" N
15 054723 2 GASKET, sieering clutch compartment covers . ... ... .o 0694626
16 052922 2 COVER, brake band adjusting nut .
17 067480 4 CAPSCREW, 1/2"NF x 3/4"
304208 4 LOCKWASHER, 1/2"
18 066596 2 GASKET, brake band adjusting nut eover . . .. ... . v i it oo 069626
19 052977 1 COVER, bevel gear compartment (Power take-off opening)
20 070590 9 CAPSCREW, 5/8"NF x 1-1/8" (
9044209 9 LOCKWASHER, 5/8" o
21 052976 1 GASKET, bevel gear compariment cover . ...... e e e e e e s 069626
22 066598 2 COVER, final drive compartment
23 035018 28 CAPSCREW, 1/2"NF x 1-1/2"
904208 28 LOCKWASHER, 1/2"
24 052978 2 GASKET, final dzive compartment cover .......... ...
25 065781 2 WICK, oiling, steering clutch throwout bearing {felt, 5/16" diam.
x 2-1/4" loug)(Used prior to §#6063)
26 ------ 2 WASHER, oiling wick (felt}{Used approx. on tractors #3674 thru
#6062. Not serviced. Order items 27 and 28)
27 082727 2 WICK, oiling, steering clutch throwout bearing, lower (felt, 5/16"
diam. x 1-1/2" long){Used on tractors #6063 and up)
28 082726 2 WICK, oiling, steering clutch throwout bearing, upper (felt, 3/4"
diam. x 1" long}{(Used on tractors #6063 and up)
29 075434 2 HOLDER, oiling wick (Started approx. on tractor #3674)
30 075432 2 LOCK, oiling wick holder (Started approx on tractor #3674)
31 366599 2 GUARD, track sprocket, upper
32 035248 8 CAPSCREW, 5/8"NF x 2-1/4"
911044 8 NUT, 5/8"NF
904209 8 LOCKWASHER, 5/8"
33 052683 2 GUARD, track sprocket, lower
34 023618 8 CAPSCREW, 5/8"NF x 2-1/2"
911044 8 NUT, 5/8"NF
904209 8 LOCKWASHER, 5/8"
35 051447 2 BREATHER ASSEMBLY, final drive compartment (Serviced only
as a unit) o
907059 2 ELBOW, street, 907, 1/8"NPT
36 035250 9 PLUG, filling and dérain
37 035249 9 GASKET, filling and drain plugs . ..... e e e e e e 069626
a0 AmnEaNn A FADCADTW R/QUNT o 1 1 /R1




SEHDINTD DNIUYAAILS




PART

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 052094 2 CLUTCH ASSEMBLY, steering (Consists of items 4 thru 14)
2 035814 24 CAPSCREW (drilled-hd., 1/2"NC x 1-3/4")

3 023633 12 WIRE, locking {1/16" x 12")
4 05194% 2 HUB, steering clutch
5 052117 2 PLATE, back
6 051953 32 DISC, friction {bimetallic)
7 051952 34 DISC, friction (steel)
8 054809 2 PLATE, pressure
9. 052116 20 SPRING, pressure
IO 049105 20 WASHER, spring insulating
11 . 05183 2  PLATE, throwout
1277 052118 20  SPACER, throwout plate
13 052119 20 CAPSCREW, throwout plate (drilled-hd., 1/2 NF x 6-1/2")
14 052519 2 WIRE, locking (1/16" x 39').
15 051954 2 HUB, driving
16 052072 2 WASHER ASSEMEBILY, hub retaining (Includes item 19)
17 071085 2 BOLT (thin-hd., 1-1/4"NF x 2-1/2")
18 064869 2 WASHER, locking
19 052066 2 PIN, hub retaining washer
20 051970 2 SLEEVE, throwout
21 059747 2 BEARING, ball, clutch throwout
22 051955 2 CAGE ASSEMBLY, throwout bearing (Includes item 23)
23 051957 4 BUSHING, pivot, throwout bearing cage
24 ‘061457 2 TUBE, lubricating, throwout bearing (9" long. Includes adapter
fitting. Serviced only as a unit)
901722 4 ELBOW, street, 90°, 1/4"NPT
25 042538 2 ELBOW, lubricating tube (900, 1/4"NPT male and female, long type}
26 052220 2 YOKE ASSEMBLY, throwout {Includes items 27 and 28)
27 050220 2 PIN, wear, throwout yoke
28 052062 2 BAIL:l., throwout yoke
;29 051958 4 PIN, trunnion, throwout yoke
30 052505 4 BLOCK, locking, throwout yoke trunnion pin
31 035244 4 CAPSCREW, 3/8'NC x 3/4"
904206 4 LOCKWASHER, 3/8"




10

FINAL DRIVE PINION SHAFT

ITEM NL?I&%ER QTY. DESCRIPTION KIT NUMBEF
1 051951 2 DRUM, brake
2 083791 24 CAPSCREW (drilled-hex-hd., 1/2"NGC x 1-3/16")
3 023633 12 WIRE, locking {1/16" x 12")
4 052050 2 HUB, brake drum
5 052072 2 WASHER ASSEMBLY, hub retaining (Includes item 6)
052066 2 PIN, hub retaining washer
071085 2 CAPSCREW, hub retaining
064869 A WASHER, locking, hub retaining capscrew .
+... 052115 2 SEAL, oil, brake drum hub |

10 067352 2 CAGE, ioner bearing cup
11 035018 10 CAPSCREW, 1/2"NF x 1-1/2"
904208 10 LOCKWASHER, 1/2"
12 052420 2 GASKET, bearing cage
13 052086 2 SEAL, oil, pinion shaft {neoprene)
14 051977 2 PINION (14 teeth)
15 051997 2 CONE ASSEMBLY, inner bearing
16 042877 2 CUP, inner bearing
17 057004 2 CONE ASSEMBLY, outer bearing
18 057003 2 CUP, outer bearing
19 067354 z CAGE, outer bearing cup
20 035018 10 CAPSCREW, 12"NF x 1-1/2"
904208 10 LOCKWASHER, 1/2"
067477 4 SHIM, bearing adjustment (. 005" thick. Use as req'd)
21 067478 4 SHIM, bearing adjustment (, 007" thick. Use as req'd)

067479 20 SHIM, bearing adjustment (. 010" thick. Use as req'd)




FINAL DRIVE INTERMEDIATE SHAFT

: PART
. ‘TEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 051967 2 GEAR (38 teeth)
2 . 052372 4 LOCK, gear
3 T 036034 8 CAPSCREW, 3/8"NF x 1" ~
4 | 052444 8 LOCK, capscrew
5 n; 061452 2 PINION (16 teeth) G2 2%1 2
6 . 061456 2  CONE ASSEMBLY, pinion inner bearing
7 605334 2 CUP, pinion inner bearing
8 . 067355 2 CAGE, pinion inner bearing cup
9 036034 8 CAPSCREW, 3/8'NF x 1"
10 068999 8 LOCK, capscrew
11 051989 2 CONE ASSEMBLY, pinion outer bearing
12 051988 Z CUP, pinion outer bearing
052112 4 SHIM, bearing adjustment {, 005" thick. Use as req'd)
13 052113 4 SHIM, bearing adjustment (. 007" thick. Use as req'd)

052114 14 SHIM, bearing adjustment (. 010" thick. Use as req'd)

14 065466 z CAGE, pinion outer bearing
15 035018 12 CAPSCREW, 1/2"NF x 1-1/2"
904208 12 LOCKWASHER, 1/2"




SHAFT AND GEAR

FINAL DRIVE SPROCKET,




ITEM NUMBER QTY.

—

[eRpage-]

11
12
13

14

15

16
17
18
19
20
21

22

23

24
25

26
27

o LU e b B

PART

051966
052161
036034
052444
065397
051997
042877
067350
067348
049918
067349
053495
051998
049487
067518
067519
067520
067351
052426
035248
904209
052611
052612
052407
052408

065451

069006

042930
062100
052232

035221
904208

2

o 00 s

20

2

2

16
16

2

12

o

DESCRIPTION KIT NUMBER'

s (22 E I

LOCEK, gear retaining
CAPSCREW, 3/8"NF x 1V
L.OCK, capscrew

GEAR, driving

SHAFT, sprocket
CONE ASSEMBLY, inner bearing
CUP, inner hearing
CAGE, inner bearing cup
SETSCREW (hex-hd., dog-pt., 5/8"NF x 3")
WASHER, plain {copper}
COVER, inner bearing
SEAL, inner bearing cover
CONE ASSEMBLY, intermediate bearing
CUP, intermediate bearing
SHIM, bearing adjustment {. 005" thick. Use as req'd}
SHIM, bearing adjustment (. 007" thick. Use as req'd)
SHIM, bearing adjustment (. 010" thick, Use as req'd) =
CAGE, intermediate bearing cup .
GUARD, seal

GAPSCREW, 5/8"NF x 2-1/4"
LOCKWASHER, 5/8"

FOLLOWER ASSEMBLY, inner seal (Serviced only as a unit} . ... .. 073764
BOOT, inner SEal . . o o vt v v v st o e v v ot s o n st aam e on s oo 073764
RING, inner seal ...... b e et te e e s 073764 Gl
GASKET, inner seal ring . ... v vauvnnnon e e ce s ..073764_f'

SPROCKET ASSEMBLY, track driving (Standard. Has flat tooth
base}{Each includes 3 PINS 042930}

SPROCKET ASSEMBLY, track driving (Special. Has skeleton
tooth-base to minimize packing of track}{Each includes 3 PINS
042930)

PIN, driving, seal rings
NUT ASSEMBLY, sprocket retaining (Each includes 3 PINS 042930)
LOCK, sprocket retaining nut

CAPSCREW, 1/2"NC x 1"
LOCKWASHER, 1/2"



TVEIS NV DNIYVEYD CYVOELIN0 FATHC TVNIL




!
ITEM NUMBER QTY.

1
&
3

[ S

10

11
12
13
14
15
16
17

18

PART

052728
035248
035440
904209
052477
035248
037332
904209

069761

052450
052451
052452

052446
904015

069936

052445
052545
(052543
062097
062098
033288

054890

2
10
4
4

2
2
12
14

12

DESCRIPTION KIT NUMBER
GUARD, track sprocket

CAPSCREW, 5/8"NF x 2-1/4"

CAPSCREW, 5/8"NC x 1-1/2"

LOCKWASHER, 5/8"
CAP, outer bearing

CAPSCREW, 5/8"NF x 2-1/4"

CAPSCREW, 5/8"NC x 3"

LOCKWASHER, 5/8"

SHIM, outer bearing cap {. 015" thick. Use as req'd to prevent pre-
loading of outboard bearing)

SHIM, bearing adjustment (, 005" thick. Use as req'd)
SHIM, bearing adjustment {, 007" thick. Use as req'd)
SHIM, bearing adjustment {. 010" thick. Use as req'd)

NUT, retaiﬁing, outer bearing
PIN, cotter, 3/8'" x 3-1/2"

BEARING, roller, outboard (Each consists of 1 ROLLER ASSEMBLY
and 2 CUPS. Serviced only as a unit)

CAGE, outboard bearing

BOOT, outer seal . . ... .. . it i ittt it s e e e ans 073765
FOLLOWER ASSEMBLY, outer seal {Serviced only as a unit) . .. ... 073765
RING, outer seal ... .......¢cuvu.u. e e e R 1 I e I -
GASKET, outer sealring ........... R ¢ ¥ & r {3

SPROCKET (See SPROCKET, SHAFT AND GEAR)

all boots and

CEMENT, neoprene, 1/2 pint can For cementing
gaskets

SOLVENT, neoprene cement, 1/2 pint can




sA¥MvVdd

NV v g

NN

LG4 VL 99 L9TL QL

..,,
L v
ra
H 19
PR -
! P o
L9 T9 \N ) |
W T
;m...@:

£9 99




FPARE

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 Q58016 2 BAND ASSEMBLY, brake, bottom section (Each includes 3 LIN-

INGS 058010, 30 RIVETS 911097 and 3 RIVETS 915639)
2 058013 2 BAND ASSEMBLY, brake, intermediate section (Each includes
3 LININGS 058010, 27 RIVETS 911097 and 3 RIVETS 915639)
3 058009 2 BAND ASSEMBLY, brake, top section (Each includes 3 ILLININGS
058010, 29 RIVETS 911097 and 3 RIVETS 915639)

4 058010 18 LINING, brake band ..+ .. .. ... h e e e ke h e e 065378
911097 172 RIVET, tubular, brass, fl-hd., 3/16" x3/8" ............ 065378
915639 Z2 RIVET, tubular, brass, fl-hd,, 3/16" x21/32" ..... e . ... 065378

5 053260 4 PIN, hinge, brake band
914659 8 WASHER, plain, SAE std., 9/16"

900938 ] PIN, cotter, 3/16™" x 1"

6 060772 2 BOLT, eye, brake band supporting
900817 2 WASHER, plain, U.S. std., 3/8"

910863 2 NUT, slotted, 3/8"NF
900802 2 PIN, cotter, 3/32" x I"

7 033069 2 PIN, eye bolt
900942 2 PIN, cotter, 3/32" x 5/8"

8 060668 2 SPRING, supporting, eye bolt

9 060770 - 2 SUPPORT, brake band adjustment
913830 2 NUT, jam, 1/2"NF

10 060774 2 NUT, brake band adjustment support
NOTE: Items 11 thru 14 were not separately serviceable on
tractors prior to serial No. 5742, being an integral
part of a welded adjuster assembly, All of these
itemms must be used when replacing the original weld-
ed adjuster assembly,
11 078998 2 ADJUSTER, brake band
915434 2 PIN, roll, 1/4" x 1-1/8"
12 079208 2 BLOCK, adjuster spring
13 079203 2 SPRING, adjuster
14 079212 2 WASHER, adjuster spring
15 051904 2 FORK, brake band adjusting
16 052634 4 PIN, brake band end
17 052671 4 PIN, brake rod
900806 4 PIN, cotter, 1/8" x 1"
18 076800 2 ROD ASSEMBLY, front
911044 2 NUT, 5/8"NF
19 052669 2 BUSHING, front rod (steel)(Tractors prior to #5370 only)
20 066399 2 YOKE ASSEMBLY, front rod {(Each includes 2 BUSHINGS 052619)
21 052619 4 BUSHING, front rod yoke (steel)
22 066395 2 BELLCRANK ASSEMBLY, brake rod (Each includes 4 BUSHINGS
052619 and 2 BUSHINGS 052669)
23 052619 g BUSHING, bellcrank (steel, 5/16' long)
24 052669 4 BUSHING, bellcrank {steel, 5/8" long)}
25 052671 6 PIN, brake rod
900806 6 PIN, cotter, 1/8" x 1"

{Continued)




ITEM NUMBER QTY,.

26
27

28

29
30
31
32

33

34
35
36
37
38
39
40
41
42
43
44
45

46
47

48

49

50

51

52

53

54

55

066397
052669

066461
911044

052619
066391
052669
066393

035067
904208

052619

066418
900806

066414
035073
904208
066415
051968
035229
304209
060768
078908
070343
058064
052669
058077
035278
911043
904208
050434
050433
911044
904209
051288

049993
900805

058073
903774
906652

058356
900805

053077
900805

058074
035067
073403
904208

2

o

N

fo—

N 2t ot

S oL Y]

bt

MYV IV e

DESCRIPTION
YOKE ASSEMBLY, rear rod (Each includes 2 BUSHINGS 052669)
BUSHING, rear rod yoke {steel)

ROD ASSEMBLY, rear
NUT, 5/8"'NF

BUSHING, rear rod {steel}{Tractors prior to #5357 only)
LEVER ASSEMBLY, brake band (Includes item 31)
BUSHING, brake band lever
BRACKET ASSEMBLY, bellcrank pivot (Each includes 2 BUSH-
ings 052619} :
CAPSCREW, 1/2"NF x 2"
LOCKWASHER, 1/2"
BUSHING, bellcrank pivot bracket (steel)

PIN, bellcrank pivot bracket
PIN, cotter, 1/8" x 1"

JLIP, attaching, left parking brake lock spring

CAPSCREW, 1/2'NF x 1-3/4"
LOCKWASHER, 1/2"

CLIP, attaching, brake rod spring

BRACKET, brake lever
CAPSCREW, 5/8"NF x 2"
LOCKWASHER, 5/8"

SHIM, brake lever bracket

BOOT, brake rod (rubber)

SPRING, brake rod

LEVER ASSEMBLY, pedal, left (Includes item 45)

BUSHING, left pedal lever (steel)

LEVER, pedal, right
CAPSCREW, 1/2"NF x 2-3/4"
NUT, 1/2"NF
LOCKWASHER, 1/2"

PAD, pedal lever

BOLT, eye, pedal lever pad
NUT, 5/8"'NF
L.OCKWASHER, 5/8"

BAR, parking brake lock

PIN, parking brake lock bar
PIN, cotter, 1/8" x 3/4"

LOCK, parking brake
CAPSCREW, 5/16"NC x 2"
NUT, jam, 5/16'NC

PIN, left parking brake lock (4" long)
PIN, cotter, 1/8" x 3/4"

PIN, right parking brake lock (2-3/4" long)
PIN, cotter, 1/8" x 3/4"

BRACKET, right parking brake lock
CAPSCREW, 1/2'"NF x 2" (For HD20H and late HD20G)
CAPSCREW, 1/2"NF x 3" (For HD20F and early HD20G)
LOCKWASHER, 1/2"

(Continued)

KIT NUMBER




AR L

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

57 072438 2 SPRING, parking brake lock

58 058075 1 BRACKET, pedal shaft, left

59 074041 1 PLATE, bracket spacing (1" thick){For all Model HD20F, and for

Model HD20G units prior to #6071)
60 077304 4 SHIM, bracket spacing (1/32" thick. Use as reg'd}{For all Model
HDZ0F, and for Model HD20G units prior to #6071)

61 { 035067 A CAPSGREW, 1/2"NF x 2" {For HD20H and late HD20G)
070403 2 CAPSCREW, 1/2"NF x 3" {(For HD20F and early HD20G)
904208 2 LOCKWASHER, 1/2"

62 { 035073 2 CAPSCREW, 1/2'NF x 1-3/4" (For HD20H and late HD20G)
035278 2 CAPSCREW, 1/2"NF x 2-3/4" {For HD20F and early HP20G)
911043 2 NUT, 1/2"NF
904208 2 LOCKWASHER, 1/2"

63 058273 1 BRACKET, pedal shaft, right

64 035067 2 CAPSCREW, 1/2"NF x 2" (For HD20H and late HD20G)
070403 2 CAPSCREW, 1/2"NF x 3" (For HD20F and early HD20G)
904208 2 I.OCKWASHER, 1/2"

65 053278 4 SHIM, right pedal shaft bracket {(Use as reqg'd)

66 053244 4 BEARING, needle, pedal shafts

67 053243 6 SEAL, dust, pedal shafts

68 052656 1 SHAFT, left pedal
203093 1 SETSCREW, slotted-hd., cup-pt., 3/8"NC x 5/8"

69 052660 1 SHAFT, right pedal

70 036997 2 KEY, #13 woodruff, 3/16" x 1¢

71 052639 1 COLLAR, right pedal shaft

72 035278 1 CAPSCREW, I/2''NF x 2-3/4"

911043 1 NUT, 1/2"NF

204208 1 LOCKWASHER, 1/2"
73 058066 1 LEVER ASSEMBLY, right pedal shaft {Includes item 75)
74 035278 1 CAPSCREW, 1/2"NF x 2-3/4"

911043 1 NUT, 1/2"NF

904208 1 1L.OCKWASHER, 1/2"
75 052669 1 BUSHING, pedal shaft lever {steel)

76 meeea- 1 BRACKET (See ENGINE CLUTCH CONTROL)




TOELNOD DNIYTILS DITAVITAH

dit ONV 5109 SHOLOVHL 90Z0H M3IQOW

N =
§
DNISNOH
T33HMATS

mwa

ﬁ_q.r..\l\\\._gou
i




PART

ITEM NUMBER QTY. DESCRIPTION Y KIT NUMBER
| B - HYDRAULIC PUMP AND DRIVE (See page 135)
2 066814 2 ELBCOW, fluid return tubes
915536 2 NUT, Sealastic fitting, 1" tube
915535 2 RING, Sealastic, 1" tube {Includes FERRULE){Tractors prior
to #5897)
917692 2 RING, Sealastic, 1" tube {No FERRULE included){Tractors
#5897 and up)
3 047558 4 CAPSCREW, 7/16"NC x 2-1/4"
4 040011 2 CAPSCREW, 7/16"NC x 1-1/2"
904207 6 LOCKWASHER, 7/16"
5 056474 2 GASKET, fluid return elbow
6 T 081914 1 TUBE ASSEMBLY, fluid return, front section (Includes FERRULE
and RING 917692)
915537 1 UNION, Sealastic, 1'' tube
915536 A NUT, Sealastic fitting, 1" tube
915535 2 RING, Sealastic, 1' tube {Includes FERRULE)
7 081915 1 TUBE ASSEMBLY, fluid return, rear section {Includes FERRULE
and RING 917692)
8 081916 1 TUBE ASSEMELY, fluid supply, left clutch control, front section
(Includes FERRULE and RING 917691)
915560 1 UNION, Sealastic, 3/4" tube
915559 2 NUT, Sealastic fitting, 3/4" tube
915558 2 RING, Sealastic fitting, 3/4" tube {Includes FERRULE)
9 081918 1 TUBE ASSEMBLY, fluid supply, left clutch control, rear section
{Includes FERRULE and RING 917691)
10 081917 1 TUBE ASSEMBLY, fluid supply, right clutch control, front section
{Includes FERRULE and RING 917691)
915560 1 UNION, Sealastic, 3/4'" tube
915559 2 NUT, Sealastic fitting, 3/4' tube
915558 2 RING, Sealastic fitting, 3/4" tube (Includes FERRULE)
11 081919 1 TUBE ASSEMBLY, fluid supply, right clutch contrel, rear section
{Includes FERRULE and RING 917691)
12 066554 4 CONNECTOR, fluid supply tubes (1/2"NPT and 1-3/16"EF male
ends) .
915559 4 NUT, Sealastic fitting, 3/4" tube
915558 4 RING, Sealastic fitting, 3/4" tube (Includes FERRULE){Trac-
tors prior to #5897)
917691 4 RING, Sealastic fitting, 3/4" tube {No FERRULE included)
- (Tractors #5897 and up) ’
13 056281 1 CAP, fluid supply tube connection
14 028979 4 CAPSCREW, 1/2"NF x 2-1/2"
904208 4 LOCKWASHER, 1/2"
15 056304 1 GASKET, tube connection cap
060616 1 BRACKET, tube supporting clamp {For all Model HD20H tractors
and Model HD20G tractors #6071 and up)
16
074061 1 BRACKET, tube supporting clamp {For all Model BD20F tractors
and Model HD20G tractors prior to #6071)
035067 2 CAPSCREW, 1/2'"NF x 2" (All HD20H tractors and HD20G
17 tractors #6071 and up)
070403 2 CAPSCREW, 1/2"'NF x 3" (All HD20F tractors and HD20G
tractors prior to #6071}
904208 2 LOCKWASHER, 1/2"
18 . 057862 2 CLAMP, tube supporting (half only)
913611 2 CAPSCREW, 3/8"NF x 2-1/2"
304206 2 LOCKWASHER, 3/a8"
911041 2 NUT, 3/8'NF
19 059550 1 BRACKET, tube supporting clamp
20 035190 2 CAPSCREW, 1/2"NC x 1-1/2'"
904208 2 I.OCKWASHER 1./21




ITEM NUMBER QTY.

21

22

23
24
25

26

27

28

29
30

31
32
33
34
35
36
37
38
39

40
41

42
43
44
45
46

47

48
49
50
51

PART

056407
913611
904206
911041

052951

035018
043576
031671
912387
904208

052470

050748

067452
915369
915368
915366
915367

081948
036039
904206
911041
065582

065585

065584
065583
067481
043130

065580
907859

065579

065578
915432

065577
081947
078926
605229

081904
901840
907060

081903
913230
910023
901725
912726

076471
907859

DO B B D

s

SR N ]

3N o S

LAt o I e S e o B e I I T e T I S S i S U T TP

Rl i I N R L AV S AR WIS 1B R (VAT Y

DESCRIPTION

CLAMP, tube supporting {(half only)
CAPSCREW, 3/8'NF x 2-1/2"
LOCKWASHER, 3/8"

NUT, 3/8"NF

VALVE ASSEMBLY, steering clutch throwout (See page 137 for re-

pair parts)
CAPSCREW, I/2"NF x 1-1/2"
CAPSCREW, 1/2'NF x 3-3/4"
CAPSCREW, I/2'NF x 4-1/2"
CAPSCREW, 1/2"NF x 3-1/4"
LOCKWASHER, 1/2"

GASKET, steering clutch throwout valve

BREATHER, hydraulic reservoir (Not for Model HD20G tractors
#6019 and up)

TUBE, breather {Not for Model HDZ20G tractors #6019 and up)
ELBOW, Sealastic, 90°, 3/8" tube, 1/4"NPT male
CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
NUT, Sealastic fitting, 3/8" tube
RING, Sealastic, 3/8" tube (Includes FERRULE)

NOTE: Items 29 thru 49 are used only on Model HD20G tractors
starting with serial No., 6019.

TANK ASSEMBLY, expansion (Consists of items 31 thru 43)
CAPSCREW, 3/8"NF x 1-3/8"
LOCKWASHER, 3/8"

NUT, 3/8"'Ng

SHELL

SPRING

WASHER, steel (Not serviced separately)

WASHER, cork (Not serviced separately)

PLATE, element seating

ELEMENT KiT {Includes items 33, 34 and 38)

GUIDE, element centering

GASKET, shell

HEAD, expansion tank
PLUG, pipe, hex-socket-hd., 1/4"'NPT

GASKET, shell retaining nut

NUT, shell retaining
SCREW, machine, 1/4'"NC x 5/16"

GASKET, screw

TRANSFER, caution {1-1/2" x 4")

ELBOW, expansion tank {90%, 1/4"NPT male and female)
HOSE, reservoir to tank (12" long)

ADAPTER, expansion tank hose
BUSHING, pipe reducing, 3/4"NPT to 1/4"NPT
TEE, service, 3/4'NPT
HOSE, oil filling (10" long)
NIPPLE, pipe, 3/4'NPT x 1-1/2"
ELBOW, street, 45°, 3/4'NPT
ELBOW, street, 30°, 3/4"NPT
PLUG, pipe, 3/4"NPT

CLAMP, oil filling hose

PLUG, pipe, hex-socket-hd., 1/4"NPT

YOKE, steering clutch throwout {See STEERING CLUTCHES)
ROD, valve control (See STEERING LEVERS AND LINKAGE)

KIT NUMBER




ITEM NUMBER QTY.

1

10
il
12
i3

14

PART

065543
911028
904208
059781
065542
053776
059772
059774
059782

059775

059779
059771
059773
065541
059778
059777

900574
904204

2
2
2

oo

HYDRAULIC PUMP ASSEMBLY 069229 (ROPER})

NOTE: See page 135 for listing of complete pump.
DESCRIPTION KIT NUMBER
BOLT, dowel

NUT, 1/2"NC

LOCKWASHER, /2"
COUPLING, driviag shaft
PLATE ASSEMBLY, front (Includes item 4)
BEARING, driviang gear shaft {1-1/4" long)
CASE
SHAFT, driving
PIN, driving gear

GEAR ASSEMBLY, idling (Includes BUSHING which is not serviced
separately}

GEAR, driving

PLATE, spacing

SHAFT, idling gears

PLATE AS8SEMBLY, rear (Includes items 4 and 11)
GASKET, cover plate

PLATE, cover

SCREW, machine, 1/4'NC x 1/2"
LOCKWASHER, 1/4"




TAIYO ANV dWNd DIMMNVEACAH

L 9L iz 0T 4l




PART

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 069229 ! PUMP ASSEMBLY, hydraulic (See page 133 for repair parts)
2 056498 6 CAPSCREW, 7/16"NC x 5"

204207 6 LOCKWASHER, 7/16"
3 056335 1 GASKET, pump to adapter
4 067807 1 ADAPTER ASSEMBLY, hydraulic pump {Includes item 8)
5 041250 1 CAPSCREW, 7/16"'NC x 1-1/4"
904207 1 LOCKWASHER, 7/16"
6 035061 1 CAPSCREW, 1/2"NC x 1-1/4"
7 045253 3 CAPSGREW, 1/2'NG x 3-3/4"
904208 4 LOCKWASHER, 1/2"
056334 1 BUSHING, hydraulic pump adapter
9 5150059 1 GASKET, pump adapter to engine + « « . .+ « P 5183332
1¢ 049490 1 SEAL, oil, pump adapter B
11 056333 1 SHAFT, pump drive
905845 1 KEY, "A" woodruff, 1/4" x 7/8"
12 056332 1 WASHER, thrust, pump drive shaft
13 060893 1 COUPLING, pump drive shaft (21 internal teeth)
912620 1 NUT, jam, slotted, 7/8"NF
900808 1 PIN, cotter, 1/8" x1-1/2"
14 056337 1 GEAR, coupling, pump drive (21 teeth)
15 056328 1 SPRING, pump drive coupling
16 2136944 1 PLATE, coupling, pump drive (21 internal teeth)
17 5182458 4 BOLT (3/8"NF x 1-1/8")
18 023633 2 WIRE, locking (1/16'" x 12")
19 5182317 1 ADAPTER, coupling, pump drive
20 074155 6 CAPSCREW (3/8"NF x 7/8", drilled-hd.)
21 5160060 3 WIRE, locking
22 067809 1 COVER, hydraulic pump adapter
23 013058 8 CAPSCREW, 3/8"NC x 1-1/4"
902206 8 LOCKWASHER, 3/8"
24 067808 1 GASKET, pump adapter cover
25 080575 13 PLUG, oil filler {Not used on Model HD20G tractors #6019 and
up)
pA 035249 1 GASKET, oil filler plug

27T eeeee- 1 GEAR, driving (See CAMSHAFT)



166250 A THWIASSY HATVA




ITEM NUMBER QTY.

1

10
11

12

13
14
15
16

17

23
24
25
26

27

28

29
30

PART

061423

901652 ..

061425

914453
035061
904208

061426

035250

035249 '

052616
049988
079421
913232
914503
079372
036203
904208
035190
904208
059883
052641
065112
052459
076792
049991

049993
910967

052457
035814
023633
049988
052468
052642
056450
052467
912230
911026
034004
069995
035278

311043
904208

W o DY VDY

(a8

5V NIV

WS S I U oY)

NOTE: See page 131 for listing of complete Valve Assembly.

DESCRIPTION KIT NUMBER

HQOUSING, control mechanism
PLUG, pipe, sq-hd., 1/4"NPT (oil drain)

COVER, housing
COCK, drain, T-handle, 1/8"NPT (for bleeding system)
CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"

GASKET, housing cover
PLUG, oil filler

GASKET, oil filler plug

3

SPOOL ASSEMBLY, valve (Includes item 8)
BUSHING, valve spool (steel) .

BOCT, valve spool
CLAMP, hose, 1-3/8" diam. {front)
CLAMP, hose, 2-3/16" diam. (rear)

BRACKET, wvalve spool
CAPSCREW, 1/2"NC x 1-3/4"
LOCKWASHER, 1/2"
CAPSCREW, 1/2'"NC = 1-1/2"
LOCKWASHER, 1/2"

GASKET, valve spool bracket

SEAL, oil, valve spool

PISTON, control

PIN, piston

ROD, ::onnecting

BUSHING, connecting rod (steel){Used prior to tractor #5205 o?ly)

PIN, connecting rod
PIN, cotter, 1/8" x 7/8"

LEVER ASSEMBLY, actuating, upper (Includes item 23)
CAPSCREW (drilled-hd., 1/2"NC x 1-3/4")
WIRE, locking (1/16" x 12'")

BUSHING, upper actuating lever
SHAFT, actuating lever

BEARING, needle, actuating lever shaft
SEAL, oil, actuating lever shaft

RETAINER, actuating lever shaft bearings
SETSCREW, slotted-hd., cone-pt., 3/8"NC x 1"
NUT, 3/8"NC

RING, packing, bearing retainer

LEVER, actuating, lower
CAPSCREW, 1/2"'NF x 2-3/4"
NUT, 1/2"NF
LOCKWASHER, 1/2"




SEE HYDRAULIC
STEERWNG CONTROL

32 31 33 34

"y
(o]
3
@
o
& c“:’., g =
R/ 8 ,l .
" !
0 E'ﬂ——__‘ﬁ
T
&0
'-_5.‘
@*B’
8 Dy

STEERING LEVERS AND LINKAGE




FAR'L

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 052726 1 BRACKET, steering lever
2 070469 3 CAPSCREW, 1/2"NF x 1-1/4"
3 035018 3 CAPSCREW, 1/2'NF x 1-1/2"
904208 2 LOCKWASHER, 1/2"
910244 4 WASHER, plain, SAE std., 1/2"
911043 5 NUT, 1/2"NF
4 061766 1 PLATE, air baffle, upper (Not used on Model HDZ0G)
5 061767 1 PLATE, air baffle, lower (Not used on Model HD20G})
[ 052591 2 GRIP, steering lever
7 052583 1 LEVER, steering, left
8 052584 1 LEVER, steering, right
9 054236 1 SHATFT, steering lever
10 915989 1 PIN, roll, 3/16" x 1-3/8"
11 { 052569 2 ROD, control, upper (Not for Model HD20G #6019 and up)
082579 2 ROD, control, upper (Started with Model HD20G #6019)
12 052566 2 BLOCK, pillow, cross shaft
13 036034 4 CAPSGREW, 3/8'NF x 1"
904206 4 LOCKWASHER, 3/8"
14 061554 4 SHIM, aligning, upper cross shaft (Use as reg’d)
15 052644 2 BEARING, needle, upper cross shaft (3/4'" long)
16 052572 1 SHAFT, cross, upper
905123 P4 KEY, #9 woodruff, 3/16" x 3/4"
17 052573 1 TUBE, upper cross shaft levers
18 052574 Z LEVER, upper cross shafi tube
19 046419 2 CAPSCREW, 3/8 'NF x 2"
911041 2 NUT, 3/8"NF
904206 b4 LOCKWASHER, 3/8"
20 052565 4 LEVER, control
21 046419 4 CAPSCREW, 3/8"NF x 2"
911041 4 NUT, 3/8'NF
204206 4 LOCKWASHER, 3/8"
22 073948 2 ROD, control, vertical
911041 2 NUT, 3/8"'NF
23 333056 2 YOKE, control rod
24 069467 1 SHAFT, cross, lower
905123 2 KEY, #9 woodruff, 3/16" x 3/4"
z25 052568 1 BRACKET, lower cross shaft
26 035733 2 CAPSCREW, 1/2"NF x 1-3/8"
904208 2 LOCKWASHER, 1/2"
27 052570 1 BELLCRANEK, lower cross shaft
28 052564 2 PIN, control rod yoke
900801 2 PIN, cotter, 3/32'" x 3/4"
29 043881 2 SPRING, control rod retracting
30 073949 2 ROD, control, lower
911043 2 NUT, 1/2"NF
31 053005 A NUT, lower control rod yoke (1/2"NF left hand thread)
32 052601 2 NUT, adjusting, lower contrel rod
13 073034 2 YOKE, lower control rod
049991 4 BUSHING, yoke (steel}{Tractors prior to #3189)
34 049993 z PIN, lower control rod yoke
300805 2 PIN, cotter, 1/8" x 3/4"
35 052643 10 BEARING, needle, control linkage (1/2" long)
36 052662 12 SEAL, dust, coatrol linkage bearings
37 033069 8 PIN, control linkage yokes
900801 8 PIN, coiter, 3/32" x 3/4"
38 0 ------ - LEVER, throttle (See ENGINE CONTROL})




MAIN FRAME

# Model HDZ0H
#% Model HD20F tractors and Model HD20G tractors prior to #6071.
w4k Model HD20G tractors #6071 and up.
PART QUANTITY

ITEM NUMBER * #% it DESCRIPTION KIT NUMBER
073998 1 - - FRAME, main
1 074468 - 1 - FRAME, main
074469 - « 1 FRAME, main
2 053251 12 12 12 CAPSCREW, 1-1/4"NF x 4-1/2"
904210 12 12 12 LOCKWASHER, 1-1/4"
3 040503 1 1 1 HOOK, front pull
4 013006 4 4 4 CAPSCREW, 7/8"NF x 3-3/4"
911046 4 4 4 NUT, 7/8"NF
905347 4 4 4 LOCKWASHER, 7/8"
5 074031 1 1 1 GUARD ASSEMBLY, crankcase (Includes items 8 thru 11)
6 012742 10 10 10 CAPSCREW, 3/4'NF x 2-1/4"
910255 10 10 1¢ WASHER, plain, SAE std., 3/4"
7 065625 2 2 2 STRIP, capscrew locking
8 074122 1 1 1 PELATE, cover, oil drain cpening, rear
9 070469 4 4 4 CAPSCREW, 1/2"NF x 1-1/4"
904208 4 4 4 LOCKWASHER, 1/2"
10 074123 1 1 1 PLATE, cover, oil and water drain opening, front
11 070469 4 4 4 CAPSCREW, 1/2"NF x 1-1/4"
904208 4 4 4 L.OCKWASHER, 1/2"
058413 1 - - SHIELD, rear
12 074716 - 1 - SHIELD, rear
079314 - . 1 SHIELD, rear
13 035067 4 4 4 CAPSCREW, 1/2"NF x 2"
14 070469 2 2 2 CAPSCREW, 1/2"NF x 1-1/4"
910244 6 6 b WASHER, plain, SAE std., 1/2"




ITEM NUMBER QTY.

1
2
3

L=l 0

PART

053233
073468
038182

053226
048075
¢38182
910916
911047

0w~

Co 00 oo

FRONT BUMPER
USAGE: Model HD20H only, Not used with Heavy Radiator Guard,
DESCRIPTION KIT NUMBER

BUMPER, front (67-1/4" long)
CAPSCREW, 1"NF x2 1/2"
WASHER, plain

BRACKET, bumper bracing
CAPSCREW, 1"NF x 6-1/2"
WASHER, plain
LOCKWASHER, 1"

NUT, 1'"'NF

l

ITEM WNUMBER QTY.

1
2
3

- o~ n

PART

077028
073468
038182

0477040

077023
048075
038182
910916
911047

1N oo

[o v R e e I o)

FRONT BUMPER

USAGE: Modet HD20F only. Not used with Heavy Radiator Guard.
DESCRIPTION KIT NUMBER

BUMPER, front (39-7/8" long)
© CAPSCREW, 1'NF x 2-1/2"
WASHER, plain

SHIM, bumper spacing {1/16'" thick. Use as req'd)

PLATE, tie, bumper to frame
CAPSGREW, 1'"'NF x 6-1/2"
WASHER, plain
LOCKWASHER, 1"

NUT, I"NF




ITEM NUMBER QTY.

Lo N

10
11
12

13
14
15
16

17

19
20
21

PART

052255
052248
052250
052251
052252

052253
911044

065860
052256
052264
065862
052263
052267

052259
035229
035281
035073
904208

052260
035073
904208

052851
012586
600236

phpPNwmewNNHF‘AmNNHHHHHP—N'—‘

EQUALIZING SPRING
USAGE: For Model HD20H only,
DESCRIPTION

SPRING ASSEMBLY {Consists of items 2 thru 6)
LEAF, first and second (73" long)

LEAF, third (57-1/4" long)

LEAF, fourth (47-1/4" long. Includes rebound CLIPS)
LEAF, {fifth {37-1/4" long)

BOLT, center (5/8''NF x 7-3/4". Includes NUT 911044)
NUT, 5/8"NF

SADDLE ASSEMBLY ({Includes item 8}

BUSHING, saddle

SADDLE, spring bolt

CAPSCREW, spring saddle {1-1/2"NF x 13.1/4")
NUT, high, 1-1/2"NF

PIN, spring pivot

PLATE, pivot pin retaining
CAPSCREW, 5/8"NF x 2"
WASHER, plain
CAPSCREW, 1/2"NF x= 1-3/4"
LOCKWASHER, 1/2¢

WASHER, pivot pin
CAPSCREW, 1/2"NF x 1-3/4"
LOCKWASHER, 1/2"

SEAT, spring
CAPSCREW, 1"NF x 3-1/2"
NUT, high, 1"NF

KIT NUMBER




RIGID BEAM

ITEM NUMBER QTY.

W b

o

o =~

10
11
12
14
15

16

17

PART

073370
012586
600236

052264

073371
913077

052267
052260
035073
904208
065860
052256
065862
052259
035073
904208
035229
035281
052263

073396
073397
073398

1
8
8

o W =

S

USAGE; ¥For Models HD20F and HDZ0G oaly.
DESCRIPTION
BEAM, rigid
CAPSCREW, I"NF x 3-1/2"
NUT, high, 1"NF
SADDLE, spring bolt

CAPSCREW, spring saddle {1-1/2""NF x 12-3/8")
LOCKWASHER, 1-1/2"

PIN, spring pivot

WASHER, pivot pin
CAPSCREW, 1/2"NF x 1-3/4"
LOCKWASHER, 1/2

SADDLE ASSEMBLY (Includes item 10)

BUSHING, saddle

CAPSCREW, spring saddle {1-1/2'"NF x 13-1/4")

PLATE, pivot pin retaining
CAPSCREW, 1/2"NF x 1-3/4"
LOCKWASHER, 1/2"
CAPSCREW, 5/8"NF x 2"
WASHER, plain

NUT, high, 1=1/2"NF

SHIM, spacing {1/16" thick. Use as req'd)
SHIM, spacing {1/8"” thick., Use as req'd)
SHIM, spacing {1/4" thick, Use as req'd)

KIT NUMBER




dWNVEAL A0oN¥YL




ITEM NUMBER

10

11
12

13
14

15

i6

17
18
19
20
21

22

23
24
25

26 7

27

* Model HDZOE
#% Models HD20F and HD20G

PART QUANTITY

[ 078065
078066
078123

078124

052080
907070

052079
052078
069810
052077
904210
051929

053330

053328
053329

045621

052085
070469
204208
911255

052144
035892
904208
053421
051910
073313
073314
070285
061689
070285
061689
012767
051911
073315
051912
073316
070285
061689
070285

061689
Q12767

*

1

L o

NN N N

24

Bah NN

o0

24
24

2

ok

[AFI\S]

]
i B w W £ L S £

o o oo N

28
28
2

2

DESCRIPTION

FRAME ASSEMBLY, truck, left (137_—5/8" long. Includes items
2 thru 6)

FRAME ASSEMBLY, truck, right {137-5/8" long. Includes items
2 thru 6)

FRAME ASSEMBLY, truck, left (146-1/8" long. Includes items 2
thru 6)

FRAME ASSEMBLY, truck, right (146-1/8" long. Includes items
2 thru 6)

SHAFT, pivot
PLUG, pipe, ctsk-hd., 1/4'NPT

BUSHING, pivot shaft
SEAY, dirt, pivot shaft
CAP, sprocket shaft bearing
CAPSCREW, 1-1/4"NF x 6"
LOCKWASHER, 1-1/4"
BAR, slide, track idler, upper
BAR, slide, track idler, lower
SHIM, lower slide bar {.030" thick. Use as req'd)
SHIM, lower slide bar (. 060" thick. Use as req'd}
CAPSCREW, slide bar attaching (thin-hd., 5/8”NF x 2-1/4")
COVER (Removed when mounting Allied Equipment)
CAPSCREW, 1/2"NF x 1-1/4"
LOCKWASHER, 1/2"
SETSCREW, socket-hd,, cup-pt., 1/2"NC x 3/4"
BL.OCK, tapped (For mounting Allied Equipment)
CAPSCREW, 1/2'NF x 2-1/2"
LOCKWASHER, 1/2"
PLUG (For protecting Allied Equipment mounting holes}
GUARD, outer {131-1/4" long)
GUARD, outer, left {144-3/4" long)
GUARD, outer, right (144-3/4" long)
CAPSCREW, 3/4'NF x 3"
WASHER, plain
CAPSCREW, 3/4"NF x 3"
WASHER, plain
NUT, high, 3/4'"'NF
GUARD, inner, left {111-3/8" long)
GUARD, inner, left {124-7/8" long)
GUARD, inner, right (111-3/8" long)
GUARD, inner, right (124-7/8" long)
CAPSCREW, 3/4 NF x 3"
WASHER, plain
CAPSCREW, 3/4'"NF x 3"

WASHER, plain
NUT, high, 3/4"NF

KiT NUMBER




TRUCK WHEELS




ITEM

10

11
12
13
14
15
16
17
18
19
20

21

22 .

23

USAGE: Standard Equipment. See page 149 for heavy-duty type.

* Model HD20H
#% Models HD20F and HD20G

PART QUANTITY

NUMBER

066609

066610
066608
066607

051609

051135

066810

066813

068847

068848

042870

051134
076919
035018
904208
077287
077286
077285
051112
051121
051125
0511290
051118
034042
034043
051136
071014
204369
051919
033288

054890

k3

8

12

24

24

144
144

36
48
36
24
24
48
24
24
72
12

12

A

10

10

14

12

28

12

28

168
168

42
56
42
28
28
56
28
28
84
14
14
28
56
56
56

DESCRIFTION KIT NUMBER

WHEEL ASSEMBLY, single flange {Consists of items 3, and 5 thru
18}

WHEEL ASSEMBLY, double flange (Consists of iterms 4 thru 18)
WHEEL, single flange
WHEEL, double flange

SHAFT (Marked "HD" on end){Used in end wheels on tractors prior
to #4640 only)

SHAFT (Marked '"S" on end){8 used on traciors prior to #4640)

CONE ASSEMBLY, bearing (1-11/16" wide)(Used with SHAFT 051609
on tractors prior to #4640}

CONE ASSEMBLY, bearing (1-7/16" wide)(16 used on tractors prior
to #4640)

CUP, bearing (I-7/16" wide){Used with SHAFT 051609 on tractors
prior to #4640}

CUP, bearing {1-3/16" wide, 4-13/16"0, D. }{Standard)(16 used on
tractors prior to #4640) ‘

CUP, bearing {1-3/16" wide., 4-7/8"0,D.){Special. For use in re-

bored truck wheels only) . . . . . . . . ... .. e e 077329
RETAINER, bearing (Standard size)
RETAINER, bearing {Oversize. For use in rebored truck wheels
oMY e e e e e e e e 077329
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"
SHIM, bearing adjustment {. 007" thick. Use as req’d} ............ 077329
SHIM, bearing adjustment {. 010" thick. Use as req'd) ............ 077329
SHIM, bearing adjustment {, 032" thick. Use as req'd) ............ 077329
BOOT, seal . . . . . it e e e e e e e e e e e e e e 076353
SPRING ASSEMBLY, seal {Serviced only as a unit)
RING, seal (Order SEAL KIT 076353) . . L i e e e 076353
GASKET, seal TINE . . . . 0 i i i i i i it e e e e e e e 076353

GUARD ASSEMBLY, seal (Includes item 16)

PIN, seal guard

PLUG, shaft oil hole

GASKET, oil hole plug

BRACKET, attaching
CAPSCREW, 3/4"NF x 4-1/2"
LOCKWASHER, 3/4"

BLOCK, tapped, attaching capscrews

seal hoots

CEMENT, neoprene, 1/2 pint can For cementing
and gaskets

SOLVENT, neoprene cement, 1/2 pint can




IDIIBPIENYIP)

HEAVY-DUTY TRUCK WHEELS




USAGE: Special Equipment., See page 147 for standard type,

# Model HD20H
% Models HD20F and HDZ0G
PART QUANTITY

ITEM NUMBER % %% DESCRIPTION KIT NUMBER
1 076270 8 10 WHEEL ASSEMBLY, single flange (Consists of items 3, and 5
thru 19)
2 076271 4 4 WHEEL ASSEMBLY, double flange (Consists of items 4 thru 19)
3 076301 8 10 WIHEEL, single flange
4 076302 4 4 WHEEL, double flange
5 076300 12 14 SHAFT
6 034043 12 14 GASKET, shaft oil hole plug
7 034042 12 14 PLUG, shaft oil hole
8 076296 24 28 CONE ASSEMBLY, bearing
9 604398 24 28 CUP, bearing
10 ------ 24 28 RING, seal, inner (Order SEAL KIT 076334) . ... ... ... 076334
11 905357 24 28 BALL, steel, 3/l6n diam. . ... . ... ... ..o 076334
1z 076295 24 28 RING, sealpacking . . . ... ... 4t i o vaionnonanaoen , 076334
076294 48 56 SHIM, bearing adjustment (. 007" thick. Use as req'd)
13 076293 48 56  SHIM, bearing adjustment (. 010" thick. Use as req'd)
076292 48 56 SHIM, bearing adjustment (. 032" thick. Use as reg’d)
14 076299 24 28 RETAINER, bhearing
15 035018 144 168 CAPSCREW, 1/2"NF x 1-1/2"
904208 144 168 LOCKWASHER, l/2"
16 -mee-- 24 28 RING, seal, outer {Order SEAL KIT 076334) . ....... e e e 076334
17 051959 24 28 SPRING ASSEMBLY, seal (Serviced only as a unit)
18 051629 24 28 BOQOT, s5eal spring . . v v v v v n c o st s v a v s n m o n = v e m oo et 076334
19 076298 24 28 RETAINER, seal
20 051136 24 28 BRACKET, attachin,
21 071014 48 56 CAPSCREW, 3/%1"1\15‘ x 4-1/20
904369 48 56 LOCKWASHER, 3/4"
22 051919 48 56 BLOCK, tapped, attaching capscrews
23 033288 -- -~ CEMENT, neoprene, 1/2 pint can Tor cementin-g seal

boots and gaskeis
24 054890 -- -~ SOLVENT, neoprene cement, 1/2 pint can




MHATAI AIDVEL




ITEM NUMBER

1

™

-] o~ U gk W

27

28

29

30

31
32

{
{

Ay o, B Ay ey

* Standard type. Not used on Models HD20F and HD20G serial No. 6019 and up.

%% Heavy~duty type. Standard equipment on Models HD20F and HD20G serial No.
6019 and up.

PART QUANTITY

051633
081445
051632
081352
051621
034043

* 034042

051630
051631
051614
051615
051616

051617
023465
904209

051959
051629
051622
051620
051964

067183
051634
012767

067184
051634
012767

051647

077879
034683

051640
051643
067185
080417

035014
035229
904209

067186
080418

035014
035229
904209

033288
054890

%

2

&

[AC I o

— oo™
T N N S S SO N M . N A« S L

oG b s b RN RN

I AN« S N - T |

o~

Atk

[

[\ I o)

jo [yt ot
TN N - S N Y Y N~ AR L T

L S S NN SO NN

o

| oo

Y]

oo

DESCRIPTION KIT NUMBER

IDLER ASSEMBLY, track (Consists of items 2 thru 16)
IDLER ASSEMBLY, track (Consists of items 2 thru 16)
IDLER only

IDLER only

SHAFT

GASKET, shaft oil hole plug

PLUG, shaft oil hole

CONE ASSEMBLY, bearing

CUP, bearing

SHIM, bearing adjustment (, 032" thick. Use as req'd)
SHIM, bearing adjustment (. 010" thick. Use as req'd)
SHIM, bearing adjustment (. 007" thick. Use as req'd)

RETAINER, bearing
CAPSCREW, 5/8"NF x 1-3/4"
LOCKWASHER, 5/8"

SPRING ASSEMBLY, seal (Serviced only as a unit)

BOOT, SEAL & i o o bt v v m e e s vt ettt m e a s e et a s a e e e 076354
RING, seal {(Order SEAL KIT 076354} . ... ... .o e e 076354
GASKET, sealring .. ...« v v e e, e e e e e e e e e 076354

GUARD ASSEMBLY, seal (Includes item 16}
PIN, seal guard

BRACKET ASSEMBLY, left (Includes item 23)
CAPSCREW, 3/4"'NF x 5-3/4"
NUT, high, 3/4"NF

BRACKET ASSEMBLY, right (Includes item 23)
CAPSCREW, 3/4"NF x 5-3/4"
NUT, high, 3/4"NF

PIN, dowel, idler bracket

PLATE, guide
CAPSCREW (thin-hd., 5/8"NF x 1-3/4")

SHIM, guide plate (. 062" thick. Use as reqg'd)
SHIM, guide plate (. 031" thick. Use as req'd)
GUARD, left
GUARD, left

CAPSCREW, 5/8"'NF x 1-1/2"
CAPSCREW, 5/8'NF x 2"
LOCKWASHER, 5/8"

GUARD, right
GUARD, right

CAPSCREW, 5/8'NF x 1-1/2"
CAPSCREW, 5/8'NF x 2"
LOCKWASHER, 5/8"

CEMENT, neoprene, 1/2 pint can
SOLVENT, neoprene cement, 1/2 pint can

For cementing seal
boots and gaskets




dETTOY DNILHOJALNS MDVEL

¢ e T T e 2

Eny
o
©
A
A
A
PA
Y
"l
R
I
~
A
~
EAd
]
o
3
~
A
Al
)
2
A
A
a
~
"
N
A
A
n
2
o~
fa)
A
)
Y
A
n
(a3
A
PN
Ia)
]
N
i
2
"
3

=3

LYY

TR SBT3 350 0,

20302505 ;>>)‘,>:@>>>: 33@

€L T v 61 9L 4l 8l




ITEM NUMBER QTY.

™

0~ & U ok W

20

21

22

23

24

25

26
27

078079
078080

077504
051806
034043
034042
043491
210740
051803
051804
051805

051808
013058
904206

048666
048665
048658
050251
049877
051811
051809
070792
013095
904369
070792

904369

070792
904369

012984
012767
012526

904369
012526

904369
012984

012767
035423

904369
078082

654890
033288

[« SEE e SO+ T v - T N O N

—
o

oo
oo o o

16

24

o A T N Lo -

L s

DESCRIPTION

NOTE: When making first replacement of items 1, 2 or 3 on
tractors prior to #4765, also order 2 CAPSCREWS 013095
if for front position, or 2 CAPSCREWS 035423 if for rear
position.

ROLLER ASSEMBLY, track supporting, left front and right rear
(Consists of items 3 thru 18)(See NOTE above)

ROLLER ASSEMBLY, track supporting, right front and left rear
{Consists of items 3 thru 18){See NOTE above)

BRACKET (See NOTE above)

SHAERT

GASKET, oil hole plug

PLUG, shaft oil hole

CONE ASSEMBLY, bearing

CUP, bearing

SHIM, bearing adjustment (. 007" thick, Use as reg'd)
SHIM, bearing adjustment (. 010" thick, Use as req'd)
SHIM, beaging adjustment (. 032" thick., Use as req'd)

RETAINER, bearing
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

SPRING ASSEMBLY, seal {Serviced only as a unit} « « . v o v v v v vt

BOOT, 58l .« v i i e i e e e e e e e e e e e e e e e e e e e e e e

RING, seal . . . . . i i et e e e s e e e e e e e e e

GASKET, seal ring . . « - - v i i it i e e e e e e e e e e e

PIN, seal guard

GUARD ASSEMBLY, seal {Includes item 16)

ROLLER

CAPSCREW, 3/4"NC x 2-1/2" (Used prior to tractor #4765)

CAPSCREW, 3/4"NC x 3-1/2" (Tractors #4765 and up)
LOCKWASHER, 3/4%

CAPSCREW, 3/4"'NC x 2-1/2" (Started with tractor #4765 on
Model HP20H, and with tractor #4899 on Models HD20F and
HD20G)

LOCKWASHER, 3/4"

CAPSCREW, 3/4"NC x 2-1/2"
LOCKWASHER, 3/4"

CAPSCREW, 3/4'NF x 2-3/4" {Used prior to tractor #4765 on
Model HD20H, and prior to tractor #4899 on Models HD20F and
HD20G)

NUT, high, 3/4"NF

CAPSCREW, 3/4"NF x 3" (Started with tractor #4765 on Model

HD20H, and with tractor #4899 on Models HD20F and HD20G)
LOCKWASHER, 3/4"

CAPSCREW, 3/4"NF x 3" (Started with tractor #4765 on Model
HD20H, and with tractor #4899 on Models HD20F and HD20G)
LOCKWASHER, 3/4"

CAPSCREW, 3/4"NF x 2-3/4" (Used prior to tractor #4765 on
Model HDZ0H, and prior to tractor #4899 on Models HD20F and
HDZ20G)

NUT, high, 3/4"NF

CAPSCREW, 3/4"NF x 4-1/4" {Started with tractor #4765 on Model

HD20H, and with tractor #4899 on Models HD20F and HD20G)
LOCKWASHER, 3/4"

BLOCK, tapped, attaching capscrews {Started with tractor #4765
on Model HDZ20H and with tractor #4899 on Models HD20F and
HDZ0G)

SOLVENT, neoprene cement, 1/2 pint can
CEMENT, neoprene, 1/2 piat can

For cementing seal
boots and gaskets

KIT NUMBER

083213
083213
083213
083213




HEVITHEY ¥OVEL




ITEM NUMBER QTY.

1

oo

O oo -1 O

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

PART
051782
910018
051785
073063
066066
051787
073424
910916
078083
012984
012767
012526
904369
051786
051812
035712
904208
035250
035249
051793
051794
051797
051798
066062
051799
051796
051798
051790
051800
059179
064820
064819

051795

et
[\ [= 20« S wU I AU V] s Do

L L b b

DESCRIPTION

YOKE ASSEMBLY (Includes PLUG 910018)
PLUG, expansion, 3" diam,

SCREW, adjustment (17" long){For Model HD20H)
SCREW, adjustment (30-1/2" long}{For Models HD20F and HD20G)
SEAIL, protecting, adjustment screw threads (rubber)
LOCK, adjustment screw
CAPSCREW, 1"NF x 4"
LOCKWASHER, 1"
GUIDE, crosshead
CAPSCREW, 3/4"NF x 2-3/4"
NUT, high, 3/4'NF
CAPSCREW, 3/4"NF x 3"
LOCKWASHER, 3/4"
GASKET, crosshead guide
BLOCK, tapped, crosshead guide mounting
CAPSCREW, 1/2"NC x 2-1/4"
LOCKWASHER, 1/2"
PLUG, crosshead guide filling hole
GASKET, crosshead guide filling hole plug
CROSSHEAD
SEAl, crosshead
ROD, push, front
PIN, front push rod
BELLCRANK
PIN, bellcrank pivot
ROD, push, rear
PIN, rear push rod (3-3/16" long)
PLUNGER, spring
SPRING, outer
SPRING, inner
SEAT, spring
CAPSCREW, spring adjustment

LOCK, spring adjustment capscrew

KIT NUMBER







ITEM NUMBER

11

12

13

14

15

PART

051868
069963
079597
079598

079601

079603

079600

079602

079599

043481
070400

073460
069531
069532
051670
057594
057615
069111
057544
057558
057648

057700

057699

076163

076164

QUANTITY
g kR dekk
2 - -
-z 2
74 80 80
74 80 80
72 78 18
2 2 2
72 78 78
2 2 oz
4 4 4
296 320 320
296 320 320
74 - .
-- - 40
-- - 40
74 80  --
74 80  --
74 80 -
4 --
74 - -
74— -
T4 -n oo
38 - -
36 -- -
—- - 4D
- -= 40

TRACK

¥ Model HD20H
*% Model HD20F
*#% Model HD20G
DESCRIPTION KIT NUMBER
RAIL ASSEMBLY {37 links)(Consists of items 2 thru 8)

RAIL ASSEMBLY {40 links){Consists of items 2 thru 8)

BAR - left
BAR - right
PIN (L11-5/8" 1ong) .« o v oo e it e s e e e . 057715
074655
PIN, master (11-15/16"long). . . . . ... oo v us. e 057715
074655
BUSHING {9-1/8" 1008} .+« v i vt et vt ee e oo e ... .057714
074656
BUSHING, master {7-13/16" long). . . v -« v vttt v e e e e 057714
074656
SPACER, master bushing . .. ........... e 057714
074656

BOLT, track shoe (7/8"'NF x 2-5/8")
NUT, high, 7/8"NF

TRACK SHOES COMPLETE TRACK ASSEMBLIES
WITH SHOES (2 Required)
%* Ak WA

(37 Links) (40 Links) (40 Links)

SHQE, grouser, 22" ., . ... .. . ... ... 073462 .. ----vn e memme-
SHOE, grouser, 22", left . . . ... ... .. -;ee=-- il .. 073011
SHOE, grouser, 22", right . ....... e meeman v e .. 073012
SHOE, grouser, 24", ..., .. .. ...... 051669 .. 074006 .. —cene=
SHOE, grouser, 26" . . . . . . . v v v uu.. 057596 ., 074008 .. -vne--
SHOE, grouser, 28", .. ......... v .. 0837617 .. 074011 .. weve--
SHOE, grouser, 30", ., ... ......... 069113 .. -—eea.. e mmmmea
SHOE, grouser, cut-ouf, 24'"......... 057546 .. ----u. e mmmems
SHOE, grouser, cut-out, 26", . ... .... 057560 .. ~eceu- e mmeme--
SHOCE, grouser, cut-out, 28'. ., .. .. ... 057652 .. -—awu-- ih mmmmaw

SHOE, grouser, snow and ice, single
calk, cut-out, 24"

.. 057702 ., ec--ao- e mmmeaa
SHOE, grouser, snow and ice, double
calk, cut-out, 24"
SHOE, semi-grouser, 22", leff . .. ..., —ce-u- e mmmmmm .. 076263
SHOE, semi-grouser, 22", right . . ..., —wcuno L .. 076264

NOTE: Complete TRACK ASSEMBLIES with SHOES are furnished only in
sizes and types as listed. Assemblies other than those listed may
be made up in the field by ordering the various components.




DRAWBAR

ITEM NUMBER AQTY.

O ULk W P e

10
11

12

13

14

15

16

18
19

PART

052027
056995

052187
052361
052362

052155
070469
904208

052366
052367
052069
078865

916190
052147
078951
052240
078741

047138
904210

052043
052361
904210

052044
052361
904210

1
1
1
4
4
1
2
2
I
1
1
1

WL W bl — = N b e

DESCRIPTION

DRAWBAR
PIN, hinge

BRACKET, hinge pin
CAPSCREW, 1-1/4"NF x 4"
NUT, high, 1-1/4"NF

PLATE, hinge pin retaining
CAPSCREW, 1/2'NF x 1-1/4"
LOCKWASHER, 1/2"

FPIN, drawbar locking
PIN, drawbar coupling
ARM, locking, drawbar pins

SHAFT, drawbar pin locking arm (When making first replacement
on tractors prior to #5771 also order 1 PIN 916190)

PIN, roll, 3/8" x 2-3/4"

SHOE, wear {Tractors prior to #5204)

SHOE, wear (Tractors #5204 and up)

PLATE, supporting {Tractors prior to #5204)
PLATE, supporting {Tractors #5204 and up}

CAPSCREW, 1-1/4"NF x 5"
LOCKWASHER, 1-1/4"

BRACKET, supporting plate, left
CAPSCREW, 1-1/4"NF x 4"
LOCKWASHER, 1-1/4"

BRACKET, supporting plate, right
CAPSCREW, 1-1/4"NF x 4"
LOCKWASHER, 1-1/4"

KIT NUMBER




PART
ITEM NUMBER QTY.
1 052940
2 072595
310255
3 074499
4 035423
304369
5 052527
904369
6 078745
7 078746
916192

NN NN

-

L o=

RADIATOR SHELL

USAGE: Model HD20G only.
DESCRIPTION

SHELL, radiator
CAPSCREW, 3/4"NF x 1-3/4"
WASHER, plain, SAE std., 3/4"

BLOCK, radiator shell spacing
CAPSCREW, 3/4'NF x 4-1/4"
LOCKWASHER, 3/4"
CAPSCREW, 3/4'NF x 3-1/2"
LOCKWASHER, 3/4"

SEAL, dirt, radiator neck {Started with tractor #5652}

PLATE, dirt seal retaining {Started with tractor #5652)
SCREW, thread-cutting, hex-hd., 1/4"NC x 1-1/4"

KIT NUMBER




RADIATOR SHELL




ITEM NUMBER

1

10

11

12

13

14

15

16

* Meodel HD20H
*% Model HD20F

PART QUANTITY

076687

012984
052527
911045
061689

074913
074914

068642
911578

065750

055365
304209
911044

065935
904208
211028

035278
9204208

054899

074609

079179

911046
012984
904369

074610
911046
012984
904369

079707
312789
906958
904204
911040

%

O o b

——

bk b N

B DN BN

A

—

Lo

1

NN N

DESCRIPTION KIT NUMBER

SHELL, radiator {When for tractors prior to #3095 also order 4
CAPSCREWS 036034)
CAPSCREW, 3/4"NF x 2-3/4"
CAPSCREW, 3/4"NF x 3-1/2"
NUT, 3/4"NF
WASHER, plain

SHIM, shell mounting adjustment (1/16" thick. Use as req'd)
SHIM, shell mounting adjustment (1/8" thick. Use as req'd)

MONOGRAM, A-C
RIVET, fl-hd., 3/16" x 1 /4"

GRILLE, radiator protecting

CAPSCREW, radiator grille hinge (5/8"NF x 3-1/2")
LOCKWASHER, 5/8"
NUT, 5/8"'NF

BOLT, eye, grille latching
LOCKWASHER, 1/2"
NUT, 1/2"NC

CAPSCREW, eye bolt hinge (1/2'"NF x 2-3/4')
LOCKWASHER, 1/2"

PIN, grille latching bolt

ROD, shell bracing, left (42" long){Tractors prior to #5318; also
#5319, 5333, 5334,5336 thru 5338)

ROD, shell bracing, left (36" long){Tractors #5318 and up; except
#5319, 5333, 5334, 5336 thru 5338)

NUT, 7/8"NF
CAPSCREW, 3/4"NF x 2-3/4"
LOCKWASHER, 3/4"

ROD, shell bracing, right
NUT, 7/8"NF
CAPSCREW, 3/4"NF x 2-3/4"
LOCKWASHER, 3/4"

CABLE, grille grounding (4" long){Started with tractor #5559)
CAPSCREW, !/4'NF x 3/4"
LOCKWASHER, internal teeth, 1/4"
LOCKWASHER, 1 /4"
NUT, 1/4"NF




ITEM

LSV

10
11

* Model HD20H tractors
*% Model HD20G tractors prior to #6019 and all Model HDZ20F traciors.

PART QUANTITY

NUMEBER

073958
065765
074670

035061
910244

0563027
035061
910244

074506
035061
910244

079322

053022
070469
910244
904208
911043

054374
070469
904208
911043

*

[\ O~ O e O D [ = ]

ENFE N

NN

=

DESCRIPTION KIT NUMBER

NOTE: For Model HD20F and HD20G floor parts other than those
indicated below see TRACTOMOTIVE parts catalog,

PLATE, front (Standard)

with Heavy-Duty

PLATE, front, left section } Special. For use
Filter installation,

PLATE, front, right section

CAPSCREW, 1/2"NC x 1-1/4" 1 extra used with
WASHER, plain, SAE std., 1/2" [ special plates

PLATE, center
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"

PLATE, rear
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"

ANGLE, supporting, center and rear floor plates

CHANNEL, supporting, front and center floor plates
CAPSCREW, 1/2'"NF x 1-1/4"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

REST, foot
CAPSGCREW, 1/2""NF x 1-1/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF




2~

©

: 2
— \\ A L e
— ==/ o L& _;mcz_]
Ve \©© o ©
S 5
N/
(@)
D
®
Q
N =
\\\\ (®)| @) Q| 1
3 f s 18
/I // y] 9
1 3 FENDER . = 45417

PART

ITEM NUMBER QTY,.

—

LN

- o

10

11
12

13

14
15

16
17
18

19

20
21

082032
035061
910244
035061
900818

054374
070469
904208
911043

080350
036032
311115

082033
035061
900818
035061
910244

082034
035061
210244
035061
910244
911028

078624
035061
910244

082010
035018
064531
911043

082882

081973
035190

NA A

Pt b b bR O N W = W W IN B R e B e [ — U g

. FLOCR
USAGE: Model HD20G tractors serial No. 6019 and up.
DESCRIPTION

PLLATE, front
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"
CAPSCREW, 1/2"NC % 1-1/4"
WASHER, plain, U.S. std., 1/2"

REST, foot
CAPSCREW, 1/2"NF x 1-1/4"
LOCKWASHER, /2"
NUT, 1/2"NF

PLATE, supporting, front plate
CAPSCREW, 3/8'NF x 3/4"
WASHER, plain, SAE std., 3/8"

PLATE, center
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, U.S5. std,, 1/2"
CAPSCREW, [/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"

PLATE, rear
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"
NUT, 1/2"NGC

CHANNEL, supporting, front and center plates
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"

CHANNEL, supporting, center and rear plates
CAPSCREW, 1/2"NF x 1-1/2"
WASHER, plain
NUT, 1/2"NF

SHIM, support channel (Use as req'd}

BRACKET, supporting, rear plate
CAPSCREW, 1/2"NC x 1-1/2"

KIT NUMBER




LYdAS

S987 'ON OL dOldd SHOLOVHL




ITEM NUMBER

1

2

19

20
21

22

23
24

25
26
27

28
29

052879
073222

077305
911028
910244

051319
035244
904206

077390

052793
035244
904206

050539
035244
904206

050510
904208
200802

050551

059695
035018
064531
904208
911043

059692
035018
064531
904208
911043

065241
074043

067480
070469
200818

065242
074044

067480
070469
300818

073225
035061
904208
035733
904208

070467
38234

#*

2

NN

o o

P X N N

— N NN

— it P

o i

[AVIN AV VI

—

#ok

1

1

0 N —

[

N [N [ LN oV [N o

[3*)

¢ w u;mw -

NN DN W mw L

——

#* Model HD20H

## Model HD20G tractors prior o #6019 and all Model HD20F tractors
PART QUANTITY

DESCRIPTION
CUSHION, =zeat
FRAME, seat

CUSHION, back
: NUT, 1/2"NC
WASHER, plain, SAE std., 1/2"

CLIP, back cushion retaining {Tractors prior to #4857)
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3,/8"

CUSHION, arm

LOCK, arm cushion, rear (Tractors prior to #4865)
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

LOCK, arm cushion, front (Tractors prior to #4865)
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

CAPSCREW, arm cushion retaining (1/2"NF x 1-1/2")}
L.OCKWASHER, 1/2"
PIN, cotter, 3/32" x 1"

BLOCK, arm cushion retaining

BOX, battery, left
CAPSCREW, 1/2"NF x 1-1/2"
WASHER, plain
LOCKWASHER, 1/2"
NUT, 1/2"NF
BOX, battery, right
CAPSCREW, 1/2"NF = 1-1/2"
WASHER, plain
LOCKWASHER, 1/2%
NUT, 1/2"NF

COVER, battery box, left
COVER, battery box, left

CAPSCREW, 1/2"NF x 3/4"
CAPSCREW, 1/2YNF x 1-1/4"
WASHER, plain, U:.S. sid., 1/2"

COVER, battery box, right
COVER, battery box, right

CAPSCREW, 1/2"NF x 3/4"
CAPSCREW, 1/2 NF x 1-1/4"
WASHER, plairn, U, S, sid,, 1/2"

BOX, tool
CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"
CAPSCREW, 1/2'"NC % 1-3/8"
LOCKWASHER, 1/2"

CAPSCREW, stop, seat cushion (1/2'"'NF x 1"}
NUT. high, 1/2"NF

NOTE: See PAINTING AND MARKING for identification transfer

which is applied to sides of Seat.

KIT NUMBER




LVYdS

MNYL DNYEaAH
BAILOWOLDYHL

MIIA UV

MIIA 3as

o o - _E.J
- N
/ u zt
, ﬂ ] \ /m
N




ITEM NUMBER QTY.

1
2

16
17

PART

052879
073222

077305
910244
911028

077390

050510
904208
900802

050551
081996

081590
035073
064531
904208
911043

080207
070467
070469
900818

080206
070467
900818

073225
035061
900818
904208
911028

1

™D

b D — o o WL W

DD s s

[

USAGE: Model HD20G tractors #6019 and up.
DESCRIPTION
CUSHION, seat
FRAME, seat

CUSHION, back
WASHER, plain, SAE std., 1/2"
NUT, 1/2"NG

CUSHION, arm

CAPSCREW, arm cushion retaining (1/2"NF x 1-1/2")
LOCKWASHER, 1/2"
PIN, cotter, 3/32" x 1"

BL.OCK, arm cushion retaining
BOX, battery

BRACE, battery box
CAPSCREW, 1/2"NF x 1-3/4"
WASHER, plain
LOCKWASHER, 1/2"
NUT, 1/2"NF

COVER, battery box side
CAPSCREW, 1/2"NF x 1"
CAPSCREW, 1/2"NF x 1-1/4"
WASHER, plain, U.8. std., 1/2"

COVER, battery box to
CAPSCREW, 1/2"NF = 1"
WASHER, plain, U.S8. std., 1/2"

BOX, tool
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, U.S. std., 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NC

KIT NUMBER




REAR FENDERS

USAGE: Model HD20H only.

PART
ITEM NUMBER QTY. DESCRIFPTION KIT NUMBER
NOTE: See page 204 for special fenders used with FUEL TANK
AND SEAT GUARD.
1 052875 1 FENDER, rear, left
035073 3 CAPSCREW, 1/2"NF x 1-3/4"
910244 3 WASHER, plain, SAE std., 1/2"
3 035018 2 CAPSCREW, 1/2"NF x 1-1/2"
4 064531 2 WASHER, plain
904208 2 LOCKWASHER, 1/2"
911043 2 NUT, 1/2"NF
5 072396 4 CAPSCREW, 3/4"NF x 1-1/2"
910255 4 WASHER, plain, SAE std., 3/4"
904369 4 LOCKWASHER, 3/4"
6 052876 1 " FENDER, rear, right
7 035073 3 CAPSCREW, 1/2"NF x 1-3/4"
910244 3 WASHER, plain, SAE std., 1/2"
8 035018 2 CAPSCREW, 1/2"NF x 1-1/2"
9 064531 2 WASHER, plain
904208 2 LOCKWASHER, 1/2"
911043 2 NUT, 1/2"NKF
10 072396 4 CAPSCREW, 3/4"NF x 1-1/2"
910255 4 WASHER, plain, SAE std., 3/4"
904369 4 LOCKWASHER, 3/4"




REAR FENDERS

PART
ITEM NUMBER QTY,
1 074037
2 035073
910244
3 072396
904369
910255
4 074038
5 035073
910244
6 072396
904369
910255

N N

N N

USAGE: Model HD20G tractors prior to #6019 and all Model
HD20F tractors.

DESCRIPTION

FENDER, rear left
CAPSCREW, 1/2"NF x 1-3/4"
WASHER, plain, SAE std., 1/2"
CAPSCREW, 3/4'NF x 1- 1/2"
LOCKWASHER, 3/4"
WASHER, plain, SAE std., 3/4"

FENDER, rear right
CAPSCREW, 1/2"N¥F x 1-3/4"
WASHER, plain, SAE std., 1/2"
CAPSCREW, 3/4"NF x 1-1/2¢
LOCKWASHER, 3/4"
WASHER, plain, SAE std., 3/4"

KiT NUMBER




00 b
EX, MAIN  FRAME
RS \

506 7 —il]
—_—
|
" ! TOP VIEW
2
;

9 ¢ =
jman |
-

REAR VIEW

/

/

21110

‘—'—"o

ew

REAR FENDERS

PART
ITEM NUMBER QTY.

1 081970 1
2 072595 4
904369 4
3 081980 1
4 072595 4
904369 4
5 082157 1
6 035073 2
7 064531 2
904208 2
911043 2
8 035067 1
900818 1
9 082008 1
10 035073 2
11 064531 2
204208 A
911043 2
12 035067 1
900818 1

USAGE: Model HD20G iractors serial No. 6019 and up.

DESCRIPTION

FENDER, rear left
CAPSCREW, 3/4"NF x 1-3/4"
LOCKWASHER, 3/4"

FENDER, rear right
CAPSCREW, 3/4"NF x 1-3/4"
LOCKWASHER, 3/4"

BRACKET, attaching, left rear fender
CAPSCREW, 1/2"NF x 1-3/4"
WASHER, plain
LOCKWASHER, 1/2"

NUT, 1/2"NF
CAPSCREW, 1/2"NF % 2"
WASHER, plain, U.S. std., 1/2"

BRACKET, attaching, right rear fender
CAPSCREW, 1/2"NF x 1-3/4"
WASHER, plain
LOCKWASHER, 1/2"

NUT, 1/2"NF
CAPSCREW, 1/2"NF x 2"
WASHER, plain, U.S. std., 1/2"

KIT NUMBER







TAOD ANV SYIANT AL LNOYA 'dOO0OH




* Model HDZ20H
*%* Model HDZ0F
PART QUANTITY

ITEM NUMBER * #% DESCRIPTION KIT NUMBER
NOTE: See page 216 for special Hood used with Air Pre-Cleaner
Extensions.
068128 1 -  HOOD, engine (Tractors prior to #4544, Used with 12" diam. Air
Cleaners)
1
077922 - 1 HOOD, engine {Tractors #4544 and up. Used with 14" diam. Air
Cleaners)
2 065731 1 1 STRAP, hold-down, front
3 044973 2 2 WASHER, plain
904206 2 2 LOCKWASHER, 3/8"
911026 2 2 NUT, 3/8"NC
4 048392 1 1 STRAP, hold-down, rear
5 030809 2 2 BOLT, machine, 3/8"'NC x 2-1/2"
6 044973 2 2 WASHER, plain
900405 2 2 NUT, square, 3/8'"NGC
7 068125 1 - FENDER, front, left side
8 070469 2 - CAPSCREW, 1/2'NF x 1-1/4"
904208 2 - LOCKWASHER, 1/2"
910244 2 - WASHER, plain, SAE std., 1/2"
9 070469 3 - CAPSCREW, 1/2'"NF x 1-1/4"
904208 3 - LOCKWASHER, 1/2"
9106244 6 - WASHER, plain, SAE std., 1/2"
911043 3 - NUT, 1/2"NF
10 068126 I - FENDER, front, right side
i1 070469 2 - GAPSCREW, 1/2"NF x 1-1/4"
904208 2 - LOCKWASHER, 1/2"
910244 2 - WASHER, plain, SAE std., 1/2"
12 070469 3 - CAPSCREW, 1/2'NF x 1-1/4"
904208 3 - LOCKWASHER, 1/2"
910244 6 - WASHER, plain, SAE std., /2"
911043 3 - NUT, "1 /2""NF
073978 1 - COWL
13
074403 - 1 COWL
14 035073 4 - CAPSCREW, 1/2"NF x 1-3/4"
035278 - 4 CAPSCREW, 1/2"NF x 2-3/4"
904208 4 4 LOCKWASHER, 1/2"
910244 4 4 WASHER, plain, SAE std., 1/2"
NOTE: Cowl bracing rods as used on tractors prior to serial
No. 4896, have been deemed unnecessary and are no
longer available for service.
15 073989 - 1  COVER, clutch access hole
16 036034 - ) CAPSCREW, 3/8"NF x 1"
904206 - b6 LOCKWASHER, 3/8"

NOTE: See PAINTING AND MARKING for the various transfers
and instruction plates which are applied to the hood and
cowl.




OOOOOOOOOOOOOOOOOOOOOOOO




ITEM NUMBER QTY.

1

2
3

o Uk

10

11
12

13

14

15
16

17
18

PART

074500

053082
044973
904206
911026

048392
030809
044973
900405

080185
035336
304206

048576

078762

074140
043416
911115
911041

078850

078849
914680
900816

074403
335278
904208
910244

080225
035018
910244
904208
911043

1

B DN e NNV R

[ e —

o0 b o Ll A+ Rl

o

oo

USAGE: Model HD20G only.
DESCRIPTION
HOOD, engine

STRAP, hold-down, front
WASHER, plain
LOCKWASHER, 3/8"
NUT, 3/8"NC

STRAP, hold-down, rear (Tractors prior to #6019%)
BOLT, machine, 3/8"NC x 2-1/2"
WASHER, plain
NUT, square, 3/8"NC

STRAP, hold-down, rear {Tractors #6019 and up)
CAPSCREW, 3/8"NF x 1-3/4"
LOCKWASHER, 3/8"

BLOCK, tapped, rear hood strap {Tractors #6019 and up)

NOTE: Items 10 thru 4 were used on tractors serial No., 5652

and up only.
SHIELD, dirt, exhaust pipe

CLAMP, exhaust pipe dirt shield
CAPSCREW, 3/8"NF x 4-1/2"
WASHER, plain, SAE std., 3/8"
NUT, 3/8"'NF

SEAL, air stack (rubber)

PLATE, air stack seal retaining
SCREW, thread-cutting, hex-hd., 1/4" x 5/8"
WASHER, plain, U.S. std., 1/4"

COWL (Tractors prior to #6019}
CAPSCREW, 1/2"NF x 2-3/4"
LOCKWASHER, 1/2"

WASHER, plain, SAE std., 1/2"

COWL {Tractors #6019 and up)
CAPSCREW, 1/2"NF x 1-1/2"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"

NUT, 1/2"NF

NOTE: Cowl bracing rods used on tractors prior to serial No. 4896

KiT NUMBER

have been deemed unnecessary and are ao longer available for

service.

Special front fenders for the Model HD20G are furnished by
TRACTOMOTIVE CORPORATION, these being part of the

Front Shovel installation.

See PAINTING AND MARKING for the various transfers and
instruction plates which are applied to the hood and cowl.




\INOT LEEUSTratedq)

* Tractors equipped with by-pass oil filter. Oripginal equipment on
tractors prior to serial No. 5434,
*#% Tractors equipped with full-flow oil filter. Original equipment on
tractors serial No. 5434 and up.
PART QUANTITY
ITEM NUMBER * %% DESCRIPTION KIT NUMBER

- i For spraying. Approx.
1 914932 - ENAME]L, persian orange, quart can requirements, 5-1/2 gal.

for HD20H and HD20F.

2 914966 - - ENAMEL, persian orange, gallon can 8-1/2 gal. for HD20G.
3 914933 . - ENAMEL, persian orange, guart can
For brushing
4 914967 - - ENAMEL, persian orange, gallon can
5 915884 - - ENAMEL, persian orange, 12 ounce pressurized spray-type can
(For touch-up)
NOTE: All plates and transfers listed below are English language
printings unless otherwise indicated.
[ 074135 1 - PLATE, general instructions (6-1/2" x 10"){Attached to dash)
079231 - 1  PLATE, general instructions (6-1/2" x 10"){Attached to dash on
HDZ20H and HD20F. Attached to left shovel frame on HD20G)
076305 1 - PLATE, general instructions (Spanish translation of 074135, &-1/2"
% 10")(Attached to dash)
<
6 079232 - 1 PLATE, general instructions {Spanish translation of 079231, 6-1/2"
x 10")(Attached to dash)
076306 1 -  PLATE, general instructions (French translation of 074135, 6-1/2"
% 10"){Attached to dash)
079233 - 1 PLATE, general instructions (French translation of 079231, 6-1/2"
! x 10"}(Attached to dash)
7 034076 4 4 SCREW, thread-cutting, cross-recessed-hd., #8 x 1/2v
8 053417 1 1 PLATE, gear shift diagram (3-1/2" x 2-1/2"){Attached to dash)
2 034076 4 4 SCREW, thread-cutting, cross-recessed-hd., #8 x 1/2"
10 069407 1 1 *TRANSFER, primer instruction (1-3/4" x 6")(Applied to dash)

050842 2 2 TRANSFER, air cleaner instruction (1-1/2" x 3-3/4")(Applied to
air cleaner mounting band){Used with 069695 CLEANER only.
Criginal equipment on tractors prior to serial No. 4544)

11 074578 2 2 *TRANSFER, air cleaner instruction (Spam’.sh translation of 050842,
1-5/8" x 4")(Used with 069695 CLEANER only)
079201 2 2 TRANSFER, air cleaner instruction {1-3/4" x 3-3/4"){Applied to
air cleaner mounting band){Used with 077900 CLEANER only.
L Original equipment on tractors serial No. 4544 and up) . ... .. .. 078274

J’ 050838 2 2 TRANSFER, air pre-cleaner instruction (Applied to air pre-cleaner)

12 074577 2 2 #*TRANSFER, air pre-cleaner instruction (Spam’.sh translation of
050838. 1-5/8" x 4"}{Applied to air pre-cleaner)
13 077289 1 1 *TRANSFER, multi-language warning, special heavy-duty oil filter
(4-1/8" x 10"){Applied to oil filter)
[ 074719 2 - *TRANSFER, instruction, oil filter {2-1/4" x 2-1/2"){Applied to
engine oil filter)
14 4 074582 2 - #*TRANSFER, instruction, oil filter (Spanish tr'a.nslation, 1-1/8" x
4'')(Applied to engine oil filtex)
079345 - 2 *TRANSFER, instruction, oil filter (2-7/8'" x 5")(Applied to engine
! oil filter)
15 069410 1 I *TRANSFER, caution, lubricating oil (1-1/2" x 2-3/8"){Applied to

engine oil filler tube)

I~ i ERY




ITEM

16

17

18

19

20

21
22
23
24
25
26

PART QUANTITY

NUMBER

083%42

074720

074581

068832

074097

069356

053624

074579

077246

080527

074142
034076

067937

1

i

Ak

1

DESCRIPTION

*TRANSFER, instruction,lst stage fuel filter {1-3/4" x 2-1/4")
{Applied to filter}

¥TRANSFER, instruction, 2nd stage fuel filter (2-1/4" x 2-3/4")
(Applied to filter)

*TRANSFER, instruction,fuel {filier (Spanish translation, 1¢7/1 &' x
4"} {Applied to filter)

*TRANSFER, name, "ALLIS-CHALMERS" (3-3/4" x 30-1/2")(Appli-
ed to hood)

#*TRANSFER, identification, "ALLIS-CHALMERS HD20 DIESEL"
(5-1/2" % 20-1/4"}{Applied to sides of seat and rear of fuel tank)

#TRANSFER, engine clutch adjustment instructions (2-3/4" x 4")
(Applied to clutch inspection plate)

TRANSFER, instruction, air heater operation (2" % 6'")(Applied to
dash}

#*TRANSFER, instruction, air heater operation (Spanish translation,
2" x 6'"){Applied to dash}

#*TRANSFER, caution, engine shut-off {I' x 3"){Applied to dash)

*TRANSFER, "TORQUE CONVERTER" design {Applied to sides of
seat)

PLATE, lubricating identification (1-1/8" x 4"}{Applied to dash}
SCREW, thread-cutting, cross-recessed-hd., #8 w 1/2"

MONOGRAM, radiator shell (See RADIATOR SHELL)
CEMENT, transfer application, 1/2 pint jar {Makes solution by
adding 4 parts water. Required to apply transfers indicated

by asterisk (¥) above)

*Indicates permanent-type transfer. See item 26,

KIT NUMBER




SINIWAOYLSNI

HWOOTME HIANINAD OL

9995, OL HOIYd =

— N L0954, 0L HOMNI SHOLDVHL

o W INT Addns Junuiﬂwu

QIOJINYIN ¥31ivm Ol @




DAL

ITEM NUMBER QTY. DESCRIPTION ‘ KIT NUMBER
1 050753 1 - PANEL, instrument
2, 036032 4 CAPSGREW, 3/8'NF x 3/4"
911041 4 - NUT, 3/8"NF
904206 4 LOCKWASHER, 3/8"
3 050751 2 COVER, panel holes
4 040226 6 . SCREW, thread-cutfing, cross-recessed-hd., #6.x 1/2m
“to 912729 6 LOCKWASHER, internal teeth, #6 '
5 066942 1 AMMETER
6 090226 3 SCREW, thread-cutting, cross-recessed-hd., #6 x 1/2"
912729 3 . LOCKWASHER, internal teeth, #6
7 053066 1 GAUGE, engine temperature
8 040226 3 SCREW, thread-cutting, cross-recessed-hd., #6 x 1/2”
912729 3 LOCKWASHEER, internal teeth, #6
9 034910 1 GAUGE, engine oil pressure
10 040226 3 SCREW, thread-cutting, cross-recessed-hd., #6 x 1/2"
912729 3 LOCKWASHER, internal teeth, #6
11 069713 1 TEE, oil pressure gauge {1/8"NPT and 1/4"NPT female ends,
1/4"NPT side}
901652 1 PLUG, pipe, sg-hd,, 1/4 NPT {Not used on tractors equip-
ped with HOUR METER)
068234 1 TUBE, oil pressure gauge (Not for Model HD20G tractors #6019
12 and up)
082181 1 TUBE, oil pressure gauge (For Model HD20G tractors #6019 and up)
915368 2 ’ CONNECTOR, Sealastic, 3/8” tube, 1/4"NPT male (1 less
used on tractors prior to #5658)
915366 2 NUT, Sealastic fitting, 3/8" tube
915367 2 RING, Sealastic, 3/8" tube (Includes FERRULE) :
A3 066478 1 TEE, oil pressure gauge {1/8"NPT and 11/16"EF male ends, 1/4"NPT
female side){Used prior to tractor #5658)
901825 1 BUSHING, pipe reducing, 1/4"NPT to 1 /8"'NPT
14 079837 GAUGE, fuel pressure

1
15 040226 3 SCREW, thread-cutting, cross-recessed-hd., #6 x 1/2"
912729 3 LOCKWASHER, internal teeth, #6

16 069674 1 RESTRICTOR, fuel pressure gauge
079304 1 TUBE, fuel pressure gauge (Tractors prior to #5607)
17
079662 1 TUBE, fuel pressure gauge {Tractors #5607 and up)
915368 1 CONNECTOR, Sealastie, 3/8" tube, 1/4'NPT male
915366 2 NUT, Sealastic fitting, 3/8" tube
915367 2 RING, Sealastic, 3/8" tube (Includes FERRULE)
18 042438 1 SWITCH, combination, air heater ignition and lights {See page 181
for repair parts)
042504 2 SCREW, machine, cross-recessed-hd,, #8-32NC x 3/8"
906964 2 LOCKWASHER, #8
19 069942 1 LIGHT ASSEMBLY, instrument panel (See page 180 for repair parts)
20 042504 3 SCREW, machine, cross-recessed-hd., #8 x 32NC x 3/8"
{Tractors prior to #4149)
200553 3 SCREW, machine, #8-32NC x 3/4" (Tractors #4149 and up)
906964 3 LOCKWASHER, #8
21 075851 1 WASHER, panel light mounting (steel){Tractors #4149 and up)
22 075852 2 WASHER, panel light mounting {rubber){Tractors #4149 and up)

(Continued)




ITEM NUMBER QTY,

23

24

25

26

27

28

29

nnans

U-479

040796

036034
904206
911041

040338

040796

040796

035979

911115

043030

042672

1

DESCRIPTION

CLIP, temperature gauge tube (closed type, 3/16" diam., 13/32"
bolt-hole}{Tractors prior to #5346)

CLIP, temperature gauge tube (closed type, 3/8" diam., 13/32"
bolt-hole}(Tractors #5346 and up)

CAPSCREW, 3/8"NF x 1"
LOCKWASHER, 3/8"
NUT, 3/8"NF

CLIP, fuel pressure gauge tube (closed type, 3/8" diam., 9/32"
bolt-hole){Tractors prior to #5607)

CLIP, fuel pressure gauge tube (closed type, 3/8" diam., 13/32"
bolt-hole)(Tractors #5607 and up)

CLIP, oil pressure gauge tube (closed type, 3/8" diam., 13/32"
bolt-hole}{Used prior to tractor #5334. 1 additional used for
fuel pressure gauge tube on tractors prior to #4544)

CAPSCREW, 3/8'NF x 5/8" (Tractors prior to #4544)
WASHER, plain, SAE std., 3/8"

CLIP, fuel pressure gauge tube (closed type, 3/8" diam., 9/16"
bolt-hole){Tractors #4544 thru #5333)

CLIP, fuel and oil pressure gauge tubes (closed type, for two 3/8"
diam. tubes, 7/16" bolt-hole}(Tractor #5334 thru #5606)

KIT NUMBER

ITEM NUMBER QTY.

1

PART

074452
040974

040973
044211

040969

1

DASH LIGHT 069942

USAGE: See page 179 for listing of complete Light Assembly.
DESCRIPTION

BULE, incandescent, single contact, 6 ¢.p., 24 volts

GLASS

COVER, bulb
SCREW

GASKET, bulb cover

KIT NUMBER

BASE ASSEMBLY (Not serviced, Order complete LIGHT ASSEMBLY

069942)




ITEM NUMBER QTY.

1

2

10
11

12

14
15
i6

17

PART

042458
042489
042459
913885
904203
042462
042463
042491
042460
042493
042492
042461
042490
042464

042494
904203

042635
042643
042634

042633

1

N NN

SWITCH ASSEMBLY 0424338

USAGE: See page 179 for listing of complete Switch Assembly.

DESCRIPTION

HOUSING ASSEMBLY {Includes expansion PLUG)

GASKET, housing

BACK ASSEMBLY (includes terminal NUTS)
SCREW, machine, fil-hd., #10-32NF x 7/16"
L.OCKWASHER, #10

CONTACT, ignition

CONTACT, lights

SPRING, contact

SUPPORT, contact

CUPR, ratchet

SPRING, ratchet cup (small}

SHAFT, operating lever

WASHER, operating lever shaft (felt)

LEVER, operating
SCREW (cross-recessed fil-hd., #10 x 7/16")
LOCKWASHER, #10

NOTE: Items 14 thru 17 comprise the LLOCK ARRANGEMENT
which is available as special equipment,

LOCK ASSEMBLY (Includes itermn 15)
KEY, lock
PLATE, lock

COLLAR, lock

KIT NUMRBER




HAIMA ONV YOLVYINID

-1 N4 N~ N =) R £l




ITEM NUMBER QTY.

1

11
12
13
14
15
16
17
18

19
20

26
27

28

P S n TN

067912
905121
070224
304207
911042
013058
904206
067923
910244
913471
900801
067892
067924
067964
914465
338203
910916
911051
066369
912331
900807
052225
067914
802379
067918
067916
050291
067913
067919

067932
905121

073102
036707
904209
073108
073105
045295
044973
035221
204208
077820

077821

1

[

R -

P puk pad

—

— B o o~ fd

P

DESCRIPTION

GENERATCR ASSEMBLY (DELCO REMY #1105957, Order parts
from local United Motor Service dealer)(Includes 905121 KEY)
KEY, #5 woodruff, 1/8" x 5/8"
CAPSCREW, 7/16"NF x 1-1/2"
LOCKWASHER, 7/16"
NUT, 7/16"NF
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

PINION, generator driving
WASHER, plain, SAE std., 1/2%
NUT, jam, slotted, 1/2"NF
PIN, cotter, 3/32" x 3/4"

SLEEVE, coupling

WASHER, sleeve retaining

HOUSING, generator grive
FITTING, lubricating, straight, 1/8'NPT
CAPSCREW, 1''NF x 4-1/2%
LOCKWASHER, 1V
NUT, 1"NF

SHAFT, generator drive
NUT, slotted, 3/4"NF
PIN, coiter, 1/8" % 1-1/4"

RING, snap, generator drive shaft

SEAL, oil, rear

BEARING, ball, rear

SLEEVE, bearing spacing

BEARING, ball, front

RING, snap, ‘bearing

SEAL, oil, front

SPACER, pulley

PULLEY, driving {6-1/16" diam.)
KEY, #5 woodruff, 1/8" x 5/8"

BRACKET, mounting
CAPSCREW, 5/8"NC x 1-3/4"
LOCKWASHER, 5/8"
PL.ATE, bracket spacing
STRAP, belt adjustment
CAPSCREW, 5/16""NC x 1"
WASHER, plain
CAPSCREW, 1/2"NC x 1"
LOCKWASHER, 1/2"
SHIM, mounting bracket, rear {. 010" thick. Use as req'd)
SHIM, mounting bracket, front (. 010" thick. Use as req'd)

BELT, driving {See FAN)

KIT NUMBER




DNIINQOOW X¥dLLVY SETHEVD ANV SEIMILIIVH

&

SdIT> F1BYI
& 61 07 1z
y / 9 %;\1112
/] ww o By

/ *\YJ@% slsivl Yo

YLET'TT @;.f.l.l.cﬁ 14




ITEM NUMBER QTY.

1

2

11
12

13

14

15

16

17

25
26

PART

052782

052721

052792
081867

037431
035190
904208
911028
910244

081404

052790
911043
904208

073452
036034
904206
306960

074389

068220

055234
036032
204206
911115
035336
904206
911041
911115
036034
904206
911041
911115

055235

076572
076469
076471

076470
036032
035336
012992
904206
911115
911041

068157

078335

2

8

2

12

ob o R 0O &

e e

15
16

R ol 3 N

o

USAGE: For all tractors except Model HD20G serial No. 6019 and up.
DESCRIPTION KIT NUMBER
HOLD-DOWN,battery

BLOCK, heold-down {rubber)

BATTERY, storage, 12 volts, 25 plates, wet charged ({AUTO-LITE
#8T-200. Order from local dealer)

BOARD, bottom {1-5/8" x 3-1/4" x 10")

BRACKET, hold-down bolt {(For tractors prior to #6001 also order
2 CAPSCREWS 035190)
CAPSCREW, 1/2 NC x 4" (Tractors prior to #6001)
CAPSCREW, 1/2'NC x 1-1/2" (Tractors #6001 and up)
LOCKWASHER, 1/2"
NUT, 1/2"NC
WASHER, plain, SAE std., /2"

SPRING. hold-down bolt

BOLT, hold-down
NUT, 1/2"NF
LOCKWASHER, 1/2"

CABLE, battery to ground (39" long)
CAPSCREW, 3/8'NF x 1"
LOCKWASHER, 3/8"
LOCKWASHER, external teeth, 3/8"

CABLE, battery connecting {57 long)
CABLE, battery to starter (126" long)
NOTE: Items 13 thru 17 were used prior to tractor #4219

CLIP, battery cables {closed type, 3/4" diam., 13/32" bolt-hole)
CAPSCREW, 3/8"NF x 3/4"
LOCKWASHER, 3/8"

WASHER, plain, SAE std., 3/8"
CAPSCREW, 3/8"NF x 1-3/4"
LOCKWASHER, 3/8"

NUT, 3/8"

WASHER, plain, SAE std., 3/8"
CAPSCREW, 3/8"NF x 1"
LOCKWASHER, 3/8"

NUT, 3/8"NF

WASHER, plain, SAE std., 3/8"

BILOCEK, clip spacing

NOTE: Iterns 18 thru 25 started with tractor #4219

BOOT, protecting, starter terminal

BOOT, cable protecting

CL.AMPF, cable boot

CLIP, cable supporting
CAPSCREW, 3/8"NF x 3/4"
CAPSCREW, 3/8"NF x 1-3/4" (7 used prior to tractor #4662)
CAPSCREW, 3/8"NF x 1-1/4" {Tractors #4662 and up)
LOCKWASHER, 3/8"
WASHER, plain, SAE std., 3/8"
NUT, 3/8"'NF

BLOCK, clip spacing (3/4" thick}{7 used prior to tractor #4662)

BLOCK, clip spacing (3/8" thick)(Tractors #4662 and up}




2122

\ 17
T CABLE CLIPS

9

e Q g STARTING MOTOR

BATTERIES AND CABLES




ITEM NUMBER QTY.

1

2

U T SN

10
11

12
13
14
15
16
17
18

19
20

21

22

PART

052782

052791

072960
082023
081867
035190
910244
904208
911028
081404
052790
904208
911043
082199
036034
904206
906960
082198
082217
076572
076469
076471
076470
036032
035336
035979
904206
068157

078335

2

8

I S N N 0000k 83

[ R

12

OO O

USAGE: Model HD20G tractors serial No. 6019 and up,
DESCRIPTION

HOLD-DOWN, battery

BLOCK, hold-down (rubber)}

BATTERY, storage, 12 volts, 25 plates, wet charged {(AUTOLITE
#8T-200. Order from local battery dealer)

BOARD, side {3/4" x 3-5/8" x 19-3/4")
BOARD, bottom {1-5/8" % 3-5/8" x 22")
BRACKET, hold-down bolt
CAPSCREW, 1/2"NC x I-1/2"
WASHER, plain, SAE std,, 1/2"
LOCKWASHER, 1/2¢
NUT, 1/2"NGC
SPRING, hold-down bolt
BOL.T, hold-down
LOCKWASHER, 1/2"
NUT, 1/2"NF
CABLE, battery to ground (50" long)
CAPSCREW, 3/8'NF x 1"
LOCKWASHER, 3/8"
LOCKWASHER, internal teeth, 3/8"
CABLE, battery connecting (6-3/4" loag)
CABLE, battery to starter {146" long)
BOOT, protecting, starter terminal
BOOT, cable protecting
CLAMP, cable boot
CLIP, cable supporting
CAPSCREW, 3/8"NF x 3/4"
CAPSCREW, 3/8"NF = 1-3/4"
CAPSCREW, 3/8"NF x 5/8"
LOCKWASHER, 3/8"
BLOCK, <clip spacing {3/4" thick)

BLOCK, clip spacing {3/8" thick)

KIT NUMBER




DNIIIM OGNV SLHDIT

M SdiN2 318V w—

L

Ol OL Ol
gl el 6 4

£

S vl
|
_rswu

1

T

Ol8ty OL Yolyd

HOLVY3ENID oL
ONILNOOW LH2I" GY3H
9020H 3a0W

L]




* Models HDZ20H and ED20F
% Model HD20G

PART QUANTITY

ITEM NUMBER # %% DESCRIPTION KIT NUMBER
1 074388 2 2 LIGHT ASSEMBLY, head {See page 190 for repair parts)
900817 2 2 WASHER, plain, U.S, std., 3/8"
904206 2 2 LOCKWASHER, 3/8"
911026 2 2 NUT, 3/8"NC
------ 2 2 WASHER, head light mounting {Beveled, Steel){Used prior to trac-
tor #4138. Order 1 each 300817 WASHER, 075854 WASHER and
2 075853 WASHER for each replacement)
075854 2 2 WASHER, head light mounting {Beveled, Rubber)(Started with trac-
tor #4138)
'3 075853 2 2 WASHER, head light mounting (Flat. Rubber)(Started with tractor
f4138)
4 075429 2 - BRACKET, head light mounting
5 012992 4 - CAPSCREW, 3/8"NF x 1-1/4"
900817 4 - WASHER, plain, U.S5. std., 3/8"
904206 4 . LOCKWASHER, 3/8"
911041 4 - NUT, 3/8"'NF
6 053211 - 1 BRAGKET, head light mounting, left
053212 - 1 BRACKET, head light mounting, right
7 035018 - 4 CAPSCREW, 1/2"NF x 1-1/2"
910244 - 4 WASHER, plain, SAE std., 1/2"
904208 - 4 LOCKWASHER, 1/2"
911043 - 4 NUT, 1/2'"NF .
8 077279 2 2 CABLE, head light ground (Started with tractor #4138)
8A 079754 - 1 CABLE, ground, head-light bracket (4" long}{Started with tractor
#5559)
906960 - 1 LOCKWASHER, internal teeth, 3/8"
906961 - 1 LOCKWASHER, internal teeth, 1/2"

9 077924 13 1 CABLE, head lights to main wiring harness {When required for trac-
tors prior to #4810 also order one each 048142 CONNECTOR,
077921 CABLE and 077923 HARNESS)

10 048142 1 1 CONNECTCR, head light cable to main harness (Started with trac-
tor #4810)

11 064589 1 - GROMMET, head light cable {rubber)

12 077923 1 1 HARNESS, main wiring (When required for tractors prior to #4810
also order one each 048142 CONNECTOR, 077921 CABLE and
077924 CABLE)

13 208960 1 1 FUSE, cartridge type, 1/4" x 1-1/4", 20 amperes
14 077921 1 1 CABLE, harness to switch {4" long){(Started with tractor #4810)
15 068228 1 I CABLE, starter to ammeter

16 AM-8691 10 11 CLIP, head light and starter cables (closed type, 1/4" diam.,
13/32" bolt-hole)

17 036032 4 3 CAPSCREW, 3/8"NF x 3/4"
18 012992 1 1 CAPSCREW, 3/8"NF x 1-1/4"
904206 5 4 LOCKWASHER, 3/8"
911115 3 03 WASHER, plain, SAE std., 3/8"
911041 5 4 NUT, 3/8"NF
19 207091 7 7 CLIP, main wiring harness (closed type, 1/2" diam., 13/32" bolt-
hole)
20 036032 5 5  CAPSCREW, 3/8"NF x 3/4"
904206 5 5 LOCKWASHER, 3/8"
911115 5 5 WASHER, plain, SAE std., 3/8"
911041 5 5 NUT, 3/8"NF
21 073809 2z 2 CLIP, ammeter cable (closed type, 3/16" diam., 13/32" bolt-hole)
{Used on tractors #4219 and up)
22 - 1 1 AMMETER (See INSTRUMENTS)

23 —eoeo- 1 ! SWITCH (See INSTRUMENTS)




ITEM NUMBER QTY.

1

PART

058827
915872
058830
074387
058828
058829
058831
055589
048922

055462
912739

LIGHT ASSEMBLY 074388

NOTE: See pages 189 and 198 for listing of cornplete Light Assembly.
DESCRIPTION KIT NUMBER

MOLDING
SCREW, machine, rd-hd., brass, #8-32NC x 5/8"

LENS (glass)

BULB (single contact, 32 c.p., 24 volt}

GASKET, lens

REFLECTOCR ASSEMBLY (Includes item 4)

WIRING ASSEMBLY (Includes SOCKET)

BODY (Not serviced. Qrder complete LIGHT ASSEMBLY 074388)
TERMINAL KIT (Includes items 9 and 10)

SPRING, retaining, terminal bushing

SCREW, terminal {#8-32NC x 5/16")
LOCKWASHER, internal teeth, #8

NOTE: Quantities indicated are for one (1) light only.




MODEL, HD20G
(SERIAL NC. 6019 AND UF)

STARTER

=1 o~

PART

NUMBER QTY,

073483

036707
904209

034924

073149
069650
901752

033067
904001

073480
036034
204206
906960

1

—

e b

DESCRIPTION

MOTOR, starting (DELCO-REMY #1109703, Order parts from
local United Motor Service dealer}{includes item 3)
CAPSCREW, 5/8"NC x 1-3/4"
LOCKWASHER, 5/8"

SWITCH, starting motor (DELCO-REMY #407C. Order parts
from local United Motor Service dealer)

ROD, operating (Not for Model HD20G tractors #6019 and up)
ROD, operating (Started with Model HD20G tractor #6019)
CAP, pipe, 3/8"'NPT

PIN, operating rod
PIN, cotter, 3/32" x 1/2"

STRAP, starter to ground
CAPSCREW, 3/8"NF x 1V
LOCKWASHER, 3/8"
LOCKWASHER, external teeth, 3/8"

KIT NUMBER







PART

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 050608 1 WRENCH, open ead, double head, 15°, 1/2" and 9/16" .. .. ...... 083880
2 053423 1 WRENGCH, open end, double head, 15°, /16" and 5/8" ... ... . ... 083880
3 056609 1 WRENCH, open end, double head, 15°, 5/8" and 3/4" . ... . ... ... 083880
4 050610 1 WRENCH, open end, double head, 15°, 3/4" and 7/8" . ... ....... 083880
5 043769 1 WRENCH, drain and filling plugs (90°, 1/2" square) . ... ........ 083880
6 040170 3 WRENCH, trackrelease adjustment (2-9/32" openend) .......... 083880
7 902881 1 KEY, hexagonal, short, 3/8" (For engine clutch adjustment lock-

Ing SCTeW) . . v v e e e e e e e e e 083380
8 040272 )4 WRENCH, lubricant hole plugs . . ... . oo v i vt i it i 083880
9 074332 1 WRENCH, adjusting, valve lash {9/16" opening} ... ............ 083880
10 074762 1 TOOL, valve lifting and injector removing .. ... . .. .. .. .. ... 083880
11 044825 1 FULCRUM, valve lifting and injector removing tool . . . . ... ... ... 083380
12 053426 l 1 HANDLE, socket, sliding T, 3/4" square drive, 21-1/2" long . ... .. 083880
13 914799 1 SOCKET, 3/4" square drive, 12 point, 1-5/16" hex . .. ... ....... 083880
14 052371 1 BAR, pinch, 16" long . . . . . .. .. . e e 023380
15 012387 1 HAMMER, ball peen, T 1b. .. .. ... .. ... .. .0 ivnenu... 083880
16 012389 1 PLIERS, slip joint, 6" . . . . . .. .. e 083880
17 036268 1 SCREWDRIVER, 9-3/4" long . . . v o vt i ettt e e, 083880
18 074595 1 GAUGE, injector timing . .. .. . . i i it it i e 083880
19 074549 1 GAUGE, feeler, rocker clearance. . . . . . . v v v v v v v v i et 083880
20 073735 1 GUN, grease (See page 194 for repair parts for LINCOLN unit.

Repairs for KPP gun, which is furnished as an alternate, must be
procured direct from K. P. Manufacturing Company, 1226 Linden
Ave., Minneapolis, Minn.} .. ... .. .. ... .. 083880

21 058937 1 NOZZLE ASSEMBLY, low-pressure lubrication {Consists of item
22 and 23)

83880

22 (41351 1 CAP, dust, low pressure lubrication nozzle
23 041352 1 TUBE, low pressure lubrication
214767 1 FITTING, lubricating, straight, 1/8"NPT female

NOTE: For complete line of service tools for General Motors
Diesel Engines, consult Kent-Moore Organization,
General Motors Research Bldg., Detroit 2, Michigan,




g

20 19

LINEGLN

LINEREN . i

D A

Il
/

14

6
\6 16
GREASE GUN 073735
PART NOTE: See page 193 for listing of complete Grease Gun,
ITEM NUMBER QTY., DESCRIPTION KIT NUMBER
1 073737 1 GUN ASSEMBLY (Consists of items 2 thru 18)
2 073870 1 HEAD AND PLUNGER ASSEMBLY (Serviced only as a unit)
3 073881 1 PLUG, filling hole
4 905360 1 BALL, steel, 3/8" diam.
5 043061 1 SPRING, check valve
6 043053 1 HOUSING, check valve spring
7 043052 1 GASKET, check valve spring housing
8 073868 1 HANDLE, plunger operating
9 073866 1 PIN, plunger operating handile
10 073869 1 TOGGLE, operating handle
11 073867 2 PIN, toggle
12 073791 1 TUBE, container
13 043056 1 GASKET, container
14 073807 1 CAP, container tube
15 073817 1 FOLLOWER ASSEMBLY (Serviced only as a unit)
16 058978 1 SPRING, follower
17 073810 1 ROD, follower
18 073821 1 PIN, follower rod
19 073820 1 EXTENSION, nozzle
20 073819 1 COUPLER ASSEMBLY (Serviced only as a unit)

o AR e




OIL PRESSURE
GAUGE

AMMETER TO GROUND

HOUR METER

USAGE: Special Equipment,

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 074550 ] METER, hour (24 volt}{See note below)
2 040226 3 SCREW, thread-cutting, #6-32NC x 1/2"
912729 3 LOCKWASHER, internal teeth, #6
3 050288 1 SWITCH, pressure
4 050327 13 CABLE, pressure switch to ammeter (8" long)

NOQTE: Meter carries manufacturers' warranty and in case of
failure should be returned direct to John W. Hobbs
Corporation, Springfield, Illinois for repair.



ITEM NUMBER QTY.

10
11
13
14
L5
16
17
18
19

20

21

W I

PART

047678
057784
040226
212729
061633
061635
061640
045312
904205
061632
061636
047661
047672
061637
035892
052244
061630
035190
045253
904208
064211
047674

033043

034152

058474
Q2B420
012767

1

1

it

—

o

1

USAGE: Special Equipment. Registers dis-
tance traveled.

DESCRIFPTION

ODOMETER {Registers riles)

ODOMETER (Registers kilometers)
SCREW, thread-cutiing, cross-re-

cessed-hd., #6NC x 1/2¢

LOCKWASHER, internal taeth, #6

JOINT ASSEMBLY (Serviced only as a unit)

SHAFT, flexible {Serviced only as a unit)

SLEEVE, drive housing
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

GASKET, drive housing sleeve

GEAR AND SHAFT, driven

PACKING, driven gear shaft

WASHER, driven gear shaft packing

GEAR, driving
CAPSCREW, 1/2"NF x 2-1/2"
WASHER, locking

HOUSING ASSEMBLY, drive (Includes item

17)

CAPSCREW, 1/2"NC x 1-1/2"
CAPSCREW, 1/2'NC x 3-3/4"
LOCKWASHER, 1/2v

BUSHING, drive housing

GROMMET, flexible shaft (rubber)

CLIP, flexible shaft (single, 7/16" diam.,
13/32" bolt-hole)

CLIP, flexible shaft (single, 7/16" diam.,
17/32" bolt-hole)

SHAFT, pinion {See TRANSMISSION)

GROUSER

NOTE: Quantities indicated are for one (1)
track shoe only.

GROUSER, snow and ice
BOLT (3/4"NF x 2-1/2")
NUT, high, 3/4"NF




7 18 16~19 15

ITEM NUMBER QTY.

1

11
12
13
14
15
16
17
18
19

20

PART

074453 1
904204 2
911040 2
047307 1
------ 1
074452 1
043713 1
043716 1
034014 1
212758 )3
067111 1
066862 1
911044 i
067112 1
067123 1
208960 1
053065 i
036887 1
U-479 3
AM-8691 2
035979 2
911115 2
044044 1

TAIL LIGHT

USAGE: Special Equipment., Applicable to all Models except units
equipped with REAR FLOOD LIGHT.

DESCRIPTION KIT NUMBER
LIGHT ASSEMBLY, tail {(Consists of items 2 thru 8)
LOCKWASHER, 1/4"
NUT, 1/4"NF
PLUG, cable connecting
BODY {Not serviced. Order item 1)
BULB, incandescent, single, 3 c.p., 24 volt
GASKET, glass cup
CUP {glass)
LENS (red)
RING, lens retaining
BRACKET, mounting
CAPSCREW, 5/8"NF x 4"
NUT, 5/8"NF
BLOCK, spacing, mounting bracket
CABLE, rear section (50" long)
FUSE, cartridge type, 1/4" x1-1/4", 20 amperes
CABLE, front section (122" long)
GROMMET, cable protecting (For tractors with Cab)
CLIP, front cable {single, 3/16" diam., 13/32" bolt-hole)
CLIP, rear cable (single, 1/4" diam., 13/32" bolt-hole)
CAPSCREW, 3/8"NF x 5/8"
WASHER, plain, SAE std., 3/8"
CLIP, rear cable (single, 1/4" diam., 17/32" bolt-hole)
SWITCH (See INSTRUMENTS)




ITEM NUMBER QTY.

1

w Db

10
11
12
13

14

PART

074388
211026
904206
052737
035073
910244
904208
911043
083277

066864
911044

066863
208960
053065
036887
U-479
AM-8691
035979
211115

044044

1

NS Gt oC I SRR —

bt

oad

REAR FLOCGD LIGHT

USAGE: Special Equipment. Applicable to all Models except units
equipped with TAIL LIGHT.

DESCRIPTION KIT NUMBER
LIGHT ASSEMBLY {See page 190 for repair parts)
NUT, 3/8"NC
LOCKWASHER, 3/8"
BRACKET, mounting
CAPSCREW, 1/2"NF x 1-3/4"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF
WASHER, mounting

PLATE, mounting
NUT, 5/8"NF

CABLE, rear section (53" long)
FUSE, cartridge type, 1/4" x 1-1/4", 20 amperes
CABLE, front section {122" long)
GROMMET, cable protecting (For tractors with Cah)
CLIF, rear cable (single, 3/16" diam., 13/32" boli-hole}
ClL.IP, rear cable (single, 1/4” diam., 13/32" bolt-hole}
CAPSCREW, 3/8"NF x 5/8"
WASHER, plain, SAE std., 3/8"
CLIP, rear cable (single, 1/4" diam., 17/32" bolt-hole)

SWITCH (See INSTRUMENTS)




ITEM NUMBER QTY.

1

o~

PART

074449
074450

067103
012992
911115
304206
911041

067165
067118
012992
911115
904206
911041
058908
911041

067162

1

o 0000 00 OO W

Co 00 00 OO W

ENGINE SIDE SCREENS

USAGE: Special Equipment. For Model HD20H only.
DESCRIPTION

SCREEN, left

SCREEN, right

BRACKET, suspension
CAPSCREW, 3/8'NF x 1-1/4"
WASHER, plain, SAE std,, 3/8"
LOCKWASHER, 3/8"
NUT, 3/8"'NF

PLATE, cowl reinforcing

BRACKET, latch
CAPSCREW, 3/8"NF x I1-1/4"
WASHER, plain, SAE std., 3/8"
LOCKWASHER, 3/8"
NUT, 3/8"NF

LATCH ASSEMBLY (Each consists of | CLEVIS, 1 EYEBOLT,
2 PINS and 1 LEVER. Serviced only as a unit)
NUT, 3/8"'NF

PLATE, fender reinforcing

KiT NUMBER




PART

HOOD SIDE PLATES

USAGE: Special Equipment. For Model HD20H only.

ITEM NUMBER QTY, DESCRIPTION

1

2

074361
074362

032834
900764

033060
900764

059899
035167
904206
911041

1 PLATE ASSEMBLY, left {Includes items 3 and 4)
1 PLATE ASSEMBLY, right (Includes items 3 and 4)
6 HANDLE, lifting

12 RIVET, fl-hd., 3/16" x1/2"

4 FASTENER
12 RIVET, fl-hd., 3/16" x 1/2"

ANGLE, latching
CAPSCREW, 3/8"NF x 7/8"
LOCKWASHER, 3/8"
NUT, 3/8"NF

NN

KIT NUMBER




HOOD SIDE PLATES

ITEM NUMBER QTY.

1

2

PART

077230
077231
033060
900764
916023
077495

032834
900764

077228
070467
904208

1

[a¥) o O s -

oo

[

USAGE: Special Equipment. For Model HD20G only.
DESCRIPTION KIT NUMBER
PLATE ASSEMBLY, left {(Includes items 3 thru 5)
PLATE ASSEMBLY, right (Includes items 3 thru 5)
FASTENER
RIVET, fi-hd,, 3/16" x 1/2"
RIVET, fl-hd., 3/16" x 1-1/8"
PLATE, spacing

HANDLE, lifting
RIVET, fl-hd., 3/16" x 1/2"

PLATE, latching
CAPSCREW, 1/2'"NF x 1"
LOCKWASHER, 1/2"




USAGE: Special Equipment, For Models
HD20H and HD2Z0F only. See page
83 for Model HD20G Screen.

PART
ITEM NUMBER QTY. DESCRIPTION
1 066844 1 SCREEN, large section (Has 3 openings per
lineal inch)
2 066909 2 SCREEN, small secticn
3 061855 14 LUG, attaching
4 013058 14 CAPSCREW, 3/8"NC x1-1/4"
204206 14 LOCKWASHER, 3/8"

RADIATOR SCREEN

USAGE: Special Equipment. For Models
HDZ0H and HD20F only. Not for
use with push-type fan. Mounts

on front of radiator.
PART

ITEM NUMBER QTY. DESCRIPTION

1 075%03 1 SCREEN (Has 3 openings per lineal inch)
911115 2 WASHER, plain, SAE std., 3/8"




ITEM NUMBER QTY.

1

PART

066665
076182
066620

076179

066661
912839

066662
912839

1

1

N

RADIATOR CURTAIN

USAGE: Special Equipment for Model HD20H and HD20F, Cannot be used
on tractors equipped with push-type fan.

DESCRIPTICN KIT NUMBER
CURTAIN {For use with RADIATQR ASSEMBLY 066450 anly)
CURTAIN {For use with RADIATOR ASSEMBLY 079606 anly)

FRAME ASSEMBLY (Includes items 3 and 4){For use with CURTAIN
066665 only)

FRAME ASSEMBLY (Includes items 3 and 4){For use with CURTAIN
076182 only)

FASTENER, curtain, upper (short type)
RIVET, ctsk-hd., 1/8" x 1/4"

FASTENER, curtain, lower {long type)
RIVET, ctsk-hd., 1/8" x 1/4"




- = e
SR N Y Y
W R RO RO O
R WA T W O
T T P
S . N
\i_“?#——\%?‘r"{;—:;?” -
o v 12 15
FUEL TANK AND SEAT GUARD
(See Plate 2094)
USAGE: Special Equipment. For Model HD20H only.
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 060806 1 GUARD
023465 6 CAPSCREW, 5/8"NF x 1.3/4n
2 911044 6 NUT, 5/8'"'NF
911100 12 WASHER, plain, SAE std., 5/8"
3 065936 1 ANGLE, reinforcing
023465 3 CAPSCREW, 5/8"NF x 1-3/4n
4 911044 3 NUT, 5/8"NF
904209 3 LOCKWASHER, 5/8"
{ 060679 1 FENDER, rear - left (Used in place of standard FENDER 052875)
10
060680 1 FENDER, rear - right (Used in place of standard FENDER (52876)
11 070469 4 CAPSCREW, [/2''NF x'1-1/4" .
12 035018 4 CAPSCREW, 1/2"NF x 1-1/2"
13 { 072396 4 CAPSCREW, 3/4'NF x 1-1/2"
904369 4 LOCKWASHER, 3/4"
14 012453 4 CAPSCREW, 3/4'NF x 27
904369 4 LOCKWASHER, 3/4%
15 046419 2 CAPSCREW, 3/8"NF x 2" {Used in place of standard CAPSCREW

035167 to attach cable ¢lips on left fender)




. e —— e e

P A L S P T v prey e B
% u\%{ = -.,if ;1"? o ,.u.;h‘.xumu-;uuua#m_'%“u“«- dd

h Pl

S

BOTTOM GUARDS

USAGE: Special Equipment. Applicable to Model HD20H only.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 069994 1 GUARD ASSEMBLY, bottom, front section (Includes items 4 thru 7)
(Used in place of standard crankcase GUARD 074031}
2 012742 10 CAPSCREW, 3/4"NF x 2-1/4"
910255 10 WASHER, plain, SAE std,, 3/4"
3 067091 10 PLATE, capscrew locking
4 069986 1 COVER, oil drain opening, rear
5 070469 1 CAPSCREW, 1/2"NF x 1-1/4"
904208 1 LOCKWASHER, 1/2"
6 069985 1 COVER, oil and water drain opening, front
7 070469 4 CAPSCREW, 1/2"NF x 1-1/4"
904208 4 LOCKWASHER, 1/2"
8 060555 1 GUARD, bottom, rear section
9 013465 8 CAPSCREW, 3/4'"NF x 2-1/2"
910255 16 WASHER, plain, SAE std., 3/4"
10 012767 8 NUT, high, 3/4"NF
it 035067 1 CAPSCREW, 1/2"NF x 2"
12 047063 1 WASHER, plain
13 012742 4 CAPSCREW, 3/4'NF x 2-1/4"
910255 4 WASHER, plain, SAE std., 3/4"
14 060556 1 SUPPORT, rear bottom guard
15 072595 4 CAPSCREW, 3/4"NF x 1-3/4"
904369 4 LOCKWASHER, 3/4"
16 060557 1 CHANNEL, supporting, guard rear section
17 012984 2 CAPSCREW, 3/4"NF x 2-3/4"
910255 2 WASHER, plain, SAE std., 3/4"
18 073309 2 SHIM, channel adjustment (Use as req'd)

19 - 1 FRAME (See MAIN FRAME)




ITEM NUMBER QTY.

10

11

PART

7076
7087
5197
910916
7088
5198
910916
915580

1621
900806

5217
5706
6995
6996
6756
910916
915580

074794
910219

oo Oy o I

a3

&L m

—

HEAVY RADIATOR GUARD

USAGE: Standard Equipment on Model HD20G, Special Equipment on
Models HD20F and HD20H. Installation requires remowval of
standard BUMPER and GRILLE.

DESCRIPTION KIT NUMBER
NOTE: Order all parts from Tractomotive Corporation, Deerfield,
illinois unless otherwise indicated, or from nearest author-
ized dealer.
GUARD, radiator
STRUT, bracing
CAPSCREW, 1'"NC x 2-3/4"
LOCKWASHER, 1"
PLATE, mounting
CAPSCREW, 1"NC x 3-3/4"
LOCKWASHER, 1
NUT, 1"NC

PiN, retaining, guard hinge pin
PIN, cotter, 1/8” x 1"

PIN, guard hinge
NUT, strut mounting bracket
BRACKET, strut mounting, left
BRACKET, strut mounting, right
CAPSCREW, 1'"NC x 6-1/4"
LLOCKWASHER, 1"
NUT, I"NC

MONOGRAM, "A-C" (Order from ALLIS-CHALMERS)
SCREW, drive, #7 x 5/16"




ITEM. NUMBER QTY.

10
1l
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

31

PART

077531
035439
904206
911026
078387
078089
037431
915691
904208
311028
314814
078088
041877
915691
304208
911028
914814
911026
904206
077476
077477
077478
077479
077720
077794
077721
077723
077835
077473
077779
077762
077474
077780
077763
077471
077785
077767
077466
077782
077766
077472

077733

]
26
26
26

16

[ L

LN S S

fee)

ENEN

USAGE: Special Equipment
DESCRIPTION KIT NUMBER
TCP, cab
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"
NUT, 3/8"NC
SEAL, cab top (30" long)
PANEL, cab rear section (stripped of 21l removable parts)
CAPSCREW, 1/2'NC x 4"
WASHER, plain {(1/8'" thick)
LOCKWASHER, 1/2"
NUT, 1/2"NC
SCREW, machine, fi-hd., 3/8"NC x 1"
PANEL, cab front section (Stripped of all removable paris)
CAPSCREW, 1/2"NC x 3"
WASHER, plain (1/8" thick)
LOCKWASHER, /2
NUT, l/2U'NC
SCREW, machine, fl-hd., 3/8"NC x 1"
NUT, 3/8*NC
LOCKWASHER, 3/8"
MOUNT, shock (rubberized fabric)
BUSHING, shock mount spacing {(1-1/4' long)
BUSHING, shock mount spacing (2-1/4" long}
WASHER, shock mount (rubberized fabric)
SEAL, froat sill (rubber, 8-3/4" long)
SEAL, front sill (rubber, 11" long)
SEAL, side sill (rubber, 5" long)
SEAL, side sill (rubher, 18-1/2" long)
FILLER, rear sill (rubber)
GLASS, front panel, upper
SEAL, front panel upper glass
STRIP, expanding, front panel upper glass seal
GLASS, front panel, lower
SEAL, front panel lower glass
STRIP, expanding, front panel lower glass seal
GLASS, side panel
SEAL, side panel glass
STRIP, expanding, side panel glass seal
GLASS, rear panel, side
SEAL, rear panel side glass
STRIP, expanding, rear panel side glass seal
GLASS, sliding, rear panel

GRIP, rear panel sliding glass

(Continued}




avi
SLYVd TI3NYd gvad S1ldVd TTINVd LNOH4 Sidvd HOOQ

o

6 8Ll 621 9

o

0

SLlHvd

- MOCONIM HV Fd—— GLLLEL vL

68 Lle g£58¢ e

HDL¥™ MOva-GTI0H "OO0J




ITEM NUMBER QTY.

32

33

34

35
36
37
38
39
40

41

42
43

4
45
46

47

|

48
49
50
51

52
53

54
55

56
57

58

59
60

077996
077737
300576
077795

944549
801309

077465
077954
077534
077475
077784
Q77761

077615

077744

078220

910901
077534
077695
077696
034964

904204
911024

081171
081172
077995

077468
077781
077764

077467
Q77783
077765
077736
077994
077993
504204
11024
077641
077642

903755
916158

077526

077717

2

1

1

24
24
24

1
1
Z

o~ oo IV [aN]

[

DESCRIPTION
SEAL, sliding glass grip (rubber)
RETAINER ASSEMBLY, rear sliding glass, upper {Includes rubber
WEATHERSEAL)
SCREW, machine, 1/4''NC x 3/4"
CHANNEL ASSEMBLY, sliding glass, side (Includes rubber
WEATHERSEAL)
SCREW, machine, #6-32NC x 3/4"
NUT, #6-32NC
CHANNEL, rear glass bottom slide
SEAL, rear glass bottom slide
SCREW ASSEMBLY, rear glass friction lock {(Includes HANDLE)
GIL.ASS, windshield
SEAL, windshield glass
STRIP, expanding, windshield glass seal

FRAME, windshield {Stripped of all removable parts. Includes item
44)

SEAL, windshield, side (sponge rubber)
SEAL, windshield, bottom (sponge rubber)

ARM, windshield regulating
RIVET, 1/4v x 1-1/8u

SCREW ASSEMBLY, windshield adjusiment (Includes HANDLE}

DOOR, left {Stripped of zll removable parts, Inciudes item 474}

DOOR, right (Stripped of all removable parts. Includes item 474)
CAPSCREW, 1/4"NG x 3/4n

LOCKWASHER, 1/4"
NUT, 1/4"NC

HINGE, left door {(Requires welding to door)
HINGE, right door (Requires welding to door)
SEAL, door bottom (rubber, 1/8v x 3/4" x 25-3/4")

GLASS, door, upper
SEAL, door upper glass
STRIP, expanding, door upper glass seal

GLASS, door, lower
SEAL, door lower glass
STRIP, expanding, door lower glass seal
SEAL, door front and top (76" long)
RETAINER, door weatherstrip, top
SCREW, truss-hd., 1/4"NC x 1%
LOCKWASHER, 1/4n
NUT, 1/4"'NC
LOCK ASSEMBLY, left doar {Serviced only as a unit)
LOCK ASSEMBLY, right door {Serviced only as a unit)

SCREW, machine, #12-24NC x 3/4"
LOCKWASHER, #12

HANDLE, door, outside
SCREW, machine, oval head, 1/4"NC x 5/8%

KIT NUMBER




ITEM NUMBER QTY.

61
62

63

64
65

66

67

68
69

70

71
72

73
74

75

76

78

79
80

PART

077546
077719

077836
900549
906963
901309

077541
035439
904206
911041

Q77535
903835

078403
078404

300370
300801

077874

077480
903626
904205

078705

Q77778
035244
904206
911026

077490
035244
904206
211026

077491

077489
035244
304206
911026

077462
077461

082153
916205

N

[ N

NS Y]

24

[o-]

VYN

2
16
16
16

o ON O RV Y]

(%]

42
42

DESCRIPTION

HANDLE, door, inside
SCREW, machine, oval head, #10-32NF x 1/2.“

BUMPER, door
SCREW, machine, #6-32NC x 3/4"
LOCKWASHER, #6
NUT, #6-32NC

HOUSING, door hold-back laich
CAPSCREW, 3/8"NC x 1v
LOCKWASHER, 3/8%
NUT, 3/8"NC

LEVER, door hold-back latch
SETSCREW, hex-socket, cup-pt., 1/4"NC % 3/8"

SPINDLE, left door hold-back latch
SPINDLE, right door hold-back latch

NUT, 5/8"NC
PIN, cotter, 3/32" x 3/4»

SPRING, door holduback latch

COVER ASSEMBLY, battery access (Includes item 70)
GCAPSGREW, 5/16"NGC x 3/4"
LOCKWASHER, 5/16"

SEAL, battery access cover {sponge rubber, 1/8" x 1* x 21"}

CQVER, front panel cut-out
CAPSCREW, 3/8"NC x 3/4¢
LOCKWASHER, 3/8"

NUT, 3/8"NC

FILLER, front panel
CAPSCREW, 3/8"NC x 3/4v
LLOCKWASHER, 3/8"
NUT, 3/8"NC

RUBBER, front panel filler

RETAINER, front panel filler rubber
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

NUT, 3/8"'NC

SEAL, cahb body, rear
RETAINER, cab body rear weatherseal

SCREW, truss-hd., 1/4"NC x 3/4"
NUT, speed, 1/4"NC

KIT NUMBER




ITEM NUMBER QTY,

1

B W o

10
11

1z

- |

14

15

16

17

18
19
20

21

22

23

25
26
27
28
29
30

31

PART

047747

042713
904223

042715
034076
906964
042730
903628
904206
042752
042751
042738
5151921

042743
042739

042744

047734
313830

047735

223914

224151

047738

048734
047744
5151921
042716
905656
904204
042718
042717

42721
911041}

049659
0167902
042722
042723
042724
042725

042726

1

o O = —

—

USAGE: Special Equipment
DESCRIPTION
PRE-HEATER ASSEMBLY (Consists of items 2 thru 44)

CASE, main
PLUG, pipe, ctsk-hd., 1/2'"NPT

BILADE, air deflecting
SCREW, thread-cutting, cross-recessed-hd., #8 x 1/2%
LOCKWASHER, #8
HANDLE, carrying
CAPSCREW, 3/8"NC x 5/8"
LOCKWASHER, 3/8"
PLUG, filling hole
GASKET, filling hole plug
NOZZLE, spray
WASHER, spray nozzle

FILTER, fuel
PLUG, filter access hole

GASKET, filter access hole plug

VALVE ASSEMBLY, fuel shut-off (Includes items 14 thru 19)
NUT, jam, 1/2"NF

BODY, fuel shut-off valve

VALVE ASSEMBLY, fuel (Consists of | NEEDLE, ! SEAT and
1 GASKET 224151)

GASKET, fuel valve

STEM ASSEMBLY, fuel shut-off valve {Serviced only as a unit)
{Includes item 18)

RING, packing, fuel shut-off valve

GASKET, fuel shut-off valve

WASHER, fuel shut-off vaive body

PUMP ASSEMBLY, air (Consists of items 22 thru 34)
CAPSCREW, 1/4"NC x 5/8%
LOCKWASHER, 1/4"

TUBE, air pump

NUT, air pump tube

SHAFT, air pump
NUT, 3/8"NF

KNOB, air pump

SPRING, air pump shaft

WASHER, outer, air pump leather
LEATHER, air pump

WASHER, inner, air pump leather
NUT, air pump shaft

GASKET, air pump valve

(Continued)

KiT NUMBER



3 3z 33 34

il

73

i}

A\

% 27

ENGINE PRE-HEATER




ITEM NUMBER QTY,

3z
33
34

35

36

37

38

39

40

41
42

43

44

45

46
47

48

49

50

51

52

53

PART

042727
031580
042728
042729

042745
903748

042753

042747
901344

047733
906692
904204
047732

042750
033200

031580

AM-8691

047730
048728
035439
904206
042694
042692

042693
304001

042691
915017
911115

U-2787
300970

049205"

1

1

VDN et

b b

LNGINE PRE-HEATER (Cont'd)
DESCRIPTION KIT NUMBER
VALVE, air pump
SPRING, air pump valve
NUT, air pump valve
GASKET, air pump to case

GAUGE, air pressure
SCREW, machine, fil<hd., #6NGC x 3/8"

GASKET, air pressure gauge

TUBE, extension .
PIN, cotter, 1/4" x 2n

MOTOR AND FAN, blower (Serviced only as a unit)
CAPSCREW, 1/4"NC x 3/8"
LOCKWASHER, 1/4"

PLUG, motor connection

PLATE, air regulating
SCREW, thread-cutting, cross-recessed-hd., 1/4"NF x 3/4"

SPRING, air regulating plate
CLIP, motor cable {single, closed type, 1/4" diam., 13/32"
balt-hole)

NOTE: Ifems listed below comprise the PRE-HEATER ADADT-
ING PARTS which are mounted permanently on the tractor.

JACK, motor connection (Includes CABLE and mounting NUT)
EL.BOW, inlet

CAPSCREW, 3/8"NC x 1

LOCKWASHER, 3/8"
COVER, inlet elbow
GASKET, inlet elbow cover

PIN, hinge, inlet elbow cover
PIN, cotter, 3/32" x 1/2v

STUD, fastening, inlet elbow cover
NUT, wing, 3/8"NC
WASHER, plain, SAE std., 3/8"

PIN, hinge, inlet elbow cover stud
PIN, cotter, 1/16" x 1/2v

GASKET, inlet elbow to cylinder block {heat resistant)




10

/

N

ITEM NUMBER QTY.

Wiy ~

10

11
12

i3

14

PART

312907
910153

079974
079976

079975
200806

079848
911058
901345
900825

079884
067203
067204

012742
013465
910255
904369
911045
048075
300822
10916
911047

038182

MR R B NBBRNN = o~ N ONNNN NN N N NNNN g oo —

kS

FRONT PUSHER (FIRST TYPE)

USAGE: Special Equipment. Used prior to April, 1954 on Models
HD20H and BDZ20F only,

DESCRIPTION

PLATE, front (Not serviced. Order PLATE 079886)

BRACKET, supporting
CAPSCREW, 1"NF x 4"
NUT, I"NF
LOCKWASHER, 1"

PIN, front plate
BOLT, machine, 3/16"NC x 5" (Order PIN 078508)
NUT, 9/16"NC
LOCKWASHER, 9/16"

STRUT, {froat plate bracing
PIN, bracing strut, front

PIN, retaining, bracing sirut pin
PIN, cotter, 1/8" x 1"

PIN, bracing strut, rear
NUT, castle, 1-1/2"'NF
PIN, cotter, 1/4" x2-1/2"
WASHER, plain, U.S, std., 1-1/29

CASTING, strut attachment {Requires welding in place}
SUPPORT, radiator grille, left
SUPPORT, radiator grille, right

CAPSCREW, 3/4"NF x 2-1/4"
CAPSCREW, 3/4"NF x 2-1/2"
WASHER, plain, SAE std., 3/4"
LOCKWASHER, 3/4"

NUT, 3/4"'NF

CAPSCREW, 1"NF x 6-1/2"
WASHER, plain, U.5. std., 1"
LOCKWASEER, 1"

NUT, I'"NF

WASHER, plain (1/4" thick)

KIT NUMBER




RADIATOR SHELL

MAIN FRAME

[ —

1\8

7

o

ITEM NUMBER QTY.

1

2
3

10

11
12

PART

079886

079844
031055
310916
911047

078497

078508
900806

079974
079976

079975
900806

079884

079848
300825
911058
901345

079977
035167
904206

1

3 o O O

™D

[\ )

RV ARV oY) \Y)

W —

FRONT PUSHER (SECOND TYPE)

USAGE: Special Equipment. Used after March 1954 on Models
HDZ0H and HDZ20F only.

DESCRIPTION KIT NUMBER
PUSHER, front
BRACKET, supporting
CAPSCREW, U''NF % 3-3/4"
LOCKWASHER, 1"
NUT, 1"NF
PIN, pusher mounting

PIN, retaining, pusher mounting pin
PIN, cotter, 1/8" x 1"

STRUT, pusher braciag
PIN, bracing strut, front

PIN, retaining, bracing strut front pin
PIN, cotter, 1/8" x 1"

LUG, strut attachment {Requires welding in place)

PIN, bracing strut, rear
WASHER, plain, U.S. std., 1-1/2"
NUT, castle, 1-1/2"NF
PIN, cotter, 1/4" x 2.1/2"

BAFFLE, air
CAPSCREW, 3/8"NF x 7/8"
LOCKWASHER, 3/8"




L
B i = h
£
-t
6 /.]
2
7
4 B
? =
>
10 =
"=
13 1 12
AIR PRE-CLEANER EXTENSION

USAGE: Special Equipment. Not applicable to Model HD20G,

¥ For Traclors equipped with 129 air cleaners.
#% For Tractors egquipped with 14" air cleaners,
PART QUANTITY

ITEM NUMBER % #*% DESCRIPTION KIT NUMBER
1 074428 1 1 TUBE, extengion, front .
2 070463 4 4 CAPSCREW, 1/2"NF x 1-1/4v
910244 8 8 WASHER, plain, SAE std,, 1/2"
904208 4 4 LOCKWASHER, 1/2v
911043 4 4 NUT, L/2"NF

(Ceontinued)




ITEM

11

12

13

PARTLT QUANTITY

NUMBER
074427
V70469
910244
304208
911043
074430
078612
070467
304208
911043

055599
911043

(055599

076562
911043

074335
052972

076559

U76864

068508

068506

*

Ll WP OO0 R e

oS- A" N

[5-00 ~]

-

A

i
4
8
4
4

3

LN L

w N

DESCRIPTION
TUBE, extension, rear
CAPSCREW, 1/2"NF x 1-1/4"
WASHER, plain, SAE std., 1/2v
LOCKWASHER, 1/2n
NUT, l/2"NF
PLATE, bracing, extension tubes (8-3/4" long)
PLATE, bracing, extension tubes (10-3/4" long)
CAPSCREW, 1/2"NF x 1"
LOCKWASHER, 1/2"
NUT, 1/2"NF

ROD, bracing, extension tubes {41-5/8" long)
NUT, 1/2'NF

ROD, bracing, extension tubes, side (41-5/8" long){Not used after
approx. May 1952}

ROD, bracing, extension tubes, side (47-1/8" long)
NUT, 1/2"NF

HOSE, extension tube (4-1/2"1. D, x 4-1/2" long)
CLAMP, hose, adjustable, 4-7/8'" to 5.1/2")

HOOQOD, engine (Used prior to approx. May, 1952, Used with 4
RODS 055599)(Order 1 HOOD 076559 and 2 RODS 076562)

HOOD, engine (Started approx. May 1952. Used with 2 RODS
055599 and 2 RODS 076562)(Replaces standard HOOD 068128)

HOOD, engine (Used with 2 RODS 055599 and 2 RODS 076562)(Re-
places standard HOOD 077922)

STRAP, hood hold~down, front (Replaces standard STRAP 065731)

STRAP, hood hold-down, rear (Replaces standard STRAP 048392)

KIT NUMBER




AdTT0d 43Mod




ITEM NUMEBER QTY.

—

10
11
12

13

14

16
17

18
19

20
21
22
23
24
25
26
27
28
29

30

31

32
33

PART
(658057
058056
058059
053670
052976
058058
035248
904209
042860
048704
070114
070176
058054
071229
910006
912726
912770
058053
058052
904209
911044
071218
035236
904208
912726
071219

013059
904206

051447
071217
013059
904206
034674
035405
071213
021711
071205
035061

904208
071206
071210
911057
304002
042847
071220

035236
904208

——
00 0n - B DN b UL b et

it

o O

USAGE: Special Equipment.
DESCRIPTION

COUPLING, front
PIN, straight

SHAFT, input
SEAL, oil, input shaft
GASKET, spacer to transmission case
SPACER, gear case
CAPSCREW, 5/8'NF x 2-1/4"
LOCKWASHER, 5/8"
BEARING, ball, input shaft
RING, snap, input shaft bearing
WASHER, locking, bearing retaining nut
NUT, bearing retaining
GASKET, case to spacer
CASE, gear
PLUG, expansion, 1-1/4"
PLUG, pipe, sq-hd., 3/4'NPT
PLUG, pipe, sq-hd., 1-1/2"NPT
STUD (5/8"NF x 4-1/8")
STUD {5/8"NF x 5-1/8")
LOCKWASHER, 5/8"
NUT, 5/8"'NF
COVER, gear case, side
CAPSCREW, 1/2"NC x 1-3/4"
LOCKWASHER, 1/2"
PLUG, pipe, sq-hd., 3/4"NPT
GASKET, gear case side cover

CAPSCREW, retaining, shifting fork shaft (3/8"NC x 2")
LOCKWASHER, 3/8"

BREATHER ASSEMBLY, gear case (Serviced ounly as a unit)

FOREK, sleeve shifting
CAPSCREW, 3/8"NC x 2"
LOCKWASHER, 3/8"

PACKING, shifting fork shaft

RETAINER, shafi packing

SHAFT, shifting fork

HANDLE, shifting fork shaft

CAP, pinion shaft bearing housing
CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"

GASKET, bearing housing cap

WASHER, retaining, pinion shaft rear bearing
NUT, castle, 1"NF
PIN, cotter, 1/8" x 2"

BEARING, ball, pinion shaft, rear

HOUSING, pinion shaft bearings
CAPSCREW, 1/2"NC x 1-3/4"
LOCKWASHER, 1/2"

(Continued)

KIT NUMBER




ITEM NUMBER QTY.

34

35
36
37
38
40
41
42
43
44

45

46

47
43
49
50
51
52
53
54

55

AL

071452
071451
071453
042890
041881
041882
071212
011259
023633
041883
u-129

071211
071221
071215
071225
071226
071227
071228
035236
204208
204751
071207
034696
035061
904208
029563
077400
071209

911058
904006

3

3

feal =

ot

—

DESCRIPTION

SHIM, pinion mesh adjustment {. 005" thick.
SHIM, pinion mesh adjustment (, 010" thick.

SHIM, pinion mesh adjusiment {. 020" thick.

BEARING, ball, pinion shaft, front
PINION AND SHAFT
SLEEVE, coupling

WASHER, bevel gear retaining

Use as reqg'd)
Use as req'd)

Use as req'd)

CAPSCREW (drilled-hd., 1/2"NC x 1'")

WIRE, locking (1/16" x 12%)

GEAR, bevel, pulley shaft (30 teeth)

BEARING, ball, pulley shaft, inner

KEY, pulley shaft bevel gear

SHAFT, pulley

KEY, belt pulley

SHIM, gear mesh adjustment (. 005" thick.

SHIM, gear mesh .adjustment (.010" thick.

SHIM, gear mesh adjustment (, 020" thick.

HOUSING, pulley shaft bearings
CAPSCREW, 1/2"NC x 1-3/4"
LOCKWASHER, 1/2"

BEARING, ball, pulley shaft, outer

GASKET, pulley shaft bearing retainer

RETAINER, pulley shaft outer bearing
CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"

SEAL, oil, pulley shaft

PULLEY, belt (20" diam)

WASHER, belt pulley retaining

NUT, castle, 1-1/2"NF
PIN, cotter, 3/16%" x 2-3/4"

Use as req'd)}
Use as req'd)

Use as req'd)

KIT NUMBER




KIT NUMBER

057714

057715

062164

065378

067381

067705

069626

069627

073764

DESCRIPTION
BUSHING KIT, track {For Model HD20H only)
36 079600 BUSHING
1 079602 BUSHING, master
2 079599 SPACER, master bushing
PIN KIT, track (For Model HD20H only)
36 079601 PIN
1 379603 PiIN, master

SEAL KIT, torgque converter fluid seal

L L NOSE-PIECE (Not serviced separately)

1 052174 RING, mating {carbon)

1 052176 SEAL, oil

1 052183 WASHER, sealing, mating ring {rubber)

1 055278 WASHER, element retaining

2 057267 CAPSCREW ASSEMBLY, clip attaching

2 057268 CLIP, nose-piece retfaining

1 057269 SPRING, element clamping

1 057270 ELEMENT (rubber)

8 058717 SPRING
LINING KIT, brake band

9 458010 LINING

86 911097 RIVET, tubular, brass, fl-hd., 3/16" %= 3/8"
1t 915639 RIVET, tubular, brass, fl-hd., 3/16" x 21 /32"

TRANSMISSION KIT, low speed reverse changeover

1 052476 GASKET, reverse shaft hub

2 057773 BEARING, ball, reverse shaft gear

2 065512 RING, snap, reverse shaft

1 065513 RING, snap, reverse shaft gear

1 065514 RING, adapting, reverse shaft

1 065514 SHAFT, reverse

1 065517 HUB, reverse shaft

1 065518 GEAR, reverse shaft

1 045519 GEAR, reverse, pinion shaft

3 904208 LOCKWASHER, 1/2"

3 AM-8801 CAPSCREW, reverse shaft hub retaining

KIT, torque converter over-running clutch

1 rrewa CAM, over-running clutch

1 069770 ROLLER ASSEMBLY, over-running clutch bearing

[ CAGE, sprag rollers

14 —meew- ROLLER, clutch

1 030123 WASHER, locking, input shaft nut

1 052166 GASKET, turbine housing

1 052184 WASHER, retaining, over-running clutch

2 053173 GASKET, piping connection

2 067704 RING, snap, over-ruanning clutch cam

1 067706 SPRING, clutch roller cage

1 076839 PIN, stop, clutch roller cage
GASKET SET, steering clutch and final drive housing

3 035249 GASKET, drain plug

1 052976 GASKET, bevel gear compartment cover

2 052978 GASKET, final drive compartment cover

2 054723 GASKET, steering clutch compartment covers

2 066596 GASKET, brake band adjustment nut cover
GASKET SET, transmission

1 035249 GASKET, drain plug

1 052475 ° GASKET, top shaft front bearing retainer

2 052476 GASKET, reverse shaft

1 052478 GASKET, shifting lever housing

1 052598 GASKET, case cover

1 058363 GASKET, transmission to steering clutch housing
SEAL KIT, final drive, inner

1 052408 GASKET, inner seal ring

2 052407 RING, inner seal

1 052612 BOCT, inner seal

1 052611 FOLLOWER ASSEMBLY, inner seal




KIT NUMBER

073765

074655

074656

075951

P 076354

0766%0

077329

078274

DESCRIPTION

SEAL KIT, final drive, outer

1 052545 BOOT, outer seal
1 052543 FOLLOWER ASSEMBLY
2 062097 RING, outer seal
1 062098 GASKET, outer seal ring
PIN KIT, track (For Models HD20F and HD20G only)
3% 079601 PIN .
1 079603 PIN, master

BUSHING KIT, track (For Models HD20F and HD20G only)
39 079600 BUSHING
1 079602 BUSHING, master
2 079599 SPACER, master bushing

ADAPTING XIT, radiator (Required when 079606 RADIATOR is installed
in place of 066450 RADIATOR)

| . PLATE, reinforcing Reguire weldin
L PLATE, reinforcing } to Eadiator sheigl
2 ameeo PLATE, reinforcing
| SHEET, instruction
SEAL KIT, track idler
2 e RING, seal
1 051622 GASKET, seal ring
1 051629 BOOT, seal

SGPPORT KIT, radiator top mounting (For converting tractors prior to
#3847)

1 e RING, mounting (Requires welding to radiator shell)
6 036034 CAPSCREW, 3/8"NF x 1"
1 076561 RING, support
2 076684 SHIM, support ring
2 076685 SHIM, support ring
! 076686 STRIP, cushion
& 304206 LOCKWASHER, 3/8"

REPAIR KIT, truck wheel rebore
2 042870 CUP, bearing {oversize)
2 076919 RETAINER, bearing {(oversize)
4 077285 SHIM, bearing adjustment {, 032" thick)
4 077286 SHIM, bearing adjustment (. 010" thick)
4 077287 SHIM, bearing adjustment {. 007" thick)
1 e SHEET, instruction

CHANGEOVER KIT, air cleaner (For Model HD20F and HD20H tractors
prior to serial No. 4544}

2 035018 CAPSCREW, 1/2"NF x 1-1/2"
2 035336 CAPSCREW, 3/8'NF x 1-3/4"
2 035733 CAPSCREW, 1/2"NC x 1-3/8"
3 035892 CAPSCREW, 1/2"NF x 2.1/2"
1 043030 CLIP, fuel pressure gauge tube
6 043886 CAPSCREW, 7/16'"'NC x 1"

4 068231 HGCSE, air tubes

2 074790 WASHER, mouating bracket capscrew
1 077396 TUBE, air

1 077709 BRACKET, mounting band

1 077718 BRACKET, air cleaner mounting
1 077734 ROD, bracing

4 077752 BAND, mounting

1 077753 TURBE, oil filter

1 077759 TUBE, air

2 077900 CLEANER ASSEMBLY, air

1 077911 ROD, bracing

2 077912 BRACKET, mounting band

1 S 077913 RQOD, bracing

2 077916 BRACKET, bracing rods

1 077917 TUBE, oil filter

2 077919 PRE-CLEANER ASSY., air

1 078970 BRACKET, throtile supporting
2 079201 RANSFER, instruction

2 904206 LOCKWASHER, 3/8"

4 904208 LOCKWASHER, 1/2"

{Continued)




KIiT NUMBER

078274

082149

083211

083213

083537

083880

5183332

DESCRIPTION

CHANGEOQVER KIT, air cleaner {Continued)

10 904369
911043
911045
915367
5151906
5186137
5186138

Landi ool oS B N o 2N WY}

COVER KIT, clutch
1 082141
4 082148

LOCKWASHER, 3/4"

NUT, 1/2''NF

NUT, 3/4"NF

RING ASSEMBLY, Sealastic, 3/8" tube
HOSE, water by-pass tube

TUBE, water pump vent

TUBE, water by-pass

INSTRUCTION SHEET

PLATE ASSEMBLY
SPRING, plate retracting

SEAL KIT, heavy-duty truck wheel

N INEVINDY
(=]
1%
—
o
o
~0

905357

K

2 050251
4 048658
2 048665
2 048666

TOCL KIT

012387
012389
036268
040170
040272
043769
044825
050608
050609
050610
052371
053423
053426
058937
Q73735
074332
074549
074595
474762
202881
914799

g Pk i e et e ) e e e ek ek ped et e e e ed ped

IT, truck wheel

RING, inner

RING, outer

BOOT, seal spring

RING, packing

BALL, steel, 3/16" diam.

IT, track support roller

GASKET, seal ring
RING, seal

BOOT, seal

SPRING ASSEMBLY, seal

RING, seal
BOOT, seal
GASKET, seal ring

HAMMER

PLIERS

SCREWDRIVER

WRENCH, track release adjustment

WRENCH, lubricant hole plugs

WRENCH, drain and filling plugs

FULCRUM, valve lifting and injector removing tool
WRENCH, open end, double head, 15%, 1/2" and 9/16"
WRENCH, open end, double head, 159, 5/8" and 3/4"
WRENCH, open end, double head, 150, 3/4" and 7/8"
BAR, pinch, 16" long °

WRENCH, open end, double head, 15, 9/16" and 5/8"
HANDLE, socket, sliding T, 3/4" square drive
NOZZLE ASSEMBLY, low-pressure lubrication
GUN, grease

WRENCH, adjusting, valve lash

GAUGE, feeler, rocker clearance

GAUGE, injector timing

TQOIL, valve lifting and injector removing

KEY, hexagonal, short, 3/8"

SOCKET, 3/4" square drive, 12 point, 1-5/16" hex

GASKET SET, engine overhaul

3203430
5150057
5150059
5150191
5150193
5150234
5150237
5150246
5150286
5150988
5153256
5153788
5163760
5174555
5175463
5175568
5175569

R ) [N e e b DN e [ (8 e N

GASKET, oil pipe

GASKET, flywheel housing star cover
GASKET, pump adapter to engine
PACKING, water by-pass tube elbow
GASBKET, blower and fuel pump cover
GASKET, blower end plate cover
GASKET, blower

GASKET, blower covers

GASKET, blower drive support
SCREEN, blower

GASKET, eil pan

GASKET, oil pan handhole cover
GASKET, water pump adaptor cover
GASKET, air box cover

GASKET, oil and fuel tubes

GASKET, regulator pipe to block
GASKET, regulator to block

(Continued)




KIT NUMBER

5183332

5193220

5193452

5193466

5193503

DESCRIPTION

GASKET SET, engine overhaul {Continued)

5175604 GASKET, oil pipe

5175660 GASKET, upper pan to block
5175693 GASKET, governor side cover

5175836 GASKET, drive shaft support
5175844 GASKET, oil cooler elbow to housing
5175845 GASKET, oil cooler core

5175882 SPACER, gasket compensating
5175948 GASKET, oil cooler elbow to block
5175953 GASKET, oil cooler housing to block
5175989 GASKET, thermostat housing
5175991 GASKET, water outlet manifold
5176263 GASKET, water pump adaptor
5176264 GASKET, pump to drive adaptor
5176286 GASKET, water pump body elbow
5176334 GASKET, water pump drive gear cover plate
5176335 GASKET, fan mounting bracket
5176413 GASKET, accessory shaft bearing cover
5176557 SEAL, governor shut-off lever shaft
5176676 GASKET, water inlet elbow

5176680 GASKET, governor to cylinder head
5176731 GASKET, exhaust manifold

5176774 GASKET, cylinder block plug
5176775 GASKET, cylinder block plug
5177522 GASKET, breather

5178870 GASKET, water by-pass adaptor
5178997 GASKET, cylinder block plug
5179282 GASKET, breather to body

5179662 GASKET, cylinder

5179684 GASKET, flywheel housing

5179717 GASKET, cylinder block end

5179726 GASKET, flywheel housing cover
5182469 GABKET, cylinder block cover plate
5182975 RING, seal, c¢ylinder head water hole
5182976 RING, seal, cylinder head water hole
5182977 RING, seal, cylinder head water hole
5183746 GASKET, governor top cover
5183998 GASKET, rocker cover

5185416 GASKET, cylinder block handhole cover
5185809 RING, cylinder head oil seal

5187312 GASKET, oil cooler housing cover

e
.—--aNn—-»—-NN:\Jw.—-N»—-g\n—uyba—-NNmewHHHHHMHo\N.—‘HpHNN.—anm

ELEMENT KIT, injector fuel filter
2 5226414 CAP, shipping
i 5228003 RING, nut sealing
2 5228013 ELEMENT, fuel filtering
2 5228024 GASKET, fuel filtering element cap

RING KIT, pision
4 5175586 RING, compression
2 5175588 RING ASSEMBLY, oil control

GASKET SET, cylinder head

3 5175403 GASKET, oil and fuel tubes

2 5175989 GASKET, thermostat housing

6 5175991 GASKET, water outlet manifold

1 5176680 GASKET, governor connector

2 5176731 GASKET, exhaust raanifold

1 5178870 GASKET, water by-pass adaptor

6 5179662 GASKET, cylinder

2 5182975 RING, seal, cylinder head water hole
12 5182976 RING, seal, cylinder head water hole
12 5182977 RING, seal, cylinder head water hole

1 5185809 RING, cylinder head oil seal

SEAL KIT, water pump (Will fit all engines)
074347 RING, seal retaining
2001429 GUIDE, seal spring
2007128 RING, seal clamping
5185567 SEAL, rubber

5185747 WASHER, seal (steel)
5185750 SPRING, seal

5186197 RING, sealing (rubber)
5186198 WASHER, seal {carbon)

Pt et ped el 3d et et

5175710 GASKET, governor variable speed control housing




KIT NUMBER

5194339

DESCRIPTION

CYLINDER KIT

el oS B -]

5175585
5175586
5175588
5188562
5193196

PIN, piston

RING, compression

RING ASSEMBLY, cil control
LINER, cylinder

PISTON ASSEMBLY




Part No Page
U-12%9 ...0viens 220
U-171 coiiiiaiannn 115
U-479%9..... 73 thruw 198
1621 covivnveans 206
U-1671 .vunnns 61,79
U-2787 .......... 213
U-3188........... 35
BI97 ... i, 206
5198 ...iiiiiennn 206
5217 ...l 206
5706 ... ...uienn 206
6756 ... 206
6995 ..... P 206
6996 ..., 206
7076 o .. 206
TO87 ... 206
7088 _........ v.o. 206
AM-8691 189 thru 213
AM-8763,......... 74
AM-8801....... 99,112
011259 ........ .. 220
012387 .......... 193
012389 .......... 193
012453 . ......... 204
012526 ....... 153,155
012586 ...... 142,143
012742 .. 140,205,214
012767 .. 113 thru 205
012871 ....... 11,207
012984 .. 153 thru 205
012992 . 27 thru 199
013006 .......... 140
013058 .... % thru 202
013459 . 11 thru 219
013095 .......... 153
013465 . 5,205,214
016702 .......... 211
0zZ1n1 ..., 219
021984 .......... 205
023176 ........... T2
023217 ...t 7
023465 ...... 151, 204
023618 .......... 117
023633 15 thru 220
023756 .......... 109
028420 .......... 196
02897% .......... 131
029563 .......... 220
029752 e 115
030107 .......... 107
030123 .......... 107
030809 ...... 173,175
031055 ...... 214,215
031337 .. ..ol 73
031580 .......... 213
031671 .......... 132
032834 ...... 206, 201
033043 .......... 196
033056 ....... 77,139
033060 ...... 200, 201
033067 ....... 77,191
033069 . 77,127,139
033072 ........... 78
033200 .......... 213
033288 .. 125 thru 153

.. 147 thru 153
. 147 thru 153

034076 .. 176,177,211
034152 .......... 196
- 034265 .......... 109
034268 .......... 109

Part No.

034269
034304

.......... 191
. 41 thru 209
.......... 151
... 38 thru 204
. 135 thru 220
. 36 thru 205
.......... 115
. 113 thru 198
.« 33 thru 215
vo. 11 thru 196
.......... 109
.. 11 thru 183
... 61 thru 151
...... 219,220
. 79 thru 210
... 61 thru 219
. 109 thru 155
. 109 thru 155
cer 99 thru 175
...... 142,143
. 27 thru 187
.......... 219
e, 153,159
we. 7T thru 213
e ra e 125

... 38 thru 165
.......... 120
...... 119,137
... 37,145,196
.. 33 thru 198

. 12 thru 189

. 9 thru 191

.......... 115

. 5,183,191
veaa.. 197,198
.......... 129

Part No. Page
040758 ........... 31
040796 ... 60 thru 180
040811 ... ... 33
040969 .......... 180
040973 ..., ... 180
040974 .......... 180
041250 .......... 135
041262 ........ 27,60
041319 ... ..ount 78
041351 .........s 193
041352 ...... . 193
041877 ....... 11, 207
041881 .......... 219
041882 .......... 219
041883 ........ .. 220
041911 .......nn 45
041915 ..., ..., 9
041916 ........ 12,51
041981 ........ 77,78
042438 .......... 179
042458 ,......... 181
042459 .......... 181
042460 ,......... 181
042461 .......... 181
042462 .......... 181
042463 . Peiaen 181
042464 .......... 181
042489 ...... 181
042490 ,......... 181
042491 .. .... . 181
042492 . ......... 181
042493 ..... ‘e 181
042494 .......... 181
042504 ,......... 179
042538 ....... 59,119
042633 ,......... 181
042634 .......... 181
042635 .......... 181
042643 ........ .. 181
042672 ....... 33,180
042691 .......... 213
042692 .......... 213
042693 .......... 213
042694 .......... 213
042713 ......ves 211
042715 ........h. 211
042716 ... viunn. 211
042717 ..uvvinn. 211
042718 .......... 211
042721 ... ... 211
042722 .......... 211
042723 ...t 211
042724 .......... 211
042725 ... ... 211
042726 ....uuvvn. 211
042727 veveeaes 213
042728 .......... 213
042729 ., . 213
042730 .......... 211
042738 . .. 211
042739 ... ....... 211
042743 ... ..., .. 211
042744 ....... 60,211
042745 . .,....... 213
042747 ...t 213
042750 ,....... .. 213
042751 ... .n 211
042752 ... vvunns 211
042753 ... 213
042847 .......... 220
042860 ..... vewe. 219
042870 ... 147
042877 .. 113,120,123

042890 .......... 219

Part No. Page
042930 ... ....... 123
042986 ........ 93,95
042991 veaees. 41
043021 ........... 54
043030 ..., . 180
043052 ......... , 194
043053 .......... 194
043056 .....iiunn 194
043061 ....vnennn 194
043130 ....... 64,132
043344 .......... 103
043416 ...... . 45,175
043481 .......... 157
043491 ...... vees 153
043576 .....0vun. 132
043713 ... v.ve., 197
043716 .....c.... 197
043769 ....... .. . 193
043852 ........... 38
043853 ,........ .. 38
043856 ........... 38
043860 ........... 38
043881 ....... 77,139
043886 ..., 9,36,37,77
043991 ......iinn 38
0440644 ...... 197,198
044211 ... ..., .. 180
044249 ,..... 9,43,81
044255 ... .. .iiaan 38
044256 . ..c.ouvunnn 38
044614 .., .. 103
044825 .......... 193
044973 ,..173,175,183
045253 ... 81,135,196
045295 .. 12 thru 183
045312 .... 11,65,196
045621 .....cuunn 145
046419 ...... 139,204
047063 .......... 205
047138 .......... 158
047307 ... ... 197
047478 ........... 50
047558 ....... 11,131
047661 .......... 196
047672 ... ., 196
047674 ....ccnu... 196
047678 ...... . 196
047730 .. ........ 213
047732 ... ... 213
047733 ... 213
047734 .....0...- 211
047735 c.vvennnnn 211
047738 ... e 211
047744 ...ovnunns 211
047747 ...... . 211
047852 ..viviiann 103
048075 ,..... 141,214
048142 .......... 189
048392 .,.... 173,175
048576 .......... 175
048658 .......... 153
048665 .......... 153
048666 ....vvnuus 153
048704 ...... 109,219
048728 .. ... 213
048734 .......... 211
048922 .......... 190
049105 ......v... 119
049149 .......... 111
049205 ....0vuuns 213
049487 ... ... ... 123
049490 ,......... 135
049659 ......iinn 211
049877 vviinenans 153




Part No. Page Part No. Page Part No. Page Part No. Page

049899 .......... 109 051794 v.vvnvnnn. 155 052107 vviuennnnn 93 052444 ,.,... 121,123
049918 ...... 117,123 051795 ...uvvunnn. 155 052108 ........ ... 93 052445 .......... 125
049962 .......... 115 051796 «.vvvunnn. 155 052109 ....veeen.. 93 052446 .....vun.. 125
049963 .......... 115 051797 vevrnnnnnn 155 052112 ...vunvnnn. 121 052447 ....ivnnn. 115
049964 .......... 115 051798 .......... 155 052113 ...vvo.... 121 052449 .......... 111
049988 ....... 99,137 051799 ovvennnn. 155 052114 .......... 121 052450 .......... 125
049991 .,..99,137,139 051800 .......... 155 052115 ..... vena. 120 052451 vvvrennnss 125
049993 ... 99 thru 139 051803 .......... 153 052116 .......... 119 052452 ouvvurnnn. 125
050220 .......... 119 051804 ,......... 153 052117 ..... cive. 119 052457 ....un.. .. 137
050251 ......unn. 153 051805 .......... 153 052118 ....counnn 119 052459 .......... 137
050288 .......... 195 051806 .......... 153 052119 ... ....nn 119 052467 ........ .. 137
050291 .......... 183 051808 v.vvuunn.. 153 052125 .......... 113 052468 ....vvuun. 137
050327 ...ivunnnn 195 051809 .......... 153 052132 ... iinus 111 052470 ....uvuse. 132
050356 ...0vuunn. 117 051811 +0o'unw.n... 153 052144 ..uvnnvnnn 145 052475 cvvvnnnn. 109
050357 .. .vuuunnn 117 051812 .......... 155 052147 .....v.... 158 052476 ...... 111,112
050433 .......... 128 051828 ...cu.n... 111 052151 ......on. 111 052477 vevrnennnn 125
050434 ,......u.. 128 051836 ......c... 119 052152 vovvnvunnnn 93 052478 .......... 115
050510 ...... 165,167 051868 .......... 157 052155 . ..ivnernn 158 052505 . ..vuunnnn 119
050539 ,..vuunnn 165 051904 .......... 127 052157 ..... see.. 107 052515 ,......... 111
050551 ...... 165,167 051910 .......... 145 082158 .......... 107 052519 v.vevnnnnn 119
080594 ., ......... 61 051921 . .vuuunn.. 145 052160 .......... 107 052527 ...... 159,161
050595 .. vuununnns 61 051912 vovvunvnn.. 145 052161 .......... 123 052539 ........n. 109
050608 ....... ... 193 051919 ...... 147,149 052166 ....... ... 108 052543 . ...ivunns 125
050609 ...vvuvn.. 193 051929 .......... 145 052167 «vvvrennn. 107 052545 ..vuvununn 125
050610 ...0vvvnnn 193 051949 .......... 119 052168 ...... 107,108 052564 ...uvnnn. . 139
050748 ...... 105,132 051951 ..ovennnnn 120 0B2172 vevnvnnann 108 052565 . ivverennn 139
050751 .uvrunnnn 179 051952 . .nvnnn... 119 052174 vvvuunnnns 107 052566 +0veueen.. 139
050753 .ivuununnn 179 051953 ......... . 119 052175 vvuvrnnnns 107 052568 ...vvuvnn. 139
050770 ... iinennn 73 051954 . ..vvunenn 119 052176 vveveanens 107 052569 .......... 139
050787 oovnnnunnns 61 051955 ,......... 119 052179 ...... vew. 107 052570 .......... 139
050838 ...uvnvnnn 176 051957 . .uuvennn. 119 052180 ...vviunnn 107 052572 vovrvrnnnn 139
050842 ,......... 176 051958 ,......... 119 052181 ....... 95,108 052573 ,...,..... 139
051112 .vvninnnnn 147 051959 ...... 149, 151 082182 4uvvewnnnn 108 052574 vuvevnnnnn 139
051118 .. .vuennn. 147 051964 .......... 151 052183 ..vvvunnnn 107 052583 .uvuunrnns 139
051120 ..v'evennnn 147 051966 ........ L. 123 052184 .......... 107 052584 ,..... we.e. 139
051121 ..vvvnnnns 147 051967 «.vvvenn.. 121 052187 vvvvennnnn 158 052591 ..... 77, 99,139
051125 ..vveuu.., 147 051968 .......... 128 052214 .......- .. 109 052598 .......... 109
051134 .ivuurnnn. 147 051970 ...vunn... 119 052216 .......... 111 052601 .......... 139
051135 ..uuunnnn. 147 051977 o ouvnrnn.. 126 052219 vivvrnnnnn 111 052611 ........ .. 123
051136 .......147,149 051985 v.vurunn.. 109 052220 .......... 119 052612 .......... 123
051288 .......... 128 051988 .......... 121 052223 vunnnnnnn. 111 052616 ........ .. 137
051319 ..iinrinnn 165 051989 .....c.... 121 052224 , .. 00ee... 111 052619 ...... 127,128
051447 ...... 117,219 051997 .. 113,120,123 052225 ...... 111,183 052634 .......... 127
051461 ....vuuun. 109 051998 ....un.... 123 052232 .,........ 123 052639 .......... 129
051473 voeueunnnnn. 28 052027 v, .. 158 052240 ..uvunn. 158 052641 ...vvunen. 137
051496 .......... 108 052030 .......... 109 052243 .. ivrunnnn 111 052642 o.vevvnnns 137
051609 .......... 147 052031 .....vun.. 111 052244 ...... 111,19%6 052643 ...i.van. . 139
051614 ...vvuunns 151 052043 ...ovunn.. 158 052246 .......... 109 052644 .......... 139
051615 ..ivevunn. 151 052044 .......... 158 052248 ....unnn. 142 052645 ........ .. 115
051616 «vvuvnennn. 151 052047 +vurnnnnn. 111 052250 ,......... 142 052650 .......... 115
081617 vvvinnnnnn 151 0652049 . ......... 111 052251 ...vvivunnn 142 052651 .....0.uens 109
051620 ..ovvunnn. 151 052050 ....o..... 120 052252 .......... 142 052653 .......u.. 109
051621 ..ovennnn. 151 052051 ...uuruun 11l 052253 . .iiiiinn. 142 052654 ........ .. 109
051622 .. iovivnnn 151 052052 ....vnunn. 109 052255 ......... . 142 052655 ,.,.,,..... 115
051629 ...... 149,151 052057 .vvvrnnnnn 109 052256 ...... 142, 143 052656 ...vnunn.. 129
051630 ,...ouuun. 151 052058 ........ .. 111 05225% ...... 142,143 052657 ...... ve.. 115
051631 ..uvvevann 151 052062 ...vvuus.. 119 052260 ...... 142,143 052660 .......... 129
051632 v.ovuvue.. 151 052066 ...... 119,120 052263 ...... 142,143 0B2662 ..oonvnn. .. 139
051633 .......... 151 05206% ... .vun... 158 052264 ...... 142,143 052669 .. 127,128,129
051634 ....... ... 151 052072 ,..... 119,120 052267 ...... 142,143 052671 ........ L. 127
051640 ....ueuunn 151 052076 v veunnenn. 111 052360 ,..o0oiuien. 61 062681 .......... 117
051643 .......... 151 052077 vuvunnnen. 145 052361 ...vvnnnn , 158 052682 .......... 117
051647 vovvunnnn. 151 052078 ..., 145 052362 ,......... 158 052683 .....c.n.. 117
051669 .......... 157 052079 .......... 145 052366 .......... 158 052691 .......... 115
051670 ..ovvnunn. 157 052080 .......... 145 052367 ...... vv.. 158 052701 ........... 60
051715 oouivrnennnn 93 052084 ...vuuun.. 109 052371 .......... 193 052702 tivuvnnnnnn 60
051773 _.ivuena.. 111 052085 ..... ves.. 145 052372 vvnnrnnnn. 121 052726 ...... e... 139
051782 vvvvnvnnnn 155 052086 ...uvuunn. 120 052374 vivuuunnnn 111 052728 vvvvvinnnn 125
051785 .......... 155 052094 .......... 119 052375 oivvnnnnnn 111 052730 ...vuvennn . 60
051786 ...vnvuunn 155 052102 ....uv.... 109 052392 .......... 113 052733 ..... e 60
051787 ...vvees.. IB5 052103 o 0vnnnnnnn 93 052407 .....v.... 123 052737 vviinnnns 198
051789 ........ 81,83 052104 ....0uun... 93 052408 .......... 123 052741 ,...... . 99
051790 .......... 158 052105 ....vuvunn. 93 052420 .......... 120 052744 ..vevnennns 99
051793 ...ovvnnnn 155 052106 .vvvneunnn. 93 052426 ..uvvenn.n 123 052745 ... uinu... 99




Part No. Page Part No. Page Part No. Page Part No. Page

052747 ..vvnnn. ... 99 054510 .......... 111 058054 ,..... vee. 219 0597719 ..., .. .. 133
052760 . ..vuouun.. 101 054723 ,........ L 117 058056 .......... 219 059781 .......... 133
052761 .......... 101 054809 .......... 119 058057 .......... 219 059782 .......... 133
052770 ..ovevnn.. 101 054890 ...... 125,153 058058 ,......... 219 059784 ........ 67,69
052782 ...... 185,187 054899 .......... 161 058059 .......... 219 059883 .......... 137
052790 ...... 185,187 055232 ........ 60, 69 058064 ..,....... 128 059%899 .......... 200
052791 ...... 185,187 055233 ........... 60 058066 .......... 129 060555 ........ .. 205
052792 ....uuvnn. 185 055234 .......... 185 058073 .......... 128 060556 ....,...... 205
052793 ...... ve.. 165 055235 ,......... 185 058074 ......... . 128 060557 ........ .. 205
052814 ....vveinns 93 055238 _.......... 59 058075 .......... 129 060616 .......... 131
052851 .......... 142 055243 ....., 59,67, 69 058076 ........... 99 060668 ..... vee.. 127
052875 .......... 168 055244 . .,......... 62 058077 .......... 128 060679 .......... 204
052876 ..cvvuunn. 168 055247 ........... 59 058273 .......... 129 060680 ....,...... 204
052879 ...... 165,167 055278 .......... 107 05B356 ,......... 128 060768 .. ........ 128
052911 ........... 72 055365 .......... 161 058363 .......... 109 060770 .......... 127
052922 ....... ve. 117 055416 ........... 77 058413 ,......... 140 060772 .......... 127
052940 ,......... 159 055462 .......... 190 058474 .......... 196 060774 ...vvu.... 127
452951 ....... ... 132 055589 .......... 190 058686 .......... 103 060806 ........ .. 204
052972 ... ... 217 055599 .. ........ 217 058691 .......... 100 060893 .......... 135
052976 ...... 117,219 055674 ...cvvun... 69 058692 ..... veea. 100 060911 .......... 113
052977 ..ovvnnn.. 117 055676 ........... 31 058695 ,......... 108 061097 ........... 89
052978 .......... 117 055928 ........ 81, 83 058698 .......... 108 061098 ........... 89
052979 .......... 117 056094 ,..... .. 12 058717 ........ .. 107 061423 ., ........ 137
053005 ,,... vee.. 139 056099 .. ...... 36, 38 058719 ....... 97,104 061425 .......... 137
053012 .......... 111 056100 ......., 36, 38 058730 ..... 85,87, 89 061426 .......... 137
053022 ...,...... 162 056281 .......... 131 058747 ........... 93 061452 .......... 121
053027 .......... 162 056304 .......... 131 058761 ........... 89 061456 .......... 121
053065 ...... 197,198 056328 .......... 135 058764 ........... 93 061457 .......... 119
053066 .......... 179 056332 .......... 135 058793 ...... .. 29,93 061584 ,......... 139
053077 ......... . 128 056333 .......... 135 058819 .......... 108 061630 .......... 196
053082 .....vnn.. 175 056334 .......... 135 058827 .......... 190 061632 .......... 194
053096 ...... veae. 6O 056335 ......... . 135 058828 .......... 190 061633 ,......... 196
053100 ........... 61 056337 .......... 135 058829 .......... 190 061635 .......... 196
053171 ..... vve.. 105 056407 ......... . 132 058830 ,......... 190 061636 ...,....... 196
053173 .v.unnnn. 103 056450 ,......... 137 058831 ....... .. 190 061637 .......... 196
053174 ...... vee. 103 056474 ......... . 131 058832 .......... 100 061640 ,......... 196
053178 . ......... 105 056498 .......... 135 058833 .......... 100 061651 ........... 83
053192 ....,..... 105 056721 ......... 9,13 058838 .......... 100 061655 ,....... 81,83
053211 ,......... 189 056995 . .... vev.. 158 058860 ........... 97 061656 ,....... 81,83
053212 .......... 189 057003 .......... 120 058862 .......... 100 061671 ,....... 81,83
053226 ,........ . 141 057004 .......... 120 058863 .......... 100 061689 ...... 145,151
053233 ...,..,.... 141 057267 ...vunn., 108 058864 ,.,........ 100 061766 .......... 139
053243 ,...... 99,129 057268 .......... 108 058865 . ......... 100 061767 .. ..., ... 139
053244 ,...... 99,129 057269 .......... 167 058867 ....ov.... 100 061810 ...... vev.. 59
053251 ..... veen. 140 057270 .......... 107 058871 .......... 100 061814 ........ 67, 69
053260 ,....... L. 127 057544 ... ....... 157 058872 ...... we.. 100 061817 ........ 30, 33
053277 ...vuvn... 198 057546 .......... 157 058873 .......... 100 061855 ,......... 202
053278 ....... ... 129 057558 .......... 157 058908 .......... 199 061910 ..,........ 67
053323 ........... 19 057560 .......... 157 058918 ,...... 97,108 061952 ,...... ve.. 35
053328 ,..... vv.. 145 057594 .......... 157 058936 ....... 81,103 061968 ........... 60
053329 .......... 145 057596 .......... 157 058937 ... ....... 193 062097 .......... 125
053330 ,.... veve. 145 057615 .......... 157 058978 .......... 194 062098 ,......... 125
053380 ,....... 11,13 057617 .......... 157 059104 ....... Lee 111 062100 .......... 123
053417 .......... 176 057629 .......... 108 059108 .......... 115 062164 ,....... ..o 221
053421 ........ .. 145 057639 ...... .... 108 059179 ..... vee.. 155 063888 ,..... 65,65B
053423 ..,.,..... 193 057648 .......... 157 059242 ..... 85, 87,89 063889 ......, 65,658
053426 ,........ . 193 057652 .......... 157 059243 ..... 85,87, 89 063890 ...... 65, 658
053495 . ......... 123 057699 ,......... 157 059244 ,.... 85,87, 89 063891 ...... 65,658
053616 ,...... 81,115 057700 .......... 157 059245 ..., 85,87,89 063892 ,...... ve.. B5
.. 177 057702 .......... 157 059264 . .......... 60 063893 ........... 65

36, 38 057714 .......... 221 059294 . ......... 39 063896 ........... 65

.. 36,38 057715 ... .vvun.. 221 059550 ,......... 131 063897 ........... 65

....... 15 057773 .......... 112 059635 ........ 67,69 063898 ........... 65

. 219 057784 ,....... .. 196 059692 ...... ve.. 165 063899 ........... 65

... 19,47 057862 ,......... 131 059695 .......... 165 064211 ,....... .. 196

. 139 057885 ,....... el 17 059747 .......... 119 064321 ........... 59

54, 89 057927 ... .. ..., 13 059771 .......... 133 064322 ........... 59

.. 100 058009 ......... . 127 059772 ...... ve.. 133 064351 ........... 89

....... 100 058010 .......... 127 059773 .......... 133 064352 ........... 8%

.. 100 G58013 ,......... 127 059774 .......... 133 064407 ..... 85,87, 89

.. 162,163 058016 ...... eae. 127 059775 .......... 133 064408 .. ... 85,87, 89

.. 100 058019 .......... 117 059776 .......... 133 064409 . ..., 85, 87, 89

.. 99 058052 ,.... . 219 059777 v, 133 064410 . .... 85, 87, 89




Part No. Page Part No. Page Part No. Page Part No. Page

064531 .. 163 thru 170 066395 ,......... 127 067477 vivenennn. 120 068861 ........ ee. 75
064589 ...... ve.. 189 066397 ...... .. 128 067478 .......... 120 068862 ........... 75
064818 ........... 96 066399 .......... 127 067479 . .vvvennn. 120 068864 ........... 75
064819 .......... 155 066414 ....... ... 128 067480 .,..54,117,165 068865 .....v.vu.. 75
064820 .......... 155 066415 ....... ... 128 067481 ....... 64,132 068866 ....ovvnun. 75
064850 .,........ 109 066418 .......... 128 067483 .. ........ 113 068869 .......... . 15
064869 ...... 119,120 066450 ... vunnuen 81 067484 ...ovunn. 113 068875 .vvvnvennn. 70
064882 ........ .. 107 066461 .......... 128 067485 .. ....cu.n. 113 068876 ... .vu.... . 70
065112 ......nnn. 137 066478 ... ..., 179 067518 ....v..nt. 123 068878 ........... 70
065241 .......... 165 066517 .....vv... T1 067519 .......... 123 068879 .....vvun. 70
065242 .......... 165 066554 . ......... 131 067520 .......... 123 068881 ........... 70
065256 ......... . 115 066583 ........ ve. 73 067521 .......... 117 068911 ........... 75
065257 ...vuen... 115 066596 .......... 117 067529 ... 93 068912 .......... 109
065258 .......... 115 066598 ,......... 117 069704 ..ovvvnnn. 107 068913 ........... 113
065260 .......... 115 066599 .......... 117 067705 ...ovvunn. 221 068999 .......... 121
065262 ....... v.. 1158 066607 ,......... 147 067706 ..vvvunnn. 107 069006 ........ .. 123
065339 .......... 109 066608 .......... 147 067707 vvvvvnnn. .. 93 069009 . .......... 89
065369 ........ 12,25 066609 ... ....... 147 067710 ... ..... 107 069111 .......... 157
065378 ....vvunnn 221 066610 ... ...... . 147 067807 .......... 135 069113 ...uvnnun. 157
065397 .......... 123 066620 .......... 203 067808 .......u.. 135 069164 ........... 70
065451 .......... 123 066661 ........., 203 067809 .......... 135 069203 .......... 100
065466 .......... 121 066662 .. .vu..... 203 067862 vivivinnenn 81 069211 ........... 35
065512 .......... 112 066665 .......... 203 067864 ........... 15 069212 ........... 35
065513 .......... 112 066782 ........ 71, 72 067867 ........ wees B 069214 .......... 108
065514 ...... ve.. 112 066810 ,.,....... 147 067873 ...vvurnn.. 81 069223 ....... vees 35
065516 ...vvuun.. 112 066813 .......... 147 067877 vovunn.. 81, 83 069225 ........... 85
065517 vivenvnnnn 112 066814 ,,........ 131 0AT878 v ieenennns 36 069226 ........... 35
065518 ......... . 112 066844 .......... 202 067883 ...,.... 81,83 069229 .......... 135
065519 ......n... 112 066862 ,......... 197 067884 ........ 81,83 069231 ........... 35
065541 ...... vee. 133 066863 .......... 198 067885 ... ovunnnns 81 069232 ........nn. 35
065542 . ......... 133 066864 .......... 198 067892 .....iuutn 183 069278 ....vuvunn. 35
065543 .......... 133 066872 ........... 70 067912 .. u.vvnnn. 183 069279 ... ...... 1BT
065552 .. ........ 100 066873 ....cvvv... 70 067913 .......... 183 069281 .....c0enn. 35
065577 ....... 64,132 066874 .....ovvun. 70 067914 .......u.. 183 069288 ........... 78
065578 ....... 64,132 066875 ... ...vv.n. 70 067916 ....... 53,183 069291 ... iuiiienn 77
065579 ....... 64,132 0668TE ..ivvnnnnn. 70 067918 .......... 183 069292 .....0n... 35
065580 ........ .. 132 066877 .. ..... vee. TO 067919 .......... 183 069293 ... 35
065581 . .....uu..s 64 066878 ..ovvvennn. 70 067923 .. ........ 183 069294 . .ivirinnns 35
065582 ...... ve.. 132 066909 .......... 202 067924 .. ..vunn.n 183 069309 ........... 77
0653583 . .....u... 132 066942 .......... 179 067925 ......... .. 93 069311 ........... 78
065584 ...... . 64,132 067091 .......... 205 067926 .. uvevinn.n 93 069312 tvvevivnnnn 77
065585 ....... 64,132 067103 .......... 199 067932 ... ..... .. 183 069313 ....vuenn.. 77
065593 ,.... veee.. B4 067111 .......... 197 067937 .ivenrnnnn 177 069324 ... 77
065612 ........... 61 C6TIEZ .ivvnnnn. 197 067962 ...... vene. 93 069325 .......... . T
065613 ...... vee.. B1 067118 ....v..... 199 067964 .......... 183 069326 ..vvvuvne.. 17
065625 .......... 140 067123 ..vovvnnn. 197 068053 .......... . 93 069345 ........... 27
065690 .......... 109 067147 .......... 108 068058 ........... 77 069346 ..., 27
065731 L.uuvunnn. 173 067151 (... 108 068086 ...... R 19 069347 .. ..uvnnn. . 27
065745 ..... e 93 067162 .......... 199 068089 ........... 36 069349 ...... veues 75
065750 .. ........ 161 067165 ...t 199 068090 ........... 36 069356 .......... 177
065765 .......... 162 067171 ... ... 107 068125 .......... 173 069407 .......... 176
065775 o.vvinn... 117 067183 ......... . 151 068126 .......... 173 069410 .......... 176
065776 ... .. 117 067184 .. ........ 151 068128 .......... 173 069467 .......... 139
065777 vvvenn.n. .. 93 067185 .......... 151 068157 ...... 185,187 069503 .....vuevnn 81
065781 ....vunns. 117 067186 ...ovunnn. 151 068216 ..i...uu.. .. 63 069505 ......... .. 81
065785 ........... 33 067203 ........ .. 214 068217 ...uvunnnnn 62 069530 ........... 81
065860 ,..... 142,143 067204 ....vun... 214 068220 .........., 185 069531 .....uuvn. 157
065862 ...... 142,143 067322 .......... 113 068228 .......... 189 069532 ,......... 157
065917 viviininnns 7 067323 ...ivvenn. 113 068231 ........... 35 069626 ...cvun.n. 221
065919 ........... 60 067324 .. uvunen.. 113 068234 ,......... 179 069627 .. vvvunn.. 221
065935 .......... 161 067325 ,...vun.. . 113 068316 ., vvvunnnns 45 069650 ,......... 191
065936 ,......... 204 067348 ,......... 123 068319 ....... ee.. 45 069674 . ......... 179
065946 ........... 71 067349 ..,....... 123 068389 ........ 78,99 069695 ... .venn.n. 35
066062 .......... 155 067350 ,......... 123 068506 .......... 217 069713 .......... 179
066066 ...... .... 155 067351 .......... 123 068508 .......... 217 069761 .......... 125
066251 ... ..vuv.ns 70 067352 ..vinnn.s 120 068613 ........... 35 069770 .......... 107
066252 ....... ve.. TO 067354 .......... 120 068642 ,......... 161 069810 ......... . 145
066253 .. ...v.u.... 71 067355 ... i.ivun.. 121 068673 ......... & { 069936 .......... 125
066255 ,..... . 70 067373 ....vvnnn 113 068674 .vvinvenen. 78 069942 .......... 179
066260 ........... 71 067381 ....ouve. 221 068677 vovvnunnn 77 069945 .. ......... 64
066261 ...... e 71 067452 .......... 132 068832 ...vnuunn. 177 069946 .......... . b4
066369 .......... 183 067471 vvenennnn. 85 068847 .......... 147 069947 ........... b4
066391 .......... 128 067473 ... 85 068848 ....... Lo 147 069948 . .......... 64

066393 ......,... 128 067474 ....uiiu... 85 068859 ........... 75 069953 ........ .. 101




Part No, Page Part No, Page Part No. Page Part No. Page

069954 .......... 101 073225 ...... 165,167 074140 . ...... 45,175 074639 .. ... ..., 39
069962 .. ... 101 073284 .......... 103 074142 .......... Y rd 074641 ........... 39
069963 ...... V... 157 073297 oo e 72 Q74145 ... ........ 23 074655 .......... 222
069965 .. uueunnn. 101 073309 ... ... ... 205 074146 ............ 9 074656 .......... 222
069966 .......... 101 073313 . ... ...... 145 074147 ... ... ..., 9 074659 . .......... 67
069985 . ..vunnnn. 205 073314 . 0nnnn. 145 074151 .. ... ..... 43 074660 .........., 67
069986 .. uunnnnn 205 073315 ..., 145 074152 ........... 43 074661 ........... 67
069994 .......... 205 073316 .......... 145 Q74153 ........... 43 074662 . .......... 67
069995 .......... 137 073370 .......... 143 074154 ,......cu.. 95 074663 ........... 67
069996 ........n.. 75 073371 ......... . 143 074155 ... .... 43,135 074664 ........... 67
070114 ..ovvunnnn 219 073396 .......... 143 074156 . ....vuun.. 43 074665 . .......... 30
070162 & uneunnas . 109 073397 ... . ...... 143 074175 .. ... ...... 53 074666 ........... 30
70176 . vvevnvnnn 219 073398 .......... 143 074176 ... .. 53 074667 ........... 30
070224 ..vvvennn. 183 073424 ...... 117,153 074177 .. .vnunnn 25 074668 ........... 31
070285 .....cvvnn. 145 073439 ........... 15 074179 .....on... 56 074669 ........... 67
070343 ..... waa.. 128 073452 . ... ...... 185 074202 ... ... ..., 35 074670 .......... 162
070385 . ..uvvnun.s 77 073460 .......... 157 074205 (.......... 63 074686 ........ 67, 69
070400 .......... 157 073462 ... ..... 157 074209 ... 0. 27 074697 ... ... ... 53
070403 .,..33 thru 131 073468 . ......... 141 074218 ........... 27 074716 .......... 140
070467 ... 60 thru 201 073480 .......... 191 074219 ... ivunn 27 074719 .......... 176
070469 ... 41 thru 21é 073483 .......... 191 074227 .ovvvvnnn.. 78 074720 .......... 177
070590 ... 65,658,117 073544 .. ......... 79 074228 ........... 53 074762 .......... 193
070792 .......... 153 073545 . .......... 79 074260 ........ 81,83 014730 ........ 36, 37
070960 ..... 9 thru 97 073546 ... unn.... 79 074319 ... ........ 81 074794 .......... 206
071014 ...... 147,149 073735 . ......... 193 074331 .......... 103 074869 .......... 104
071085 ...... 119,120 073737 ... .. 194 074332 ,......... 193 074913 ......... 161
071205 .......... 220 073764 o, 221 074333 ........ 074914 ... ....... 161
071206 ... 220 Q73765 .. ... ..... 222 074335 ... ....... 217 075307 ... ... ... 85
071207 . ...v.u... 220 073791 oeeennan 194 074347 .......o... 96 075429 ... ....... 189
071209 ......u... 220 073807 .o 194 074348 ........... 26 075432 .......... 117
071210 ....cvvuns 220 073809 .......... 189 074355 .. ..o, 101 075434 .......... 117
071211 ....... ... 220 073810 .......... 194 074361 .......... 200 075471 ... ... 72
071212 .. vvenunn 220 073817 ....cun... 194 074362 ...vvu.n.. 200 075533 . ..iuee.n. 103
071213 venea.. 219 073819 . ... .. 194 074387 ... 190 075545 .. ......... 87
071215 ..ivennunn. 220 073820 .......... 194 074388 .. 189,198 075560 ,....... ... 87
671217 eia.. 219 073821 o ueennnn. 194 074389 .......... 185 075562 ........ 85,87
071218 .......... 219 073866 .......... 194 074403 ...... 173,175 075563 P, 87
071219 e . 219 073867 o vvunn.. 194 074415 .......... 104 075583 ... ..., 87
071220 .......... 219 073868 .......... 194 074416 .., ........ 104 075590 . .......... 87
071221 ..uvunnnn. 220 073869 .......... 194 074418 ........... 93 075600 ........... 99
071225 ...... . 220 073870 .. ..... ... 194 074419 ........... 93 075769 ........... 70
071226 .......... 220 073881 .......... 194 074423 .. ......... 45 075770 .....vu.... 70
071227 ..o vvnan 220 073896 .......... 101 074427 ... .0 217 078771 ... ..., 71
071228 . ......... 220 073897 e 101 074428 .......... 216 075774 ..o, 103
071229 ...... vee. 219 073948 .. ........ 139 074429 ........... 79 075775 vivunnnnnn. 99
071451 .. .uenn... 220 073949 .......... 139 074430 .......... 217 075790 ........... 53
071452 .......... 220 073958 .......... 162 074449 .......... 199 075851 .......... 179
071453 .......... 220 073964 ........... 59 074450 .......... 199 075852 .......... 179
071800 ....... 75 073978 ... 173 074452 ....... 180,197 075853 .......... 189
071987 o i inen 5 073989 .......... 173 074453 . ......... 197 075854 .......... 189
072366 ....vuun... 61 073998 . ......... 140 074468 .......... 140 078903 .......... 202
072396 ...... 168, 204 074006 .......... 157 074469 ........... 140 075941 e 55
072438 .......... 129 074008 .......... 157 074497 ... ... .. 83 075950 .......... 101
072595 .. 159,170,205 074011 .......... 157 074498 ........... a3 075951 .......... 222
073011 .. ........ 157 074022 ........... 62 074499 .......... 159 076163 ......u.... 157
073012 ... ..., 157 074026 ........ 27, 62 074500 .......... 175 076164 .......... 157
073030 ........ 81,83 074031 .......... 140 074506 .......... 162 076179 .....vu... 203
073033 ........... 75 074037 .. u.. . ... 168 074549 .......... 193 076182 .......... 203
073034 .......... 139 074038 .......... 168 074550 .......... 195 076259 ........... 57
073040 ,.....0vuun. 5 07403% . .......... 99 074574 ..0vvvvunn.. 77 076263 ,..... veos IBT
073062 e 59 074041 .......... 129 074577 ovvuen.., 176 076264 .......... 157
073063 ,...uo.... 155 074043 .......... 165 074578 .. ........ 176 076270 .......... 149
073068 ........... 5G 074044 .......... 165 074579 ... ....... 177 076271 ...einn.. 149
073102 .......... 183 074049 ... ... .... 99 074581 .......... 177 076292 e 149
073105 e 183 074051 ... uuuun... 99 074582 ...ivnnnnn. 176 076293 .......... 149
073108 .......... 183 074053 ,........... 7 074595 .......... 193 076294 cen 149
073134 ..,....... 103 074055 . ......... 105 074609 .......... 161 076295 .......... 149
073137 vovvevnnnn 104 074059 .. ......... 7 074610 .......... 161 076296 .......... 149
073138 ....v.u... 104 074061 .....v... 131 074628 .......... 103 076298 .......... 149
073139 ......u... 104 074066 .......... 104 074629 ........... 72 076299 ,......... 149
073140 .......... 103 074097 .. ........ 177 074630 e 45 076300 .......... 149
073149 ....... ... 191 074122 .......... 140 074633 .. ......... 38 076301 .......... 149
073180 ............ 5 074123 .......... 140 074635 ........... 38 076302 .......... 149
073222 ...... 165,167 074135 .. ........ 176 074638 ........... 39 076305 .......... 176




Part No. Page Part No. Page Part No. Page Part No. Page

076306 .ouyeunn.. 176 077479 vuvunn. .. 207 077995 ... ..., 209 079598 .......... 157
076322 ....... 97,104 077480 .......... 210 077996 ...ovun... 209 079599 .......... 157
076354 .......... 222 077489 .......... 210 078043 .......... 111 079600 .......... 157
076359 . .......... 93 077490 .......... 210 078065 .......... 145 079601 ....... .. 157
076375 vivuuunnn.. 87 077491 ..... vea.. 210 078066 .......... 145 079602 .......... 157
076376 vvuvnnnn.. 87 077495 .......... 201 078079 .......... 153 079603 .......... 157
076469 ...... 185,187 077504 .,........ 153 078080 .......... 153 079605 ........... 87
076470 ...... 185,187 077526 o.vvvvnnn. 209 078082 .......... 153 079606 ........... 81
076471 .. 132,185,187 077531 vuvurunu.. 207 078083 . ......... 155 079628 ... oo 83
076559 .. .uvunnn. 217 077534 ..ivunnn. . 209 078088 .......... 207 079662 .......... 179
076561 ........... 81 077535 . vuunnnn. 210 078089 .......... 207 079663 .......... 103
076562 ..ovnunn. 217 077541 ....... vee 210 078123 .......... 145 079664 .......... 103
076572 ...... 185,187 077546 . ivnunenn. 210 078124 ....vvun.. 145 079707 ... ..., 161
076579 viiininnns 39 077615 ..... veaas 209 078220 .......... 209 079754 . ......... 189
076668 ....... 65, 65B O7764T .uvuennne. 209 078274 ..vuvrnnn. 222 079711 ... ... 107
076684 . ........ .. 81 077642 ..... ver.. 209 078335 ...... 185,187 079972 .ovn. .. 107
076685 ..vvuennn.. 81 077695 ...euunnn. 209 078373 ouevinnnn.. 93
076686 ........... 81 077696 ...vvun... 209 078387 . ..ovuvun. 207
076687 ovvvnvnnn 161 077717 vunvenenn. 209 078393 . ....unnn.. 93
076690 .......... 222 071718 o ovennnn.. 37 078403 .......... 210
076707 «ovvninun.. 83 077719 ..... vee.s 210 078404 ..... via.. 210
076716 o ovvununn. 59 077720 ..., 207 078456 ........... 93
076718 ..vunenen., 59 077721 ..vuv.n... 207 078457 ceeee.. B3
076725 ..veveenn.. 59 077723 v eiennnnn 207 078497 ...... 214,215
076726 ..cuvonn.. 117 077733 .evuren... 207 078508 .......... 215
076729 ...vvnn.. 60 077734 . ovrvnnnn. . 37 078612 .......... 217
076746 ...ouvu... 69 077736 v.v.vu.... 209 078624 .......... 163
076754 .. ..vuunn. 69 077737 evnennnn 209 078705 .. ....u... 210
076792 ... .. 137 077744 ....v.u... 209 078741 .......... 158
076800 .......... 127 O0FTT52 vvvennnnnnn 38 078742 .. .....u... 115
076828 ........... 33 077753 ..... X § 078745 . ..v.vunns 159
076829 ........... 33 077759 tvivnenn... 35 078746 ....o..... 159
076830 N 33 077761 ceeae.. 209 078762 v.oovun... 175
076831 ........... 33 077762 .vvvvnn... 207 078849 .......... 175
076833 ....oovn... 69 077763 caree.. 207 078850 .......... 175
076839 .......... 107 077764 . vivivnnn 209 078865 .......... 158
076864 .......... 217 077765 ...vuu... 209 078908 .......... 128
076919 .......... 147 077766 ...ovvunn. 207 078926 59, 62,132
077023 .. ........ 141 077767 v...... ve. 207 078951 ...vvuunn. 158
077028 ...ovunn.. 141 077778 vuvvevnnnn 210 078970 ...... el TT
077040 .......... 141 077779 ..... ceel. 207 078972 ..vnvnnnn.. 67
077143 . ivvunnn., 109 077780 ..vvunnn.. 207 078998 e 127
077209 .. .ovuen.s. 37 077781 cevunnnnn. 209 078999 ........... 69
077228 ....... oL 201 077782 vevnvnnn. 207 079000 ... . 69
077230 ..uovunnn. 201 077783 .uvvvven.. 209 079001 ....ovenn.. 69
077231 ceeee.. 201 077784 vovrunnenn 209 079043 ........... 60
077246 ....vuuu.. 177 077785 vuvrrenenn. 207 079044 . .......... 60
077279 .. v .. 189 077794 ..uun... .. 207 079179 ... ven... 161
077281 . .vvevnnnn. 45 077795 veuennnnn. 207 079195 .......... . 57
077285 .....cu... 147 077820 ......... . 183 079196 ........... 59
077286 vveunnn. 147 077821 ....unu... 183 079201 . R 176
77287 vvvennn. 147 077835 e 207 079203 .. ........ 127
077289 ...vvnnn, 176 077836 ... ...u... 210 079204 ........... 67
077304 .......... 129 077874 ..vnvn... 210 079205 ....... . 67,69
077305 ...... 165,167 077879 vovennnn. 151 079208 .......... 127
077329 ....vnnn. 222 077896 .. .viunn. 39 079212 vovvvnn... 127
077380 ........... 36 077897 .ienin... 39 079216 ....uvn... . 37
077390 ...... 165,167 077898 ........... 39 079217 ...... vev.. 36
077396 ..., 35 077899 ....... ve.. 39 079231 ...uu..... 176
077400 .......... 220 077900 ........... 35 079232 .......... 176
077461 ....cv..... 210 077911 voveennn... 37 079233 . ......... 176
077462 .. ...vu.n. 210 077912 .....evu.. 37 079304 ....... ... 179
077465 ...vuunn.. 209 077913 o ovvnnnn. . 37 079314 .......... 140
077466 .. .ovou... 207 077916 . ..vvnvnnn. 38 079321 coivnen.... 99
077467 ...... . 209 077917 vovnievnnn. 27 079322 .....u.... 162
077468 ... ...... 209 077919 ... ..., 35 079345 ....... e, 176
[/l ir % 5 G 207 077920 .......u... 38 079352 . evuuenn... 28
077472 v.vrvnnnn. 207 077921 v.vnvnnnn. 189 079357 ....... ce.. 28
077473 vvonu... .. 207 077922 ..vuunn.. 173 079368 ......... 28
077474 .vvvuen.n. 207 077923 .. ... ..., 189 079369 ...... ve... 28
077475 vvvvennnn. 209 077924 .......... 189 079372 ..., 137
077476 . oovvvn.n. 207 077954 ,......... 209 079411 ............ 5
077477 v vvnennnn. 207 077993 .. ........ 209 079421 .. .vuvunn. 137 082032 ...uununn. 163
077478 ...ovvu.n. 207 077994 .......... 209 079502 creae.s b1 082033 .......... 163




Part No.

082034
082139

206494

«++ 12 thru 189
.. 189,197,198
209359 6

207091
208960

210151
210740

212758 ...

223914

224151 ....

600236

602248 ..

604398
604435
605132
605229
605334
605603

605794 ...
605822 ..
802379 ..
900365 ..
900367 .

200370

900405 ..

900549
300553
900574
900576
900764
900801

900802 :”
300805 ...
900806 ...

300807

...........

...........

16 thru 210
78 thru 167
99,128,139
21 thru 214

Part No. Page

... 93,128,135
St ra e 175

. &7 thru 189
.. 163 thru 170

901667 J.venn.. 117

Pertbaaaas 105

.......... 220

e 71,181
.. 41 thrue 211

. 7 thru 210
oo 7 thru 213
ve. 9 thru 183

vees 9 thre 219
ve.. 5 thru 219

.+ 5 thru 214
. 77 thru 183
........... 93
. 17 thru 139

....... 161
.......... 189

..... vo-.. 2086
.o. 7 thre 108
. 77 thru 216
........... 12

........ 72,73

....... 78,137
65B, 89, 209

.. B85 thru 210
. 133 thru 207

....... 97,104
... 75,161,197
vv-. 9 thru 211
oo 11 thru 183
vv. 78 thru 216
... 5 thru 219
. 5,36,37,214
. ... 140,161
.. 141,214,215
........ 51, 54
....... 97,108

e ve.. 54
ve-. 9 thru 213
©.30,33,67, 69

Part No. Page
912267 ... ..., .. 107
912279 ..., ... 100
912298 ........... 19
912331 .......... 183
912387 ... ....... 132
912620 .......... 135
912725 . ...... 90,108
912726 .. 9 thru 219
912729 .. 179,195, 196
912738 ... 43
912739 ..., 190
912770 .......... 219
912789 PR 161
912839 . ......... 203
912907 . ........ 214
913021 ........ 51,54
913039 ......... 7,19
913077 ..., 143
913189 ........ . 72
913230 .......... 132
913232 .......... 137
913464 ... ..., 71
913471 ..., 183
913528 . .......... 25
913611 ...... 131,132
Q13619 ... 104
913636 ..... 7 thru 91
3676 ... 72
913798 ..., 93
313830 127 thru 211
913885 .......... 181
914093 ..., 21
914118 .. ......... 44
914173 ... ...... 658
914453 _......... 137
Q14464 .. ...u.... 97
914465 54 thru 183
914474 ... ... 105
914475 . ...... 72,105
914503 .......... 137
914590 ........... 57
914659 ........., 127
914680 . ......... 175
914767 .......... 193
914782 ..... 85,87, 89
914793 . .......... 53
914799 .......... 193
914814 . ......... 207
914892 ........... 75
914932 ,......... 176
914933 .......... 176
914966 .......... 176
914967 ..., 176
915015 . .......... 13
Q15017 ...t 213
915276 .... 93,97,104
915366 ... 27 thru 179
915367 ... 27 thru 179
915368 ..., 27 thru 179
915369 .., 27 thru 132
915371 .... 27,72,103
915376 .. 59 thru 79
915377 .... 59 thru 79
915378 ..... 59,69,79
915379 ..... 59,67,69
915380 ........ 67,69
915386 ..30,31,60,103
915432 .... 64,70,132
915433 ,,...... 64,90
FL5476 ... 54
915486 ... . ... ... 71
915488 ........... 71
9165534 . ..... 1G3, 104
915535 .. 103,104, 131




Part No. Page Part No. Page Part No. Page Part No. Page

915536 ,. 103,104,131 5150237 ... ....... 44 5164013 .......... 95 5175620 ......... . 25
915537 .. 103,104,131 5150238 .......... 44 5164311 .......... 44 5175621 ..., 25
915856 ..iouinnn.. 71 5150246 .......... 44 5169747 . ...... ... 44 5175624 .......... 17
915557 v ovenrnnnnn 71 5150281 .......... 43 5171159 ....... 44, 55 5175625 ....o..... 17
915558 ..u.uunnnn 131 5150286 ,......... 43 5172865 .......... 43 5175626 ..., 7
915559 . ... ..., 131 5150333 .......... 21l 5172867 .vvvvunnn. 44 5175630 ...... ceaa 11
915660 .. ivvvnnnn 131 5150345 .......... 43 B172875 . ivveuunnn 21 5175631 .uuviuun. .. 9
915580 .......... 206 5150346 .......... 43 5173362 .......... 4] 5175635 .......... 17
915634 .. uiununn. 127 5150347 .......... 43 5173363 .. ..ivnnn.. 41 5175636 ..nuun.... 17
915639 .. ..., 127 5150348 .......... 43 5173364 .......... 41 5175638 ...... e... 15
915691 ...u.unnn. 207 5150349 .......... 43 5173365 ......un.. 41 5175660 .......... 12
915692 .....unn.. 93 5150362 ....... 25,90 5173366 .......... 41 5175665 ..evvenn.. 54
15707 vveenrannn. 75 5150372 .oouvnnn.. 41 5173695 .......... 43 5175666 ...uuuen.. 54
915747 vvvvrrnnnn- 96 5150458 .......... 15 5173730 ...0vnun.. 91 5175670 ...vunnn.. 53
915846 .....vunnn. 77 5150568 .......... 51 5173811 o.ovvvnnnn. 49 5175686 o.vuurrnnn. 7
915852 ........... 91 5150855 .......... 41 5173817 . vvvnnnnn. 7 5175692 ........ .. 53
915853 .......v... 91 5150856 .......... 41 5174429 .. ...l 54 5175693 ... .u.nn.. 53
915854 ,...ivnn... 91 5150941 .....v.... 50 5174430 .......... 54 5175699 .......... 25
915856 ....iiinn.. 43 5150942 .......... 53 5174455 .......... 53 5175710 v.uvnnn.. 54
915858 ........... 13 5150946 ........ .. 53 5174555 .. vuiuunnn. 7 5175713 ...... ve.. 25
915860 ..ouiinnnn 43 5150988 .......... 35 5174970 .. ..v..... 56 5175720 ..vuunn... 54
FIB8BH5 . ovnnrnnn. 21 5151344 .......... 15: 5174971 ...uuen... 56 5175721 ..... vev.. B3
GI5872 ..vvvrvnnn 190 5151430 ......cu... 12 5174973 ... iuin... 56 5175723 tvvvunnn.. 25
915875 .ivuinnnnn. 79 5151487 ..... ve... B3 5174975 ...uvunn.. 56 5175739 C.i.i... 25
915884 .......... 176 5151519 ....... 51, 54 B175156 .vouvn.... 21 5175836 ....... 51,53
Q15912 ..vinunnn. 104 BI151576 cvivvvnnan. 9 5175168 .vvvnn... 15 5175842 .......... 95
915913 .......... 104 5151906 ....e..... 91 BE75170 . .vvvnnn.s 15 5175844 .......... 23
915922 . ...uenn.. . 73 5151921 ...... 74,211 5175207 vvvninnn.. 19 5175845 .......... 23
915923 .. ..ivnn.. 73 5152148 ...vvennn 46 5175226 vrvinnnnn 25 5175877 vvvevnnnn. 985
915943 ........ ... 93 5152615 ..0vuuunn. 15 5175250 ... 19 5175882 .......... 23
915989 .....n.nn. 139 5152707 vvvnrnnnn. 95 175277 venernenn. 49 5175904 .......... 17
916023 .......... 201 5152716 ...uvuunn. 44 5175279 ...u...... 50O 5175948 .......... 23
916158 ....u..nn. 209 5152804 ......... . 43 5175281 .......... 49 5175951 .....n.... 25
916190 .......... 158 5152932 ......u... 54 5175310 .......... 19 5175953 .ovunn. 23
96192 ..uian... 159 5152941 ..... veevs B4 5175323 ..vvunnnn. 49 5175967 vunnnn.. 54
916205 .. ..., 210 B152962 ......v... 54 5175370 .......... 15 5175970 ..iuvnnn. 54
916881 .. ... 53 5153007 .......... 54 5175371 ..vuunnn.. 17 5175989 .......... 90
916914 ,.......... 72 5153153 .......... 12 5175383 .......... 25 5175990 .......... 53
916995 ....uvnnn. 115 5153256 c..iveua.. 12 5175387 ...iuvn.. 50 5175991 ..ovunn... 96
917691 ....... S 3 5153284 .......... 25 5175391 .......... 19 5175995 .vnuvnn.. 17
917692 ..vuurnn.. 131 5153286 .......... 25 5175396 .......... 19 5175996 ... 50
917735 ..v.u.e... 100 5153373 .......... 15 5175403 ....... 19,47 5176028 .......... 53
1115485 ...vuvunn. 73 5153385 .......... 73 5175413 .......... 21 5176096 .......... 46
1543853 ... .uvu.n. 95 5153388 .......... 74 5175414 ....uuu.n. 25 5176098 .....uu... 53
1543857 .vvvnvnn.. 95 5153389 .......... 74 5175450 .......... 54 5176099 .......... 53
1556410 ......0.... 74 5153390 .......... 74 5175505 ....... 21,43 5176100 .......... 17
1871265 .ovvunnnn. 74 5153395 .......... 74 5175506 .......... 46 5176182 .......... 23
1879753 ..... veee. T3 5153787 .......... 12 BIT5517 uvunnnnn. 25 5176186 ..., 11
2001429 .......... 96 5153788 .......... 12 5175518 +.ouunnn.. 25 5176215 ivvurnnn. 47
2007128 ... ....... 96 5153904 .......... 54 5175519 .......... 25 S176228 ...l 50
2082034 .......... 81 5153938 .......... 41 B175520 ...uuuu... 19 B176233 .......... 95
2136944 ,........ 135 5154066 .......... 72 5175538 ........... T 5176245 ,..,...... 19
2225347 ... nin... 57 5154125 ...\ o..... 74 5175541 ....... ... 25 5176263 .oouvvn.n. 95
2225351 Liiiiavann 57 5154398 ....... 41,95 B175553 . uuunon... 7 5176264 ......... . 95
2225353 ....... 56,57 5154400 .......... 41 5175555 ivuunen.. 7 5176286 ..uvuue... 95
2225354 . ......... 57 5154401 ....... 41,55 5175559 ... ....c... 29 5176334 .0vvnenn.. 11
2225355 .......... 57 5154538 .......... 28 5175564 ......... .29 5176335 .......... 11
3203430 ....... 25,29 5154637 oovue.. ... 43 5175565 ...vuuu.n. 29 5176357 vovevnennn [
5076204 .......... 74 5154669 ........... 9 5175566 . ..., 29 5176361 ....vuvn.. 17
BOTT487 o vueinnnn. 74 5155866 ...... e, 4l 5175567 ...... ee.. 29 5176399 ....... 13,91
5077489 ....iuun.. T4 5156295 .......... 15 B175568 ...uvuu.n. 29 5176400 .......... 13
5150020 ,......... 72 5157192 ..., 21 5175569 .......... 29 5176406 .......... 21
5150057 cvvunuenen. 9 5157244 .......... 17 BIT5572 vuvinannnn 25 5176413 .ovnreun.. 11
5150059 ......... 135 5157396 .......... 44 5175574 . ....uu... 15 5176419 ....vuen.. 11
5150095 .......... 14 5157933 .......... 95 BITE577 vuvvnnnnn. 16 5176557 vuvernnn.. 54
5150140 .......... 16 5158071 ....vuun.. 72 5175580 .......... 16 B176579 ..vnnnn.. 53
5150147 tuvrvrnns 95 5158576 vuvuun... . 19 5175581 .uvvnuunn. 16 5176586 ....... 19,47
5150191 .......... 91 5158594 .......... 74 5175585 .. .u.uun.. 16 5176629 ...uvvvnn. 54
5150193 ....... 44, 55 5159714 .......... 53 5175586 ...... e... 16 5176656 ......... o 7
5150199 . ......... 55 5160060 ...... 43,135 5175588 .....uu... 16 BYT6657 ... ouvnn... 7
5150218 ...uvvvn.. 41 5161003 .......... 56 5175593 ...... v... 29 176667 ..., 54
5150220 .....on... 41 5161677 ovvvene... 50 5175604 ....... 25,29 E176668 ..vurnnnn. 7
5150233 .......... 41 5163537 ...vuun... 19 5175611 ...... v... 25 5176673 ..ovnun.. 17

5150234 ...... vees 41 5163760 .......... 95 5175616 .......... 25 5176676




. Part No. Page Part No. Page Part No. Page Part No. Page

5176680 .......... 51 5179239 .......... 91 5183129 .......... 72 5188041 ......ivv.n 46
CBIT6T3] L. 45 5179246 .......... 13 5183139 .......... 90 5188042 .......... 46
5176774 .... T thru 91 5179282 .......... 13 5183184 ........ . 9 5188108 .......... 46
BI1T6TT5 vvvvnnnnnnn 7 5179283 .......... 13 5183214 .....0vven. 9 5188139 .......... 19
BIT6783 «.vvnnnnnn. 7 5179289 .......... 13 5183255 ...... veo. 47 5188454 ......... .17
5176788 .......... 19 5179290 ....... ... 13 5183278 .......... 19 5192234 .......... 41
5176789 .......... 19 5179323 .....unn.. 21 5183323 ....... ver 25 5192438 ......... . 41
5176790 .....vuun. 19 5179342 ..... we-a. 11 BI83332 ., ........ 223 5192439 ,......... 41
5176799 ..ot 7 5179345 .......... 11 5183546 ..uiuuinnn 15 5192504 ........ .. BT
5176800 ........... 7 5179360 .......... 11 5183570 vovunnnnn. 45 5192505 . ......... 57
5176809 .......... 15 5179368 .......... 13 5183571 vovivinnnnn 74 5192506 ......... . B7
5176829 .......... 11 5179410 .......... 16 5183574 .....innan.. 73 5192508 .......... 57
5176830 .......... 19 5179411 ...ovvnn.. 15 5183582 ...,...... 96 5192768 ....... e T
‘5176850 .......... 53 5179412 .......... 15 5183596 ...ienvn.. 47 5192786 .. vuunnnen 57
(5176933 ....... 95, 94 5179421 .......... 19 5183694 .,..... 19,47 5192795 ..... veeas 41
B177063 .......... 16 5179470 .......... 19 5183742 ...uuuunn. 54 5192813 ......0n.n 57
5177064 .......... 16 5179514 ..vvvimnnn 43 5183743 .......... 54 5193003 .......... 50
5177083 .......... 54 5179603 .......... 46 5183746 ...vinnn.. 54 5193004 .....0nun. 19
BIT7273 ..vuvn... . 23 5179604 .......... 46 5183762 ....veun.. 53 5193077 .vvvev.... 54
5177522 ........ 9,13 5179613 .......... 54 5183763 .....u.... 53 5193078 ......... . 53
5177528 ...vvuunn. 15 5179635 .......... 47 BIB3767 vvvrnernen 54 5193129 ,......... 13
5177722 . .vvven... 54 5179662 .......... 21 5183769 .......... 54 5193130 ...... weas 13
5177723 ..uvuunn.. 51 5179671 ....... v.. 43 5183772 ivennnnnn 51 5193131 ..ivvnnnnn. 13
SBLT7724 ieiennnn 51 5179684 ........... 9 5183773 ...cvvu... 54 5193132 ..evvennn. 13
L UBITTI2E e 51 5179717 ........ 9,11 5183775 vevununens 53 5193196 ... ... . 16
CUBITIT26 L. 51 5179726 o vvunninn.. 9 5183823 ,...vveurn A 5193220 ......... 224
S51T7727 vvnnvvnnnn 51 5179727 . vvivnnnnn. 9 5183829 ......... . 23 5193236 .......... 54
5177734 ......... . 51 5179791 ..vinun... z1 5183930 ......c0n.. 9 5193339 ....ien... 15
5177735 cuvnnnn.. 51 5179977 vuvinunn.. 21 5183998 ..... weaes 21 5193340 ,.,........ 15
5177764 ..uuven... 15 5179978 .......... 21 5184060 .......... 12 5193341 ......... . 15
5177769 ... u.... 17 5179985 .......... 15 5184067 ...... ee.s 50 5193342 .......... 15
5177787 vvinvennnn 91 5179991 .......... 47 5184472 .. .ivvenes 23 5193343 .......... 15
=T OB177815 L ......... 23 5180214 ......u... 13 5184473 ..ivuvennn 23 5193344 .......... 15
FOB1TTB22 .. 17 5182083 .......... B3 5184474 vuvvennn. 23 5193345 ,......... 15
"B1T77826 ... 50 5182089 ....... oee B0 5184530 ,......... 56 5193346 ..v.ven.. 15
5177833 ..vununn.. 53 5182102 ,......... 23 5184532 ..nerenann 55 5193347 . .vvnnnnn. 16
5177882 .......... 23 5182143 ..vevnnn.. 96 5184909 ,......... 19 5193348 ....... e 16
5177883 ..... 13,51,91 5182144 .......... 96 5184911 ...... vee. 47 5193349 .......... 16
5177895 ......u... 95 5182145 ........ .. 96 5184912 .......... 47 5193350 ...... eee. 16
5177896 .......... 95 5182157 .....vuu.. 90 5184914 ....... 19,47 5193370 .. ...uuunn. 17
5177898 .. ...vun.. 90 5182158 ......... . 90 5185154 .. ivevnnn. 53 5193371 iuvvunnan. 17
5177903 _......... 95 5182179 ... uunnn.. 95 5185416 ......... .. 9 5193387 .uunivenenn 15
5177904 .......... 23 5182218 .......... 12 5185436 .......... 21 5193388 .......... 15
"B177907 ... . ..., 23 5182269 .......... 43 5185504 ......... .. 9 5193448 ... 0uu.. 95
5177989 .......... 19 5182309 .......... 43 5185567 vvivunrnnn. 96 5193452 ..........224
5177990 .......... 19 5182311 .. ......... 9 5185606 ....... ve. B3 8193456 vvnuvennnn z21
5177991 ..... vee.s 19 5182317 ..vvunnn 135 5185747 vvvunennnn 36 5193466 ......... 224
5177992 .......... 19 5182318 ,......... 17 5185749 ......... . 96 5193503 ......... 224
5178005 ..... 7,30, 33 5182360 ........ .. 43 5185750 ,.vvueunn. 96 5194047 ..iiuiinnnn 21
5178130 ..... vee.. 19 5182362 .......... 43 5185754 ....... ... 96 5194339 ....... .. 224
5178581 .......... 53 5182363 ......... . 43 5185809 .......... 21 5194392 ... ..ivnn. 7
5178700 .......... 56 5182371 ovveunnnn. 43 5185940 ...... be.. 19 5226411 ......:... 49
5178723 .......... 17 5182375 .vvuunnn .. 43 5185941 .......... 19 5226414 ..viiiann. 49
5178870 .......... 91 5182404 .......... 43 5186050 ..... veee. 15 5226415 .......... 49
5178879 . ovvvennn. 21 5182434 .......... 43 5186137 c.invuunn.. 91 5227210 .. ........ 49
5178994 .......... 12 5182458 ......... 135 5186138 .,........ 91 5227278 .. . . 49
5178995 .......... 19 5182461 .......... 43 5186197 v.vvvun... 26 5227318 ...... ve.. 49
51789%6 .......... 19 5182462 ........ .. 23 5186198 .......... 36 5227987 vevennnnnn 49
5178997 ........ 7,21 5182463 ,......... 44 5186706 ..... veees 17 5227988 .......... 49
5178998 ........ 7,21 5182469 ...... eeean 9 5186710 ,..unvu... 17 5227991 .. ..ivinnn 49
5179002 .......... 19 5182480 .......... 11 5186715 .......... 45 5227992 .......... 49
5179005 .......... 19 5182508 .......... 13 5186765 .....u.... . 19 5227993 ... ... 49
“B179008 .......... 19 5182519 .....uv.n.. 9 5187215 cvvvuunnn. 54 5227994 .......u.n 49
5179017 oovvvnn... 41 5182641 .......... 95 5187242 ...... ..., 28 5227996 .iiniiinnnn 49
5179030 .......... 91 5182647 ...vunnn.. 9 5187307 ..vvivnnn.. 28 B2Z27997 vreininnnn 49
5179034 .......... 91 5182805 .......... 11 5187308 ....... Le. 28 5227998 .......... 49
5179054 .......... I2 5182808 .......... 23 5187309 .......... 28 5228003 .......... 49
5179055 ,.... veae. 12 5182863 ...vivvnnnnn 7 5187310 ...... seas 28 5228013 ,......... 49
5179197 .......... 28 5182975 ......... .21 5187312 ..v.vennns 28 5228023 . .evnenrnn 49
5179219 ,....... .. 53 5182976 .......... 21 5187313 ..... weses 28 5228024 .......... 49
5179220 .......... 53 5187314 . .vinnnnen 28 5228025 ,.venennns 49
5179221 ......... . 53 5187315 ...... eese 28 5228035 ......,.... 49
5179222 .......... 53 el 5187316 ..vvuvnn.. 28 5228037 viveneennn 49
5179224 .......... 53 - 5183126 .....000... 9 5188039 ......... . 46 5228038 .....,..... 49




Part No. Page
5228094 .......... 49
B228119 .......... 49
5228121 .......... 49
082391 ......... 100A
082392 ... ...... 1004
082441 .......... 658

Part No. Page Part No.
5228317 .......... 49 5230007
5228318 ...... vee. 49 7450168
5228320 .......... 49

LATE ADDITIONS
082442 ........... 658 082502 .
082463 ......... 100A 082503 .
082464 ......... 100A 082504 .

Part No. Page
7450209 .......... 43
8514437 .......... 23
082509 .......... 1004
082936 ........ 23,51







